
Item Number Item Description
110037 VALVE CHAMBER MOD 500 PAINTED
110133 VALVE CHAMBER MOD 600 PAINTED
110155 VALVE CHAMBER F. 1200 PUMP
110317 PUMP CASING MODEL 360/361 PNTD
110364 VEE BELT PULLEY S-118-1 02 H7
110375 VEE BELT PULLEY,S50-1-5/8'H7
110401 SPRING HOUSING STD BOOM
110412 CLUTCH STANDARD BOOM
110445 PULLEY V BELT B 140-2 30 CONE
110456 PULLEY V BELT B 140-2 0 40 H7
110553 VALVE COVER MDL 320 PAINTED
110563 CONNECTING ROD MODEL 320
110575 PUMP CASING 320
110806 PULLEY V BELT
110891 PULLEY V BELT 50-2 05/8' H7
111124 YOKE PTO 1-3/8' X 6 SPLINE
111157 YOKE PTO 30MM TAPERED
111168 YOKE PTO 25 MM TAPERED
111172 VALVE CHAMBER 460 (PAINTED)
111183 PUMP CASTING 460-463 (PAINTED)
111194 PUMP CASTING FT.460 (PAINTED)
111204 CLAW CLUTCH/LOWER D80
111215 CLAW CLUTCH/UPPER D80
111226 CONNECTING ROD MODEL 460
111344 CLAW CLUTCH LOWER (21MM)
111387 CLAW CLUTCH D100 UPPER PART
111420 PULLEY SPZ 150-1 D25
111423 COUPLING CLAW D80-0 DEG
111424 COUPLING CLAW D80-90 DEG RED
111438 HUB F.CLUTCH 361/460 PUMP
111470 VALVE CHAMBER 1202
111471 VALVE CHAMBER 1203 BLACK
111480 VALVE HEAD 1302 CENTER
111483 VALVE HEAD SIDE 1302
111538 COVER FOR CRANK
111539 FOOT F/CENTRIFUGAL PUMP
111555 BREAKAWAY CLUTCH EG.(23MM)
111557 CLAW CLUTCH UPPER D100
111558 CLAW CLUTCH LOWER D100
111571 DIAPHRAGM COVER MODEL 321 PAIN
111574 CLAW CLUTCH D100 UP.(MACH)
111588 VALVE CHAMBER 1202 BLACK
111593 CYLINDER D.55
111599 HEAD FOR CHANGE OF GEAR
111622 CONNECTING ROD 463/5.5MM
111623 CONNECTING ROD 463/10MM
111624 CONNECTING ROD 463/12MM
111628 CONNECTING ROD 363/5.5 PUMP
111629 CONNECTING ROD 363/364-7 PUMP
111630 CONNECTING ROD 363/364-10 PUMP
111636 VALVE COVER 363 HEAVY DUTY
111638 VALVE COVER 463 HC+1000 VERS.
111640 CLAW CLUTCH MOVING PART D100
111645 CONNECTING ROD 463/6.5MM
111651 CASTING F.363 1.5" PUMP(FRONT)
111686 HOUSING, PUMP, 1203 BLACK
111689 COVER,DIAPHRGM,1203/02 METR BL
111695 DIAPHRAGM COVER MOD.1303 PAINT
113640 HOSEBARB, BSP, 1-1/2" 90°
119036 MANIFOLD F/P3NE



Item Number Item Description
119051 SUCTION MANIFOLD 1 1/2"
119067 OUTPUT SHAFT Z13 Z16 2002
119078 SHAFT F/GEARBOX
119080 BUSHING TURBINE P540
120024 DIAPHRAGM BACK DISC 1200-1300
120297 VALVE STEM BRASS C2 CONTROL
120318 VALVE COVER F/B-III-X
120320 COG WHEEL F RECOIL STARTER
129021 VALVE COVER P3L
129022 GEAR BOX LID 1 GEAR TURB.
129032 CLAMP HALF F.TUBE EXTENSION
129064 PULLEY D200 GEAR BOX
129065 PULLEY D200 PUMP
129072 PULLEY Ø 200-3 C/SPZ 25MM
129073 PULLEY Ø 200-3 C/SPZ 30MM
129078 CLUTCH F.22" FAN
129082 CENTER FOR BLOWER 550/650
129085 HUB FOR BLOWER LB550
129089 PULLEY F.PUMP LB50
129106 HUB CAP F. 540 FAN LP
129115 DOUBLE NOZZLE HOLDER
129139 CLAMP HALF F.TUBE EXTENSION
129147 HYDROPNEUMATIC MANIFOLD 3 OUT.
129148 CLAMP 20DGR. F/NOZZLE HOLDER BRASS
130034 ELBOW FOR GAUGE 1/4 NPT M/F
130082 HANDLE FOR PLUG
130390 TEE 3/8'X 1/2' BSP F.TYPE 60S
130394 WING PART
130396 NOZZLE CASTING DOUBLE
130397 NOZZLE HOLDER UPPER PART
130398 HEAD PART BRASS
130399 EXPANSION NUT
130400 PISTON GUIDE
130402 CLAMP F/FILTER CASING
130406 COVER F.DISTRIBUTOR
130438 UNION NUT 1 1/2'
130439 PISTON GUIDE F/P3 X/L ILEMO
130441 FILTER COVER
130445 PRESSURE REGULATION HOUSE C-2
130448 ECCENTRIC F GEARBOX
139010 PISTON SEAT P-3-L OPTION B
139032 JET BODY LB - ARAG
139058 JET BODY
139089 NOZZLE HOLDER F/5 NOZZLES
139101 NOZZLE CLAMP F. MERCURY
140055 CRANK SHAFT, MODEL 600
140066 CRANK SHAFT, MODEL 600/4
140216 PIN DIAM. 16  L=58
140225 BOLT SPECIAL F.PARALIFT M12x50
140243 VALVE PLUG, MODEL 600
140302 BUTTON P.T.O. SHAFT
140523 SHAFT MACHINED F. 14' BOOM
140593 THUMB SCREW
140766 NUT 1/2" BSP
140777 NUT HEX 3/4" BSP JAMB
140873 CRANK SHAFT MODEL 1202-9MM
140884 CRANK SHAFT MODEL 1300-9
140932 CRANK SHAFT 320/7
140943 CRANK SHAFT MODEL 320/7mm-25F
140954 CRANK SHAFT MODEL 360/361



Item Number Item Description
141046 NUT 3/8" BSP
141212 BOLT FOR CABLE LOCK
141234 AXLE FOR GEARBOX MINI
141245 GEARWHEEL Z=48 M=2,5
141341 NUT 1/4' BSP
141477 AXLE F/GEARBOX MAXI 10
141562 FRONTWHEEL AXLE 3 WHEEL
141831 NUT BY-PASS 3/8' BSP BRASS
141875 SPINDLE FOR LANCE
142037 CRANK SHAFT 361-20
142144 PIN 20 X 115MM
142214 STUD BOLT - M8X265, 3 SECTION
142225 STUD BOLT 8 X 299 - 6 MODULS
142236 STUD BOLT 8 X 381 - 8 MODULS
142247 STUD BOLT 8 X 341 - 7 MODULS
142251 BUSHING FOR LID
142343 AXLE FOR NK 600 COMBINATION
142365 EXTENSION BOLT F/HARDI MATIC
142387 WASHER D40D23X5
142391 BOLT U D16X405
142505 LOCKING PAWL 12 X 70MM
142516 SCREW SET M10 BENT F. LOCKING
142597 DISTANCE TUBE
142634 STUD BOLT M8 X 213 - 4 MODULS
142682 AXLE FOR SU/COMBI WITH COUPL.
142881 WIRE HOLDER FOR REMOTE CONTROL
142892 END NIPPLE F.REMOTE CABLE
143161 BOLT U M10 40X40
143301 LOCK CLAMP 78 MM
143312 LOCK CLAMP 120 MM
143323 LOCK CLAMP 204 MM
143577 CRANK SHAFT F.363/462/463-10mm
143592 LOCK CLAMP FOR TRIPLET
143636 THREADED INSERT F.CYLINDER END
143647 COLLAR F.THREAD.ROD EXTENTON
143651 AXLE M20/M16 L=355 F/BREAKAWAY
143721 FRICTION DISC FOR BOOM D30
143754 PIN D10 X 56
144174 SPRING CASING M500/600 PST91
144266 WASHER FOR 460 PUMP
144631 LOCKING PAWL
144642 LOCKING PAWL D10X65MM
144771 PIN D19.8 X 80
144793 SHAFT FOR DEVIATE SAFTEY VALVE
145062 ROTOR SHAFT
145176 PIN D19.8 X 60
145224 SHAFT FOR HY CYLINDER
145235 PIN D12 X 60
145272 INSERT F.AGIT.THUMBWHEEL BRASS
145401 PAWL
145515 STUD BOLT M8 X 176MM
145573 TAP FOR CLUTCH
145574 RING FOR COUPLING PIN
145601 BOLT SHOULDER M12 x 68 D=20
145602 BOLT SHOULDER M12 X 68 D=17
145605 PIVOT FOR HYD. CYLINDER
145606 PIVOT FOR HYD. CYLINDER
145611 LOCK PAWL
145628 THREAD.BUSHING F.CYL.STOP L=40
145631 WASHER D21.5/D13.5X2.5 BRASS



Item Number Item Description
145632 FITT.DK HB 1/4' BRASS F.GUAGE
145636 PIN F.HINGE M12
145661 FITT.DK S-61 FORK
145674 DISTANCE RING 0 40/25 X 42.5
145693 STUD BOLT - M8X330, 4 SECTION
145694 BUSHING CONE SPACER S93 REGU.
145695 GUIDE FOR CONE
145707 LOCK CLAMP F.BOTTOM DRAIN ASSY
145725 PIN FOR 12 MB BOOM
145770 LOCKING PAWL D16X110
145780 STUD BOLT - M8X470, 6 SECTION
145791 CONE FOR ON/OFF
145800 BOLT U TR500 20mm THREAD
145801 BOLT U
145809 SPINDLE 300 SINGLE
145846 COUPLING FOR EL 3-WAY VALVE
145847 WASHER FOR BREAKAWAY
145848 BUSHING FOR BREAK AWAY PART
145869 PIN FOR SLANTING BOOM
145882 BUSHING D30/D21X7
145904 FINGER NUT M6
145905 STUDBOLT M6 X 74
145911 BUSHING FOR HY CYL 21M LZ
145912 BUSHING D19.8/D17.0X7MM
145928 STUD BOLT - M8X400, 5 SECTION
145946 PUMP ROD F. K15 BACKPACK
145963 PISTON ROD 30 X 768.5
145970 PLUG MF 11 X 1
145994 FITT.DK S-40 FORK
145995 FITT.DK S-53 FORK
145996 FITT.DK S-67 FORK
145997 FITT.DK S-93 FORK
145999 BUSHING D26X20
146023 PIN FOR COGWHEEL
146072 WASHER FOR BREAKAWAY PART
146124 ANCHOR PIN CABLE EAGLE
146125 PIN D45X16.8XM16XM12 L86
146135 ADJUSTING SCREW F/PISTON
146136 NUT M30 X 1.5
146138 BOLT FOR HY CYL. D20/M 12 X 67
146145 SHAFT D16.8 L225 W/3HOLES 5MM
146146 ADAPTOR THREADED F.HY CYLINDER
146185 THREADED STUD
146206 BOLT D17 X 35 M/M 12
146208 BOLT D30/D21,9/D16/M16,L57
146210 NUT 1/4'BSP BRASS
146218 VALVE COVER
146219 VALVE DISC
146260 BOLT 38.0/.19.5 FOR SPA
146267 BOLT U F.500 EAG BRACE
146272 BRASS NIPPLE
146274 BRASS PIPE BRANCH 1/2 D12
146275 BRASS UNION NUT 1/2
146278 BRASS PIPE BRANCH 1/2D 10
146281 VALVE SEAT
146312 BUSHING D13.0/D10.0X22MM
146314 UNION BUSHING F.HOSE REEL
146315 RING FOR HOSE REEL
146324 SHAFT D16.8 L102/2 X 5
146327 UNION NUT 3/8' BRASS



Item Number Item Description
146328 TOP NUT M12 BRASS
146333 THREADED PART D10X80MM BRASS
146339 AIRING SCREW D 1.75
146348 THREAD.BUSHING F.CYL.STOP L=65
146352 BUSHING D27X13
146355 STUD BOLT - M8X540, 7 SECTION
146356 PIN D3 X 72MM
146362 BOLT U 12 X 280MM
146383 LOCKING PAWL D10 L-90
146390 PIN D19.8 X 95
146402 UNION NUT 32 MM
146415 STUD BOLT F/PRESS.REGUL. C.2
146422 WASHER FOR CENTRIFUGAL PUMP
146429 SPECIAL DISC 50 X 4 - M-12
146430 SPECIAL DISC 12.5 X 50 X 4
146443 HYDR.PISTON D49.8/23.0 L=35
146450 PIN D19.8 X 75 WITH 2 X D5
146451 SHAFT D19.8 X 82
146469 AXLE SHAFT ESTATE TRAILER SPRY
146480 END CAP FOR NZL TUBE
146487 SPACER ROD F/HOSE REEL 225mm
146488 CRANK SHAFT MODEL 1202-6MM
146489 CRANK SHAFT MODEL 1302-6MM
146498 PIN D16.8 X 75
146530 PIN D30.0 X 70
146536 BUSHING
146537 BUSHING D50/D40X12MM
146543 HEXAGON NIPPLE 1/2"
146546 SHAFT D8 80MM
146550 UNIVERSAL JOINT CROSS 25X25X35
146564 LINKAGE BOLT D22.0 X 100
146580 PIN D30.0 X 60
146587 PIN D16.8 X 65
146589 PIN D19.8 X 65
146590 COUPLING F. ENGINE DIRECT DRIV
146591 COUPLING F.PUMP DIRECT DRIVE
146611 CLAMP D3/32-37MM
146620 AXLE D22.0 X 215MM
146629 BOLT U M8 F. 60 X 40
146643 PIN F.CYLINDER D3 X 15
146644 PIN D3X19 STAINLESS
146651 PIN
146661 STUD BOLT M8 X 195
146670 ADJUST SCREW F.PISTON STOP
146672 NUT HEX LOCK F.ADJUSTER
146677 PIN THREADED M12 X 280
146732 CYLINDER ROD F. 781040 HYD CYL
146736 ANCHOR PIN FOR CYLINDER EAGLE
146738 PIN FOR CENTER CABLE EAGLE
146741 BUSHING D28/D22.2X10
146745 TEE BLOCK M18X1.5-3/8"X1/4"
146826 BOLT SHOULDER M12
146835 HEX NIPPLE 1/4" - 3/8" BSP
146836 HEX NIPPLE 3/8"X3/8" BSP
146839 HEX NIPPLE 1/4"X3/8" BSP 0.7MM
146843 BOLT U M8 F.60 x 60
146845 HEX NIPPLE 1/4"X1/4"
146846 HEX NIPPLE 1/2" X 1/4"
146847 HEX NIPPLE 1/2"X3/8"
146848 HEX. NIPPLE 3/4"BSP X 3/4"BSP



Item Number Item Description
146850 HEX NIPPLE 3/8"x3/8" - 1.8mm
146851 HEX NIPPLE 1/4"x1/4" 0.7MM
146888 PIN 10 X 57MM STAINLESS
146909 HANDLE F.MAXI
146935 PIN D16 X 92
146937 PIN D16 X 61
146947 LINK EYE F. SUB TILT SPL
146953 BOLT D10X50
146986 BUSHING D26/D16.5x95
146987 PIN THREADED F.CENTER CABLE
146992 BUSHING F.CYLINDER
147011 HEX NIPPLE 3/8'X1/4'BSP BRASS
147025 SPINDLE F.S93 PRES. REGULATOR
147063 SWIRL F.SPRAY GUN TYPE 60
147065 HEX NIPPLE 1/2"X3/4"
147097 CRANK SHAFT 363-463/10 THROUGH
147103 U-BOLT F. 2' HOSE
147115 FITT.DK S-93 FORK SPECIAL
147118 BUSHING 10,0/6,2 L=5 CHEM FILL
147128 NUT M24X2 NV-32
147130 BUSHING D25/20 20MM
147132 HEX NIPPLE 1/2"X1/2" BSP DEL
147138 PIN D16.8 X 90
147149 AIR SLOT 17 HOLE
147167 BUSHING D50/D36X45MM
147182 PTO LOCK PIN
147219 U-BOLT F. TUBE D70
147248 PIN PIVOT F. DRAWBAR CM750+
147270 BUSHING 60/38 L=80MM
147282 CP3 LOCK NUT
147283 CP3 OUTLET NIPPLE
147294 VALVE PLUNGER
147295 DISC RETAINING VALVE
147350 PIN D16.8 L60MM
147364 BUSHING Ø45/Ø25 L=16/Ø34
147384 HOOK FOR PTO CM
147390 BUSHING
147409 SHAFT 59.5 L=320/M24,40 FTZ
147409 SHAFT 59.5 L=320/M24,40 FTZ
147438 RETAINING RING F.GEAR
147439 BUSHING 019, O/013 L=20
147447 PIVOT BLOCK INNER WING SPL
147450 PIN D20 X 70
147468 ROD CYLINDER F. 781067 HYD CYL
147486 AIR SLOT RAIL L=1995/D25
147487 AIR SLOT RAIL L=2495/D25
147488 AIR SLOT RAIL L=1935/D25
147490 AIR SLOT RAIL L=2435/D25
147498 HEX NIPPLE 1/4"-1/4" 1.2mm
147516 U-BOLT M8-50x50
147524 PIN F. PIVOT SPL
147529 CABLE SUPPORT BKT.
147534 PIN PIVOT F.DRAWBAR CM1200+
147562 BUSHING D19.8/17.0 L=15
147566 TEE M18X1.5 3/8"-1/4"
147571 CRANK SHAFT F.463-12mm
147643 AXLE F.BM BRKWY. W. ZERT L=426
147649 TURNBUCKLE D30.0 L=64/M16X1.5
147660 AXLE(LOWER)F.M7 GEAR 540 RPM
147661 AXLE(UPPER)F.M7 GEAR 540 RPM



Item Number Item Description
147662 CRANK SHAFT F.363/463-5.5MM
147663 CRANK SHAFT 363/463-5.5 THROUG
147664 COUNTERBALANCE 363/463 WEIGHT
147674 STUD BOLT M8 X 463MM
147700 STUD BOLT M8 X 158MM
147701 NUT HEX M8 STAINLESS L=16
147706 CRANK SHAFT F.363/463-6.5MM
147707 CRANK SHAFT 363/463-6.5 THROUG
147749 BUSHING D25.0/20.2 L=38
147755 BOLT HEX SPECIAL M30 L=75
147761 BUSH DIA 30/M12 L=20
147763 BUSHING D20.0/12.0 L=55
147770 U-BOLT M8-105X63
147774 FITT.DK S-93 FORK W. M5 THREAD
147775 AXLE(LOWER)F.M7 GEAR 1000 RPM
147780 AXLE(UPPER)F.M7 GEAR 1000 RPM
149011 PULLEY D60 FOR CENT. PUMP
149012 3/8" HOSE TAIL D.8 T-12
149013 REDUCER 1/2" X 3/8"
149027 SHAFT OUTPUT F.GEARBOX LP
149029 AXLE SHAFT
149055 LOCK PIN THREADED F/T3P
149080 UNION M-F 1/2"
149082 FITT.BRASS 3/4"BSP X M12
149083 NIPPLE 3/4"
149087 HANDLE LE-650/750
149091 INNER CAP FOR NON-DRIP
149092 NOZZLE CAP FOR NON-DRIP
149095 GEARWHEEL F.MAXI GEAR Z-82 M2
149103 WASHER D50D30X5 BROZ.FRICTION
149106 PULLEY D90/3
149138 ADAPTER FOR NOZZLE H
149148 VALVE SEAT FOR M/2
149254 WASHER D.80X32X10 TURN.HITCH
149258 PIN F.TURNABLE HITCH
149316 STUD BOLT, M14, F. 639623
149320 BUSHING
149327 PTO ADAPTER, 30Ø FOR LB
149342 NUT SPECIAL M10
149352 ADAPTER F. BI-JETS
149360 BUSHING DIST.D40 X M12 X 6 MM
149360 BUSHING DIST.D40 X M12 X 6 MM
149364 BRASS PIECE HEX. M6X50MM
149364 BRASS PIECE HEX. M6X50MM
149365 SHAFT OUTPUT F.GEARBOX
149367 THREADED PIN INOX M12X225MM
149367 THREADED PIN INOX M12X225MM
149398 SPACER BUSHING ZENIT
149420 SPACER BUSHING ZENIT
150287 SPACER D25.4/1.5 L=15MM
150441 BOOM WING OUT.SEC. WINE S630MM
150861 BUSHING D16/D13X14
151162 PIN F. LID HINGE CHEM-FILLER
151162 PIN F. LID HINGE CHEM-FILLER
151286 INTER. SHAFT F.781040 HYD CYL
151473 TURN BUCKLE HOUSING M16-200
151528 TURN BUCKLE HOUSING M16-130
151572 SPACER RING 0 40/25 12
151583 SPACER RING 0 33,7/25,7 X 9
151854 BUSHING F.SHOCK



Item Number Item Description
151863 SPACER RING 0 50/33 X 73
151872 BUSHING D22.0/18.0 10MM
151874 SPACER RING 0 50/35 X 29,5
152241 NOZZLE TUBE SS 2 HOLE 20"
152284 CROSSBAR F. FRAME TOWERS CM+
152556 SPARGE TUBE CM1200+
153646 CONNECTION PIPE INLET MOD 1301
154033 SPACER RING 0 71/36 X 17,5
157026 NOZZLE TUBE CANNON CURVED
157045 BLOWER SPR. LINE ST. LB-550
157047 SPACER RING BEARING
157049 BLOWER SPR. LINE ST. LB-DEF.
157063 BUSHING F. BEARINGS P540-D
157097 EXTENSION ROD L=12"
157129 ROD
157131 BLOWER SPR. LINE ARROW - RH
157147 SPRAY LINE DEFL.WING VD
157147 SPRAY LINE DEFL.WING VD
157183 TUBE 3/4"X1100 F.B11 BOOM
157186 INOX TUBE 7 HOLES RIGHT ZENIT
157186 INOX TUBE 7 HOLES RIGHT ZENIT
158255 INCLINED BAR TR-MB-SB GANTRY R
158266 INCLINED BAR TR-MB-SB BANTRY L
158671 BUSHING D25.0/17
158739 BUSHING 3/4"X10
158892 TURN BUCKLE HOUS
158976 PIPE F/EQUIPM F/SLANTING BOOM
159086 BUSHING D16.0/13.0 L=10MM
159851 BUSHING Ø16.0/13.0 L=16 DEL
160016 DUST PLATE
160027 DIAPHRAGM UPPER DISC 500-600
160031 BASE PLATE MODEL 500-600
160042 DIAPHRAGM UPPER DISC 1200-1300
160053 DUST PLATE
160064 DUST PLATE
160097 SPRING RETAINER 8,2/19
160101 SPRING RETAINER 10,5/19
160108 BRACKET F.AIR SLOT TWIN
160112 WEAR PLATE M70
160134 MOUNTING PLATE M 70
160145 WASHER D13.1/D6.4X1 SS
160156 WASHER D14.1/D9.2X1 SS
160167 MOUNTING PLATE LP
160171 MOUNTING PLATE NK
160183 CLAMP NOZZLE TUBE 50X30
160196 NOZZLE TRACK EAGLE
160212 PLATE 1.0 X 90 X 210
160226 SPACER FOR 1' DISTRIB. VALVE
160241 FILTER GAUZE D48X89,5
160311 WASHER D30/D20.4X2
160354 BRACKET F.SUCTION MANIFOLD
160432 NOZZLE TRACK BLACK L=3168mm
160436 PIPE BRANCH HOLDER D22,2
160447 PIPE BRANCH HOLDER D28.4
160451 PIPE BRANCH HOLDER D25,4
160473 PLATE FOR DROP-LEG
160484 WIRE GUIDE FOR DROP-LEG
160517 SPACER COLLAR, STANDARD BOM
160532 CLAMP SWIVEL F. BOOM 14'H.D.
160624 WASHER PLATE 6/13 X3



Item Number Item Description
160630 MOUNT PLATE F.DROP NOZZLE '94
160640 U CHANNEL 80/90'
160656 CLAMP NOZZLE TUBE 50X50
160663 SPRING F. SUPPORT LOCK
160677 NOZZLE TRACK 80/90'
160695 BRACKET F.SENSOR
160711 BRACKET FOR FLOW METER
160749 BAND METAL F.AIR BAG
160775 WASHER F. FRICTION PLATE
160776 U-CHANNEL F.3PT.
160777 U-CHANNEL F.BREAKAWAY
160785 NOZZLE TRACK 3PT EAG. L=3168mm
160802 MOUNT PLATE F.HYD SOLENOID'HZ'
160803 COVER PLATE F.HYD SOLENOID'HZ'
160804 MOUNT BRACKET F.HANDLE
160805 MOUNT STRAP F.HANDLE
160876 HOOK F.TRANSPORT LOCK L=280MM
160887 PLATE F.EAGLE STOPARM
160918 BRACKET F. MANIFOLD CM
160928 COVER F. MANIFOLD RIGHT CM
160929 COVER F. MANIFOLD LEFT CM
161012 DIAPHRAGM BACKING DISC F. 463
161037 MOUNT PLATE F.DH VICKERS VALVE
161056 PLATE F. TILT INDICATOR
161059 BRACKET F.TILT INDICATOR CABLE
161116 FLATBAR PLATE 3 X 25 X 110
161128 NOZZLE HOLDER TF
161130 FILTER SCREEN F/FOAM DROPPER
161170 DIAPH UPPER DISC, 321/361/363
161172 DIAPHRAGM DISC F. 1203/1303
161174 DIAPHRAGM DISC SS 361/363/364 PUMP
161175 DIAPHRAGM DISC F. 463 PUMP
161181 NOZZLE CLAMP 40 x 40 SPL OUTER
161183 AIR SLOT END RH
161185 AIR SLOT END LH
161186 AIR SLOT END LH
161187 AIR SLOT END RH
161278 SHEILD F. SHURFLO PUMP
161292 MOUNT PLATE F.THOMAS COMPRESSO
161320 NOZZLE CLAMP CENTER SPL
161326 MOUNT BKT. F. FOAM COMP.BOX 98
161369 CLAMP NOZZLE TUBE 40 X40 F110'
161372 DIAPHRAGM BACKING DISC,320-361
161382 HOOK F.TRANSPORT LOCK L=340MM
161394 DUST PLATE, MODEL 320
161404 FLATBAR F. CLEVIS, RAW
161405 FOOT 320
161411 MT.BRK. HC2500/HM1500 DISPLAY
161632 COVER W/LIP H.C.FOAM COMP.
161675 AIR DIFFUSER L=1870 R.H.
161745 METAL SPACER F.363/463
161802 FOOT FOR DOUBLE PUMP 463
161923 SUPPORT PLATE F. PTO CM+
161950 SIGHT GAUGE MT BKT CM+ 750/120
161953 FLUSH TANK MT BKT SUPPORT 100G
162013 SPACER RING
162024 PIPE HOLDER FOR 12 PIPES
162046 SLIDE FOR MINI
162724 WASHER D25/D18.1X1
163074 WASHER D54/D17X3



Item Number Item Description
163682 WASHER D16X9,5 X 1
163737 WASHER D15.5/D10.5X1
163936 WASHER D15/D6.2X1
163947 FITTING FOR BK 180
163951 MOUNT BRACKET FOR BK180 SECTIO
164581 STOP DISC - MINI
164592 STOP DISC - MAXI
165557 WASHER D28.0/D12.2X2.0 SS
165767 STAINLESS GAUZE F/FILLING FILT
165874 SPOUT BRACK.W/HOOK F/SUP.
165874 SPOUT BRACK.W/HOOK F/SUP.
166246 WASHER CUP D53 F.SPRING
166283 DIAPHRAGM UPPER DISC MOD. 460
166681 SUPP. F/SPRING LOCK - SU/COMBI
166736 CLAMP FOR SB BOOM
166865 WASHER D35/D25X2
167145 BRKT. FOR BOOM NL/NK 210
167156 WASHER D46.5/D12.4X2.5
167624 MOUNT BRACKET F. SCF
167786 WASHER D13/D4.2X1
167907 NOZZ. HOLD. KIT F/ADJ. BOOM
167932 MTG. BRACKET (PRESSURE GAUGE)
167960 WEAR SHIELD EC CONTROL
167963 MOUNT BKT.F.EC BOOM SEC.
168030 BRACKET F/3 WAY VALVE
168130 WASHER F.BLOWER MAXI TR 600
168169 INLET VALVE THO.COM.621102
168287 PLATE ANTI-VORTEX F.CHEM FILL
168289 BRACKET F. 3-WAY VALVE
168562 BRACKET F.FAN GRILL TWIN
168595 EXHAUST PLATE
168660 FILTER PIII
168703 PUMP SCREEN FOR ATV
168704 PUMP BASE FOR ATV CAN 88
168773 MOUNT BRACKET F.S93 HOUSING
168783 ORIFICE F.INJECTOR
168790 WASHER D96.0/52.0 X 3.0
168811 MOUNT BKT.F.PRESSURE GAUGE
168847 ENCLOSURE LOWER F.MARKER
168848 COVER F. FOAM MARKER
168962 AIR SLOT BKT.RIGHT
168963 AIR SLOT BKT.LEFT
169025 STOP BRAKETS CANNON
169179 MOUNT BRKT SUCT. FILTER LE/LP
169237 PLATE
169341 STEP MOUNT F. BRAVO/TANGO
169424 PLATE F. SLIDE SHOE
169424 PLATE F. SLIDE SHOE
169442 REAR BRACKET MERCURY FAN FRAME
169509 STAINLESS SHEET F. MATCH AIR
169575 BRACKET F.DAMPENER ZENIT
169588 MAIN BRACKET ZENIT 32" DEFL.
169589 LID "V1" VINE ZENIT
169590 LID "V2" VINE ZENIT
169686 BRACKET F.SPR.LINE ZENIT
169686 BRACKET F.SPR.LINE ZENIT
170146 PLATE F.PIN 500 TANDAM
170183 LIFT STRAP F.PUMP 360/361/462
170185 ANGLE BRACKET F. TANKSTRAP
170317 CROSSBAR FOR BOOM  WINE II



Item Number Item Description
170512 ASSEMBLY BRACKET FOR CHAIN
170557 FL ST 35X8  L=90/2X Ø13
170655 BRKT. F/SB/HY CENTER
170775 ARM FOR ATV BOOM
171252 FLAT BAR 8X50L171MM 2XD17
171254 FLAT BAR 8X50L171MM 2DX22.5
171370 WASHER EL GALV D 42X13X0.5MM
171693 SPACER M40X40X3/D13
171999 FLATBAR
172053 NOZZLE TRACK HOLDER
172108 HOOKMOUNT SHORT EAGLE
172109 HOOKMOUNT LONG EAGLE
172138 BRACKET F. HYD.ACCUMULATOR CM
172213 FLAT BAR F.BOOM STRAP
172358 FLATBAR 50X15 FORMED
172401 FLAT STEEL 25X5 290MM
172405 FLATBAR BRKT.F.CHAIN EAGLE
172653 WING TIP GUARD
172664 FLATBAR BACKING PLATE
172729 BRACKET F.NOZ.TRACK 80/90'
172730 FLATBAR
172737 BRACKET F.HOOK LIFT 80/90'
172931 FLAT STEEL 15X50
173022 FLATBAR 50X30 L=218/2XD22
173089 TAB F.CHAIN 3PT.BOOM
173388 SPACER PLATE F.LINK ARM
173477 HOSE BRACKET 40X5 L=175/D9
173529 FLATBAR 60X30 L=265/2XD22
173571 FLATBAR F. USA HITCH CM750
173828 FLATBAR 60 X 30 L=220
173836 FL.ST. 60X20 L= 100/2XD13
174657 SPRING GUIDE
174661 RETAINING PLATE
174672 SPRING HOLDER
176982 RETAINING PLATE
177472 BRACKET 25 X 5
178065 SUSPENSION F/BOOM VARIANT
178504 ARM FOR 1-GEAR GEAR BOX
178975 MOUNT BRACKET F. SPEED SENSOR
179664 BACKING PLATE
179828 SUPPORT FOR NOZZLE SHIELD LZ
179966 MOUNTING BRACKET FOR MINI SPV
179989 BRKT. F. 3 GAL. TANK
191295 KEY 8 X 7 X 23
191531 KEY 10 X 8 X 35
191553 BODY STRAP 1.5 X 650 F.K15
192415 KEY 3/16' X 38 BS NO. 91539
193174 NOZ TRACK 6,6-8,6-10,6-12,M SB
193244 NOZZLE TRACK 6-8-10 M SB
193303 SUPPORTING ARM FOR SB BOOM
193898 HYD. DISTRIBUTOR BLOCK
193916 ANGLE IRON FOR MB BOOM BKTS.
193920 BRACKET F.NOZZLE TRACK
194025 BRACKET F.STEP HC650
194075 MOUNT ARM F.CHEM.FILL BRACKET
194238 CROSS BRACE SPB
194307 KEY 10 X 8 X 40
194308 KEY 6 X 6 X 2
194309 KEY 8 X 7 X 40
194418 U CHANNEL 65 X 1175 CENTER EAG



Item Number Item Description
194639 CHAIN 1/4" X 36" 3 PT BOOM
194692 U-CHANNEL SPL CENTER
194773 C CHANNEL 14.5X8,8X3,5X2 L=24
194839 ANGLE IRON FOOT, M 500-600 RED
199005 CHAIN DUPLEX 3/4"
200040 OMLØBER FOR FITTING  1"
210011 SEAL FELT D39/23 X 4
210022 BEARING BALL 6205
210033 BEARING BALL 6007
210077 BEARING BALL 6305
210081 BEARING BALL 6307
210092 SEAL FELT D43/30X5
210103 BEARING BALL 6306
210114 BEARING BALL 6308
210125 BEARING BALL 6210
210162 BALL STAINLESS 18/8
210221 BEARING BALL 6407
210232 BEARING BALL 6310
210243 SEAL OIL 35 X 47 X 7
210254 SEAL OIL R. BASL 52X40X7
210265 SEAL FELT D87/68,5X4
210302 BALL BEARING 6207
210313 SEAL OIL 55X72X10 BASL
210346 BEARING FLANGED INA PCF 40
210372 SEAL OIL
210383 SEAL OIL 32X20X7
210405 BALL BEARING 042/030 X 7 61806
210416 BALL BEARING 61804
210501 BALL PLASTIC D25
210571 WASHER BEARING TRACK
210652 BUSHING TEFLON D25/D22X20
210728 BEARING F.LINK HEAD M17
210730 BEARING F.LINK HEAD M20
210737 BEARING BALL D7 RSTO 5 TN
210738 BEARING ROLLER D7 L=16 SS
210742 BUSHING TA500
210749 BEARING ROLLER 6201-8 N F/COMP
210755 NEEDLE BEARING D20/16
210756 OIL SEALING RING 20 X 35 X 7
210757 SEAL OIL 53X27X7
210759 SEAL OIL 55X35X40
210765 SEAL OIL
210766 BALL STAINLESS
210768 SEAL OIL 65 X 45 X 10
210769 SEAL OIL 62 X 40 X 10
210771 BALL BEARING 6007 SRS1
210772 BALL BEARING 6208 2RS1
210776 BUSHING F.TWIN STEERING ARM
210784 BEARING BALL 6002 2Z
210793 BALL F.SCF
210796 BEARING BALL D22/D8 X 7 608ZZ
210806 BEARING BALL D40/D17X12MM
210820 SEAL OIL 30 X 10
210822 BALL BEARING NJ 307
210823 BALL BEARING 6309
210824 SEAL OIL 18 X 7
210826 SEAL OIL 45 X 10
210827 BALL BEARING 6204
210832 BALL BEARING 90/50X23 NU2210
210835 BUSHING D28/25 L=25



Item Number Item Description
210837 BALL-PLASTIC F/VALVE/2000
210858 BUSHING 034/30 L=20
210859 BUSHING DU D23/20 L=20
210860 BUSHING
210861 BUSHING
210862 BUSHING
210863 BUSHING DU FLNG. D40/44 L=26
210865 BUSHING 40mm40mm DU
210866 BUSHING D44/40 L=40
210867 OIL SEAL D80/40X8/F.M7 GEAR
210868 OIL SEAL D90/50X10/F.M7 GEAR
210878 LINK HEAD M24 x 55 W/ GREASE NIP. DELTA
210879 LINK HEAD M16 x D17
210881 LINK HEAD M20 x D20 L=78
219002 BEARING 6207
219008 SEAL 80X45X4.5
219009 SEAL, HUB 85 X 45 ARROW
219012 BEARING, OUTER HUB ARROW
219017 OIL SEAL RING 45X35X7
219020 BEARING
219034 BALL BEARING SELF GRE.30/40/50
219035 BALL BEARING 6306 2RS
219049 OIL SEAL D40 x D72 x 7MM
219054 BALL BEARING 32208
219055 BALL BEARING 30305
219060 BEARING AND SEAL KIT M300 PUMP
219065 BEARING NJ-304
219066 BALL F.VALVE CB/2
219071 BEARING 30208A TURN.HITCH
219072 BEARING
219085 OIL SEAL 40X80X10 BIMA M55
219086 BALL BEARING BL209
219088 SEAL 40X60X8
219091 BALL BEARING BL208
219094 SEAL BLIND 90 X 10
219095 BALL BEARING 2208 MP
220032 SPRING FOR PIVOT 48,5/0 14,5
220043 SPRING 41/010,9
220054 SPRING COMPRESSION 351024
220065 SPRING D19,7/41,2
220091 SPRING 30/012,5
220124 SPRING FOR PIVOT 32/0 7,8
220227 SPRING FOR PIVOT
220242 SPRING PRESSURE D33X42
220312 SPRING
220334 SPRING DRAW
220441 SPRING TOOTH FOR BOOM
220452 SPRING F.COUPLING COMBI
220474 SPRING PRESSURE D14/3,9
220533 SPRING PRESSURE 9.1X15
220603 SPRING F.PIVOT D9,1/26
220651 SPRING PRESSURE D12.5/5
220706 SPRING SCF 12 BAR
220725 SPRING PRESSURE D28.2X30
220734 SPRING SCF 25 BAR
220740 SPRING F.PIVOT 14/20
220749 SPRING D20.5X52
220759 SPRING F.VALVE
220770 SPRING 18.5 X 14.5 X 1.3
220771 SPRING D53/D43X100



Item Number Item Description
220777 SPRING 10 X 16 X 1.5
220788 SPRING FOR NON-DRIP
220793 SPRING D21/D4X250MM
220799 SPRING F.TOP DRAIN
220800 SPRING F.SCF
220802 BELLVILLE WASHER D50/D22.4X2
220803 VALVE F. COMPRESSOR
220804 SPRING 130/12/320 EAGLE 45'
220820 SPRING D20.5/2.0 0-50MM
220827 SPRING F.PRESSURE REG C.2
220842 SPRING RING D20X1.5SS 22096600
220857 LOCK CLIP F.DROP NOZZLE
220859 SPRING COIL 80/90' EAGLE
220861 SPRING F.PTO YOKE
220867 SPRING 134/14/320 EAGLE 60/66'
220874 VALVE SPRING
220875 VALVE SPRING CP3/2000
220889 BUFFER SPRING
220901 SPRING F. PTO HOOK CM
220903 SPRING 100/12 304MM
220909 SPRING F. BREAKAWAY R.H. SPL
220911 SPRING F. BREAKAWAY L.H. SPL
220926 SPRING D174.0/28 L=675
220929 DRAW SPRING D45.0/7.0-240.0
220933 SPRING F.BOOMWHEEL FORCE
220934 LAT.PRESS.SPRING D20/3 L=25 SS
220942 SPRING, SS,D13.8 L30 K.808N/MM
220945 SPRING, SC VALVE #262104
220947 SPRING D13.0/1,2 L=90 RST
220949 SPRING Ø20.0/3.0 L=240 BLACK
220951 SPRING D15/1.5 L=90 20V
229002 TENSION SPRING LP/TP
229016 SPRING 16X7.8X1 F. 289533
229043 SUSPENSION SPRING
230031 ELBOW 3/4' GF92LZ
230042 ELBOW 3/4"
230311 QUICK COUPLING 1/2"
230963 TEE 1/4"M X 1/4"M X 1/4"M BSP
231022 FITT.DK ELB. 1' BSP GF 121
231103 PLUG 1/4" BSP, O-RING 08BPUP04
231217 ELBOW 3/8'X3/8'
231346 QUICK COUPLER 1/8"BSP X 4 MM
231361 QUICK COUPLER T/04
231906 HEX NIPPLE 3/8"BSP X 1/2"NPT
231907 HEX NIPPLE 1/4"BSP X 1/2"NPT
231910 PLUG 1/2" BSP
231923 HEX NIPPLE 1 1/4"X3/4" BSP
231924 PLUG 3/8'
231955 NIPPLE F. PRESS GAUGE 1/4" BSP
231962 ELBOW BRASS 1/2"
231977 HY CRIMP INSERT 3/8 BSP STR.
231978 HY CRIMP INSERT 3/8 BSP 90 DEG
231979 HY CRIMP SLEVE 3/8 BSP
231982 HY CRIMP SLEVE 1/2 BSP
231987 PLUG 1/8' BSP W/GASKET
232043 HYD. PIPE JOINT D10-D12
232057 T-PIECE 3/8" BSP HY.
232060 HY.ELBOW 1/4" BSP SWIVEL
232063 ELBOW 90 DEG 1/2" BRASS
232064 PLUG 1/2' BRASS



Item Number Item Description
232070 ELBOW 1/2" BRASS M-22.100 H
232072 NIPPLE 1/2 SPEC. BRASS
232072 NIPPLE 1/2 SPEC. BRASS
232078 HEX NIPPLE SOCKET 3/8'X1/4'
232079 ELBOW 3/4" BRASS
232087 HYD. PIPE JOINT 90' D10-D10
232109 FITT.HY TEE 1/4'BSP UNION
232111 QUICK COUPLER 6MM X 1/8 EXT.
232112 QUICK COUPLER 6MM 1/8 INT.
232113 QUICK COUPLER 6MM T-PIECE
232114 COUPLER 1/8" THREADX8MM HOSE
232115 FITT HEX NIPPLE 2'-2' BSP
232118 HOSE CONN. 90DEG 1/8'X 6MM PE
232120 FITT.DK HB 2'X2' BSP
232143 REDUCER 1/4'INT-1/8'EXT
232144 QUICK COUPLER 10MM X 1/4 EXT
232150 HOSE CONN. 90DEG. 1/8'X8MM PE
232152 QUICK COUPLER 8MMX1/8 EXT.LONG
232165 HY.ELBOW 1/2" BSP SWIVEL
232175 TEE 1/4"M X 1/4"F X 1/4"M BSP
232199 COUPLER 3/8' BSP-90/10MM HOSE
232205 BANJO BOLT 3/4" DELTA
232214 NIPPLE 1/4" W.U. NUT DEL
232230 QUICK COUPLER 1/4"BSP X 4 MM
232278 NIPPLE 3/8"/90º W. UNION NUT
232285 TEE 1/4"MALE RUN X 2 1/4"FEMAL
232289 NIPPLE 1/2" W. 1/2" UNION DEL
232291 BANJO BOLT 1/2" BSP
239002 NUT 1/2" BSP BRASS F.BULKHEAD
239003 EXTENSION 1/2"
239004 BUSHING 1/2"-3/8" BRASS
239012 HEX NIPPLE
239023 SHAFT GEARBOX BIMAC 2024189
239025 BLOCK F.LEVER GEARBOX
239026 LIFTER F.GEAR BOX
239033 OIL LEVEL GLASS
239034 TEE FITTING 3/4" BRASS
239035 NIPPLE 1/2"M - 3/4"F
239036 NUT 3/4"
239048 NOZZLE BODY F.LB W/O NON DRIP
239050 NOZZLE ASSY.NO DRIP SINGLE
239051 NOZZLE ASSY.NO DRIP DOUBLE
239054 EXTENSION 3/4"BSP 2"(016305)
239064 NYLON NUT - ARAG
239069 Y-ADAPTER 3 X 1/2"
239074 BRYSTNIPPEL 1'X3/4'
239097 HYDROPNEUMATIC MANIFOLD ADAPT.
239101 ELBOW 90DGR.1/4" F-M BRASS-CHR
239101 ELBOW 90DGR.1/4" F-M BRASS-CHR
239108 NIPPLE SOCKET 1/2"
240015 DIAPHRAGM MODEL 500-600 NITRIL
240026 DIAPHRAGM MODEL 1200/1301
240034 FITT.DK HR 1'X 3/4'BSP ARAG
240041 O-RING D15,1/10,3 X 2,4
240052 BUSHING/PKNG D11,2/8,4 X 6
240063 O-RING D14.1/9.3 X 2.4
240085 O-RING D13,1/8,3X02,4 NITRIL
240122 DIAPHRAGM FOR PRES.DAMP.(EPDM)
240133 O-RING 12/6 X D3 NITRIL
240144 O-RING D9,1/4,3XD2,4 NITRIL



Item Number Item Description
240155 SEAL F.RELIEF VALVE
240177 O-RING D16.1/11.3 X 2.4
240225 VEE BELT S 34
240284 O-RING D82,5/75 X 3,5
240295 VEE BELT B-333
240306 O-RING D29/D21X4
240413 O-RING 13.95 X 2.62 NITRIL
240575 VEE BELT SPZ 1700 GATES 3V670
240586 GASKET F.GEARBOX MINI
240597 O-RING D38/25 X 1
240601 O-RING D28/24XD2
240634 O-RING D48/35X1 HARD
240656 VEE BELT SPA 1400
240667 O-RING 38,1/33,3 X 2,4 NITRIL
240726 VEE BELT B-66
240763 O-RING D18,3X3,6 NITRIL
240785 O-RING D46,99X5,33 NITRIL
240796 O-RING D59.7X 5.3 NITRIL
240844 RUBBER STOP D39X35
240866 DOWTYSEAL 3/8"
240914 VEE BELT SPB 2500
240925 O-RING D49.5X3 NITRIL
240936 O-RING D13.3X2.4 NITRIL
240947 O-RING D7.3X2.4 NITRIL
240951 O-RING D21.2X3 NITRIL
240962 O-RING D57,2X3 NITRIL
241006 O-RING D79,2X5,7 NITRIL
241017 O-RING D74,5X3 NITRIL
241021 O-RING D21,89X2,62 NITRIL
241032 DIAPHRAGM RY2 EPDM
241146 INL.GASK F/CARBURETOR MRY-4.5
241275 O-RING SEAL MRY
241323 O-RING D5.3X2.4 NITRIL
241356 DOWTYSEAL 1/2"
241367 DOWTYSEAL 28.5x22
241371 DIAPHRAGM F.NO-DRIP,VULC
241404 DOWTY SEAL 1/4"
241415 O-RING D117.5X5.33 NITRIL
241441 O-RING D29.3X3
241463 DIAPHRAGM MODEL 460
241474 O-RING NITRIL
241511 O-RING D18X2
241577 O-RING D10X2.2
241581 O-RING D27X5
241647 O-RING D3.85X1.78
241651 O-RING D14.0X3.0 NITRIL
241673 O-RING D22.1X1.6
241684 DIAPHRAGM MODEL 361 NITRIL
241732 RUBBER STOP FOR MB
241754 O-RING D59.5X3
241765 O-RING 3.1 X 1.6
241857 O-RING D27.1X1.6
241861 O-RING D15.3X2.4 VITON
241872 O'RING D89.5 x 3.0 NITRIL
241872 O'RING D89.5 x 3.0 NITRIL
241894 O-RING D17.1 X 1.6 70SH NITR
241905 O-RING 12,3X2,4 VITON DKR.1,05
241942 COVER, HOSE 80X28 F.TZ-LZ
241953 O-RING D73,03X3,53 VITON
241965 O-RING 12.1 X 1.6



Item Number Item Description
241966 BUSHING RUBBER F.CLUTCH
241968 SEAL OIL 40-5
241969 SEAL OIL 25-6
241970 O-RING D25.2X3.0
241971 O-RING D40.2X3.0
241974 O-RING D7.1 X 1.6
241975 SEAL OIL 20-3
241976 ANILLO EYECTOR 40-27-6 .......
241977 PISTON ROD SEAL 20-26-5
241978 O-RING 64.5X3.0
241979 O-RING 6.6 X 6.6
241980 O-RING 0 50.2 X 3.0
241981 O-RING 0 30.2 X 3.0
241982 SEAL OIL 50-4
241983 SEAL OIL 30-4
241985 SEAL PISTON F. 781067 HYD CYL
241990 O-RING D9.3 X 2.4 VITON
241993 O-RING 74.5 X 3MM VIT/241017
242003 O-RING D14.1X1.6 VITON
242005 O-RING D32.1X1.6 NITRIL
242006 O-RING D22/D19 X 1.5
242007 O-RING D9.1X1.6
242010 O-RING D37.47X5.33
242012 GASKET NITRIL
242013 SPRING RUBBER F/TRIGGER
242020 O-RING 39.2 X 3 VITON
242021 O-RING D.37,69x3,53 VITON
242022 O-RING D10.1X1.6 NITRL
242032 O-RING
242033 O-RING
242035 DIAPHRAGM THO.COM.608146
242041 O-RING D60X3,0
242042 DUST SEAL 60-3
242043 O-RING 49.2 X 5.7
242046 O-RING D60X2
242047 O-RING 89.5 X 3.0 VITON
242053 O-RING 44.2 X 3.0MM NITRIL
242054 O-RING D34.2X3.0
242055 O-RING D 54,5 X 3,0  90SH.NITR
242058 O-RING THO.COM.623048
242059 VALVE (OUTLET)THO.COM.633525
242064 SLEEVE RUBBER 3X8X4MM
242099 DOWTYSEAL 1-1/4"
242102 O-RING Ø9.25X1.78 NITRIL 90SH
242111 O-RING FOR VALVE PLATE
242113 O-RING D37.5X5.3 VITON
242114 O-RING 44.17 X 1.78 VITON
242116 GASKET F.CYLINDER
242117 O-RING 18 X 12 X 3
242118 GASKET PLASTIC D45-50
242119 GASKET FOR COVER
242120 IL.9918060 O-RING 52X45X3.5
242121 O-RING 70.5X62.5X4 IL.9918065
242123 O-RING 36 X 30 X 3
242125 O-RING 44  75 X 37 X 69 X 3
242126 O-RING 20 X 17 X 1.5
242127 WASHER D18X11X4
242128 O-RING 56 X 50 X 3
242129 BELT TIMING 420L075
242132 O-RING 21 X 15 X 3



Item Number Item Description
242142 O-RING FOR PUMP FRONT TANK
242145 O-RING 76 X 70 X 3
242146 O-RING 140 X 126 X 7
242147 O-RING 105,6x95X5.3
242148 O-RING 109.2 X 104 X 2
242151 GASKET 1/2'
242152 O-RING D18.2X3 EPDM
242153 O-RING D26X4 EPDM
242154 WASHER RUBBER 1"
242158 O-RING 41/5
242161 O-RING 6 X 3.0
242162 O-RING D140.5X134.5 X 3
242167 O-RING D10.82X1.78
242168 O-RING D11.2X1.9
242169 O-RING F.NOZZLE HOLDER LB50
242178 O-RING 22 X 2.5
242179 O-RING D23.0 X 3.0 NITRL
242180 O-RING 24.2 X 3
242181 O-RING D25.07X2.62
242182 O-RING 25 X 3
242184 O-RING 29 X 3
242185 O-RING 29.74 X 3.53
242195 O-RING 29.5 X 3.5
242196 O-RING 45.69 X 2.62
242201 O-RING 57 X 3
242203 O-RING 79.5X72.5
242204 O-RING D110X2
242215 O-RING D18X3 VITON
242216 O-RING VITON F/1202/1302/462
242218 GASKET F. HYDRAULIC TANK TWIN
242219 O-RING D16.3X2.4 VITON
242220 GASKET F. HIRSMANN PLUG
242221 GASKET F. S-93 QUICK COUPLERS
242222 GASKET 19.0 X 10.0 X 3.3 EPDM
242225 O-RING D45.0 X 4.0 RUBBER
242226 SEAL WASHER F.BOTTOM PLUG
242227 SEAL WASHER 1'
242235 COVER F.FOAMER AIR FILTER
242236 O-RING D85.32X3.53 SH70 NITRIL
242239 MEMBRANE FOR NON DRIP
242242 O-RING F.AIR HOSE FITTING
242243 O-RING D56.0 x 3.0 NITRIL
242248 O-RING 29.2 X 3.0 VITON
242258 TRIM 3X10 SELF ADHESIVE 0012"
242262 O-RING D31X3 VITON
242269 PISTON ROD SEAL 30-38-8
242281 RUBBER BAND OVAL 180MM
242284 HEAD GASKET F. COMPRESSOR
242285 DIAPHRAGM F. F/M COMP.
242286 O-RING Ø66.0 X 3.0
242288 SEAL F. HYD ACCUMULATOR TWIN
242296 O-RING D51X3.5
242301 PISTON SEAL 60-44.5-6.0
242308 PISTON ROD SEAL z22,22-29
242309 SEAL Ø22 ID Ø30 OD X 4 HIGH
242316 O-RING D84.5X3.0 NITRIL
242319 O-RING D11.1X1.6
242324 O-RING D3.4X1.9
242346 SEAL D30/10X3
242351 O-RING D69.5X3.0 VITON F.S-93



Item Number Item Description
242353 O-RING D44.2X3.0 VITON F.S-67
242354 O-RING D32.2X3.0 VITON F.S-53
242355 O-RING D19.2X3.0 VITON F.S-40
242356 O-RING D9.12X3.53 VITON
242360 O-RING D6.5 X 1.78 NITRIL
242369 WASHER
242370 BACKING WASHER
242375 PUMP CAP O-RING/2000
242380 P/LIMIT O-RING 2000
242390 VITON O-RING
242392 VITON SEAL
242399 O-RING F.HYD SOLENOID VALVE
242416 VALVE DISC VITON
242426 DIAPHRAGM PUMP 463/464 NITRIL
242430 O-RING D13.0 x 3.0 VITON
242431 O-RING 6.3X2.4 VITON
242448 O'RING D60.0 x 2.0 VITON
242449 O'RING D13.3 x 2.4 VITON
242450 O-RING D84.5X3.0 VITON
242451 O'RING D56.0 x 3.0 VITON
242458 BUSHING RUBBER DAMPER SPC EAG.
242463 O-RING D17.17X1.78 VITON
242466 BUMP STOP F. CM SUSPENSION
242474 SEAL 16X28XL=' LOCKER DOOR CM+
242475 O'RING D56.52x5.33 SH70-VITON
242476 SEAL HYD. TANK CM+ TWIN
242483 O-RING D40.0 X 2.5 NITRIL
242484 SEAL RING F.#781090 HY CYL.
242489 O-RING D 55 X 2,5       NITRIL
242493 RUBBER BUMPER 60X40X150
242504 O-RING D35x2 NITRIL
242505 O-RING D25.0 X 4.0 SH70 VITON
242507 MUDGAURD 12.4X46/11.248 CM
242510 O-RING D44.04 X 3.53 NITRIL
242513 O-RING, DIA 33 X 2.62 NITRIL
242514 U-SLEEVE PS 25X33X8
242515 GUIDE RING 025X029X9.6
242516 U-SLEEVE PS 60X50X10
242517 GUIDE RING 060X054X12,7
242518 O-RING D37.0 X 2.5 NITRIL
242519 O-RING 49.2 X 5.7 - VITON
242525 O-RING GA 25 X 35 X 7/10
242526 O-RING D20.0X2.0 VITON
242527 O-RING GA 30 X 40 X 7/10
242528 U-SLEEVE PS 30X40X10
242529 GUIDE RING 030X036X9.6
242551 MDM 40X30X12,3 DOB.CYLINDER
242553 DUST SEAL D22/32 L=7
242554 PISTON ROD SEAL 22X30X7
242559 O-RING Ø42.2 X 3 70SH. NITRIL
242561 DIAPHRAGM FOR SC VALVE #262104
242563 NEOPRENE SEAL 10X10
242565 O-RING Ø 85 X 4.0 SH70 VITON
242566 LATCH STRAP F. CHEM.FILL
242568 DOOR STOP, FEMALE
242570 O-RING D150.0 x5.0 SH70 VITON
242572 RUBBER BELT Ø160x1.5 B=60 EPDM
242573 O-RING Ø104.14X5.33SH70 NITRIL
242577 O-RING Ø 86 X 4.5 SH70 VITON
242578 O-RING D6.5 X 1.0 NITRIL



Item Number Item Description
242587 RUBBER SUS. ELEMENT 66 DRAWBAR
242593 GASKET Ø8/Ø5x1 (PA) 266N-M5X1
242594 O-RING D14 X 1.78 SCH.70-EPDM
242598 O-RING D7.0 X 2.5 NITRIL
248072 GASKET RUBBER D37 TH2.5
248072 GASKET RUBBER D37 TH2.5
248280 SEAL KIT FMM050 0205314 BUNA
248291 VIBRATION ISOLATOR D2015 55NR
249007 BELT FOR CANNON
249017 GASKET F.CYLINDER D55
249019 O-RING 3/4 26X5
249022 VEE BELT A50
249031 O-RING
249032 VEE BELT SPZ 1120
249037 RUBBER STRAP
249039 DIAPHRAGM F. CHECK VALVE LB50
249040 PIN F.NOZZLE HOLDER LB
249050 FRICTION WASHER D48X10X3.5
249056 GASKET F.LID 289310 D.255
249059 O-RING D47.3 X 2.62
249060 O-RING
249062 O-RING
249064 O-RING
249065 TOP FOR FOOT STEP
249068 RUBBER BLOCKS 63X63X29
249104 O-RING 7 X 4
249104 O-RING 7 X 4
249118 O-RING 21X28X1.5 1/2" TEFLON
250041 FITT.DK HN 1'BSP ARAG
251850 SEAL F.AIR OPENING TWIN 1800MM
251884 HOSE 2" SUCTION L=5" (120MM)
251896 HOSE ASSY. 5/16" PVC L=1300MM
251923 HOSE HIFLEX L=150MM
251956 RUBBER SEAL 60MM
259034 PVC HOSE D125MM X 0.75M
259035 PVC HOSE D100MM X 1.0M
260363 PLUG 2 POLE 12V
260374 FUSE HOLDER
260444 FUSE 8 AMP.
260794 SWITCH F.PRESS ADJ.EC CONTROL
260816 CAP W/RUBBER BOOT F.EC SWITCH
260827 PLUG F.EC ATTACHMENTS
260864 SWITCH F.HY BOOM CONTROL BOX
260901 SPADE F.ELEC CONN.1.5MM BLUE
260934 PLUG INSERT 12 POLE MALE
260956 PLUG HOUSE 12 POL.MALE
261042 PRINT FOR JUNCTION BOX MULTI
261060 PLUG F.EC ATTACHMENTS
261061 SPADE F.ELEC.2 WAY CONNECTOR
261062 GROMMET
261066 SWITCH 2 POLE
261067 GROMMET 10-14 GREY
261083 GROMMET (PLASTIC)F.ELEC.CABLE
261084 NUT F.261083 GROMMET
261090 FUSE 5 X 20 6.3A, 250V
261093 SPADE F.ELEC.WIRE DK 2.8X0.8
261110 SPADE F.ELEC.WIRE 2.8X0.8
261112 CIRCUIT BOARD EC 16 L
261125 FUSE 5 X 20 500mA
261133 PLUG HOUSING F.8 POLE PLUG



Item Number Item Description
261134 PLUG INSERT 8 POLE MALE
261135 PLUG HOUSING 8 POLE FEMALE
261136 PLUG INSERT 8 POLE FEMALE
261145 PLUG INSERT 16 POLE MALE
261160 FUSE 5 X 20 15A 250V
261161 FUSE HOLDER 5 X 20 MM
261175 WIRE 1.5MM 2 BLACK L=120
261189 RELAY SUMI TYPE RCN 1V-5B
261190 PRINT 3 WAY VALVE
261200 PLUG
261206 FUSE 25 A
261208 SPADE F.ELEC.CONNECTOR 4MM
261226 FUSE 5 X 20 6.3A F.POWER BOX
261230 PLUG INSERT 20 POLE FEMALE
261231 PLUG HOUSING 20 POLE FEMALE
261257 DIODE BY 255
261266 CONNECTOR END F.CABLE HP
261271 CIRCUIT BOARD EC/BK
261272 FUSE 10A D6X32 MM
261274 FUSE 500MA F. TRONIC
261292 WIRE BLACK L=
261307 GROMMET 7-10 BLACK
261308 SWITCH APEM 5637
261309 SWITCH CAP
261310 CIRCUIT BOARD F.CONNECT BOX
261321 LIGHT INDICATOR
261342 SPADE F.ELEC.3 WAY CONNECTOR
261343 HIRSCHMANN PLUG 'A'
261344 HIRSCHMANN PLUG B
261357 FUSE 10A 32V
261366 CIRCUIT BOARD F.F/M CONTROL
261369 SWITCH 2 WAY 12V SPRING RETURN
261372 GEAR MOTOR BOSCH 13RPM
261373 RELAY 12V/30W
261402 FUSE 3.15A SLOW BURN
261409 RELAY 12V F. ESC CNTRL BOX '96
261449 HIRSCHMANN SCREW 18 x 3MM
261455 BRUSH KIT-FOAM MARKER MOTOR
261482 SPADE TERMINAL 6.3X.8 1.0-2.5m
261505 CABLE 2X4MM L8000MM
261511 SWITCH
261536 KEY BOARD F.HP3500/3600
261539 SPADE F.ELEC CONNEC BLUE INSUL
261562 RUBBER DAMPER 2XM6X25
261576 PLUG ELEC.2 POLE MALE F.PILOT
261577 PLUG ELEC.2 POLE FEMALE- PILOT
261589 FUSE 5 X 20 1.25 AMP
261599 PLUG F.PILOT
261603 PLUG CASE F.PILOT
261604 PLUG F.CABLE PILOT
261605 FUSE 25A F. HP3050
261617 FUSE 4.0A D6.5X32 F. HP3010
261630 PLUG MALE/HIRSHCMANN-3XBAL.VAL
261645 PLUG END RG62 F.PILOT
261651 SPADE F.ELEC.6 POLE CONNECTOR
261688 SWITCH F. HANDLE WHITE
261689 CAP RUBBER F. SWITCH JOYSTICK
261692 PLUG ELEC.7 POLE FEMALE F.CABL
261693 PLUG ELEC. 7 POLE MALE
261739 BULB 12V 21W REPALCEMENT



Item Number Item Description
261740 SPADE F.ELEC.3 POLE CONN.INSUL
261741 SWITCH 2 POLE 12V TOGGLE PRESS
261742 SWITCH 2 POLE 12V ON/OFF
261753 PLUG ELEC.7 POLE FEMALE F.BASE
261759 PLUG BNC90GR F. HP3005
261778 CIRCUIT BOARD F.DH CONTROL BOX
261780 CABLE COAX BNC/BNC L=350
261781 CABLE COAX W.BNC L=1.5MTRS
261782 HP CABLE COAX BNC/BNC90 L=400
261825 ACTUATOR HAZ 2 WIRE
261844 PLUG ELEC.3POLE FEMALE F.CABLE
261845 PLUG ELEC.3 POLE MALE F.CABLE
261846 FUSE F 3.15A
261933 CABLE W/PLUG 2X25 L=71"
261935 SWITCH 2 POLE
261963 NUT F.EC SWITCH
261967 FUSE 3.0A F. HP3005
261992 PRINTPLATE F. EVC/ESC 8 CONTR.
261992 PRINTPLATE F. EVC/ESC 8 CONTR.
262009 BULB 12V/55W HVID REPLACEMENT
262010 SWITCH, 1 TERMINAL
262011 RED TOGGLE F. SWITCH 262010
262025 RING TERMINAL 10MM2 08
262025 RING TERMINAL 10MM2 08
262034 ACTUATOR TWIN FORCE HAZ NCM
262039 AMP PLUG 3 POLE
262039 AMP PLUG 3 POLE
262044 AMP CAP 3 POLE
262048 AMP TAB TERMINAL .3-.5
262050 AMP RCP TERMINAL .3-.5
262051 AMP RCP TERMINAL .5-1.5
262051 AMP RCP TERMINAL .5-1.5
262052 AMP WIRE SEAL GREEN 1.4-1.7
262053 AMP WIRE SEAL YELLOW 1.8-2.4
262053 AMP WIRE SEAL YELLOW 1.8-2.4
262094 PLUG F. CABLE MALE
262095 PLUG F. CABLE FEMALE
262099 PLUG SOCKET 3-POLE 2.5/3
262102 DIODE 600V/2A LT2A06
262104 VALVE, SOLENOID, S53/S40
262105 PLUG CASE M25X1.5 11-18 GRAY
262106 BULKHEAD F. CABLE 6.5-14 BLACK
262107 NUT F. BULKHEAD CABLE BLACK
262125 MICRO SWITCH TYPE
262158 PLUG INSERT 39 POLE MALE
262159 PLUG INSERT 39 POLE FEMALE
262160 PLUG HOUSING 39 POLE FEMALE
262161 PLUG HOUSING F/39 POLE MALE
267042 EE.1B 3C-EC/4/-HY/TF-M-TB-O
268055 REAR STEERING SENSOR
268731 LIGHT, FRONT L/R, SIDE, CAT62BM008 355-007, US, SARITOR
268731 LIGHT, FRONT L/R, SIDE, CAT62BM008 355-007, US, SARITOR
269019 FUSE 5 X 20 1.0 AMP
269029 MOTOR UNIT CB/2 SECTION VALVE
269030 MOTOR UNIT CB/2 PRESS. REG.
269034 VALVE ASSY. PRESS.REG. CB/2
269035 VALVE ASSY. BOOM SECTION CB/2
269039 FUSE 5 X 20 2.0 AMP
269089 MOTER, PRESS REG CB/2 YELLOW
269205 CABLE COMUNICA.AMP M-H 9 MTS



Item Number Item Description
270211 FITT.DK S25 FORK L=37.5
270222 HAIR PIN DALAN 2020 BR, GALV.
270406 RING FELT
270561 SCREW W/SPRING ASSY. (QTY 1)
270581 WIRE CLIP FOR OPERATING LEVER
270608 BUSHING F. DRAWBAR NCM Ø50/Ø33
278646 AIR FILTER OUTER
278647 AIR FILTER INNER
278792 FUEL PREFILTER+RING X1
278793 FILTER - FUEL
279000 HEX BOLT HYDRAULIC
279001 HEX BOLT HYDRAULIC
280011 GREASE NIPPLE 3/8' SAE H TR
280033 KEY HEXAGON W9 5/16"
280066 GREASE NIPPLE H 1A6
280081 UNIV. JOINT 23.8x61.3mm
280258 SCREW F. BOX LID 1/4" L=18
280302 SNAP-RING INNER 62X2
280313 WASHER LOCK MB 5
280442 WASHER LOCK NH 7 SKF
280453 SNAP-RING INNER 80X2.5
280637 GAUGE 2.5"BR BOTT.PSI85 BAR6
280652 GAUGE 40 BAR
280766 SNAP-RING INNER 55X2 DIN 472
280777 CRESCENT RING  (W1.4122)
281072 SNAP-RING OUTER 20X1.20
281083 SNAP-RING OUTER 30X1.5
281094 SNAP-RING OUTER 35X1.50
281127 SNAP-RING INNER 24X1.2
281131 SNAP-RING INNER 32X1.2
281142 SNAP-RING INNER 40X1.75
281223 PISTON CPL MRY-2
281256 VALVE F.MRY (FLUID)
281411 STRAP F.MRY
281477 BALL HANDLE M10 BLACK BLOWER
281536 ALLEN WRENCH 3MM
281551 BALL VALVE 1/2"
281606 S-HOOK GALVANIZED
281687 HY. HOSE TEST PORT X 1/4" BSP
281897 COVER PLUG
281912 GRILLETE M-10 INOX.480 KG
282564 PLUG 35MM SQ.BLACK
283286 O-RING SET F.HY-CYL.282527
283581 HOSE CONNECTOR STR. F.4MM PE
283699 GREASE NIPPLE M6X1
283707 PLUG 50X20X2
283713 SNAP-RING OUTER 38X1.75
283724 SNAP-RING OUTER 48X1.75
283754 GAUGE 2.5'BR REAR PSI200 BAR16
283770 SEAL FELT F. FOAM MARKER COMP
283772 GREASE NIPPLE H3 M6 X 4 90°
283789 SOLENOID F.HYD. VALVE
283800 SNAP-RING 58X2
283815 PLUG 50X30MMX2.6 BLACK
283817 WASHER LOCK D30 MB6
283820 PLUG 30MM / 1-1/4X1/8 SQ TUBE
283833 CLAMP PLASTIC F.TUBE
283834 CHAIN LINK
283835 CHAIN LINK 5/8'X3/8'
283841 HANDLE F.STARTING CORD



Item Number Item Description
283889 CLIP F.TUBE SUPPORT
283904 SNAP-RING 20X1.2
283905 SNAP-RING 2X1.2 SPC
283906 SNAP-RING 35 X 1.5
283916 TOOTHED RIM FOR CLUTCH
283934 HOSE HY. 3/8" l=3000\OML-OML90
283935 PLASTIC COVER F. ARM SB/HYD
283970 GEAR BOX F.PTO MOUNT ML52 1/3
283971 BUSHING SPLINED F.CLUTCH
283972 FILTER COMPLETE F. TWIN
284012 HOSE HY X 3/4 X 900
284020 HOSE HY X 3/8" X 35.4" STR+ELB
284041 UNIV. JOINT 27x70mm
284042 UNIV. JOINT 30x92mm
284049 COVER F.BOX 250X160X15
284059 BUSHING D50
284060 PISTON LEATHER D51X6X32MM
284061 PISTON BOSS PLASTIC
284063 BALL JOINT M6 90 DEGREE
284081 SHOCK ABSORBER F/SPA BOOM ....
284090 SHOCK ABSORBER
284093 FILTER SCRN ARAG 50 MESH BLUE
284094 FILTER SCRN ARAG 32 MESH WHITE
284095 FILTER ELEMENT D45
284127 U-CLAMP F.CABLE 6MM NUTS
284138 GASKET SET FOR HY PUMP PV43 M
284140 GASKET SET FOR GEAR ML52 1/3
284159 PTO CROSS KIT CARDAN T300
284160 PTO CROSS KIT CARDAN T200
284162 VALVE KNIFE 1-1/2'
284163 SNAP-RING INNER 53X2
284165 PISTON SLEEVE RING
284167 GASKET FOR BIII-X (REAR)
284168 PISTON FOR BIII-N/E
284169 PISTION INS.CERAMIC F/B-III-X
284172 EXPANSION BOLT F/BIII-N/E
284179 GASKET SET F/CARTRIDGE VALVE
284203 SNAP-RING INNER 20X1
284206 OIL LEVEL GLASS
284211 SNAP-RING INNER 80X2.5
284219 SNAP-RING OUTER 40X1.75
284225 CLAMP HOSE GEAR D12/20
284226 BALL VALVE 1/2"MALE THREADS
284227 BALL VALVE 1/2"FEMALE THREADS
284228 PTO SHAFT COVER INTERNAL
284231 GREASE NIPPLE M6/100- 65°
284235 ENGRASADOR M-6/100 RECTO
284236 SNAP-RING INNER 47X1.75
284240 SNAP-RING OUTER 35X1.5
284243 HANDLE KNOB ADJUSTER
284244 VALVE KNIFE 1-1/4'
284251 ROD END 25Ø (24mm x 16mm) RH
284257 HOSE HY X 3/8 X 242.30'STR+STR
284260 GAUGE F. HYD. TANK TWIN
284265 PLUG BREATHER 1/4" F/CYLINDER
284266 PLUG 3/8"F.HY CYLINDER
284267 BOTTOM PLUG F. GEAR ML52
284268 LEVEL INDICATOR GEAR ML 52
284269 GAUGE 2.5'BR BOTT.BAR16
284275 GAUGE 4"SS BOT.PSI200 28026103



Item Number Item Description
284310 ROD END 25Ø (24mm x 16mm) LH
284332 HOSE HY X 3/4 X 2800
284341 CONNECTING ROD F.COMPRESSOR
284344 COUPLING F.GEARBOX 462 HAC HY
284353 SPONGE FOR FOAM MARKER
284357 FILTER F.FOAM MARKER
284422 GASKET SET F.GEARBOX 462 HAC
284440 CABLE WITHOUT HANDLE TA TWIN
284456 LINK HEAD M20 X D20 L=30
284457 HOSE HY X 3/4 x 3800
284521 COUPLING HALF CYL.D25MM-KEY
284554 CALIBRATION WHEEL FOR MISTBLOWER
284564 PLATE F.COMPRESSOR HEAD
284565 PLATE F.COMPRESSOR HEAD
284571 SHAFT F.ML52
284576 HYD.ACCUMLATOR 70 BAR
284582 CLAMP HOSE GEAR - 5/16"
284585 CLAMP HOSE GEAR 1" MINI 020
284586 GEAR BOX 1000 RPM
284645 PLUG 60x60x2
284648 PUMP, HYD, HAC 462, M4PV58
284665 CONNECTING ROD F.COMPRESSOR
284679 NOZZLE BRUSH (HARDI)
284690 HOSE HY X 3/8 X 7700MM
284699 HOSE HY X 3/4 X 600MM
284700 CLAMP HOSE GEAR25/100 28047203
284710 PLUG F.DRILLED HOLE D9MM
284711 PLUG F.DRILLED HOLE D11MM
284724 CLAMP HOSE GEAR D52-70
284748 CONNECT.LINK F.3/4X7/16 CHAIN
284757 SCREW PLASTIC F.3050 LID
284758 DATA JACK BOLT M3 LENGTH 10MM
284800 GASKET SET F.HYMOTOR M4MF11-28
284804 GASKET SET F.HY PUMP M4PV45
284812 BEARING OUTER ML52 GEARBOX
284814 SCREW F.END COVER ML52 GEARBOX
284830 GAUGE 4'SS BOTT.BAR16
284831 GAUGE 4'SS BOTT.BAR16
284882 FITT.DK EL 3/4'X3/4' FEMALE 90
284901 JACK COMPLETE FOR CM750
284919 HYD. ACCUMULATOR F. CM875/1200
284972 LANCE TUBE D10 - 490MM
284980 FLANGE REAR F. F.M.COMPRESSOR
285103 PIPE HOLDER D28 DOUBLE
285105 PIPE HOLDER D32
285122 WIRE CLIP FOR TRIGGER LEVER
285126 PLUG 1/4'BSP PLASTIC
285167 FOOT VALVE / HOUSING
285172 FALCON M10 WASHER
285173 FALCON SPIRAL HOSE ADAPTOR
285221 FOOT VALVE / SPRING
285238 PISTON CYLINDER (BRAZED)
285291 FAN BLADE F.TWIN FORCE 80'-90'
285318 STRAINER
285331 SEAL KIT F. HZ HYD.SOLENOID 96
285347 SHOCK TF
285363 RELIEF VALVE DISC
285366 WASHER
285370 RETAINER
285373 SHOULDER PADS



Item Number Item Description
285376 VALVE SUPPORT
285494 SERVICE PACK OUTLASTER
285496 LID&FILTER PACL OUTLASTER
285497 HARNESS PACK OUTLASTER
285498 TRIGGER & HOSE PACK OUTLAST
285500 WHEEL F.BOOM SUPPORT 85X20
285510 HOSE HY X 1/2 X 82.5"STR+ELB
285512 PIPE HOLDER D6-8
285517 JACK COMP.F.CM875/1200/1500
285528 HOSE HY X 3/4 X 279.5"STR+ELB
285535 GUARD FOR TWIN FORCE FAN HAZ
285538 BALL VALVE 3/4" BSP
285540 GAUGE 250 BAR
285546 CALIBRATION WHEEL MISTBLOWER - US
285547 HOSE HY X 1/2" X 15" STR+ELB
285557 HOSE HY X 3/8 X 338.5"
285625 CLAMP FOR CABLE D12MM
285633 BOTTOM PLUG F.M7 GEAR
285635 PLUG F.COVER M7 GEAR BOX
285636 LEVEL INDICATOR F.M7 GEAR BOX
285637 OIL COVER 80 F.M7 GEAR BOX
285649 GEAR BOX F.1000RPM TWIN FORCE
285668 SHOCK ABSORBER L=300/465
285721 CALIB. WHEEL S4110+ISO US
285723 JACK ASSY. COMMANDER 750 PLUS
285727 PARTS KIT F.FLOW DIVIDER
285734 PRESS.GAUGE 250 BAR D100 1/4"
285738 FITT DK 1/2" BARB 90 DEG
285739 FITT DK 1/2" BARB STR
285740 HINGE
285748 BALL VALVE 1/2" RG 15 BAR
285765 BOOM LIGHT
285766 SERVICE WORK LIGHT
285767 INSERT FOR POWER BLOCK, BRASS
285781 SEAL KIT F.NCS 12/3
285782 SEAL KIT F.NCS 06/4
285783 BRASS VALVE F.EVH 06
285791 HAIR PIN S93/S67
285792 LATCH LOCKER DOOR CM+
285793 GAS CYLINDER
285795 LATCH PLATE LOCKER DOOR CM+
285802 NOZZLE CALIBRATION WHEEL ISO/4110 SI
285855 SENSOR INDUCTIVE M18 W/WIRE
288344 CAP DRAIN TANK (543C)
288344 CAP DRAIN TANK (543C)
289000 SNAP-RING INNER
289009 SLEEVE, CERAMIC CYL P3X D50
289013 SLEEVE INNER P-3-L
289015 PISTON CUP P-3-L
289042 UNIV. JOINT 22x54mm
289045 UNIV. JOINT 30.2x79.4mm
289049 PTO SHIELD COMPLETE F.829446
289050 PTO SHIELD COMPLETE F.829445
289057 HOSE HY 6 X 5770
289058 HOSE HY 6 X 5900
289059 STRAP 130-150
289060 STRAP.D.140/160 S-W2 INOX
289129 SNAP RING I-85
289136 PISTON LEATHER D50x5x18mm
289137 PISTON LEATHER D55X5X32mm



Item Number Item Description
289138 RUBBER EXPANDER D.55
289181 BALL (BAKELITE)
289183 SNAP-RING OUTER 28X15
289191 GEARWHEEL 3/4" Z-19 SPL.
289193 OIL LEVEL GLASS
289197 CERAMIC SLEEVE P3N/E D45
289218 NUT ARAG
289219 NUT 1/4" ARAG
289220 SPRING ASSEMBLY ARAG
289222 RETAINER CLIP - ARAG
289259 CLAMP 112/104
289270 HOSE HY X 3/8 X 4600
289286 GEARBOX 2-MAXI & 820-X
289289 STRAP 160-180, CANNON
289296 PLUG D.30
289303 STAINLESS STEEL (INOX) SEAT
289310 RINSE TANK LID CR/TG
289313 PACKING CAP F. CB/2 SECT. VLV.
289315 MOTOR HOUSING LID CB/2
289316 U-CLAMP
289319 HINGED D. 14.95 x 9.2
289320 OUTLET FITT.3/4"BSP SECT.VLV.
289321 OUTLET FITT.3/4"BSP PRESS.REG
289323 SEAT F.BALL CB/2 VALVE
289324 SEAT F.BALL CB/2 VALVE
289325 HOUSING F.SECT.VLV.CB/2
289326 MOTOR HOUSING F.PRES.REG.CB/2
289331 KNOB F.CONSTANT PRESS. CB/2
289333 SLEEVE F.BALL SEAT CB/2
289348 ADAPTER 1/2" - 1/4"
289349 BALL VALVE 3/8" M-H
289371 CLIP    130-140     ''ILE
289402 CLAMP STRAIGHT F/NOZZLE HOLDER
289408 FILTER SCRN ARAG 32 MESH WHITE
289409 FILTER SCRN ARAG 50 MESH BLUE
289425 NON-DRIP H1/4" ON/OFF
289429 AGITATION INJECTOR DUAL INPUT
289430 FILTER SCRN ARAG 80 MESH RED
289435 COVER GEARBOX SHIFT
289440 CLAMP F. 1/4" NOZZLE HOLDERS
289447 O-RING F.GEAR BOX
289447 O-RING F.GEAR BOX
289449 BALL 5/16" M10
289498 NUT NOZZLE HOLDER
289499 NUT M11X1
289501 O-RING 11 X 2.5
289503 SPRING
289504 NOZZLE POSITION LOCK
289505 NON-DRIP ASSY.BRASS NOZ.HOLDER
289506 NON-DRIP DIAPHRAGM
289507 NUT
289508 O-RING/NOZZLE HOLDER NON-DRIP
289510 SINGLE NOZZLE BODY
289533 COVER&HANDLE ASSY.F.M55
289543 TOOTHWHEEL F/ GEARBOX
289546 NUT F.NOZZLE HOLDER ZENIT
289548 FILTER BODY LOWER PART, BRASS
289563 SHAFT
289566 SHAFT SPLINED F.GEAR BOX M55
289573 EXTENSION



Item Number Item Description
289574 HUB
289575 GEAR
289576 HOUSING
289694 VALVE, 1/2", ELECTRICAL
289978 NON DRIP TAP ASSY.
289978 NON DRIP TAP ASSY.
320014 CASING CONTROL UNIT, END M70
320025 CASING CONTROL UNIT,CENTRE M70
320036 CAS. CONTR. UNIT END M70
320047 FITT.DK CAPNUT 1/2" BSP
320073 DISTRIBUTOR HOUSING 1/2"
320084 FITT.DK NUT 1/2" BSP
320095 FITT.DK NUT 1" BSP
320106 FITT.DK CAPNUT 1" BSP
320117 FITT.DK CONN.1/2"BSP F. 1" CAP
320121 DISTRIBUTOR HOUSING 1'
320132 FITT.DK HN 1" BSP
320154 AIR BOTTLE, BOTTOM PART
320176 FITT.DK HN  3/8"X1/2" BSP
320187 FITT.DK CAP 3/8" BSP BLACK
320191 FITT.DK ELB 3/8' BSP 45 DEGREE
320202 HANDLE WITH 3/8' HOSE CONNECT.
320272 FITT.DK CAPNUT 3/8' BSP
320283 FITT.DK NUT 3/4"BSP
320294 FITT.DK TEE 3/8X3/8HB X1/2"BSP
320305 FITT.DK HB 3/4'- 3/4' BSP
320316 FITT.DK TEE 3/4" X3/4" X1"BSP
320327 HOUSING F. SUCTION AIR BOTTLE
320331 FITT.DK TEE 1" - 1" - 3/4" BSP
320342 FITT.DK EL 3/4"M X 1"F BSP
320353 NOZZLE HOLDER FOR 0 22 SADDLE
320386 FITT.DK TEE 3/8X3/8HB X3/8"BSP
320397 FITT.DK ELB 3/8"HB X 3/8" BSP
320401 FITT.DK TEE 1/2X1/2HB X1/2"BSP
320412 FITT.DK TEE 1/2X1/2HB X3/8'BSP
320423 FITT.DK ELB 1/2'HB X 3/8' BSP
320434 SWIVEL CONNECTOR 3/8' BSP
320445 FITT.DK HN 1/4"X3/8" BSP
320456 FITT.DK BULKHEAD 1"BSP DOUBLE
320467 FITT.DK BULKHEAD 1"BSP SINGLE
320471 FITT.DK NUT 1" BSP JAMB
320482 FITT.DK ELB. 1/2" BSP 60 DEG.
320504 FILTER HOUSING
320515 FILTER CAP 2-1/2' RG
320563 FITT.DK 3 WAY 1/2" 110 DEG.
320574 FITT.DK NUT 1" BSP SPECIAL
320585 CAP TRY - 1
320596 FITT.DK ELB 3/8'-1/2'BSP 45DEG
320633 FITT.DK HN 3/8"M X 3/8"F BSP
320644 FITT.DK ELB.3/4"HB X 1" BSP
320655 FITT.DK HN 1/2"-1/2" BSP
320692 FITT.DK HN 3/8'BSPX1/4'NPT
320725 FITT.DK NIPPLE 3/8"-3/8" BSP
320784 FITT.DK CAP 1-1/2" BSP
320795 FITT.DK NUT 1-1/2" BSP JAMB
320821 FITT.DK NUT 1-1/2" BSP
320832 FITT.DK TEE 1-1/2x1-1/2x1-1/2
320891 FITT.DK HB 3/8'- 3/8' BSP
320902 FITT.DK HN 3/8'X 1/4' BSP
320946 FITT.DK BULKHEAD 3/8' BSP SING



Item Number Item Description
320961 FITT.DK CAPNUT 1-1/2" BSP
320994 FITT.DK CAP 1/2'
321042 NOZZLE HOUSING F. 12MM SADDLE
321053 FITT.DK TEE 1/2 X1/2 X1/2" BSP
321064 NUT
321145 CAP 1/2" RG FOR CONST.PRESSURE
321182 DRAIN PLUG F. FILTER 3/8 BSP
321215 FITT.DK HOUSING F. AGITATION
321237 PRESSURE REGULATOR HOUSE BK180
321296 FITT.DK BULKHEAD 1/2" BSP SING
321307 FITT.DK NUT 1/2" BSP JAMB
321311 FILTER BODY S 80 X 4
321322 SCREW CAP F. S80 X 4
321333 FITT.DK BULK 1-1/2" X 1"F BSP
321344 DRAIN SCREW 1" BSP RED
321451 FITT.DK ELB.1-1/2 X1-1/4 80DEG
321462 CAP F.NO-DRIP ASSY.
321484 BUSHING THREADED F.NOZZ.TUBE
321495 FITT.DK REDUC 1/4'BSP F.3/4'NT
321517 FITT.DK CAP 3/8" BSP WHITE
321532 FITT.DK REDUC 3/4' X 1/2' BSP
321576 FITT.DK CONN 1/2"BSP F.3/4"NUT
321591 LID 150MM NAV TK & FOAM MARKER
321613 1/2' STUD
321624 BOTTOM PIECE F.BALL OPER.UNIT
321646 UNION F. FILLER FLOAT
321694 UNION NUT
321742 FITT.DK BULKHEAD 1/2' BSP
321764 VALVE SEAT K15
321775 SUCTION CHAMB.UPPER PART K15
321797 FITT.DK CAP 3/8' BSP BLUE
321801 FITT.DK CAP 3/8' BSP GREEN
321812 FITT.DK CAP 3/8' BSP RED
321915 HOUSING F. SAFETY VALVE
321926 FITT.DK REDUC 1/8"BSP F.3/4"N
322033 BUSHING 3/8'BSP- 11/16' - 16
322046 FITT.DK TEE 1/2X1/2HB X3/4'BSP
322047 PIPE HEAD 3/8'-3/8'
322048 FITT.DK TEE 3/4X3/4HB X3/4'BSP
322049 FITT.DK SOCKET F.3/8 UNION NUT
322054 UNION NUT BLACK S61 x 2
322059 BULKHEAD FOR BOTTOM VALVE
322060 STOPPER FOR BOTTOM VALVE
322061 NUT FOR BOTTOM VALVE
322062 CASING F/SINGLE SADDLE SNAP FI
322064 END COVER W.S56
322065 FITT.DK UNION 1' BSP/S-56
322066 FITT.DK S-56 NUT
322068 SNAP-FIT ADAPTER THREAD. HARDI
322069 FITTING
322072 FITT.DK TEE 3/8'X3/8'X3/8' BSP
322073 HOUSING F.SWIRL TYPE 60S H.G.
322074 UNION NUT WHITE
322075 HOUSING F. NOZZLE
322077 UNION NUT FOR PUMP CYLINDER
322078 PUMP CYLINDER
322079 PUMP CYLINDER K15
322080 NUT 3/8' BSP (FINGER)
322088 NUT LARGE F.SCF BODY
322093 HOUSING F.TANK VENT



Item Number Item Description
322095 FITT.DK TEE 1-1/2 X1-1/4 X3/4" BSP
322097 THREADED RING F. LID
322098 SEALING RING FOR BY-PASS K15
322100 SCF TOP (THREADED)
322101 INSERT UNION F.SPRAY SHIELD
322102 FITT.DK S-40 BULKHEAD
322103 FITT.DK S-53 BULKHEAD
322104 FITT.DK S-67 BULKHEAD
322105 FITT.DK S-93 BULKHEAD DOUBLE
322106 FITT.DK S-40 BULKHEAD NUT
322107 FITT.DK S-53 BULKHEAD NUT
322108 FITT.DK S-67 BULKHEAD NUT
322109 FITT.DK S-93 BULKHEAD NUT
322110 FITT.DK S-53 ELB. 1/2" BSP
322114 NUT PLASTIC F.NOZZ.H
322116 BOLT PLASTIC F.NOZZ.H.
322128 NIPPLE 1/2"
322129 LID F. TANK VENT ASSY.
322131 CENTRIFUGAL WHEEL
322133 FITT.DK S-40 PLUG W 1/8 THREAD
322136 HOUSING F.OPERATING UNIT EC
322137 HOUSING F. EC
322138 FITT.DK ELB 1"M X 1"F BSP
322142 SWIRL FOR C1 PUMP
322143 NOZZLE C1
322144 HEX NIPPLE 3/4'X3/4'
322146 THREADED RING F/FILTER 170
322147 THREADED RING F/FILTER 200
322150 FILTER CASING 1.5"BSP ARAG
322151 FILTER HOUSING 170
322152 FITTING FOR SUCTION SIDE
322154 SCREW COVER D355
322158 MIXER PIPE D40 INJECTOR
322161 TANK LID DRILL.F/SUCT/FILTER
322162 HOUSING F.INJECTOR
322164 FITT.DK CAP 1' SPECIAL
322165 FITT.DK S-93 BULKHEAD SINGLE
322166 VALVE FLAP LOWER PART
322167 FITT.DK S-67 BULKHEAD DRAIN
322169 CORD PLUG F.TOP DRAIN
322170 FITT.DK NUT 1/2"x 1/8"F BSP
322171 FITT.DK S-93 THREAD INS.2"BSP
322184 SCREW F.ADJUSTING CONST.PRESS.
322188 BOTTOM PIECE F.BALL EC
322191 HOUSING F.BALL(OPERATING UNIT)
322192 HOUSING F.DISTRIBUTOR
322193 HOUSING F.HARDIMATIC BK93
322202 NUT ARAG 1-1/2" BSP
322205 RINSING NOZZLE TOP
322212 HEX NIPPLE 1 1/2'
322216 SCF HOUSING (THREADED)F.GROVE
322217 SCF TOP (THREADED) W/GROVE
322224 FITT.DK S-67 TEE
322227 HOUSING F.FILTER S-93 2"
322240 LANCE-END 45 DEG.
322241 FILTER HOUSING W.3/4' BARBS
322242 FILTER BOWL / IN-LINE
322243 DRAIN PIPE/CHEM FIL.S67/S56
322246 NOZZLE HOLDER CLOSED
322247 NOZZLE HOLDER OPEN



Item Number Item Description
322249 FILTER HOUSING W.1/2' BARBS
322250 FILTER HOUSING W.3/4"BSP THRD
322251 HOUSING F.FILTER MOUNT BK/EC
322255 FITT.DK NIPPLE 3/4"X 3/4"
322256 FITT.DK 1/2'F.SS TUBE
322257 FITT.DK 3/4"F.SS TUBE
322258 HOUSING F.TRIPLET
322259 HOUSING LOWER NOZZLE SNGL 3/8"
322260 NOZZLE HOLDER LOWER PART
322261 HOUSING F.SAFETY VALVE 3/8"
322262 HOUSING F. NON DRIP DIAPHRAGM
322269 PISTON CUP
322270 PUMP LOWER CP3/2000
322272 06-009 COLLAR
322273 SCREW CAP
322275 RELIEF VALVE NUT
322278 ELBOW
322279 TRIGGER CAP
322282 OUTLET TEE
322287 CROSS
322320 NUT F.3 WAY VALVE S56
322321 FITT.DK S-67 X 1"BSP MALE
322322 FITT.DK S-67 X 1-1/4"BSP MALE
322323 FITT.DK S-93 X 1-1/2"BSP MALE
322324 FITT.DK S-93 X 2"BSP MALE
322327 HOUSING,VALVE,S93,220 PSI
322329 FITT.DK S-93 X 1-1/2"BSP MALE2
322337 FITT.DK S-93 ELB.2"BSP 45D
322342 VALVE CASING FOR LANCE
322343 NOZZLE CAP M18 X 1.5 - 1999
322352 FITT.DK S-53 TEE
322354 THRUST PLATE F.3-WAY VALVES-93
322356 EASYCLEAN FILTER HOUSING
322357 CAP F. COUPLER EASYCLEAN FILTE
322358 T-PIECE S67-1/2"-3/4"
322359 CYCLONE FILTER HOUSING
322361 FITT.DK 2.5" BSP 45º S93
322365 HOUSING F.Ø25 TUBE TRIP/PENT
323236 FITT.DK S-93 ELB.2"BSP 90D
329001 NOZZLE CAP 1/2' NYLON
329002 BODY NYLON
329003 NOZZLE CENTER NYLON
329004 PLUG F.OIL HOLE GEARBOX F.SPV
329016 BØJNING
329018 ADJ.DOUBLE NOZ.HOLDER - ARAG
329040 FILTER ARAG 1.5" 32 MESH TRAIL
329044 FILTER ARAG 1.5" 32 MESH LIFT
329046 FILTER CASING 2.0"BSP ARAG
329047 SPRING F. ARAG FILTER 1-1/2"
329048 O-RING F. 1-1/2" FILTER
329049 PLUNGER F. ARAG VALVE 1-1/2"
329051 O-RING F.ARAG FILTER 1-1/2"
329052 FITTING F.ARAG FILTER 1-1/2"
329054 FILTER HOUSING LID 1-1/2"
329056 YELLOW LOCKING RETAINER 1-1/2"
329057 FITTING TEE 1" F-F-F
329058 SPRING F. ARAG FILTER 1"
329059 O-RING F. 1" FILTER
329061 O-RING F.ARAG FILTER 1"
329062 FITTING F.ARAG FILTER 1"



Item Number Item Description
329064 FILTER HOUSING LID 1"
329066 O-RING F.ARAG FILTER 1"
329067 O-RING F. 1" FILTER
329068 YELLOW LOCKING RETAINER 1"
329077 REDUCCION 1"M-1/2"H ARAG (2452042)
329078 SAFETY VALVE 290 PSI
329080 FILTER BASKET 12"
329086 ELBOW 3/4"M/F ARAG (1262033)
329086 ELBOW 3/4"M/F ARAG (1262033)
329087 ELBOW D25, 1-1/2" ARAG
330013 O-RING D15/D10X2.5 F.3/8"NUT
330024 O-RING D41,1/D34.5 X 3,5
330061 O-RING D16/D11X2,5
330072 O-RING D53.5/D45.5X4
330116 SEAL RETAINER, MODEL 1300
330131 CASING CONTROL UNIT , MODEL 70
330142 O-RING  D69X2
330153 VALVE CONE D26
330164 SPACER CONTROL UNIT, MODEL 70
330175 BALL D25 BLACK
330197 SPRING GUIDE
330201 VALVE CONE D24
330212 O-RING D19/D14X2.4 F.1/2"NUT
330223 SPRING CONTROL
330234 VALVE BALL D20
330282 STEM GUIDE F. 1/2" DISTR.
330304 VALVE CONE D14
330315 O-RING D18.4/D13X.6
330326 O-RING D30/D24X2 F.1"NUT
330337 HANDLE F. FLIP VALVE
330341 FITT.DK HB 1" F. 1" NUT
330374 O-RING D51/47XD2
330396 O-RING D11.2/D6.6X3.2
330525 AIR BOTTLE, TOP HALF
330562 SEAT FOR VALVE
330595 O-RING D24.6/D20X2.1 -3/4"
330643 NYLON BUSH D28/D20/19
330665 3/4' HOSE TAIL F/1' CAP
330676 FITT.DK HB 3/8" F. 1/2" NUT
330687 FITT.DK HB 1/2" F. 1/2" NUT
330691 FITT.DK HB 3/4'F.3/4' NUT
330735 O-RING D30/D26X2
330746 GUARD PTO LOWER PART
330757 GUARD PTO UPPER PART
330783 FITT.DK HB 3/8"F.3/8" NUT
330794 SEALING RING D10,1/5,7XD2,2
330805 FITT.DK HB 1/2'LOWER F.DROPS
330816 DUST COVER PLASTIC/STD.BOOM
330831 FRICTION PLATE
330864 NOZZLE AGITATION D6
330912 O-RING D79,5/73,5XD3
330967 SLEEVE 2-1/2' LEAD-IN
331111 VALVE SEAT FOR 1/2" DISTRIBUT.
331122 VALVE SEAT WITH 1/2" HOSE TAIL
331144 DIAPHRAGM MODEL 320
331155 SPACER, MODEL 320
331192 SPACER, MODEL 361/363
331251 O-RING D92/D86X3
331262 FITT.DK HB 1-1/2" F. 1-1/2"NUT
331273 O-RING D44/D38X2 F.1-1/2"



Item Number Item Description
331306 VALVE CONE FOR OPER.UNIT M74
331317 SEALING RING CONTROL UNIT
331321 O-RING D125X2
331332 GUIDE FOR VALVE CONE M 74
331343 CONE LOWER PART UNIT M 74
331391 COVER RY-2
331413 MOUTH PIECE F.4' HOSE
331446 FITT.DK HB 1" F.1-1/2" NUT
331472 DISC RY-2
331483 WASHER RY-2
331531 BUCKLE II FOR RY-2/K-15
331575 FILTER - RY-2
331704 VALVE CONE TRY 1
331763 VALVE SEAT 035 VALVE
331796 FRAME FOR MAXI
331807 FITT.DK HB 5/16" F.3/8" NUT
331811 SEAL F. FILTER RY2
331833 VALVE FLAP RY-2
332032 BALL D25 RED
332054 HANDLE, VLV.CONTROL B-PACK
332065 BUCKLE
332076 CONE INSERT F. ALUMINUM LANCE
332087 LIQUID SHIELD FOR SCREW LID
332091 GASKET F. 12MM SADDLE
332146 CLIP HOLDER FOR LANCE D12
332194 DISTRIBUTION HANDLE
332205 O-RING D43/39XD2
332231 SEAT RING FOR 1-1/2'BALL VALVE
332286 FITT.DK HB 1/2" F. 3/4" NUT
332297 CLUTCH HANDLE
332382 VALVE CONE D25,7
332404 VALVE CONE D18
332415 COVER
332441 FITT.DK ELB 1" F.EC VALVE
332452 BALL STOP D24.5
332463 VALVE CONE
332474 SEAT FOR OPERATING UNIT BALL
332485 SPRING GUIDE
332496 O-RING D58/54X2
332511 FITT.DK END CAP 1"HB F.BK180
332577 O-RING D38/D30X4 F.1" PUR.
332581 GASKET F. 1-1/2" BSP CAPNUT.
332592 O-RING D26/D20X3
332603 CAP F. SUCTION TUBE
332732 FRAME FOR MAXI
332872 VALVE CLAP FOR TANK LID
332894 RETAIN.RING FOR SUCTION FILTER
332905 FITT.DK HB 1/2" F. 3/4" CAP
332927 PLUG F. NOZZLE TUBE 3/4'
333012 NOZZLE HOLD. UPPER PART
333023 BEARING HALF, SMALL
333034 BEARING HALF BIG
333056 LOCK FOR P.T.O. COVER
333126 MOUTH PIECE F.5' HOSE
333137 FITT.DK CONN.1/2" F.NOZZ. DOUB
333141 FITT.DK CONN.1/2" F.NOZZ.SING
333233 P.T.O. COVER FOR CARDAN
333255 STRAINER FOR FILLING FILTER
333277 FITT.DK HB 1-1/2' F.FILTER
333292 FITT.DK HB 1"O'RING F.1-1/2"



Item Number Item Description
333314 NOZZ.RESTRICTOR 600 BLUE
333325 NOZZ.RESTRICTOR 1202 RED
333336 NOZZ.RESTRICTOR 1302 WHITE
333351 NOZZ.RESTRICTOR 361 BLACK
333362 NOZZ.RESTRICTOR 320HT GREEN
333421 BUSHING
333443 BUSHING F. HOSE REEL
333561 FITT.DK ELB.1" EC RETURN
333583 END PIECE FOR BYPASS
333594 CONNECTING PIECE F. BYPASS
333605 FORK K15
333616 CONE FOR SAFETY VALVE RY 15
333631 TANK BASKET K15
333642 VALVE FLAP K15
333653 GUIDE RING K15
333664 FITT.DK HB 5/16' F. 1/2' NUT
333697 BUSHING D22/D16x25
333815 DISTANCE RING
333853 CONE D35.4
333864 GUIDE F. SAFETY VALVE SPRING
333956 SLIDE SHOE 91X25X10
333971 SUPP RING F/O-RING D15.3X2.4
333982 GUIDE FOR O-RING D15.3X2.4
334004 WHEEL F.AGITATION W/O INSERT
334015 LOCKING RING
334041 FITT.DK CONN.3/4' F.NOZZ. SING
334042 FITT.DK CONN.3/4' F.NOZZ. DOUB
334044 FITT.DK HB 3/4' F. 3/4' CAP
334049 BRACKET FOR ENGINE CASING
334050 FITT.DK S-61 STR.1-1/4"
334054 GRIP F.MAN.OP.EC ON/OFF RED
334056 COVER F/MOTOR HOUSE EC DIST.
334059 FITT.DK EL 1" 110 DEG.F.1-1/2"
334061 WASHER PLASTIC Ø13.0/8.1 X 1TK
334062 CONNECT. BRANCH F/EC OP. UNIT
334063 CAM FOR MICRO SWITCHES
334066 SPRING GUIDE
334068 FITT.DK S-61 STR.1"
334071 GRIP F.MAN.OP.EC PRESS.REG.RED
334072 MOTOR HOUSE FOR EC PRESS CONTR
334078 FITT.DK ELB.F.BOTTOM DRAIN ASY
334082 SNAP-FIT NOZZ.HOLD.CONE BLACK
334083 SNAP-FIT NOZZLE HOLDER SS BLCK
334089 VALVE INDICATOR BLACK
334090 END COVER W.1" COUPLING
334091 FITT.DK S-61 STR.1-1/2'
334092 END COVER W. 1-1/2" COUPLING
334094 CLUTCH LEVER
334099 FITT.DK S-61 ELB.1-1/2"110 DEG
334100 FITT.DK S-61 ELB.1" 110 DEG.
334102 BLANK F.NOZZLE
334104 GRIP
334117 HANDLE PIECE RIGHT F.60S/60L
334118 HANDLE PIECE LEFT F.60S/60L
334121 SEAT FOR ON-OFF TYPE
334123 FITT.DK HB 1-1/4"O-RNG F.1-1/2
334125 PUMP HANDLE F. COMP.SPRAYER
334126 GUIDE BUSHING HALF
334127 CONE FOR PUMP
334131 COG WHEEL



Item Number Item Description
334132 COG WHEEL
334134 INDICATOR ROD
334135 SLIDE SHOE 140X45X15
334144 DUST HOOD F/1'COUPLING FEMALE
334149 PISTON SLEEVE
334150 FITT.DK HB 1-1/4" 110 F.1-1/2"
334151 FITT.DK S-61 ELB.1-1/4"110 DEG
334154 SPINDLE F.INJECTOR
334159 SPRAYING SCREEN 358 X 87
334160 HOSE PIPE BRANCH 5/16'
334166 HOOD FOR HOSE
334172 SNAP-FIT NOZZ.HOLD.CONE GREEN
334173 SNAP-FIT NOZZ.HOLD.CONE ORANGE
334178 RETAINER FOR FOAM MARKER
334179 SEALING RING K15
334184 SNAP-FIT NOZZLE HLD.ALBUZ 3-HO
334185 GUIDE RING K15
334187 CUP 250ML
334189 LIQUID SHIELD F. TANK VENT
334190 FITT.DK HB 1/2' F. PISTOL 60S
334191 PLUG F. LIQUID TUBE
334195 FITT.DK ELB. 3/4"HB X 3/4"HB
334196 PLUG F. LIQUID LEV. INDICATOR
334197 BALL F. LIQUID LEV. INDICATOR
334200 ORFICE 3MM FOR SCF RED
334201 ORFICE 4MM FOR SCF WHITE
334202 ORFICE 5MM FOR SCF BLACK
334203 ORFICE 6MM FOR SCF GREEN
334204 STOPPER 90X50
334206 DUST HOOD FOR HY-COUPLING
334215 RUBBER
334216 RUBBER LATCH FOR CHEM.FILL
334217 VALVE INDICATOR YELLOW
334220 YOKE, UPPER NOZZLE BODY
334225 FITT.DK S-40 STR.3/8'
334229 FITT.DK S-53 STR.3/4"
334230 FITT.DK S-53 STR.1"
334231 FITT.DK S-67 STR.1'
334232 FITT.DK S-67 STR.1-1/4'
334233 FITT.DK S-67 STR.1-1/2' RUBBER
334234 FITT.DK S-93 STR.2" RUBBER
334235 FITT.DK S-93 STR.2-1/2'RUBBER
334237 FITT.DK S-40 ELB.3/8'
334238 FITT.DK S-40 ELB.1/2'
334241 FITT.DK S-53 ELB.3/4"
334243 FITT.DK S-67 ELB.1"
334244 FITT.DK S-67 ELB.1-1/4"
334245 FITT.DK S-67 ELB. 1-1/2'RUBBER
334246 FITT.DK S-93 ELB. 2' RUBBER
334247 FITT.DK S-93 ELB.2-1/2'RUBBER
334248 FITT.DK S-40 PLUG
334249 FITT.DK S-53 PLUG
334250 FITT.DK S-67 PLUG
334254 FITT.DK S-93 PLUG
334255 PIPE HOLDER SINGLE FOR 0 22
334256 PIPE HOLDER DOUBLE FOR D22
334259 GASKET F. S-40 BULKHEAD
334260 GASKET F. S-53 BULKHEAD
334261 GASKET F. S-67 BULKHEAD
334262 GASKET F.S-93 BULKHEAD



Item Number Item Description
334265 DIAPHRAGM F. PRESS DAMP.NITRIL
334304 FITT.DK S-93 STR.1-1/2" PVC
334306 WASHER D22 PA
334310 NYLON WASHER 1202/1302/462
334311 CONNECTION PIPE INLET MOD.1302
334312 PLASTIC SPACER F/462
334320 O-RING D18X3 POLYURETHANE
334321 O-RING POLY. 34.0x26.0x4.0
334326 WHEEL PLASTIC
334327 LEVEL MEASURE GLASS
334328 CLIPS FOR AIR SPLIT
334330 SEAL RING F. FAST FILL
334331 VALVE FLAPPER FOR INJECTOR
334334 INSERT FOR VALVE FLAP EJECTOR
334340 FITT.DK S-93 ELBOW 2.5"
334360 BODY CAP
334361 FILTER CAP 170
334364 HANDLE FOR OPERATING UNIT
334371 SNAP-FIT NOZZLE HOLDER YELLOW
334372 SNAP-FIT NOZZLE HOLDER ORANGE
334373 SNAP-FIT NOZZLE HOLDER RED
334375 SNAP-FIT NOZZLE HOLDER GREEN
334377 SNAP-FIT NOZZLE HOLDER BLUE
334409 BENDING D 40
334410 PROTECTION GUARD
334434 CAGE F.SPRING BOTTOM DRAIN ASY
334437 SEAL FOR VALVE FLAP
334443 FITT.DK S-93 STR.2-1/2'
334444 FITT.DK S-67 STR.1-1/2" PVC
334445 FITT.DK S-67 ELB.1-1/2"
334446 FITT.DK S-93 ELB.2" PVC
334469 CLEVIS F.CORD TOP DRAIN ASSY.
334472 HANDLE FOR TOP DRAIN
334486 SEAL F.3500/3600 LH PLATE HP
334497 END COVER 3 WAY VALVE S-67
334498 NOZZLE INJECTOR 13MM/462 WHITE
334499 NOZZLE INJECTOR 10MM/361 BLACK
334500 FITT.DK S-56 PLUG W/ 4.2Ø Hole
334513 MARKER HALF SIGHT GAUGE
334515 FLOATER FOR LIQUID LEVEL
334517 END CAP F. SPARGER TUBE
334518 BALL F. HP DISPLAY MOUNT SHAFT
334523 PIPE HOLDER D51.5
334526 FOOT F.SUCTION TUBE 2"
334531 CLAMP HOSE PLASTIC 3/4"
334532 FITT.DK S-67 STR.1-1/2' W/HOLE
334533 CLAMP HOSE PLASTIC 3/8"
334534 CLAMP HOSE PLASTIC 1/2"
334537 DIVIDER F.AIR SPOUT
334539 RING F. BALL HP DISPLAY MOUNT
334541 POWER BLOCK FOR JOBCOM
334545 FITT.DK S-93 TEE
334546 TUBE HOLDER F.DROP NOZZLE
334547 CONNECTING PIECE F. PRESSURE
334548 END COVER
334549 CONNECTOR END PIECE
334550 MOTOR HOUSE SECT VALVE
334551 GRIP F.MAN.OP.EC ON/OFF GREEN
334552 GRIP F.MAN.OP.EC PRES.REG.GREE
334553 DIAPHRAGM F.SUCTION AIR BOTTLE



Item Number Item Description
334557 SPRING SEAT TOP DRAIN
334558 NUT HEX PLASTIC INSERT
334561 PLUG 50x50x2 F.SQ.TUBE
334564 FITT.DK S-67 TO S-53 ADAPTER
334565 DIAPHRAGM BASE FOR RY2
334570 BUSHING D25/D12X20MM
334571 TAPON 40x40x2 EMBELLECEDOR
334572 FITT.DK S-93 ADAPTOR MALE MALE
334573 FITT.DK S-67 CONNECTOR
334576 FACE PLATE F. BALL VALVE GREEN
334578 HANDLE FOR VALVE 'OLD' STYLE
334579 SPINDLE F.3 WAY VALVE S-93
334587 FACE PLATE F.BALL VALVE BLACK
334588 FACE PLATE F. BALL VALVE BLUE
334594 PLUG F.VALVE HANDLE BLACK
334597 PLUG F.VALVE HANDLE YELLOW
334598 PLUG F.VALVE HANDLE BLUE
334600 SPINDLE F.3 WAY VALVE
334601 FITT.DK S-93 TO S67 ADAPTOR
334603 RUBBER STOP 86X48X15
334605 VANE F.TOP SUCTION FILTER
334607 FORK RY-2
334608 GEAR WHEEL F.3X BALL VALVE
334634 FITT.DK ADAPTER S-93M S67M
334638 HOUSING F.EC PLASTIC BOX UPPER
334639 COVER F.EC PLASTIC BOX -LOWER
334642 PIPE BR.F.TURNABL NOZZ NIPP.
334647 FITT.DK S93 ELB 1-1/2" 90 PVC
334652 FITT.DK HB 5/8' F.BOOM TUBE
334653 FITT.DK HB 3/8' F.HANDGUN
334655 TRIGGER SAFETY F.60S/60L GUN
334659 PLATE F.ALU.TWIN AIR SLOT
334660 DIVIDER F.ALU.TWIN AIR SLOT
334664 BUSHING D51.8/D44.5X25MM
334666 BUSHING D25/22X17.5 L20
334669 VALVE CONE D14/D7-SH 63 WHITE
334671 SEAL F.3500/3600 RH PLATE HP
334680 CLAMP HOSE PLASTIC 1"
334681 GRIP F.MAN.OP.EC PRES.REG.YELL
334685 SNAP-FIT CAP 12.7 YELLOW
334686 CLAMP HOSE PLASTIC 5/16'
334689 GASKET Ø15.8/9.5X2.4 HYTREL
334703 CP3 WASHER
334704 BEARING CRANK CP3/2000
334706 LEVER HANDLE CP3/2000
334707 LEVER CAP 2000&BP
334708 CUP SEAL
334711 P/L PLUNGER red /3 BAR
334713 HOSE GROMMET
334714 HOSE SPIGOT, BACK PACK 5/16"
334716 VALVE
334718 CRANK
334720 HOLDER SPRING/VALVE DISC
334724 TRIGGER VALVE LEVER
334725 PLASTIC PIN
334726 VENT VALVE
334727 GROMMET
334728 HARNESS PINS
334729 TEE PIECE
334730 INSERT



Item Number Item Description
334731 FILTER W/HOSE BARB
334813 LID SEAL
334849 SIGHT GAUGE GUIDE F. SS TUBE
334850 GUIDE F. SIGHT GAUGE TUBE TOP
334856 KEY RESTRICTOR HARDI RED
334861 HOUSING F. HM EVC  POST 1992
334862 NOZZLE CAP TJBLACK F.ISO/INJET
334874 NOZZLE HOLDER - TOP HALF
334878 BALL, YELLOW, SIGHT GAUGE
334880 FITT.DK S-93 ELB.2" 45D RUBBER
334881 FITT.DK S-93 ELB. 2" 45D PVC
334882 FITT.DK S-93 ELB 2-1/2"45D RUB
334883 FITT.DK S-93 ELB.2-1/2"45D PVC
334887 AIRGUIDE TWIN FORCE L=494
334896 GUIDE, CHECK VAVLE, S-67
334900 HANDLE F.3 WAY VALVE TALL '00
334903 HANDLE S67/93 VALVE BLACK
334905 PLUG D.138mm
334910 FITT.DK S-93 ELB 1-1/2"90 RUBB
334926 SNAP-FIT TURN PLATE F TRIPLET
334940 VALVE CONE D14/D6-SH 63 GREEN
334943 BASE FOR BP15/20 RED
334965 COVER FOR S53 SOLENOID VALVE
339000 SWIRL PLATE DOUB.PNEU.K31002
339001 DIFFUSOR PLATE 2 BLADE
339003 ELBOW F.DIFFUSOR PLATE
339004 FITT.DK Y-5/16"
339008 PISTON TOP P-3-L
339021 SLEEVE ADAPTOR F. P3X PUMP
339031 SLIDE SHOE - POLY
339044 SLIDE SHOE - NYLON
339044 SLIDE SHOE - NYLON
339045 VENTURI DEFLECTOR DOUBLE F.LP
340196 LOWER STRAP
340207 TANK STRAP PACKING 40X800
340277 TANK PACKING - 40mm WIDE x 12"
340347 TANK STRAP PACK.40X750MM 29.5"
340417 TANK FRAME PACK.1640MM 64.5'
340432 TANK FRAME PACKING 40X1000
340454 TANK STRAP PACKING 40X2140
340502 STRAP UPPER
340697 TANK PACKING 40X700
341025 SUCTION TUBE K15
341096 SUCTION HOSE D7 X 450 C5
341097 SUCTION HOSE D7 X 560 C8
341106 TUBE F.RINSE NOZZLE L=220
341121 VENT TUBE F.FLUSH TANK L=300
341144 PTO SHIELD INNER,1140x50mm OD
341145 PTO SHIELD OUTER, 1140x57mm OD
341146 SUCTION TUBE L=640MM/45DEG
341149 RETURN TUBE Ø40 L=2000
341162 SUCTION TUBE F.650
341202 TUBE F.SIGHT GAUGE L=40"
341204 SIGHT GAUGE TUBE L=59"
341208 SUCTION TUBE, D51/46 L=550
341209 SUCTION TUBE, D51/46 L=600
341235 TUBE, SUCTION-2", L=1900MM
341273 TUBE F.SIGHT GAUGE L=65"
341283 TUBE F.SIGHT GAUGE L=72"
341285 TUBE Ø57/Ø52 L=1500 YELLOW PE



Item Number Item Description
341290 RUBBER STRAP, L=110
341291 RUBBER HOSE CLAMP COVER 130MM
341292 RUBBER HOSE CLAMP COVER 180MM
341294 SUCTION TUBE LOWER MP5600
341295 SUCTION TUBE INTERMED. MP5600
341301 RUBBER HOSE CLAMP COVER 230MM
341307 TUBE F.SIGHT GAUGE L=75"
341339 TUBE F.SIGHT GAUGE L=82"
341340 TUBE F.SIGHT GAUGE L=94"(2382)
349000 SEAL FOR CANNON
349012 PVC TUBE D100MM X 950MM
349025 CONNECT.PIECE PVC D125MM-110MM
349026 CONICAL REDUC.PVC D140MM-100MM
349030 140MM-90MM PVC ADAPTER
351655 LID CHEM FILL.25L POST 95
351656 HOPPER F.CHEM FILL 25L POST'96
351678 BELLOWS
351748 TANK RAW 500 GAL
351769 HOPPER FOR CHEMFILLER
351770 LID F. TURBO FILL NCM
359014 HOUSING F.BLOWER (FIBERGLASS)
359015 BLOWER HOUSING LP/TP
359036 NOZZLE OUTLET F.CANNON
359067 FAN HOUSING OUTER 750MM LE
359075 FAN HOUSING LB 22"
359083 FAN HOUSING LB 22" F.DEFLECTOR
359163 AIR DIST. HOUSING
359164 PNEUMATIC AIR SPOUT 1 OUTLET
359165 PNEUMATIC AIRSPOUT 2 OUTLETS
359167 PNEUMATIC SPOUT, 4 OUTLETS
359189 TANK RAW 270 GAL. ARROW
359195 FISHTAIL SPOUT - 3 OUTLETS
359196 FISHTAIL SPOUT 5 NOZZLE 120Ø
359200 FAN HOUSING Ø36" ROTO MOLD 05
359202 CONE 36" POLYESTER F.MERCURY
359220 CONE FOR 36" AXIAL FAN
359238 FAN HOUSING Ø36" W/ VANES ROTO
359242 HEIGHT CONE F920 MERCURY
359253 TANK FOR ZENIT 1000
359265 FAN HOUSING POLY. 32" ZENIT
359290 TANK, DRILLED 925 GAL. MERCURY
370016 NOZZLE CONE JET 1553-08
370027 NOZZLE CONE JET 1553-10
370031 NOZZLE CONE JET 1553-12
370042 NOZZLE CONE JET 1553-14
370053 NOZZLE CONE JET 1553-16
370064 NOZZLE CONE JET 1553-18
370075 NOZZLE CONE JET 1553-20
370086 NOZZLE CONE JET 1553-22
370097 NOZZLE CONE JET 1553-24
370101 NOZZLE CONE JET 1553-30
370112 NOZZLE CONE JET 1553-35
370123 NOZZLE CONE JET 1553-40
370134 NOZZLE SWIRL 1554-GREY
370145 NOZZLE SWIRL 1554-BLACK
370156 NOZZLE SWIRL 1554-BLUE
370167 NOZZLE SWIRL 1554-1.3 WHITE
370296 NOZZLE FLAT FAN 4665-12
370307 NOZZLE FLAT FAN 4665-14
370311 NOZZLE FLAT FAN 4665-16



Item Number Item Description
370333 NOZZLE FLAT FAN 4665-24
370344 NOZZLE FLAT FAN 4665-30
370366 NOZZLE END FAN 1850-G 150
370377 NOZZLE END FAN 1850-G 200
370381 NOZZLE END FAN 1850-G 250
370392 NOZZLE END FAN 1850-G 300
370403 NOZZLE END FAN 1850-G 350
370414 NOZZLE END FAN 1850-G 400
370436 NOZZLE END FAN 1740-G 600
370451 NOZZLE END FAN 1740-G 800
370462 NOZZLE INJECTOR 5066-1.5
370473 NOZZLE INJECTOR 5066-2.0
370484 NOZZLE INJECTOR 5066-2.5
370495 NOZZLE INJECTOR 5066-3.0
370532 NOZZLE FLAT FAN 4625-36
370565 2080 - 10 FLADDYSE
370576 2080 - 12 FLADDYSE
370587 2080 - 14 FLADDYSE
370591 2080 - 16 FLADDYSE
370613 2080 - 24 FLADDYSE
370646 2080 - 50 FLADDYSE
370753 NOZZLE FLOOD JET 4598-12
370764 NOZZLE FLOOD JET 4598-14
370786 NOZZLE FLOOD JET 4598-18
370963 NOZZLE CONE JET 5131-6
371077 NOZZLE HEAVY DROP
371309 NOZZLE CERAMIC 1099-08
371310 NOZZLE CERAMIC 1099-10
371311 NOZZLE CERAMIC 1099-12
371312 NOZZLE CERAMIC 1099-15
371313 NOZZLE CERAMIC 1099-18
371314 NOZZLE CERAMIC 1099-20
371315 NOZZLE CERAMIC 1099-23
371507 NOZZLE CONE JET 1299-06 WHITE
371508 NOZZLE CONE JET 1299-08 LILAC
371509 NOZZLE CONE JET 1299-10 BROWN
371510 NOZZLE CONE JET 1299-12 YELLOW
371511 NOZZLE CONE JET 1299-14 ORANGE
371512 NOZZLE CONE JET 1299-16 RED
371513 NOZZLE CONE JET 1299-18 GREEN
371514 NOZZLE CONE JET 1299-20 BLUE
371552 NOZZLE F.RINSING
371563 NOZZLE FOR TANK RINSE
371576 NOZZLE FLAT FAN 4680-7E
371578 NOZZLE FLAT FAN 4680-11E
371579 NOZZLE FLAT FAN 4680-13E
371580 NOZZLE FLAT FAN 4680-15E
371581 NOZZLE FLAT FAN 4680-21E
371585 NOZZLE FLAT FAN 4680-37E
371654 TAPERED FLAT FAN NOZZLE 05
371694 HOLLOW CONE SPRAY TIP, YELLOW
371696 HOLLOW CONE SPRAY TIP,GREY
371706 NOZZLE ISO F-01-110 ORANGE
371707 NOZZLE ISO F-015-110 GREEN
371708 NOZZLE ISO F-02-110 YELLOW
371709 NOZZLE ISO F-03-110 BLUE
371710 NOZZLE ISO F-04-110 RED
371711 NOZZLE ISO F-05-110 BROWN
371712 NOZZLE ISO F-06-110 GREY
371713 NOZZLE ISO F-08-110 WHITE



Item Number Item Description
371739 NOZZLE ISO F-02-110C YELLOW
371740 NOZZLE ISO F-03-110C BLUE
371741 NOZZLE ISO F-04-110C RED
371742 NOZZLE ISO F-05-110C BROWN
371743 NOZZLE ISO F-06-110C GREY
371764 NOZZLE ISO CT F-01-110 ORANGE
371765 NOZZLE ISO CT F-015-110 GREEN
371766 NOZZLE ISO CT F-02-110 YELLOW
371767 NOZZLE ISO CT F-03-110 BLUE
371768 NOZZLE ISO CT F-04-110 RED
371769 NOZZLE ISO CT F-05-110 BROWN
371770 NOZZLE ISO CT F-06-110 GREY
371771 NOZZLE ISO CT F-08-110 WHITE
371772 NOZZLE ISO CT F-015-110C GREEN
371773 NOZZLE ISO CT F-02-110C YELLOW
371774 NOZZLE ISO CT F-03-110C BLUE
371775 NOZZLE ISO CT F-04-110C RED
371776 NOZZLE ISO CT F-05-110C BROWN
371777 NOZZLE ISO CT F-06-110C GREY
371817 NOZZLE ISO LD-01-110 ORANGE
371818 NOZZLE ISO LD-015-110 GREEN
371819 NOZZLE ISO LD-02-110 YELLOW
371820 NOZZLE ISO LD-03-110 BLUE
371821 NOZZLE ISO LD-04-110 RED
371822 NOZZLE ISO LD-01-110C ORANGE
371824 NOZZLE ISO LD-02-110C YELLOW
371825 NOZZLE ISO LD-03-110C BLUE
371837 NOZZLE ISO CT LD-01-110 ORANGE
371838 NOZZLE ISO CT LD-015-110 GREEN
371839 NOZZLE ISO CT LD-02-110 YELLOW
371840 NOZZLE ISO CT LD-03-110 BLUE
371841 NOZZLE ISO CT LD-04-110 RED
371843 NOZZLE ISO CT LD-015-110C GRN
371845 NOZZLE ISO CT LD-03-110C BLUE
371846 NOZZLE ISO CT LD-04-110C RED
371857 NOZZLE FAN JET 02E80 YELLOW
371872 NOZZLE INJET 015 GREEN SINGLE
371873 NOZZLE INJET 02 YELLOW SINGLE
371874 NOZZLE INJET 025 LILAC SINGLE
371875 NOZZLE INJET 03 BLUE SINGLE
371876 NOZZLE INJET 04 RED SINGLE
371884 NOZZLE CERAMIC 1099-30
371893 NOZZLE ISO LD-05-110 BROWN
371894 NOZZLE ISO CT LD-05-110 BROWN
371896 NOZZLE ISO LD-05-110C BROWN
371897 NOZZLE ISO CT LD-05-110C BROWN
371926 NOZZLE INJET 01 ORANGE SINGLE
371927 NOZZLE INJET 05 BROWN SINGLE
371928 NOZZLE INJET 06 GREY SINGLE
371929 NOZZLE INJET 08 WHITE SINGLE
371932 SYNTAL ISO F-015-80 TIP GREEN
371933 SYNTAL ISO F-02-80 TIP YELLOW
371946 NOZZLE ISO F-025-110 LILAC
371950 NOZZLE ISO CT F-025-110 LILAC
371957 NOZZLE ISO LD-025-110 LILAC
371958 NOZZLE ISO CT LD-025-110 LILAC
371963 NOZZLE ISO F-075-110 PINK
371964 NOZZLE ISO CT F-075-110 PINK
371966 NOZZLE ISO F-10-110 LT BLUE
371970 NOZZLE ISO CT F-10-110 LT BLUE



Item Number Item Description
371972 NOZZLE CONE JET 1299-17 GREY
371973 NOZZLE CONE JET 1299-19 BLACK
372002 ISO QNTSTRM 015 S-GREEN
372003 ISO QNTSTRM 02 S-YELLOW
372004 ISO QNTSTRM 03 S-BLUE
372005 ISO QNTSTRM 04 S-RED
372006 ISO QNTSTRM 05 S-BROWN
372007 ISO QNTSTRM 06 S-GREY
372008 ISO QNTSTRM 08 S-WHITE
372009 ISO QNTSTRM 10 S-LT.BLU
372010 ISO QNTSTRM 15 S-LT.GRN
372011 NOZZLE ISO QS-015-5H GREEN
372012 NOZZLE ISO QS-02-5H YELLOW
372013 NOZZLE ISO QS-03-5H BLUE
372014 NOZZLE ISO QS-04-5H RED
372015 NOZZLE ISO QS-05-5H BROWN
372016 NOZZLE ISO QS-06-5H GREY
372017 NOZZLE ISO QS-08-5H WHITE
372018 NOZZLE ISO QS-10-5H LT. BLUE
372019 NOZZLE ISO QS-15-5H LT. GREEN
372021 NOZZLE REFLEX GREEN AN 1.2
372022 REFL.NOZZLE AN 1.8 BLUE
372023 NOZZLE FLOOD AN 2.4 RED
372044 NOZZLE FOR CHEMFILLER
372044 NOZZLE FOR CHEMFILLER
372111 NOZZLE ISO MD-015-110 GREEN
372112 NOZZLE ISO MD-02-110 YELLOW
372113 NOZZLE ISO MD-025-110 LILAC
372114 NOZZLE ISO MD-03-110 BLUE
372115 NOZZLE ISO MD-04-110 RED
372116 NOZZLE ISO MD-05-110 BROWN
372121 NOZZLE ISO CT MD-015-110 GREEN
372122 NOZZLE ISO CT MD-02-110 YELLOW
372123 NOZZLE ISO CT MD-025-110 LILAC
372124 NOZZLE ISO CT MD-03-110 BLUE
372125 NOZZLE ISO CT MD-04-110 RED
372126 NOZZLE ISO CT MD-05-110 BROWN
379000 SWIRL NYLON
390143 SLIDE SHOE 140X45X15 MODIFIED
390202 CONN.BOX EC OPER.UNIT
390204 BALL F. 3 WAY SUCTION VALVE
390215 DRAIN SCREW 1' SPEC
390216 CONNECTOR F. HOSE/TUBE DRAIN
390231 FITT.DK NIPPLE 1-1/2 X S56
390232 FITT.DK HN 1-1/2' X 1-1/4' BSP
390233 FITT.DK REDUC 1-1/2" X 1" BSP
390238 BALL F. 3 WAY PRESSURE VALVE
390251 MOTOR HOUSING F. 3-WAY VALVE
390259 END COVER S56 F.3 WAY VALVE
390262 BALL F. 2 WAY VALVE
390268 FITT.DK BULKHEAD 1-1/2' SPEC.
390269 END COVER S56 1-1/2"F.3WAY VLV
390274 ORIFICE ID4.0/18/1.5
390275 FITT.DK ELB 1' SPECIAL F.CHEMF
390276 FITT.DK HN 1'BSP
390277 SCALE PLATE FOR HARDI FILLER
390282 STOPPER ATV 1/4"
390283 CONE FOR PRES CONTR ATV
390350 AIR SPLIT,FRONTSIDE 1500
390361 SPACE SPLIT FRONT 2M LEFT



Item Number Item Description
390371 AIR SLOT SKIRT L =2000
390374 AIR SLOT SKIRT L =1460
390377 AIR SLOT SKIRT L=2065
390400 FITT.DK BULKHEAD 1/2'X1/2'
390401 CORD NYLON F.LID 900MM
390422 CONTROL BOX FOR FOAMER
390423 LID FOR CONTROL BOX FOAMER
390431 BUSHING INST.D32/D29/D25 42MM
390432 AIR SLOT SKIRT L=1495
390433 AIR SLOT SKIRT L=1495 R W/HOLE
390434 AIR SLOT SKIRT L=1495 L W/HOLE
390458 WASHER D25.0/D11.0X4
390464 WASHER NYLON 40/21/3
390465 JOINER BLOCK TRAPEEZE EAGLE
390485 FITT.DK S-93 PLUG W D34 HOLE
390487 CORD NYLON/SIGHT GAUGE 4500mm
390491 AIR BAG F.HAC CENTER SECTION
390494 BAG F.TWIN 60'BREAKAWAY RIGHT
390495 BAG F.BREAKAWAY 1.5M LEFT
390496 BAG F.18-20-21M HAC RIGHT
390497 BAG F.18-20-21M HAC LEFT
390509 *STRING POLYESTER D1 X 325MM
390519 AIR SLOT SKIRT L=2439
390520 AIR SLOT SKIRT L=2439 FRONT RH
390521 AIR SLOT SKIRT L=2439 FRONT LH
390523 AIR BAG F.60'HAC TWIN RIGHT
390524 AIR BAG F.60'HAC TWIN LEFT
390538 BAG F.TWIN 18 HAB LEFT
390542 PLUG WASHER FOR 3/4'CAP NUT
390543 SEAT F.BALL 3-WAY VALVE S-93
390544 BALL F.3 WAY S93 VLVE/SUCT.MAN
390570 FITT.DK PLUG F.SS TUBE
390623 HOUSING F.3 WAY VALVE
390639 O-RING F.NOZZLE FILTER
390648 SUPPORT LOCK(LOWER) F. MEGA
390649 SUPPORT LOCK(UPPER) F. MEGA
390664 WASHER NYLON D85.0/D7.0X3.0
390669 HANDLE F.CHEM FILLER
390691 FITT.DK S-93 STR.2"PVC DRILLED
390710 SWITCH F.HANDLE GREY MACHINED
390712 SPACER RING D84.5/66X2 (P321)
390713 GAUGE ADAPTOR 1/4" BSP
390721 FITT.DK S-93 PLUG W/2'NPT THRE
390722 BUSHING D26/11 L=32 F.LADDER
390723 SIGN HOLDER F.DISPLAY
390727 FITT.DK ADAPTOR S67 1-1/2'BSP
390735 CONNECTION BOX IAH
390736 LID F.CONNECTION BOX IAH
390777 HOUSING F.BALL VALVE 3 WAY
390788 TEFLON WARE PAD
390791 BUSHING F. AIR SLOT
390805 BUSHING F. PIVOT SPL
390809 SPACER 50X48 D22/D8 POLY
390822 FITT.DK HOSEBARB 1" 3/4" BSP
390826 SLIDE PAD F.TRANSPORT BKT.CM/D
390827 FITT.DK GAGE FIITING F.EVC
390833 COVER FOR SCANBOX
390844 COUNTERBALANCE 363/463 POM
390847 LID F. RINSE TANK CM
390887 AIR BAG F.80' HAZ FORCE RIGHT
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390888 AIR BAG F.80' HAZ FORCE LEFT
390889 AIR BAG F.88'-90' HAZ FORCE RH
390890 AIR BAG F.88'-90' HAZ FORCE LH
390902 SPARGE TUBE FITT FRONT
390903 CAP SPARGE TUBE
390906 DOUBLE FILTER CASING S93 99
390907 SOCKET F.DOUB.FILTER CAS. S93
390912 GUARD PTO UPPER PART SHORT
390913 GUARD PTO LOWER PART SHORT
390914 COVER REG VALVE S93
390923 PLASTIC BOX ELECTRICAL
390925 FITTING F.FOAM MIX.CHAMB. STD
390926 TUBE,MIX CHAMB. FOAM MARK STD
390931 PLASTIC SPACER D40XD11 L=20
390951 AIR BAG F.60' HAZ FORCE RIGHT
390952 AIR BAG F.60' HAZ FORCE LEFT
390968 BUSHING Ø16/ Ø5.2 X 7
390970 DISTRIBUTOR S93 4XD27
390982 CORD NYLON 4000MM
391002 AIR BAG F.BKWY 2M HAZ PVC RH
391003 AIR BAG F.BKWY 2M HAZ PVC LH
391004 AIR BAG F.88/90' HAZ PVC RIGHT
391006 AIR BAG F.80' HAZ PVC RIGHT
391007 AIR BAG F.80' HAZ PVC LEFT
391019 BALL F.2 WAY S93 SMART VALVE
391020 BALL F.3 WAY S93 SMART VALVE
391023 SMART VALVE MOUNTING BRACKET
391024 COUPLING FOR 3RD SMART VALVE
391025 JOINER BLOCK - FORCE
391034 NUT 1 1/2 BSP SPECIAL
391039 BALL F. S67 SMART VALVE
391045 AIR BAG F.100' HAZ PVC RIGHT
391074 DRAIN PLUNGER STEM, S-67
391075 DRAIN BULKHEAD ,S-67
391076 AIR BAG F.100' HAZ PVC LEFT
391077 AIR BAG F.88/90' HAZ PVC LEFT
391078 AIR BAG F.80' HAZ PVC LEFT
391079 AIR BAG F.66' HAZ PVC LEFT
391080 AIR BAG F.60' HAZ PVC LEFT
391081 AIR BAG F.BKWY 1.5M HAZ PVC RH
391082 AIR BAG F.BKWY 1.5M HAZ PVC LH
391083 AIR BAG F.60' HAZ PVC RIGHT
391085 AIR BAG F.66' HAZ PVC RIGHT
391090 BALL F. EASYCLEAN FILTER ON/OF
391091 SEAL F. BALL EASYCLEAN FILTER
391093 CONE F. CYCLONE FILTER
391095 BOX COMPL. 300X300X135 DRILLED
391100 FITT.DK S-53THREAD INS.1/2"BSP
391105 FINAL STOPPER, 3/4"
391135 FITT. S67 PLUG W/13.2Ø HOLE
391163 DRAIN VORTEX CHEM-FILL CM "05"
391180 BALL F. AGITATOR S67 ARE 268
391182 AIR BAG F.118' HAZ LEFT
391183 AIR BAG F.BREAKAWAY 3M HAZ-R.
391184 AIR BAG F.BREAKAWAY 3M HAZ-L.
399015 TIGHTENING DISC M/2
399029 BUSHING, NYLON, D50/D9 L=15
410126 SCREW 1/4"X3/4" GALV.
410185 BOLT HEX 8.8 DEL M6X16 A2
410207 BOLT HEX 8.8 DEL M6X25 SLOT
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410266 BOLT HEX 8.8 DEL M6X120
410281 BOLT HEX 8.8 DEL M6X25 DIN933 A2
410303 BOLT HEX 8.8 DEL M6X130
410347 SCREW M6X20 8.8
410362 BOLT HEX 8.8 SS M6X20 FT
410384 BOLT HEX 8.8 DEL M6X65
410406 BOLT HEX 8.8 DEL M5X16 FT
410421 BOLT HEX M6X110 DIN931-A2 SS
410443 BOLT HEX 8.8 DEL M6X70
410465 SCREW M5-.8 X 16MM DIN 7985 SS
410524 BOLT HEX 8.8 DEL M6X100
410546 BOLT HEX SS M6X12 FT
410561 BOLT HEX 8.8 DEL M6X50 FT
410583 BOLT HEX 8.8 DEL M6X40
410605 BOLT HEX 8.8 DEL M6X80
410664 BOLT HEX M5 X 20
410686 BOLT HEX 8.8 DEL M6X30
410701 SCREW M6X16 GALV.
410826 SCREW M6X25
410922 CYL.SKR 8.8 DEL M4X20 RST
410955 BOLT HEX M4X10
411008 BOLT HEX 8.8 DEL M6X55
411012 SCREW M5X30 STAINLESS
411013 SET SCREW M4 x 20
411016 SCREW M4X50 CYLINDER
411022 SCREW M.6X30 STAINLESS PHILLIP
411029 SCREW M3X35 F.HIRSMANN PLUG
411030 BOLT HEX M5X10
411045 SCREW M4 X 16MM STAINLESS
411050 SCREW M3x8 LOCK SS
411076 SCREW M5X16 STAINLESS
411077 SCREW M5X45 STAINLESS
411078 BOLT HEX M5 X 60 SS
411080 BOLT HEX M4 X 25 SS
420055 BOLT HEX 8.8 RAW 3/8'X50MM
420077 BOLT HEX 8.8 RAW 3/8'X40MM
420081 BOLT HEX 8.8 DEL 3/8'X40MM
420162 BOLT HEX 8.8 DEL 3/8"x15MM
420346 BOLT HEX 8.8 DEL 3/8'X 25MM
420357 BOLT HEX 8.8 RAW 3/8'X85MM
420464 BOLT HEX 8.8 DEL 3/8'X20MM
420567 BOLT HEX 8.8 DEL M8X30 FT
420582 BOLT HEX 8.8 DEL M8X20 FT A2
420604 BOLT HEX 8.8 DEL M10X25 FT DIN933
420626 BOLT HEX 8.8 DEL M10X20 FT
420641 BOLT HEX 8.8 DEL M8X35
420652 BOLT HEX 8.8 RAW M10X120
420663 BOLT HEX 8.8 DEL M10X120 DIN931
420744 BOLT HEX 8.8 DEL M8X40
420781 BOLT HEX 8.8 DEL M8X50
420792 BOLT HEX 8.8 RAW M8X95
420803 BOLT HEX 8.8 DEL M8X90
420825 BOLT HEX 8.8 DEL M10X65
420836 BOLT HEX 8.8 RAW M8X85
420847 BOLT HEX 8.8 DEL M8X85
420862 BOLT HEX 8.8 DEL M10X16 FT
420884 BOLT HEX 8.8 DEL M10X80 FT
420895 BOLT HEX 8.8 RAW M10X60
420906 BOLT HEX 8.8 DEL M10X60
420917 BOLT HEX 8.8 RAW M8X12 FT
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420943 BOLT HEX 8.8 DEL M10X50
420965 M10X40 MACHINE SCREW STAINLESS
421002 BOLT HEX 8.8 DEL M10X30 FT DIN933
421024 BOLT HEX 8.8 DEL M8X60
421046 BOLT HEX 8.8 DEL M8X25 FT A2 DIN933
421061 BOLT HEX 8.8 DEL M10X100 DIN931
421072 BOLT HEX 8.8 RAW M10X65
421083 BOLT HEX 8.8 DEL M10X65
421105 M10X45 MACHINE SCREW STAINLESS
421127 SCREW M10X100 8.8 CHJ
421142 BOLT HEX 8.8 DEL M5X40
421164 BOLT HEX 8.8 DEL M10X70
421201 BOLT HEX 8.8 DEL M8X70
421212 BOLT HEX 8.8 DEL M10X110 FT
421216 BOLT HEX 8.8 DEL M10X130
421218 BOLT HEX 8.8 DEL M10X90
421222 BOLT HEX 8.8 DEL M10X75 FT
421224 BOLT HEX 8.8 DEL M10X55
421229 BOLT HEX 8.8 DEL M8x120
421232 BOLT HEX 8.8 DEL M8X110
421233 BOLT HEX 8.8 10.9 DEL M10X70
421252 SCREW M10X30 CAP
421255 BOLT HEX 8.8 SS M8X75
421256 BOLT HEX 8.8 SS M8X130
421259 BOLT HEX UNC7/16"x2.25" 18-8SS
429011 BOLT HEX M10X140
429012 BOLT HEX M10X160
430264 BOLT HEX 8.8 DEL M16X100
430286 BOLT HEX 8.8 DEL M12X30 FT
430312 BOLT HEX 8.8 RAW M12X60
430323 BOLT HEX 8.8 DEL M12X60
430367 BOLT HEX 8.8 DEL M12X100 DIN931
430393 BOLT HEX 8.8 RAW M12X50
430404 BOLT HEX 8.8 DEL M12X50
430426 BOLT HEX 8.8 DEL M12X130
430437 BOLT HEX 8.8 RAW M12X65
430438 BOLT HEX 8.8 DEL M12X65
430463 BOLT HEX 8.8 DEL M16X110
430485 BOLT HEX 8.8 DEL M12X90
430507 BOLT HEX 8.8 DEL M16X45 FT
430522 BOLT HEX 8.8 DEL M12X25 FT
430581 BOLT HEX 8.8 DEL M16X40 FT
430637 BOLT HEX 8.8 DEL M16X50 FT
430662 BOLT HEX 8.8 DEL M12X20 FT
430684 BOLT HEX 8.8 DEL M16X30 FT
430706 BOLT HEX 8.8 DEL M16X90
430717 BOLT HEX 8.8 RAW M12x40
430721 BOLT HEX 8.8 DEL M12X40 FT
430765 BOLT HEX 8.8 DEL M16X55
430787 BOLT HEX 8.8 DEL M12X90 FT
430802 BOLT HEX 8.8 DEL M12X75
430824 BOLT HEX 8.8 DEL M12X120
430846 BOLT HEX 8.8 DEL M12X80
430861 BOLT HEX 8.8 DEL M16X100 FT
430864 BOLT HEX 8.8 DEL M16X120
430866 BOLT HEX 8.8 DEL M12X170
430870 BOLT HEX 8.8 DEL M12X55 FT
430872 BOLT HEX 8.8 DEL M12X100 FT
430874 SCREW SET 8.8 DEL M12X70 FT
430878 BOLT HEX 8.8 DEL M12X45 DIN931
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430882 BOLT HEX 8.8 DEL M16X240
430884 BOLT HEX 8.8 DEL M16X160
430886 BOLT HEX 8.8 DEL M20X160
430888 BOLT HEX 8.8 DEL M20X130
430890 BOLT HEX 8.8 DEL M20X50
430892 BOLT HEX 8.8 DEL M12X110
430900 BOLT HEX 8.8 DEL M20X80
430902 BOLT HEX 8.8 M20X150
430906 BOLT HEX 8.8 DEL M16X70 FT
430908 BOLT HEX 8.8 DEL M12X200
430910 BOLT HEX 8.8 DEL M20X110
430914 BOLT HEX 8.8 DEL M12X150
430915 BOLT HEX 8.8 DEL M16X70
430918 M20X100 DIN 931-8.8 DEL
430919 BOLT HEX 8.8 DEL M20X180
430920 BOLT HEX M20x80MM
430924 BOLT HEX 8.8 DEL M12 X 85
430930 BOLT HEX 8.8 DEL M24X70
430932 BOLT HEX 8.8 DEL M12X130 FT
430934 BOLT HEX 8.8 DEL M16X80
430935 BOLT HEX 8.8 DEL M16X130
430940 BOLT M20X210 8.8 DEL.
430940 BOLT M20X210 8.8 DEL.
430941 BOLT M20X260 8.8 DEL.
430946 BOLT HEX M16 x 180  8.8 DEL
430947 BOLT HEX 8.8 DEL M12X210
430952 BOLT HEX M16X220 DIN931-8.8 DE
430953 BOLT,M12 X 55 8.8
430970 BOLT HEX M20X120 DIN931-8.8 DEL
430977 BOLT HEX M20X 60
430979 BOLT HEX M20x140 8.8 DELTA
439006 PLUG F.OIL HOLE GEARBOX F.LE
440167 SCREW NO.8 1/4"
440182 SCREW NO.14 3/4" STAINLESS
440263 SCREW SHEET-METAL 7/8" NO. 8
440285 SCREW 3.5X6.5 DIN7981C SS
440307 SCREW SHEET-METAL 3/4" NO. 10
440392 SCREW 6.3 X 25.0 DIN7981C TORX
440628 SCREW 3/8'
440630 SCREW 1"PLATED
440632 SCREW M4X13
440634 SCREW 5/8"
440636 SCREW SHEET-METAL 1/2" NO 12
440644 SCREW NO.10 5/8"
440650 SCREW 3.5x13 STAINLESS
440652 SCREW
440663 SCREW 3/8" NR4 STAINLESS
440665 SCREW M4.2X16 STAINLESS
440667 SCREW M3.5X12 SLOT STAINLESS
440673 SCREW F.PLASTIC 5X12 SS
440675 SCREW F. PLASTIC 5X16 SS
440677 SCREW F. PLASTIC 5X20 SS
440685 SCREW F.PLASTIC 4X14 SS C-SUNK
440695 BOLT CARRIAGE M8X25
440698 SCREW F.PLASTIC 6X18 SS HEXHD
440699 SCREW F. PLASTIC 4MMM X12LG SS
440708 SCREW M5.5X16 SELF TAPPING SS
440709 SCREW 60X12 CHEM.FILL HANDLE
440713 SCREW
440719 SCREW F.PLASTIC KB60x20  SS
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440720 SCREW F.PLASTIC 5X78/13 HEX SS
440724 CARRIAGE BOLT M5X20
440727 SCREW F. PLASTIC 3X10 SS
440729 SCREW F. PLASTIC 4MM X40LG SS
440732 PT SCREW 35X12B Z5452 ELZ
450015 SCREW ALLAN 3/8'X5/8' BLACK
450037 BOLT ROUND 3/8'X1' BLACK
450052 SCREW SET M8X10 BLACK ALLAN
450133 SCREW SET M6X10 BLACK ALLAN
450306 BOLT STUD F.ICM VS 500
450343 SCREW M8X30 ALLEN HEAD C/S SS
450365 BOLT HEX M5X16
450424 BOLT HEX M6X40
450564 SCREW M6X12 ALLEN
450612 SCREW M10X16 POINTED
450645 SCREW ALLAN M6 X 6 SS
450763 SCREW M4X25
450895 SCREW SET M8 x 16
450895 SCREW SET M8 x 16
450897 SCREW SET M8 x 12
450902 BOLT ALLEN HEAD M4 X 16MM
450904 SCREW, SET M6X6 THREADED
450908 SCREW F.SUCTION FILTER RING
450928 SET SCREW M8 X 8MM STAINLESS
450960 SCREW M6X20 HEX
450964 SCREW M5X30 F.CYLINDER
450965 SCREW ROUND M5X70
450972 SCREW M6X15 ALLEN GALV.
450976 BOLT M10X50 F.TWIN ARM YOKE
450979 SCREW M8X20 HEX
450995 BOLT ALLEN M8X30 DIN 912 RAW
450996 BOLT ALLEN M8X35 DIN 912 RAW
451007 SCREW M6X20 STAINLESS
451029 SCREW M8X20 HEX
451037 SCREW M6X20 HEX
451041 BOLT ALLEN M12X40 DIN912 SS
451056 BOLT ALLEN HEAD M14 X 35
451060 CYL. SCREW, M3X8, DIN912 A2 SS
451063 SET SCREW M12X40
451070 CARRIAGE BOLT M12X30
451070 CARRIAGE BOLT M12X30
459002 SCREW N10X1/2"
459011 BOLT M6X16 ALLEN DIN-7991
459011 BOLT M6X16 ALLEN DIN-7991
459021 DOWEL ALLEN M8X20
459024 BOLT M8 X 90
459025 SCREW SET M8X30
459027 BOLT D8X80 ALLEN HEAD
459041 SCREW
459058 ALLEN SCREW M10X80
459058 ALLEN SCREW M10X80
460051 NUT HEX 3/8' BLACK
460121 NUT 1/4" GALV.
460143 NUT HEX M8 LOCK A2 DIN985
460202 NUT HEX M6
460261 NUT HEX M6X1 LOCK A2 DIN985
460327 NUT HEX M16X2
460331 NUT HEX M10 BLACK
460342 NUT HEX M10 DEL DIN934
460353 NUT HEX M8 BLACK



Item Number Item Description
460364 NUT HEX M8 GALV.
460375 NUT HEX M12 BLACK
460386 NUT HEX M12X1.75
460423 NUT HEX M10X1.5 LOCK
460467 NUT HEX M5 GALV.
460471 NUT HEX M25X1.5 SPC.GALV.
460585 NUT HEX M16X2 LOCK
460596 NUT ROUND 35X1.5 SKF-KM 7
460666 NUT HEX M4
460703 NUT HEX M12X1.75 LOCK DIN985
460747 NUT HEX M24 LOCK
460806 NUT HEX M20X2.5 LOCK
460817 NUT HEX M8 STAINLESS DIN 934
461145 NUT HEX M4 LOCK
461198 NUT HEX M16X2 JAMB
461200 NUT HEX M20X1.5 JAMB.
461202 NUT HEX M20X1.5
461210 NUT HEX M10X1.5 L.THREAD
461217 NUT HEX M5 LOCK
461219 LOCKNUT M3 DIN 985 SS
461228 NUT HEX M20
461230 NUT HEX M16X2 LH THREAD
461231 NUT HEX M6 BRASS
461236 NUT HEX M24X1.5
461242 NUT HEX M24X3
461244 NUT HEX M24X3 JAMB.
461248 NUT HEX JAM 3/4"-16 UNF
461249 NUT HEX M22X1.5
461250 NUT HEX 3/8' NF
461251 NUT HEX M20 X 2.5 JAMB
461253 NUT HEX M14 NV=22 A4 RST
461257 NUT WING M5 STAINLESS STEEL
461279 NUT HEX M12 DIN439 SS
461284 NUT HEX M24X2 SLOTTED
461286 NUT M14 SAFETY
461292 FOOT VALVE NUT
461300 NUT HEX M24X1.5 LH
461302 NUT HEX M16X1.5 JAMB.
461304 NUT HEX M16X1.5
461316 NUT HEX LOCK M30X3.5
461317 NUT, HEX, M6, BRASS
461323 NUT HEX M18X1.5 LOCK
461324 NUT WING M10 STAINLESS STEEL
469004 M-20 SPECIAL NUT
469007 NUT 1" SAE
469024 CASTLE NUT 1-3/4" TURN.HITCH
469034 CASTLE NUT 1-1/4"
470046 WASHER D18D11X1 LOCK
470061 WASHER D11/D7X0.5 LOCK
470072 WASHER D15/D8X.5 LOCK
470127 WASHER D15D10X2 M10 LOCK
470385 WASHER D14.8D8.1X2 LOCK GALV.
470407 WASHER D14.8D8.1X2 LOCK SS
470422 WASHER D9.2D5.1X1.2 LOCK GALV
470455 WASHER D12 SPRING
470466 WASHER D21.1/D12.2X2.5 LOCK
470525 WASHER D19/D11.5X2.5
470573 WASHER D29/D17X2 SPRING BLACK
470643 WASHER LOCK
470665 WASHER D16.5/D26X1.2 LOCK
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470901 WASHER D11.8/D6.1X1.6 SS LOCK
470956 WASHER D23,8/D17,3
471041 WASHER D14.5 SPRING
471055 WASHER D4.1/7.6 X 0.9
471060 WASHER D21/D10.5X1.25 COPPER
471071 WASHER M12 GALV
471072 WASHER M10 EL2
471074 WASHER M8 ELZ
471087 WASHER D12.0/4.3X1.0
471088 WASHER D10X1.5 COPPER
471090 WASHER D38D30X1 COPPER
471092 WASHER D27D21X2 ALU.
471097 WASHER D10 SAFETY
471098 WASHER D26D12X1.5 BRASS
471106 WASHER D6
471108 WASHER D44D25X4.5
471110 WASHER D18D12X2 COPPER
471112 WASHER D20
471115 WASHER D20
471117 WASHER D5 TENSION
471118 WASHER D16 TENSION
471119 WASHER D15/D10X1.5 BRASS
471122 WASHER, M10, Ø20/10.5X 2.0, SS
471124 WASHER, M6, Ø18/ 6.4X 1.6, SS
471125 WASHER, M6, Ø12/ 6.4X 1.6, SS
471126 WASHER, M8, Ø16/ 8.4X 1.6, SS
471127 WASHER, M12, Ø24/13.0X 2.5, SS
471128 WASHER, M16, Ø30/17.0X 3.0, SS
471129 WASHER, M20, Ø37/21.0X 3.0, SS
471130 WASHER, M24, Ø44/25.0X 4.0, SS
471131 WASHER, M30, Ø56/31.0X 4.0, SS
471132 WASHER D24/D8.4 X 2 SS
471138 WASHER SERRATED D3,2/ 6,O X 0,4
471139 WASHER D22/D17X1.5 BRASS
471140 WASHER D30/D10.5X2.5 STAINLESS
471168 WASHER SPECIAL M16 NORDLOCK
471173 WASHER D28.0/15.0 X 2.5
471179 LOCK WASHER NORDLOCK M24 ELZ
471180 LOCK WASHER NORDLOCK M20 ELZ
479002 WASHER D18
479020 WASHER D10.5xD18x1.5
479024 WASHER LOCK D.26 DIN 127
479031 WASHER
479033 WASHER D14X44X3 SS DIN9021
480093 PIN RETAINING M3X16 BLACK
480104 PIN RETAINING M3X16 GALV.
480126 PIN COTTER M4X30
480141 PIN COTTER M4X20
480244 PIN SNAP D4.5
480303 PIN 7/16 SNAP RING
480384 PIN COTTER 3/16 x 1-1/2"
480421 PIN ROLL D5X45
480465 PIN M4X50 SLOTTED
480487 PIN M5X60 SLOTTED GALV
480502 PIN RETAINING M10X50 DIN 1481
480557 BLIND RIVET, D3.2X8.3 SS
480687 PIN M4X36 SPLIT
480695 PIN ROLL D 3X28 SLOTTED
480696 PIN D4X30
480698 PIN M5X16 SLOTTED
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480704 PIN COMPRESSION SPRING
480708 PIN D4 X 45
480716 PIN D3X6 STAINLESS
480717 PIN D5 X 40 STAINLESS
480719 PIN D5 X 36 STAINLESS
480724 PIN SPLIT PIPE
480728 PIN D3.2X20 SPLIT
480730 PIN ROLL 5X30 STAINLESS STEEL
480733 PIN D6 X 40
480749 PIN CLAMP D6X45
480777 BALL LOCK HY Ø7 SS BALL/BUSH
480779 PIN D5X55 SPLIT
480780 PIN M5.0X70 SPLIT
480783 RIVET Ø4x14, GR 7.9-9.5 ALUM
480798 ROLL PIN D3X30 DIN1481 RST
480803 PIN Ø4 X 25
480804 RIVET Ø4.8x14.5
480806 RIVET, POP, Ø4.8X14/Ø9.5 SS
480808 RIVET Ø4.8x25.5/Ø9.5
480809 BLIND RIVET, EMHART ACD616ASM
480811 BLIND FASTENER M6 STAINLESS
489015 SLOTTED PIN D.8X16
489016 SLOTTED PIN D.3X20
489019 SLOTTED PIN D.5X20
489025 'R' PIN D.4
489028 COTTER PIN 6 X 8
610105 NOZZLE FILTER
610374 BOOM WING OUT.SECTION (WINE11)
610875 BRACKET TOP LINK BL25 FRAME
611111 BOLT FOR MINI
611306 BODY STRAP WITH FITTINGS, LEFT
611531 ALU-LANCE TUBE ASSEM. 700 LNCE
611542 ALU-EXTENSION TUBE 500
611656 ALU-TUBE F. SPRAY BOOM
611671 BREAK AWAY HOLDER F-MARKER
611682 ALU-LANCE TUBE ASSEMBLED 500 M
611715 SPRING HAND-GRIP
611752 SPINDLE F.1/2' BALLVAL.W.CROSS
611807 BEARING BOLT
612017 NOZZLE HOLDER D80 COMBI
612124 BRACKET FOR OP.UNIT F REM.CTR
612146 BRACKET F.CONTROL UNIT HC650
612205 TRAPEZE ARM,WELDED
612426 CARBURATOR COLLECTOR MRY-4.5
612566 MOUNT BRACKET F.FAN CABLE ASSY
612673 FILTER BASKET F. ES30/ES53
612754 HANDLE FOR REMOTE CONTROL
612824 GASKET FOR TANK COVER C5/C8
612872 NOZZLE TUBE 2 HOLE L-24"/50CM
612883 NOZZLE TUBE 3 HOLE L-44"/50CM
612894 NOZZLE TUBE 4 HOLE L-64"/50CM
612905 NOZZLE TUBE 5 HOLE L-83.5"/50C
613207 CENTER TUBE FOR 164'HOSE REEL
613255 BKT.HOSE REEL MOUNT SM53/80
613432 BUSHING/STRAP F/BOOM
613454 SUSPENSION FOR ADJ. SPOUT MINI
613487 TRANSPORT FITTINGS FOR SB BOOM
613572 PIN FOR GUIDE
613627 LOCK STRAP FOR MB BOOM
613767 NOZZLE TUBE 1 HOLE L-13.875"
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613771 BALL ARM HANDLE
613815 AXLE FOR CENTRAL PART - 12HY
613977 GEAR WHEEL WITH AXLE RIGHT
613981 GEAR WHEEL
613992 GEAR WHEEL WITH AXLE LEFT
614047 PIN D22 X 243 HINGE EAGLE
614213 WIRE W EYE BOLT TR/MB CAN.
614303 BOOM SUPPORT NK-SB
614308 SOP.D.BRAZO DCHO. P/MB-10/12
614309 BOOM SUPP LEFT F/MB 10-12
614311 CHAIN WHEEL
614315 TUBE F.6'BOOM W.ENDS NO NOZZ.
614366 FILTER 50 MESH F.NOZZLE BLUE
614367 FILTER 80 MESH F.NOZZLE RED
614368 FILTER 100 MESH F.NOZZLE YEL.
614388 BRACKET FOR OPER. UNIT
614396 CLEAN WATER BRACKET MB
614402 PIN D22 X115 LUBED F.EAGLE 80'
614409 BRACKET FOR FOAM MARKER
614413 TRANSP BRACKET HY-VARIANT RIGH
614418 BRACKET HY-VALVE
614421 GASKET F/MOTOR HOUSE-ON/OFF TR
614432 BREAK AWAY ARM F. FOAM MARKER
614444 AXLE INSERT 300 SINGLE
614445 VALVE CASING W600
614452 PIN TANDEM CENTER AXLE
614456 BRACKET F.EC 3&4 BANK VALVES
614458 CONTROL POST BK TR/TL300/500
614461 JACK STAND ATTACHMENT
614488 FORK/ R.THREAD 10mmX144mm
614525 MOUNT BRACKET F. DROP NOZZLE
614550 BRUSH KIT F. COMPRESSOR
614588 SEAL F. LID
614591 FORK /L.THREAD
614602 FILTER BASKET
614610 NOZZLE TUBE 2 HOLE L-24"/SP20"
614611 NOZZLE TUBE 3 HOLE L-44"/SP20"
614612 NOZZLE TUBE 4 HOLE L-64"/SP20"
614613 NOZZLE TUBE 5 HOLE L-83.5"/20"
614617 H FRAME TUBE TL LEFT
614618 TRANS BRKT. F/MB BOOM (SHORT)
614619 TRANS BRKT. F/MB BOOM (LONG)
614628 FOOT FOR PUMP 460-463 PAINTED
614631 FOOT PEDAL FOR FILLER
614638 NOZZLE TUBE 1 HOLE L-4.125"
614647 NOZZLE TUBE L=600mm NO HOLES
614648 NOZZLE TUBE L=1100mm NO HOLES
614649 NOZZLE TUBE L=1600mm NO HOLES
614650 NOZZLE TUBE L=2100mm NO HOLES
614659 HANDLE FOR SPOUT POSITION
614673 PIN D26X140MM
614700 FORK FOR HY CYLINDER
614715 AXLE JOURNAL 22 12&15 M HYA
614725 TRAPEZE ARM WELDED 40/50'HYA
614728 LID FOR CHEM FILLER
614729 TANK HARDI FILLER
614763 GUIDE PIN FOR COG WHEEL
614800 SUPPORT F.AIR RAIL PIVOT HAB
614842 PIN 22X142 W.GREASE ZERT
614900 PIN FOR RETURN VALVE D 8X100MM
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614935 JACK STAND FOR ES30/53
614966 BRACKET F.EC 7 BANK VALVES
614978 GEAR CHANGE
615071 FORK F.CROSS HYB
615078 LINKAGE F. HY-CYL. HAB
615079 BRACKET F.LINKAGE RH (HAB)
615163 TURN BUCKLE COM. 1200+ M24
615174 PISTON ROD F. HY CYLINDER
615186 CONNECTING BAR F.TWIN
615211 HOOKMOUNT WELDMENT EAGLE
615212 PIN D22 X 84 LUBED F.EAGLE
615213 PIN D22 X 70 LUBED F.EAGLE
615219 TILT CYL.REPLACEMENT EAGLE
615220 PIN 25 X 910 FOR EAGLE
615221 HOOK WELDMENT EAGLE
615224 BREAKAWAY SHAFT EAGLE
615225 SIDE BRACE LEFT 500 EAGLE
615226 SIDE BRACE RIGHT 500 EAGLE
615256 PIN 22 X 70 SHORT THREA. EAGLE
615257 PIN
615276 BRACKET F.CHEM.FILL MOUNT
615297 BUSHING D22/D16X50MM
615298 BUSHING D22/D16
615316 PISTON ARM F. CYL. D40/20-500
615348 CLEVIS TURNBUCKLE M16 RH
615349 CLEVIS TURNBUCKLE M16 LH
615357 SHAFT W.SPROCKET EAGLE 60'3PT
615366 TRIP ARM
615415 FILTER ELEM.S93,30 MESH-GREEN
615416 FILTER ELEM.S93,50 MESH-BLUE
615443 FILTER ELEM.50 MESH BLUE
615444 FILTER ELEM.80 MESH RED
615445 FILTER ELEM.100 MESH YELLOW
615455 TUBE F.LANCE TYPE 60L
615477 PIN F.HINGE 80/90'
615480 PIN F.HINGE ASSY.
615484 HOOK ASSY 80/90'
615494 STRAP F/FLUSH TANK MEGA
615497 PIN D22 X 159 LUBED F.EAGLE
615504 PULLEY D180X25X43
615509 TURN BUCKLE COM. 750+ M24
615514 MOUNT SHAFT F. HP DISPLAY
615522 CHECK VALVE F.FOAM MARKER
615541 ANCHOR PART TURNBUCKLE EAGLE
615560 CLEVIS F.TURNBUCKLE M16 LH
615561 CLEVIS F.TURNBUCKLE M16 RH
615567 SUPPORT TUBE(INNER) MEGA RIGHT
615568 SUPPORT TUBE(INNER) MEGA LEFT
615575 FILTER F.TOP SUCT.30 MESH GRN.
615576 FILTER F.TOP SUCT.50 MESH BLUE
615596 TURN BUCKLE ANCHOR M16 LH
615597 CABLE D3X395MM F.MEGA LEG
615601 BUNGEE CORD 21-1/4"
615627 BRACKET W/TUBE F.HANDLE
615629 SHAFT W.SPROCKET 1' EAGLE 90'
615638 MOUNT BKT.F.CHEM FILLER MEGA
615641 SAFETY BAR F.WNG TLT 45-66'
615648 HOSE HOLDER D17MM
615654 PIN D25 X 123 F. PARALIFT
615655 PIN D25 X 156 F. PARALIFT
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615662 SAFETY BAR F. TILT 80-90'
615668 MOUNT BKT.F.CLEAN WATER MEGA
615670 HOOK GUIDE MEGA
615671 PIN LOWER LINK CAT 3 F.MEGA350
615756 INDICATOR ARROW
615770 ANCHOR F.EAGLE CABLE
615774 ANCHOR LH F.M16 TURNBUCKLE
615786 MOUNT BKT. F.FOAM DROPPER 98
615787 COUPLING F.AIRSLOT TWINF. LH
615788 BRACKET
615792 LINK EYE M24 RH THREAD
615793 LINK EYE M24 LH THREADS
615794 AXLE FOR OUTER WING D30/20 700
615796 PIN D20 X M16 L=119MM
615800 LINK EYE BR.WING
615801 TRAPEZE ARM TF
615803 ARM F. SPRING
615805 PIN
615806 PIN
615807 PIN
615808 ANCHOR ADJ.F.ACTUATOR
615810 PIN
615812 PIN
615819 PIN
615820 PIN D20 X M16 L=127MM
615823 PIN
615830 PIN F. OUTER WING SPL
615831 PIN F. CENTER SECTION SPL
615832 PIN F. BREAKAWAY SPRING SPL
615873 MOUNT BRKT -BOOM WHEEL HAZ
615874 ARM F.BOOM WHEEL HAZ
615884 HOOK BRACKET F.TNSPORT 45'-66'
615929 SUPPORT LEG FRONT DELTA
615930 SUPPORT LEG BACK DELTA
615942 GUIDE TUBE F.FLOATER CM1200G
615944 GUIDE TUBE F.FLOTR 750G 1695mm
615945 GUIDE TUBE F.FLOATER NAV 3000
615948 GUIDE TUBE F.FLOATER MEGA 350G
615952 GUIDE TUBE F.FLOATER NAV1000G
615957 GUIDE TUBE F.FLOATER NAV.550G
615968 BRACKET FOR MANIFOLD DELTA
615971 TRAPEZE ARM FORCE 110'
615972 PIN D25X185 M24
616048 HOSE HOLDER
616075 FLANGE F. FORCE HINGE
616076 LINK ARM MOUNT BRACKET
616078 LINK ARM
616081 EYEBOLT STD.TRD. / LH WING M16
616083 EYEBOLT LH TRD. / LH WING M16
616084 EYEBOLT LH TRD./ RH WING M24
616085 EYEBOLT STD. TRD./ LH WING M24
616094 THREADED FORK PLATFORM CM+
616097 MOUNT BRACKET GAUGES CM+
619052 SUPPORT F.AIR SPOUT CANNON
619053 BASE SWIVEL F.AIR SPOUT CANNON
619063 HOLDER FOR EXTENSION
619160 TUBE SUP.FAN HOUSING RIGHT 750
619161 TUBE SUP.FAN HOUSING LEFT 750
619182 BOLT F.CLUTCH (ELASTIC) LB
619217 NOZZLE BRACKET LB VERT.DEFL.RH



Item Number Item Description
619218 NOZZLE BRACKET LB VERT.DEFL.LH
619219 PLATE
619250 BOTTOM PART CONTROL BOX CB/2
619573 HINGE HD 115 X 120 STEEL DUO
630265 BOOM WING 14' BOOM
630523 TANK LID (ATV 20 GAL)
631127 DISTRIB.TUBE COMPLETE FOR MINI
631304 NOZZLE HOLDER F/SUPER 3
631360 UPRIGHT MEGA EAGLE
632247 POST F.OPERATING UNIT BK/LX-LY
632483 CONTAINER BLUE PLAST
632483 CONTAINER BLUE PLAST
632531 HIA CONTAINER OPEN BLUE
632531 HIA CONTAINER OPEN BLUE
632532 HIA CONTAINER LOW
632532 HIA CONTAINER LOW
632833 CROSS FOR BLUE CONTAINER
632833 CROSS FOR BLUE CONTAINER
633813 CLAMP FITTING HOSE REEL
633846 FITTING FOR HOSE REEL TR2/TR3
633905 BRKTS. HOSE REEL SM210
634163 CENTER SECTION - 20',26',33'
634185 BOOM WING OUTER PART 33' SB
634303 BOOM WING OUTER 33' MB L=47'
634314 BOOM WING OUTER 40', 45' MB
634443 CABLE D7X2330 40'HYA
635272 SLIDE
635316 BOOM WING OUTER MB42
635364 WIRE
635397 SCREEN SCF 80 MESH
635677 SCREEN SCF 100 MESH
635681 SCREEN SCF 50 MESH
635730 FRAME INNER F.MB WINCH LIFT
635772 FLOW METER HOUSING BK D. 13.5
635780 INNER WING SEC. 26',28',33'SB
635792 BOOM WING - 20',21'SB-BOOM
635850 BOOM WING INNER MB35/40/42
635851 BOOM WING INNER MB45/50
635915 SCREEN BK180, 80 MESH
635916 SCREEN BK180, 100 MESH
635917 SCREEN BK180, 50 MESH
635919 TONGUE CLEVIS TR300/500
635920 U-PROFILE 300G SINGLE AXLE
635920 U-PROFILE 300G SINGLE AXLE
635922 PLATFORM & A-FRAME TR300/500
635928 TANDEM BEAM 500
635939 TONGUE FOR TR/TL300/500 SHORT
636012 CABLE,CENTER 80/90 7mm X 870mm
636017 POST FOR EC CONTROL MOUNT
636053 CABLE 45'HY BOOM
636102 NK FILTER 86 30 MESH
636138 BRACKET
636139 H FRAME HY LIFT 300/500 MB
636150 FRAME FOR CHEM FILL TANK
636152 HINGE 20/26'HY FOLD RH
636153 HINGE 20/26' HY FOLD LH
636201 TRANSPORT F.SB HYDRAULIC BOOM
636223 POST 12 VOLT TR30
636276 CABLE F.HAB D7X3700MM
636305 WIRE 7 X 3085 50'HYA



Item Number Item Description
636603 BAR F.AIR RAIL W.CLEVIS HAB
636605 TRAPEZE ARM LEFT SPA
636610 CONTENEDOR COMUN BAJO
636610 CONTENEDOR COMUN BAJO
636619 SAFETY GRATE D740 WITH 4 BRA-
636729 TUBE F. RINSE CHEM FILL
636837 BRACKET F.FLUSH TANK HC
636907 CABLE D3.25MM X 625MM
636959 TOP BAR BRACKET NK80/105
637019 CABLE D7X350
637048 SUSP.ARM RIGHT EAGLE
637049 SUSP.ARM LEFT EAGLE
637062 HOOK GUIDE EAGLE
637064 TRAPEEZE ARM EAGLE 45'-66'
637065 CENTER PART H FRAME EAGLE
637090 SPROCKET EAGLE
637091 CABLE FRONT EAGLE D7X2895
637093 CABLE REAR 5 X 3100MM EAGLE
637129 TONGUE FOR 500 EAGLE/FLUSH LNG
637160 BOOM WING 50'OUTER R.EAGLE
637161 BOOM WING 50'OUTER L.EAGLE
637162 BOOM WING 45'OUTER R. EAGLE
637163 BOOM WING 45'OUTER LEFT EAGLE
637175 GUARD F.MISTBLOWER FAN
637176 CONSOLE F. CHEMFILL BRACKET
637187 MOUNT BKT F.FOAM TANK 10/15GAL
637200 CABLE F.HAB 3.1/4.1X640MM
637270 CABLE 3.1/4.1 L890MM
637271 CABLE 3.1/4.1 L590MM
637309 WING INNER RH BLACK S.P.S.
637310 WING INNER LH BLACK S.P.S.
637312 OUTER WING R.
637313 OUTER WING L.
637333 CABLE REAR D7X3055
637354 FRAME NK800
637387 BOOM WING BRKWAY E. 60-90'
637400 TRAPEZE ARM RIGHT
637429 H FRAME 80/90'
637430 SUSPENSION ARM RIGHT 80/90'
637432 MOUNT LOWER H-FRAME 80'
637434 MOUNT BRACKET F.FOAM TANK 20G
637451 HINGE ASSY.LEFT 80/90'
637452 HINGE ASSY.RIGHT 80/90'
637453 CABLE REAR D7X4655 80/90'
637460 CABLE FRONT D10X4360 80/90'
637461 CABLE CENTER 80/90' 7mm x935mm
637491 BOOM WING OUTER RIGHT 90'
637511 SUPPORT LEG FOR MEGA RIGHT
637512 SUPPORT LEG FOR MEGA LEFT
637594 BOOM WING 60'3PT OUTER RH
637595 BOOM WING 60'3PT OUTER LH
637598 CENTER LIFT FRAME 3PT EAGLE
637599 CENTER SECTION EAGLE 3PT.
637647 BRACKET F.CHEMFILL
637672 LADDER F.CM
637688 PTO SUPPORT ARM F. CM
637697 CABLE CENTER MEGA 7mm x 1230mm
637734 BOOM WING OUT. 60'R.EAG 97
637735 BOOM WING OUT. 60'L.EAG 97
637736 BOOM WING OUT. 66'R.EAG 97



Item Number Item Description
637737 BOOM WING OUT. 66'L.EAG 97
637761 ROTOR F.FLOWMETER - PILOT
637834 WING BR.AWAY 80'-90' RH
637835 WING BR.AWAY 80'-90' LH
637836 WING BR.AWAY 60'-66'-88' RH
637837 WING BR.AWAY 60'-66'-88' LH
637838 WING OUTER 60'RH
637839 WING OUTER 60'LH
637841 WING OUTER 66'LH
637842 WING OUTER 80'RH
637843 WING OUTER 80'LH
637844 WING OUTER 88'-90'RH
637845 WING OUTER 88'-90'LH
637846 WING INNER 60'-66'-80'RH
637847 WING INNER 60'-66'-80'LH
637848 WING INNER 88'-90'RH
637850 BKT AIR SLOT RH
637851 BKT AIR SLOT LH
637852 FAN HOUSING F.TWIN FORCE
637855 BKT AIR SLOT LH
637856 BKT AIR SLOT RH
637858 LINK ARM HAZ OUTER WING RH
637878 CENTER SLIDE SPL
637879 CENTER FRAME SPL
637881 SUSPENSION ARM L.H. SPL
637887 HINGE EAGLE LH 45'-66' '97
637888 HINGE EAGLE RH 45'-66' '97
637889 WING INNER 50' SPL R.H.
637890 WING INNER 50' SPL L.H.
637891 WING INNER 42'-45' SPL R.H.
637892 WING INNER 42'-45' SPL L.H.
637895 WING OUTER 50' SPL R.H.
637896 WING OUTER 50' SPL L.H.
637901 CABLE 750mm SPL
637902 CABLE 42'-45' l=4300MM SPL
637903 CABLE 50' l=5300MM SPL
637906 LINK ARM HAZ OUTER WING LH
637953 TRANSPORT SAFETY HOOK ARM ASSY
637958 TRANS.BKT CM EAGLE45'-66' RH
637959 TRANS.BKT CM EAGLE45'-66' LH
637960 CENTER LIFT FRAME EAG CM45-66'
637991 HIA CONTAINER OPEN LONG N
637991 HIA CONTAINER OPEN LONG N
637998 MANIFOLD BKT. NAVIGATOR
638022 TRANSPORT BKT.F.80-90'HZ CM
639029 BRACKET BASE CANNON
639045 BRACKET FOR SPOUT RH
639046 BRACKET FOR SPOUT LH
639114 FRAME LEP 300-600 POLY
639148 SAFETY GRILL AIR OUTLET
639149 AIR INTAKE GRILL
639150 CLUTCH BRACKET F.22" FAN
639153 PUMP SUPPORT LB
639230 AIR GRID PROTECTOR P500
639262 FRONT BRACKET VENTURI
639284 OUTER WING B20 - RH
639285 INNER WING B20 - RH
639286 INNER WING B20 - LH
639293 B20 CENTER MOUNT BRKT. - RH
639295 B20-HY TRANSPORT SUPPORT - RH



Item Number Item Description
639296 B20-HY TRANSPORT SUPPORT - LH
639299 OUTER WING B20 - LH
639300 B20-HY TRANSPORT BRKT.
639350 TANK SUPPORT FRONT TRAILER 270
639366 CENTER BEAM TURN.HITCH
639412 BRACKET F.BREAKAWAY CLUTCH RH
639413 BRACKET F.BREAKAWAY CLUTCH LH
639471 SAFETY GRILL FOR 32"/36"
639502 SAFETY GRILL F35 ARROW BLOWER
639677 FRAME F.ZENIT 105/155 PNEUM.
639694 BOOM FRAME B11 LH "H"
639822 SAFETY GRILL W/9 AIR VANES 32"
639839 BOOM FRAME B11 RH "H"
670246 MANUAL COMBI NK 600
670277 MANUAL LE/TE/TEV SPARE PARTS
670747 MANUAL CM+ TWIN FORCE ENGLISH
673164 MANUAL FOAM MARKER
673186 MANUAL C5/C8
673706 MANUAL MISTBLOWER TECHNIQUE 98
674953 MANUAL SPRAYING APPLICATION - GB
679013 MANUAL BP15/BP20 - MULTI LANG.
700033 BAG W/ACCESS 500/600 COUPLING
700147 AGITATION ASSY. F. ESTATE SPRY
700206 RELIEF SCREW COMPLETE 3/4" RG
700217 PRESSURE REGULAT SPRING(ARM 70
700232 HANDLE, M70 CONTROL,BLACK
700976 SADDLE, COMPLETE 0 22/ NOZZLE
701105 CENTER SECTION VS/8/10-D/P
701116 OUTER SECTION VS/8-D/P
702553 RELIEF SCREW M22
702575 RELIEF VALVE, ASSEMBLED
702597 RELIEF VALVE, HT
702634 DIST.HOUSING ASSEMBLY(2-VALVE)
703032 SUCTION AIR BOTTLE 3/4" COMPL.
703301 VALVE FOR AIR BOTTLE
704067 HOSE SUC.1"X510 W. FILTER
704104 FRAME FOR BNL53 (BOXED)
704277 PRESSURE SPRING COMPL. M70 HT
705154 RELIEF VALVE COMPLETE FOR M 74
705187 VALVE CONE ASSEMBLED M 74
706311 SPRING WITH HAND-GRIB
707011 TANK 53 GAL. TR/ATV
707357 CLAMP F/5'SPIRAL HOSE
707895 TANK 80 GAL. ATV/CMS
708901 HANDLE FOR LANCE WITH HOSE
709192 HANDLE, M70 CONTROL, RED,
709247 HANDLE W/VALVE FOR BRASS LANCE
709741 VALVE ASSY. 1/2" FLIP LEVER
710684 VALVE ASSY. F. ALUMINUM LANCE
710684 VALVE ASSY. F. ALUMINUM LANCE
711211 NOZZLE SET FOR MAXI BLOWER
711373 SADDLE CPL.F.ALU-BOOM WO NOZZ
711384 TIP BAG
712353 RAPID COUPLING 1'
712375 PRESSURE REGULATOR COMPL.
712386 PRESSURE REGULATOR COMPL. H-M
712401 RELIEF VALVE ASSY. 12BAR
712412 RELIEF VALVE ASSY. 25BAR
712471 AGITATION VALVE ASSY. ON/OFF
712482 BAG FOR RY2



Item Number Item Description
712795 CONNECTION PART,LIQUID SHIELD
712806 TANK LID WITH VENT S226 RED
713182 FILTER CAP WITH DRAIN SCREW
713193 CASING W BALL F THROTTLE VALVE
713484 HOSE SUC. MX300-400 ASSEM.
713661 HOSE SUC.F.MX 600
713672 SUCTION TUBE L=44"
713823 AGITATION TUBE CPL.NK210
714125 END COVER FOR HARDI-MATIC
714416 FILTER W/ SUCT. HOSE MX300-400
714582 CIRCULATER CPL. TRX 800-1000
715422 DIAPHRAGM F. RY-2 EPDM
715444 REMOTE CONTROL CABLE COMPLETE
715466 MOUNTING PLATE
715606 SPRING TOOTH FOR BOOM ASSY.
715691 STRAP F.5"MOUNT.SPRG.HOSE
716037 NOZZLE BODY THREADED COMPLETE
716107 SPR.LINE 2-JET W/DIAPH SADDLE
716122 SPR.LINE 4-JET W/DIAPHR.SADDLE
716236 FITT.DK HB 1/2" ASSY. F. 3/4"
716413 FITT.DK PLUG ASSY. F.NOZ TUBE
716424 CONNECTION HOSE WITH 3/4' CAP
716457 HOSE 1/2 X W.2X3/4CAP 0400'
716461 DISTRIBUTOR HOSE FOR BOOM
716505 HOSE 1/2" X700 0 W.2X3/4"CAP
717426 FITT.DK REDUC 1/4"BSP F.3/4"N
717577 VALVE F.CLEAN WATER TANK
717857 HOSE (AIR) MOUNTED BLUE
718152 TANK & FRAME SM/80
718196 BALL VALVE HOUSING ASSEMBLY
718314 CONN. DISTRIB.AND OP.UNIT
718373 DISTRIBUTOR UNIT
718642 FLOAT COMPLETE
718911 VALVE (SAFETY) F.MARKER
719073 HANDLE ASSY. F. HOSE REEL
719084 SWIVEL F.HOSE REEL
719235 THROTTLE VALVE HY.
719401 CLIPS F.PISTOL ASSY.
719482 DISCONNECTION HANDLE FOR MINI
720171 TANK & FRAME SM/50
720182 TANK 50 GAL. ES/SM
720241 AGITATION TUBE CPL HC/TA 650M
720506 AGITATION TUBE NK 80/105
720517 CIRCULATER CPL. NK-MX 600
720532 WING 40' MB INNER/OUTER
720554 CENTER SECTION 40' MB
720556 SAFETY VALVE FOR ATV SPRAYER
720576 CENTER SECTION 45/50'MB
720856 FITT.DK 1/2'BSP ASSY.F.3/4'NUT
720952 NIPPLE, SS AGITATION ASSEM
720963 HAND RIB WITH HOSE
721151 TANK LID CPL. K15
721162 PUMP ARM K15
721173 PUMP CHAMBER CPL. K15
721206 FITT.DK HB 5/16' F. K15
721744 CENTER SECTION 20/26/33'STD
721755 WING 20' SB RH/LH
721766 WING 26' MB INNER/OUTER
721777 WING 33' MB INNER/OUTER
721851 SCREW PLUG W/QUICK FIT



Item Number Item Description
722002 MOUNT KIT FOR SB BOOM
722061 HOLDER FOR TANK LX-LY-LZ
722072 CLEAN WATER TANK W FRAME & TAP
722525 MONITOR MAGNETS SET OF 8PCS
722956 VALVE-AGITATION-CPL.
722971 SAFETY VALVE SCF 217PSI(15BAR)
723446 AGITATION VALVE ASSY. ADJUST.
723995 LIFT PART WITH HY CYLINDER MB
724143 VALVE F/BIII N/E, 35mmx43mm
724144 VALVE F/BIII X/L, 29mmx35mm
724187 HOSE FEED 12x2500 1/2"-1/2"-HPC
724498 TEE PIECE 3/8 X 1/4 X 1/4
724499 HOSE SPIRAL 4'X175 D90 CPL
724511 HOSE 3/8"X1010
724512 HOSE 3/8"X800
724513 HOSE 3/8"X350
724514 HOSE 3/8"X275MAXI-SPV
724521 DISTR.UPPER PART W.EQ.PRESSURE
724522 DISTR.OVER PART W.OUV PR 83 BK
724530 THUMB WHEEL FOR AGITATION
724621 FITT.DK HB 3/4"ASSY F.3/4" NUT
724637 FITT.DK HB 5/16' F. 3/4" COMP.
724649 NOZZLE FITTING 90 DEGREE
724694 LANCE HOSE COMPL F/RY-15/K-15
724768 DISTRIBUTION HOSE FOR SB BOOM
724794 WING 45'MB INNER/OUTER
724882 HOSE SPIRAL 5'X960-D110
724891 SAFETY VALVE SCF 25 BAR
724927 FAN WHEEL ASSY.MAXI 600
724947 BOTTOM VALVE MOUNTED
724950 DRAIN HANDLE ASSY./SCREW TYPE
724954 BOTTOM VALVE UPPER PART 265GAL
724955 BOTTOM VALVE UPPER PART HC-650
724963 KIT SPARE PART F. K15
724980 ANGLE UNION F/BOTTOM VALVE
724985 HOSE PVC 1/2'X710 W/2 X 3/4 UN
725011 MOTOR UNIT F.PRES.REG.EC RED
725015 QUICK COUPLER FEMALE 1-1/2'
725021 BAG DISTRIBUTION NL/84
725042 SCREEN 80 MESH W.GASKET, RED
725043 SCREEN 50 MESH W.GASKET,BLUE
725044 SCREEN 100 MESH W.GASKET,YELLO
725061 CABLE - EC 12WIRE L=6000mm
725070 BRKT.PLATE F/PRES. 70068303
725071 FLOW METER HOUSING EC D. 20.0
725077 HANDLE SHORT - ADJUSTING
725078 SNAP-FIT TRIPLET W/O NOZZ HOLD
725079 NOZZLE ASSY.SING.SNAP-FIT GREN
725105 VALVE 3/WAY W.1-1/2" COUPLING
725127 VELCRO KIT
725246 FRAME BDL.TR300
725256 PUMP F.C5/C8 COMP.SPRAYER
725257 SPINDLE SECT. F/EC DISTRIBUTOR
725258 REG. KIT OLD PRE 1992
725267 SAFETY VALVE F.COMP.SPRAYERS
725321 HOSE DISTRIBUTING
725341 WIRE FOR EL-VALVE
725348 VALVE 3 WAY BLUE
725434 MT.BKT./14'BOOM/BNL50
725476 SPINDLE



Item Number Item Description
725477 TRIGGER
725493 SIDE BRACE KIT TL/TR MB
725509 SPRING 15PSI
725510 SPRING 30PSI
725511 SPRING 45PSI
725512 SPRING
725525 BAG WITH GASKETS
725564 SPINDLE SECTION GUN 100
725570 SPRING 60PSI
725575 BAG WITH SPRING CONE 1,2,3,BAR
725576 VALVE CASTING RY2
725586 TSL.3/4"x864\2x3/4"OML
725587 TSL.3/4"x1270\2x3/4"OML
725591 LID ASSY.
725618 CLIP WHITE PLASTIC SNAP TYPE
725664 FRONTPART F.SPRAY GUN MODEL 60
725664 FRONTPART F.SPRAY GUN MODEL 60
725667 MOUNT KIT MAN.ADJUST TL,TR
725670 CABLE 6000MM EC-3
725674 TSL.3/4"x1000\2x3/4"OML
725679 SCF ASSY.50 W/THREADED TOP CAP
725680 SCF ASSY.80 W/THREADED TOP CAP
725683 HOSE 3/4'X390M2X3/4' UN
725726 NOZZLE TUBE ASSY. ES30 RIGHT
725727 NOZZLE TUBE ASSY. ES30 LEFT
725737 FILTER HOUSING W.GASKET
725758 HOSE ASSY. F. C5/C8
725781 CONNECTING CABLE L=6000-AC 5
725805 CONTROL BOX F/EC/BK OPER UNIT
725830 WIRE F/CONTROL BOX EC/BK
725901 LID F.WATER BOTTLE VENTED
725930 TANK ASSY.COMPLETE NL 155 '88
725931 TANK ASSY.COMPLETE NL 210 '88
725970 DAMPER KIT 600
725972 DAMPER KIT 361/363
725995 BAG FOR SCF
726001 LIQUID LEVEL INDIC HOSE 1125MM
726003 LID F. TANK
726026 HOSE
726062 AGITATION TUBE NK155
726071 PUMP SEAL & BUSHING K15
726079 AGITATION TUBE ASSY. HC950
726082 NOZZ. TUBE ASSY. 2 SING.SNAP-F
726083 NOZZ. TUBE ASSY. 3 SING.SNAP-F
726084 NOZZ. TUBE ASSY. 4 SING.SNAP-F
726085 NOZZ. TUBE ASSY. 5 SING.SNAP-F
726117 MOUNT KIT FOR MB BOOM TR/SM
726138 PISTON ROD F.781003 CYLINDER
726139 PISTON ROD F/CYLINDER
726165 TRAPEZE & FOLD MT.BKT.BDL.MB
726166 TRAPEZE FRAME
726216 VALVE TWO WAY
726217 HOSE 1 X 120 MOUNTED
726221 HOSE 1X2000 MOUNTED
726229 CHEM.FILL BRACKET F.HOPPER
726231 BKT.CHEM.FILL DIV.TYPE I
726240 CENTER SECTION 20/26/33'HY STD
726265 TANK 53 GAL. F/BNL
726266 TANK W/O FRAME BL80
726307 NOZZ. TUBE ASSY. 2 TRIP.SNAP-F



Item Number Item Description
726308 NOZZ. TUBE ASSY. 3 TRIP.SNAP-F
726309 NOZZ. TUBE ASSY. 4 TRIP.SNAP-F
726310 NOZZ. TUBE ASSY. 5 TRIP.SNAP-F
726311 TSL.3/4"x260+100\2xOML+T-STYK
726360 BKT.NK MB MOUNT
726361 BKT. NK MB MOUNT
726363 CONNECTING BOX FOR OPERATING U
726398 VALVE 3-WAY BLACK
726399 VALVE 2 WAY F.CHEM FILL
726463 FITT.DK S53 BULKHEAD W/GASKET
726464 FITT.DK S-67 BULKHEAD W/GASKET
726465 FITT.DK S-93 BULKHEAD W/GASKET
726490 FITT.DK BULKHEAD QUICK COU.S93
726552 FIT.DK S-53X90 1/2" BSP,O-RING
726556 FITT.DK S-53 HB 1/2" W/O-RING
726558 FITT.DK S53 STR. 3/4" W.ORING
726559 FITT DK. S-53 HB 1" W/O-RING
726560 FITT.DK S-67 STR.1" W.O'RING
726561 FITT.DK S-67 STR.1-1/4" O'RING
726563 FITT.DK S-93 STR 2" W/O-RING
726564 HOSE TAIL 2 1/2' W.O-RING
726567 FITT.DK S-40 ELB.1/2" W.ORING
726568 FITT.DK.S-53 HB 1/2"90 W/ORING
726570 FITT.DK S-53 ELB.3/4" W.ORING
726570 FITT.DK S-53 ELB.3/4" W.ORING
726571 FITT.DK S-53 ELB.1", W ORING
726572 FITT.DK S-67 1" ELBOW 90 ASSY.
726573 FITT. S67 5/4" 90º W/O-RING
726574 FITT.DK S67X90,1.5HB PRESSURE
726578 FITT.DK S53 PLUG WITH O-RING
726579 FITT. S67 PLUG W/O-RING
726580 FITT. S93 PLUG W/O-RING
726679 WIRE 18X0.5MM 12M 20 POL
726694 PLUG,S53,1/2"FBSP THD W.ORING
726695 FITT.DK S-67 X 1'BSP W.ORING
726695 FITT.DK S-67 X 1'BSP W.ORING
726730 OIL STICK
726731 VALVE SEAT COMPLETE SS
726838 SKID OF 25 ES30 FRAMES/TONGUE
726854 DAMPER KIT 1203/1303
726866 TANK ASSY NK105
726867 TANK NL 105
726884 TANK 30 GAL. F/ES
726885 SKID OF PARTS FOR 25 ES30 SPR.
726895 TEST EQUIPMENT HYD. 0-40 BAR
726896 TEST EQUIPMENT HYD. 0-400 BAR
726921 POWDER MIXER F.STRAINER BASKET
726925 CENTRIFUGAL CLUTCH D. 245
726927 FILTER 170 1-1/2' 32 MESH
726961 CONTROL BOX EC 3 SEC./20 PIN
726962 CONTROL BOX EC 4 SEC./20 PIN
727038 VENT F.TANK (FAST FILL)
727092 RELEASE PIN WITH SPRING
727120 COMPLETE OPERATING UNIT C2
727130 QUICK COUPLER FEMALE DUSTCAP
727133 FITT. S93 2-1/2" STR. S W/O-RI
727172 FITT.DK S-93 SEAT INSERT
727223 FITT.S67 1.5" STRAIT S W/ORING
727224 FITT.DK S67X90,1.5HB SUCTION
727225 FITT.DK S-93 ELB.2'PVC W/ORING



Item Number Item Description
727226 FITT. S93 2-1/2" 90º S W/O-RIN
727227 FITT.DK S-93 STR.2' W/ORING
727235 QUICK COUPLER FEMALE W 1-1/2HB
727236 QUICK COUPLER FEMALE W 2'HB
727237 QUICK COUPLER FEMALE W2-1/2'HB
727266 NOZZ.F.EJECT.W/GASK.1302 WHITE
727267 POWER NOZZLE 361 BLACK
727268 POWER NOZZLE 462 YELLOW
727290 CIRCUIT BOARD F. F-M W. RELAY
727338 AIR FILTER FOR FOAM MARKER
727339 FITT. S93 DRAIN BULKHEAD W/O-R
727413 TANK 53 GAL.F/FLUSH
727476 FITT. DK S-93 2"FM THD W.ORING
727543 VALVE F.CHEM FILL JUG RINSE
727551 END COVER 1-1/2' W. CHAIN
727585 VALVE & THREADED SOCKET
727596 SCF HOUSING COMPLETE
727615 FRAME F.3PT.FLUSH TANK
727617 FITT.DK S-93 BOTTOM VALVE 2'
727742 TOP DRAIN CORD TYPE
727759 SIGHT TUBE FOR HC650
727777 QUICK COUPLER S93 DRAIN W/O-RI
727794 TSL.3/4"x560\125\80\OML+T+90
727878 TANK ASSY.COMPLETE NK 155
727879 TANK ASSY. NK210
727896 HOUSING UPPER F.CONST.PRESS.
727897 HOUSING UPPER PART END PC.BK92
727898 CABLE
727954 CABLE ASSY. 7 x 6000
728010 DISTRIB HOUSING W/CONST PR GRN
728014 RINSE NOZZLE MOUNTED
728027 BUSHING WITH SEAT
728029 HOUSING F.BALL MOUNT EC
728033 MOTOR UNIT F.PRES.REG.EC GREEN
728035 CONTROL BOX EC 7 SEC.
728071 CABLE F.CONTROL BOX 5M EC/4
728072 CABLE,20-PIN,6M EC/4
728073 CABLE,20-PIN,6M, EC/3
728075 CABLE F.CONTROL BOX 5M EC/3
728090 MOTOR UNIT F.ON/OFF EC GREEN
728093 HANDLE WITH BALL
728107 VALVE, MAIN BK 180
728120 QUICK COUPLER CAP F.S93 DRAIN
728133 CONNECTING PART F.BK OPR.UNIT
728141 CIRCUIT BOARD F.EC7 CONN. BOX
728146 VALVE FOR 361(726890/707932)
728147 VALVE FOR 361 WHITE WITH HOLE
728216 AXLE 300 SA NO TONGUE
728291 CABLE 7x.5 L8000MM+8 POL.CONN.
728323 VALVE NON-RETURN
728363 SUCTION TUBE ASSY.L=72"
728391 VALVE S67 PRESSURE MANIFOLD
728393 VALVE 3 WAY F.AGITAT.SHUTOFF
728395 FITT.DK S-93 ELB.1-1/2" 90 DEG
728396 MOTOR UNIT F.BALL VALVE
728523 FITT.DK S-93 STR.1-1/2"
728525 FITT. S93 CONNECTOR W/O-RINGS
728526 FITT.DK S-67 CONNECT W. ORINGS
728557 CONE F.SCF RED
728561 FITT.DK. S67M - S53F REDUCER



Item Number Item Description
728562 FITT.DK S-93 TO S67 ADAPTOR
728578 FITT.DK S-67X1-1/2"BSP LG W/OR
728579 SEAL F BALL
728599 CHEM.FILL HOPPER MANIFOLD
728665 CABLE EXT.-QUICK ATTACH 20 PIN
728667 CABLE-QUICK ATTACH 8 PIN
728668 FOAM GENERATOR ASSY.
728738 DOUB.CONT.BOX & OR F/M PLATE
728739 IN CAB CONTROL MOUNT KIT
728809 NOZZLE TUBE SS 1 HOLE
728810 NOZZLE TUBE SS 2 HOLE 500MM
728811 NOZZLE TUBE SS 3 HOLE 500MM
728812 NOZZLE TUBE SS 4 HOLE 500MM
728813 NOZZLE TUBE SS 5 HOLE 500MM
728819 HOSE 5/16'X425 W.3/8 ENDS
728868 BRKT.RECEIVER W. SPRING
728875 TUBE ASSY.F.DROP NOZZLE
728887 CIRCUIT BOARD EC CONTROL
728890 CIRCUIT BOARD 5 SECTION EC
728922 RELIEF VALVE, ASSEMB.230 PST 91
728941 CONTROL BOX F.2-WAY VALVE ELC.
728944 VALVE STEM & COLOURED CAPS
728945 VALVE 2-WAY YELLOW W.S-67 ENDS
728973 BRACKET F.CHEM FILL MA/ME
728986 AGITATION TUBE L=54.88"
729042 WIRE COAX W. 2 BNC 11000MM
729045 CABLE 2X6MM2 W/PLUGS L=11000MM
729046 CABLE F.HP TRAC.1/2 HEAVY 12V
729047 MOUNT PLATE F.HP DISPLAY SNGLE
729064 CABLE 2X4MMSQ. L8000MM W. END
729071 PRINTPL.F.3-STILL.BOKS FORMONT
729121 CABLE F.CONTROL BOX EC4 L=1400
729242 TURNBUCKLE ASSY.M16 310-435
729308 PTO INNER YOKE&TUBE L=850 TRIA
729310 PTO INNER YOKE&TUBE L=1300TRIA
729348 CABLE COAX W.BNC PLUG L=6MTRS
729559 BOOM WING OUTER 60'RH 3PT.
729560 BOOM WING OUTER 60'LH 3PT.
729602 TOP SUCTION KIT NAV 2"
729610 NOZZLE ASSY. NON DRIP 3/8 THRD
729611 SNAP-FIT SINGLE LOWER ASSY
729613 SNAP-FIT TRIPLET LOWER ASSY
729630 PISTON RINGS F.781001,781034
729631 PISTON RINGS F.781004,781040
729645 NON-DRIP SPRING ASSY.GREEN 10
729646 NON-DRIP SPRING ASSY.YELLOW 15
729708 CABLE F.PRINTER HP
729716 CONTROL BOX EC 3 SEC./20 PIN
729725 HINGE LHY RH
729796 VALVE S-67 MANUAL D33 J-D
729798 FITT.DK S-53 W.TEE Æ320401
729828 FITT.DK S-93 ELB 2-1/2" RED
729829 FITT.DK S-93 ELB 2 RED
729830 FITT.DK S-93 ELB 1-1/2" 90 RED
729928 TANK FLUSH 20G F/MEGA RIGHT
729929 TANK FLUSH 20G F/MEGA LEFT
729930 TANK ASSY. COMPLETE MEGA 230G
729931 TANK ASSY. COMPLETE MEGA 350G
729959 CONTROL BOX DAH 4-FUNCTION
729977 DAH DIRECTIONAL VLV JUNC. BOX



Item Number Item Description
729986 FLOWHOUSING Ø13.5 2 x S67
729987 FLOW METER HOUSING Ø20 2xS67
729999 MOTOR UNIT F. ON/OFF EC CM
730076 END NOZZLE KIT
730084 BOTTOM VALVE S93 2"RG-3M
730100 PISTON ASSY. BP15/20
730179 HYD.KIT SOLENOID BLOCK ASSY.
730180 HYD.KIT JOYSTICK CTRL HANDLE
730235 CABLE F.CONTRL BOX EC4 L=11500
730237 CABLE EC7 L=11500MM
730249 HOSE BARB ASY S61,1" 70 DEG
730274 HP EE-PROM 267001 EC-4 FM
730389 HP TOOL KIT F. 3500/3600
730452 RETURN TUBES NAV. Q=100
730463 TWIN AIR BAG REPAIR KIT PVC
730583 TURNBUCKLE ASSY. M16
730602 LID WITH SEAL
730632 REMOTE INDICATOR CABLE 106"
730650 FOAM MARKER (STD)UPDATE KIT'97
730693 LEVER OP BP-15/20 2003 MODEL
730697 FOAM DROPPER COMP. BLACK '97
730804 HINGE ASSY.EAG. RH 45'-66' '97
730805 HINGE ASSY.EAG. LH 45'-66' '97
730929 CONTROL BOX - DAH TWIN FORCE
730963 ACTUATOR F.PUMP TWIN FORCE
731037 TANK-FLUSH SYS.110G CM875/1200
731041 FRAME F.110G FLUSH CM875/1200
731117 CIRCUIT B.EC3 PLASTIC W/SWITCH
731118 CIRCUIT B.EC4 PLASTIC W/SWITCH
731119 CIRCUIT B.EC5 PLASTIC W/SWITCH
731158 WIRE 2X1,5KV L=15900
731190 CABLE F.CONTROL PILOT EC3/4 CM
731271 HY.BLOCK
731324 CABLE F.CONTRL BOX EC3 L=11500
731330 SUCTION FILTER 2" INLINE COM
731426 NOZZLE TUBE SS 3-TRIPLET 20"
731429 FEED TUBE SS L=1610mm
731430 FEED TUBE SS L=2110mm
731463 TANK ASSY COMPLETE CM1200
731504 TUBES F. SG 1000G NAV.(12) '98
731509 PARTS F.SG NAV. MODELS(12) '98
731593 CABLE ASSY W.PLUG HC FOAM MKR
731613 DISPLAY HC2500 NEW
731658 CABLE F.CONTRL BOX ESC L=6000
731811 FITT.DK ADAPTOR S67 EC BOOM SE
731814 AGITATION TUBE L=63"
731824 FEED TUBE SS L=360mm
731825 FEED TUBE SS L=610mm
731826 FEED TUBE SS L=1110mm
731853 CABLE 2X4MM L=138"
731867 HYD.KIT 'DH' W/OUT HYD. HOSES
731941 HYD. BLOCK MANIFOLD
731942 HITCH SWIVEL KIT F.CM1200/1500
732076 FLOWMETER HOUSING EVC D13.5
732083 HP FLOWMETER ASSY BK '99
732165 SHOULDER STRAP F.C5/C8
732182 SIMULATOR,SPEED,FLOW
732265 DISTRIB HOUSING W/CONST PR RED
732356 PRINT BOARD EVC ESC 5 SECTION
732358 PRINT BOARD EVC ESC 7 SECTION



Item Number Item Description
739030 SUCTION TUBING 1-1/4" GALV.
739061 GEAR BOX F.LE
739064 CENTRIFUGAL CLUTCH F.LP D130
739110 GEARBOX ARROW/BRAVO 22" SPV
739222 GEAR BOX M55
739267 GEARBOX M10 6016.343.070 R=1:7
739272 CENTRIFUGAL CLUTCH
739290 TRI-JET NOZZ.HOLDER BRASS 3/8"
739302 STAR NOZZLE HOLDER F.CANNON
739332 ADJUSTABLE NOZZLE
739335 NOZZLE HOLDER DBLE F.CANON M12
739375 DOUBLE NOZZ.HOLDER BRASS 3/8"
739422 CPL. JACK STAND FOR TANGO
739463 BRCAKET F/HOSE F/VINE BOOM
739471 NOZZLE OUTLET SINGLE TWO-ROW
739472 SPOUT ASSY F. LP 2 OUTLET
739474 SPOUT ASSY. F. LP 4 OUTLET
739485 BRACKET,RIGHT,VINE 104/112
739486 BRACKET,LEFT,VINE 104/112
739543 TANK ASSY.POLY 100G LE,SPV,LP
739544 TANK ASSY.POLY 150G LE,SPV,LP
739614 FAN - AXIAL 30"
739629 WHITE SPOUT D.100 CPL W/3 NOZZ
739638 NOZZLE OUTLET 5 NOZZ. D125 SPV
739646 TANK W/FITTINGS, ARROW 270
739646 TANK W/FITTINGS, ARROW 270
739684 TANK MR-2300 (600) W/FITTINGS
739684 TANK MR-2300 (600) W/FITTINGS
739849 GEAR BOX AXIAL 20-30
739963 TIRE ARRW 26X12-12PLY
739969 LE-400 TANK MECHANIZED
739993 BLOWER WHEEL P540-D STEEL
739994 BLOWER WHEEL P540
739999 BLOWER WHEEL D.820
740290 MT.KIT FOR 10,12-6,15-6 MB
740358 GAUGE KIT
740994 PRESS REG.CONE&CYL. STD RATE
741065 DECAL F.MANIFOLD SYS.(PACK)
741082 BAG OF HARDWARE F.DROP NOZZLE
741126 VALVE KIT RY2
741285 REPAIR KIT F.RY-15 1996
741293 REPAIR KIT F.REG W/CONE&CYL.
741327 NOZZLE SPACING FLATBAR KIT
741446 REPAIR KIT F.S67 VALVE - VITON
741447 REPAIR KIT F.S93 VALVE - VITON
741474 OP.UNIT ON/OF/REG KIT W/322136
741475 HINGE HARDWARE KIT,M10+M16 '97
741526 FOAM DROPPER MT. KIT MB-SPL
741527 SIGHT GAUGE KIT SS WIRE '98
741580 PLUG 3-POLE 2.5/3
741610 CABLE EXT.F.TRANSDUCER 15/2500
741647 SPRAY SHIELD F.FAN NOZZLE
741651 FLUID CONTROL VALVE 15 PSI
741685 NOZZLE HOLDER COMPLETE/5 PCS
741688 NOZZLE HOLDER COMPLETE/10PCS
741721 SPRAY SHIELD CP F.CONE NOZZLE
741723 NOZZLE KIT F.C5,C8,BP15,BP20
741726 REPAIR KIT F.S93 VALVE VIT.'02
741727 PAPER, THERMAL, HC5500 PRINTER
741730 CLAMP,NZLE BKT BAG OF 5 50X30



Item Number Item Description
741733 CLAMP,NZLE BKT BAG OF 10 50X30
741734 CLAMP,NZLE BKT BAG OF 5 50X50
741737 CLAMP,NZLE BKT BAG OF 10 50X50
741738 CLAMP,NZLE BKT BAG OF 5 80X60
741741 CLAMP,NZLE BKT BAG OF 10 80x60
741778 CLAMP,NZL BKT BAG OF 10 100x60
741805 VARIABLE NOZZLE
741812 PRESS REG.CONE&CYL. HI RATE
741813 PARTS FOR S67 DRAIN
741822 SEAL KIT - 1 SECTION (05)
741826 SEAL KIT F. EASYCLEAN FILTER
741827 SEAL KIT CYCLONE FILTER
741830 BUSHINGS F.PARALLELARMS
741831 SPAREPARTS F. S93 SUCT.VALVE
741832 HANDLE REPLACEMENT  F/330632
741844 VALVE HANDLE ASSY. SUCTION NCM
741845 VALVE HANDLE ASSY. PRESSUR NCM
750127 VALVES & ORINGS 2PC 361 PREPCK
750203 GAUGE 6 BAR 1 PC.280637
750208 REPAIR KIT M70
750209 REPAIR KIT M74
750211 SEAL KIT F/781001 & 781006
750212 SEAL KIT F.40/20 CYLINDER
750213 SEAL KIT F.60/50/30 CYLINDER
750214 SEAL KIT F.HY CYL.
750216 SNAPFIT TRIP.2 PCS NO NOZZ.
750217 TURNPLATE TRIP.2PCS
750229 FILTER 50BLUE W/GASKE 12 PCS.
750247 SEAL KIT F.HY CYL.781030/35/38
750248 SEAL KIT F.HY CYL.781031/33
750250 SEAL KIT F.HY CYL.781039
750251 SEAL KIT F.HY CYL.
750255 SEAL KIT F.40/22 CYLINDER
750270 GASKET KIT F.SPRAY GUN
750271 O-RING KIT F.EC/4 CONTROL UNIT
750273 GASKET SET F.HY-CYL 781051-52
750276 SNAP-FIT CAP 12.7 YELLOW 12PCS
750655 PUMP KIT F.503
750668 SEAL KIT F.HY DAMPER 781089
750669 SEAL KIT F.HY CYL. 781090
750691 SEAL KIT F HY CYL.781095/96/97
750692 SEAL KIT F.HY CYL.781100
750693 SEAL KIT F.HY CYL.781093
750694 GASKET SET FOR 781101
750694 GASKET SET FOR 781101
750709 GASKET SET F.781115/25
750710 SEAL KIT F.HY CYL.781118/19/20
750711 SEAL KIT F.781121/22/23/24
750712 SEAL KIT F.781116
750713 SEAL KIT F HY CYL.781103/6/7/8
750715 SEAL KIT F.HY CYL.781105/30/38
750722 REPAIR KIT FOR 3S SC CONTROL
750724 SEAL KIT F.HY CYL.781141
750724 SEAL KIT F.HY CYL.781141
750725 SEAL KIT F.HY CYL.781131-39
755415 SEAL KIT F.HY CYL.781011
755695 SEAL KIT F. HYD CYL 781067
755726 O-RING KIT F.EC/ESC SEC.VALVE
755732 CONSTANT FLOW VALVE 15PSI
755735 SERVICE PARTS PACK BP15/20



Item Number Item Description
755736 TRIGGER VALVE PACK see72032500
755737 HARNESS BP15/20
755738 HOSE ASSY. 5/16" L=1360
755741 LANCE TELESCOPING 29"-59"
755742 LANCE TELESCOPING 39"-79"
755746 BOOM 2 NOZZLE F.BACKPACK SPRYS
755747 BOOM 3 NOZZLE F.BACKPACK SPRYS
755748 BOOM 4 NOZZLE F.BACKPACK SPRYS
755754 GASKET SET EVC DIST
755755 LANCE TELESCOPING 20"-40"
755830 SERVICE KIT F. C5/C8
755835 ADJUSTABLE NOZZLE
759048 REPAIR KIT CB/2 PRESS.REG.VALV
759049 REPAIR KIT CB/2 BOOM SEC.VALVE
759105 RESTRICTOR VALVE KIT F.CANNON
759110 REPAIR KIT F HYDR.CYL 781902
759111 REPAIR KIT F HYDR.CYL 781901
759112 REPAIR KIT F HYDR.CYL 781900
759122 CYLINDER D20-150
781002 CYL.DBL D40/20-300 (78122400)
781044 CYLINDER DOUBLE D40/20-300
781049 HYD. BALL VALVE
781136 HYDRAULIC SHOCK NCM4400 SUSP.
781137 HYDRAULIC SHOCK NCM6600 SUSP.
781901 CYLINDER BOOM HEIGHT
781902 FOLD CYLINDER
782018 BREATHER ASSY. F. HYD TANK
782019 OIL LEVEL GLASS 76 MM
782020 RADIATOR ELEMENT 2KW TYPE R6
782062 NON-RETURN VALVE UTV 3/8"
782079 CARTRIDGE VALVE
782079 CARTRIDGE VALVE
782081 SOLENOID F. CARTRIDGE VALVE
782088 HY BLOCK CM+ TWIN
782091 HY.FLOW RESTRICTOR
782096 MANIFOLD BLOCK ASSEMBLY
782097 HEX NIPPLE 1/4" ONE-WAY 0.55MM
782109 MAGNETIC VALVE,ON-OFF 4/3 12V
782112 HY SOLENOID VALVE/MAG 12VDC
782115 HY SOLENOID VALVE DH HYD
782116 MAGNET VLV.MD1L-S3/10N-D12K1/P
782118 LOCK VALVE MVPP-D
782124 SWITCH VALVE OUTS.1/8" 5000PSI
782127 HY.FLOW DIVIDER FTZ-03
782129 SOLENOID VALVE 25L, 3/4"NC
782131 BLIND PLUG F.3/4" CARTR.VALVE
782135 SOLENOID W. AMP F.VALVE 782129
782138 HY-BLOCK 1-VALVE W LS-PORT
782146 HYD. CHECK VALVE 1 WAY
782151 MAGNET V PLUG DSE3-C26/10N-D12
782152 2 WAY MODULAR COMPENSATOR
782153 PRESS. FLOW VALVE 1/2", 32L/MIN, PAINTED (BLACK)
782154 CHECK VALVE 284794 (BLACK)
782829 SOLENOID MD1L-TA/10N-D12K1/DT
782856 FILTER, HYD OIL, PRESSURE, SARITOR
783010 MOTOR HYDRAULIC OMR50
783014 PUMP HYDRAULIC HAC 462 M4PV58
784000 HOSE HY X 1/4 X 118.00"STR+ELB
784001 HOSE HY X 1/4 X 067.00"STR+ELB
784002 HOSE HY X 1/4 X 47.25"STR+ELB



Item Number Item Description
784004 HOSE HY 1/4" x 33.5" STR & ELB
784005 HOSE HY X 1/4 X 037.38"STR+ELB
784008 HOSE HY X 1/4" X 98.4"STR+ELB
784010 HOSE HY X 1/4 X 149.5"STR+ELB
784012 HOSE HY X 1/4 X 193.00"STR+ELB
784013 HOSE HY. 1/4" L=157.5" STR/ELB
784015 HOSE HY X 1/4 X 210" STR-ELB
784016 HYDRAULIC HOSE 1/4' - 4200MM
784016 HYDRAULIC HOSE 1/4' - 4200MM
784018 HOSE HY X 1/4 X 029.5"STR+ELB
784019 HOSE HY X 1/4 X 078.75"STR+ELB
784021 HOSE HY X 1/4 X 064.96"STR+STR
784022 HOSE HY X 1/4 X 25.50"STR+ELB
784023 HOSE HY 1/4 X 43.25" STR.+ELB.
784024 HOSE HY X 1/4" x 73.0"STR+ELB
784025 HOSE HY X 1/4" x 86.6"STR+ELB
784028 HOSE HY X 1/4" X 53.0"STR+ELB
784030 HOSE HY X 1/4" X 13.75"STR+ELB
784031 HYD.HOSE CM TF 1/4"x550MM
784033 HOSE HY X 1/4" X 61.0"STR+ELB
784035 HOSE HY X 1/4 X 268" STR+ELB
784036 HOSE HY X 1/4 X 332.68"STR+ELB
784037 HOSE HY X 1/4" x 130"STR+ELB
784039 HOSE HY X 1/4 X 183.00"STR+ELB
784040 HYD.HOSE CM TF 60'-66'-80'
784045 HOSE HY X 1/4 X 157.50"STR+STR
784046 HOSE HY 1/4"x49.2"ELB+ELB/180º
784048 HOSE HY X 1/4 X 315.0" STR+ELB
784049 HOSE HY X 1/4" X 240"STR+ELB
784055 HYD.HOSE CM TF
784056 HOSE HY X 1/4 X 394.00'STR+ELB
784060 HOSE HY X 1/4 X 017.75"STR+ELB
784062 HOSE HY X 1/4 X 098.50"ELB+ELB
784063 HOSE HY X 1/4 X 086.62"ELB+ELB
784068 HYD HOSE 1/4" L=4700 STR.+ELB
784069 HOSE HY X 1/4 X 90.5" STR+ELB
784070 HOSE HY X 1/4 X 96.5" STR+ELB
784071 HOSE HY X 1/4 X 094.50"STR+STR
784072 HOSE,HY.1/4" L=2000\E-E A=270º
784073 HOSE,HY.1/4" L=2300\E-E A=270º
784075 HOSE HY X 1/4 X 057.00"
784076 HOSE,HY,1/4" L=8.5" STR-ELB
784077 HOSE HY X 1/4 X 122.0" STR+ELB
784078 HOSE HY X 1/4 X 417.33"STR+ELB
784081 HOSE HY X 1/4 X 281.50"STR+ELB
784082 HOSE HY X 1/4 X 197.00"STR+STR
784083 HOSE HY X 1/4 X 177.30"STR+STR
784087 HOSE HY X 1/4 X 126.00"STR+STR
784091 HOSE HY X 1/4 X 295.25"STR+ELB
784106 HOSE HY X 1/4 X 15.75"STR.+ELB
784114 HOSE HY X 1/4 X 80.7" STR+STR
784115 HOSE HY 1/4 X 118.25"STR.+STR.
784118 HOSE HY X 1/4 X 285.4" ELB+STR
784119 HOSE HY X 1/4 X 557.0"STR+ELB
784121 HOSE HY X 1/4 X 252.0" ELB+ELB
784127 HOSE HY X 1/4 X 285.5" ELB+ELB
784136 HOSE HY X 1/4 X 33.5" ELB+ELB
784139 HOSE HY X 1/4 X 216.50"STR+STR
784143 HOSE HY X 1/4 X 138" STR+STR
784151 HOSE HY 1/4\3/8 OML X 79" S+E



Item Number Item Description
784152 HOSE HY 1/4\3/8 OML X 106" S+E
784161 HOSE HY X 1/4 X 59" STR+STR
785858 HY.HO. L= 7100\STR-90 (DIN24)
786016 CAP FOR HYDRAULIC TANK, TWIN
817747 BOOM 40'MB SS FX.TRIP.SN.FT.
817788 BOOM 35'MB SS FX.TRIP.SN.FT.
817789 BOOM 42'MB SS FX.TRIP.SN.FT.
817805 BOOM 45'MB SS FX.TRIP.SN.FT.
817840 BOOM 20'SB
817841 BOOM 26'SB
817842 BOOM 33'SB
817925 OUTLET BOX 12 VOLT ELEC.
817928 HY KIT FOR SB BOOM
817944 OPERATING UNIT BNL 53-500/600
818324 OPER.UNIT FOR NL/600
818377 REEL FOR HOSE 160' X 3/8"
818381 REEL FOR HOSE 320' X 3/8'
818492 CALIB.KIT ISO/METRIC CDN.
818801 BKT.HOSE REEL MOUNT NL/NK/BOOM
818845 BKT.HOSE REEL SM210
821557 PUMP 321/7MM STROKE 25 BAR
821560 PUMP 321/7MM 25 BAR THROUGH SH
821587 PUMP 463/10 THROUGH SHAFT TWNF
821607 PUMP 321/10MM 25BAR THROUGH SH
821616 PUMP 503/7 W COUPLER
821617 PUMP 503/7 W FOOT TAPERED SHAF
821618 PUMP 503/4 800RPM STRIGHT SHAF
821623 PUMP 603/7 W COUPLING
821624 PUMP 603/7 W. FOOT TAPERED SHA
821625 PUMP 603/4 800RPM STRIGHT SHAF
821630 PUMP 1203/9 540RPM
821635 PUMP 1303/9 540RPM
821971 UX-70/D50-55bar-S/C+F
825263 BOOM 4 NOZZLE (NEW)
825626 IRON PART F/14' BOOM
825666 WING OUTER EAGLE 50' L/R
825667 WING OUTER EAGLE 45' L/R
825680 WING OUTER EAGLE 60' L/R '96
825681 WING OUTER EAGLE 66' L/R '96
825844 B20M BOOM FOR ARROW 1000
825872 B11 BOOM FOR ARROW 1000
829445 PTO 1-3/8/6X1-3/8/6X810M AXIAL
829446 PTO SHAFT LE-SPV + LP ZE-P540
829481 PTO 1-3/8/21 x 1-3/8/21x860MM
829482 PTO 1-3/8/6X25MM X 600MM 1202
829483 PTO 1-3/8/6X30MM x 610MM  1302
829484 PTO 1-3/8/6X1-3/8/6X575MM  361
829486 PTO 1-3/8/6X30MM   X870MM 1302
829487 PTO 1-3/8/6X1-3/8/6X870MM 361
829490 PTO 1-3/8/6X30MM   1320MM 1302
829502 PTO 1-3/8/6x1210/1745
829803 PTO 1-3/8/6X1-3/8/6X????
829809 PTO MERCURY THRU TANK
831051 VII BERRY BOOM MTG. BRACKET
831062 MTG. BRACKET FOR VS8D BOOM
831239 WINCH CTN.FOR SM/ESC LIFT
831253 REAR BOOM MT.FOR ATV/ES80
831275 HYD. LIFT F. N-SERIES W/MB
831285 CENTER FRAME 3 POINT
831298 CENTER EAGLE 60' FOR MEGA



Item Number Item Description
831391 BOOM WHEEL KIT F. FORCE 2002
831395 H FRAME & CENTER EAGLE 45/66'
831396 CENTER FRAME P/L 45'-66 EAGLE
831401 CENTER PARA-LIFT 80'-100' SPC
833023 SCF & OPERATING CTN. 463 DIA
833031 RINSE KIT NAV.98
833047 MANIFOLD TEE S-67 F. 4700 '98
833289 TILT CYL. KIT SPL
833312 OPERATING CTN.FLUSH SYS NAV 02
833318 PUMP KIT DIA.MEGA '02
833319 PUMP KIT CENT.MEGA '02
833344 FOLD CYL. KIT 80'-100' SPC
833366 TRANSPORT KIT SPB/C N. NAV.
833567 REMOTE CONTROL ON/OFF BK 180
833571 DRAW BAR FOR ES30/50/80
833746 FOOT BOARD NK 800
833770 TOP SUCTION KIT 300/500
833772 SUB FRAME FOR BNL53
833847 HY EQU. SB BOOM
833852 TLE OP. UNIT EC
833924 JACK WITH TRANSPORT WHEEL
834025 BOTTLE RINSE FOR CHEM.FILL
834129 SUB.F.TILT CYL.HY EAGLE 45-66'
834146 SIDE BRACE & FLAT BARS 500 EAG
834154 OP.UNIT ACC.NK 105/155
834155 OP.UNIT ACC.NK 155/210
834156 OP.UNIT ACC.NK 155/210 SN.FT.
834273 RINSE KIT F.MEGA
834274 RINSE KIT F.MANIFOLD SYS.
834279 RECEIVER BRACKET (BOX OF 5 PCS
834281 DROP NOZZLE (BOX OF 5-PCS)
834285 SUBST.F.TILT CYL.80/90'EAGLE
834362 ELECTRIC KIT F.MANIFOLD
834363 ELECTRIC KIT, AGITATION BYPASS
834397 FOLD CYL. KIT F.EAGLE 45-66'
834680 BOOM WHEEL KIT F. HAZ (pair)
834764 BKT.HOSE REEL MOUNT ESTATE SPR
835009 POWDER MIXER F.POLY TANK
835021 BOOM PLANTATION 3 NOZZLE
835022 BOOM MTG KIT PLANTATION NL/NK
835061 V-DEFLECTOR FOR 22'FAN (LB)
835073 LEAF GUARD CR-500 FAN 32"
835172 DRAWBAR STD. F.TG BV CR
835173 DRAWBAR RING HITCH ARROW
835180 DUO DEFL DHV FOR 32"+36" AXIAL
835185 DRAWBAR TURNABLE F.TG BV CR
835229 HYD, LIFT CYL B20 MISTBLOWERS
835245 FIXED STR AXLE "A" 1,2 CPL AR
835276 WHEELS 10/80-12 8PR"I"PACK CPL
835277 HYD, LIFT CYL AR1500+MR
835293 DRAWBAR RING HITCH
835460 HOSE KIT CHEM.DIV.3PT.1302/361
835469 CHEM.FILL HOSES STD.
835474 BOOM KIT, 6', ES50/80
835502 SUC.HOSE/W BASKET 1200/1300
835509 OP.UNIT HOSES F.500 ESC
835588 HOSE KIT F.FLUSH TANK MA/ME
835589 HOSE KIT F.AUX.FLUSH TANK
835815 CB/2 CONTROL UNIT COMPLETE
835855 TIRE PGK ARRW 26X12-12PLY PAIR



Item Number Item Description
836031 CLEAN WATER BOTT.HOSE KT.NAV.
836052 HYD.HOSE KIT 45-66'FOLD CYL 98
836054 HYD.HOSE KIT F. NAVIGATOR 98
836241 FEED HOSE KIT 5 SECTION (EFC)
840032 OP. UNIT EVC-3 W/CTRL BOX
840047 OP. UNIT 3 SECTION EVC
840062 VALVE S67 PRESSURE AGITATION
840110 VALVE SUCTION S-93 F.MANIFOLD
840121 SMART VALVE SUCTION/Q-FILL NAV
840124 SMART VALVE PRESSURE NAV.
840166 HC 2500 CONTROLLER HN
840167 HC 5500 CONTROLLER
840224 OP.UNIT EVC ELEC. 3 VALVE 39P
840226 OP.UNIT EVC ELEC. 5 VALVE 39P
840227 OP.UNIT EVC ELEC. 6 VALVE  39P
840228 OP.UNIT EVC ELEC. 7 VALVE  39P
841013 OPERATING UNIT M70
841035 OPER.UNIT BRASS F. 600 GAS MTR
841046 OP.UN.600 BRS.HT
841053 OP.UNIT BK180/2 DIST.VALVES
841062 VALVE KIT S67 PRESS. MANIFOLD
841067 VALVE S67 PRESS.W/TEE MANIFOLD
841068 AGITATION BYPASS KIT
841072 DISTRIBUT. VALVE  1/2"  NK
841084 OP.UNIT BK180 W/3 DIST.VALVES
841094 DISTRIBUT. VALVE 1/2" LP,BL
841099 AGITATION BYPASS KIT MAN '98
841130 EC 7 SEC.VALVES CM
841131 OP.UN.M70 HT
841414 EC ON/OFF KIT F.CM W/PILOT
841481 FILTER FOR FILTER 320/600
841688 RAPID REFILL NAV/TL/TR/HC500
841758 ET CONTROL COMPLETE
841791 FAST FILL DEV.FOR 1200/1300
841884 BKC/2 ZENITH OP KIT
841925 OP.UNIT EC ELEC. 5 VALVE
842020 HP FLOW METER EC 2-30 GPM
842081 HP FLOW METER F. S-67 2-30 GPM
842082 HP FLOW METER F. S-67 4-70 GPM
842088 HP FLOW METER EC 4-70 GPM
842098 HP FLOW METER ESC 4-70 GPM
842184 HC 2500 RATE CONTROLLER
842191 HP FLOW METER BK/EVC 2-30 GPM
842292 MANIFOLD CANNON
842322 HC 6300 GRIP 4SEC
842323 HC 6300 GRIP 6SEC
842323 HC 6300 GRIP 6SEC
843146 LANCE 700 MM ALU.F.5/16'HOSE
843195 HANDGUN KIT TYPE 100
843196 HANDGUN KIT TYPE 60 SHORT
843197 HANDGUN KIT TYPE 60 LONG
843201 HANDGUN KIT-60L W-3/8' RUB HO
843203 NOZZLE SHIELD FLAT FAN TYPE
844082 GAUGE 1.5'BR REAR PSI140BAR10
844085 VACUUM GAUGE
845014 AIR BOTTLE COMPLETE HJ73
845095 FILTER COMPLETE
845117 HANDGUN LANCE EXT.20' RY2/K15
845121 HANDGUN LANCE EXT.40'K15/RY2
845194 SELF CLEANING FILTER 50 MESH



Item Number Item Description
845199 FILTER/FILL.1202/1302/363/463
845205 FILTER IN-LINE 1/2' 50 MESH
845207 FILTER IN-LINE 1/2' 100 MESH
845208 FILTER IN-LINE 3/4' 50 MESH
845209 FILTER IN-LINE 3/4' 80 MESH
845210 FILTER INLINE 3/4" 100 MESH
845218 FILTER IN-LINE 3/4'50 MESH OML
845219 FILTER IN-LINE 3/4'80 MESH OML
846258 BACK PACK SPRAYER BP15
846259 BACK PACK SPRAYER BP20
893041 PROMO SPRAYER SPEC.SIGN METAL
893042 PROMO HARDI SERVICE SIGN METAL
893056 PROMO FLAG MEDIUM 59"X 78"
893067 PROMO FLAG SMALL 44"X 59"
893318 PROMO ISO NOZZLE RANGE DISPLAY
893662 PROMO BROCHURE RACK
893697 PROMO POSTER HARDI ISO NOZZLES
894000 PROMO KNIFE, HARDI SWISS ARMY
894032 PROMO KEY RING, ISO NOZZLE
894127 PROMO TOY ALPHA V-TRAK RED/YEL
927205 HOSE R X CLEAR X 3/4 X 0012"
927231 HOSE R X PVCX3/4 CLR/BRD 0012"
927253 AIR HOSE, DIAMETER 4MM
927264 HOSE R X PE D6/D4 X 0012"
927268 HOSE R X PVC X 1/4 X 0012"
927275 HOSE R X PVC 400MM X 12"
927281 HOSE R X PVC X 5/16 X 0012"
927306 HOSE R X PE D8/D6 X 0012"BLACK
927324 HOSE R PRESSURE D12-80-200 BAR
927330 HOSE R X PE D10/D8 X 012"BLACK
927331 HOSE R X 28 BAR X 50MM
927332 HOSE R X 28BAR X 40MM X 0012"
927807 HOSE SPIRAL D350 GREY
927825 SPIRAL HOSE D.300 BLACK
927826 SPIRAL HOSE D.356 BLACK
927827 SPIRAL HOSE D.150 BLACK
973177 PALLET 1200X800 (EUR)
973177 PALLET 1200X800 (EUR)
973225 PALLET COLLAR
973225 PALLET COLLAR
974118 HAND STRAP 4/8 T
974118 HAND STRAP 4/8 T
974794 COVER F. HYD FITTING
976018 DECAL 'NO GREASE FROM FACTORY'
976040 DECAL - SPEED TRANSDUCER
976157 DECAL COMPANY (4.4" X 4.6")
976183 DECAL COMPANY D.18,2 X 29,6
978045 DECAL QUICK GUIDE 1500/2500
978066 DECAL PLUS
978122 DECAL FOR BOOM PRESSURE
978127 DECAL SCALE NAV550M METRIC
978130 DECAL STEERING INDICATOR CM+
978237 DECAL OUTLET BOX
978291 DECAL SCALE HC950M METRIC
978356 DECAL CONTRL BOX EVC/ESC3 ABS
978359 DECAL CONTROL BOX EC4 ABS
978388 DECAL SCALE NAV 1000
978403 DECAL COMPANY 280 X 450
978415 DECAL CONTROL HANDLE
978427 DECAL COMMANDER 125 X 600MM



Item Number Item Description
978431 DECAL SCALE MEGA 230 G
978432 DECAL SCALE MEGA 350 G
978436 DECAL - WARNING! SERVICE
978439 DECAL LIFT
978498 DECAL SWITCH BOX DH HYD.
978503 DECAL TILT SCALE TWIN FORCE
978610 DECAL SCALE CM750 US GAL
978692 DECAL SCALE CM1200
978928 DECAL
978934 DECAL BRAVO
978996 DECAL "ZENIT 600"
981063 SEAL F.3500/3600 HP
981474 6MM ELASTIC CORD X M
981504 ELASTIC CORD 4MM
981538 CHAIN 19.05 x11.53mm ISO 12B-1
981561 SPONGE MAT. MIX.CHAMBER-x0012"
981590 EDGE GUARD 6-8MM X 12"
983003 CABLE ELEC.2X1MM WIRE BLACK EC
983005 ELEC. CABLE 2 WIRE X 1.5MM
983022 WIRE 12 x 0.5 x 2MM x 12"
983023 CABLE 6X1MM
983068 ELEC. CABLE 3 WIRE X .25MM HP
983069 CABLE COAX F.PILOT RG 62A/U
983070 CABLE 2X6MM
983072 ELEC. CABLE 3 WIRE X 0.75MM
983074 ELEC. CABLE 5 WIRE X 1.5MM
983080 CABLE ELEC.BLACK 7\16GA.X0012'
983087 ELEC. CABLE 2 WIRE X 0.75MM
983094 CABLE 10MM2 X 12"
5914410 SEAT BELT WEBBING X 12"
9924214 SPRING FOR CLUTCH
9934054 OIL SEALING RING 40X90X10
10002003 STRAP F. TR TANK 300 GAL.
10002403 WASHER PLATE 1/2"
10002503 NUT HEX NC 1/2"
10004603 WASHER LOCK 1/2"
10005903 NUT HEX NC 5/8" NYLOCK
10006003 WASHER LOCK 5/8"
10008403 SPINDLE ASSY. 1.75x13.25
10008503 HUB TR300/500 H611-3 C/W CUPS
10008603 COTTER PIN 1/8"X 1-1/2"
10009403 JACK MOUNT (WELD ON)
10009603 BOLT HEX 3/8 NC GR.2 01.00"
10009703 WASHER LOCK L/W Z 3/8"
10010603 WASHER LOCK 1/4"
10010803 NUT HEX NC (NYLON LOCK) 5/16
10012703 POLY BAG 8X12 2MIL.
10013103 PUMP HYPRO 9018C CENT.1000 RPM
10013403 BOLT HEX 3/8-16X1 1/4 HCS Z5
10013503 NUT HEX NC 3/8"
10013603 PUMP ACE HY 204
10014503 FITT.PO.TEE 1.00        TT100
10016703 ADAPTOR ALU.SS4928
10018203 TANK STRAP 500 GA.PRE'03 (92")
10020603 DUST CAP DC13
10020703 BEARING INNER CORE LM48548
10020803 BEARING OUTER CORE LM67048
10020903 SEAL OIL CR15190
10021003 BOLT HEX 1/2 NF 01.375" WHEEL
10021103 NUT HEX NF 7/8 WB32



Item Number Item Description
10021203 WASHER PLATE D2"D.937"
10023503 GARLOCK 32 DU 24
10023603 RIM 15 X 8 X 6 BOLT
10023803 MANUAL SM 300/500
10024703 SKID W/M TRUCK END
10026503 BOWL FOR MCNALLY FILTER 1-1/4
10028303 BOLT HEX 5/16 NC GR.2 01.00'
10028503 NUT HEX NC 5/16'
10028603 WASHER LOCK 5/16'
10028903 TORQUE BAR CHAIN
10029003 HOOK S .185 WIRE X 2-1/4 LG
10029103 TORQUE BAR
10029803 TIRE & TUBE 11L15 8 PLY
10029903 SCREEN 20 X 40 MESH F1-1/4FILT
10036903 FITT.PO.HB 1.50X1.50  IMB1212
10038003 PUMP HYPRO C6500 ROLLER
10038103 COUPLER F/6500 PUMP
10043603 BOLT HEX 7/16 NC GR.5 01.25"
10043703 NUT HEX NC 7/16
10043803 WASHER LOCK 7/16
10045903 FILTER TOP MCNALLY 1-1/4
10047203 SCREEN 20 X 80 MESH (MCNALLY)
10051603 FILTER ASSY.1-1/2 W/20X40 MESH
10051803 SCREEN 20 MESH F/MCNALLY FILTR
10052203 LID VENT ASSY
10053403 ANTIVORTEX FITTING 2"BSP
10053503 FITT.PO.TEE 2"MX2"FX2"M BSP
10053603 FITT. CAPNUT 2"BSP 5601
10053703 FITT.PO.HB STR. 2"BSP Æ4411
10053803 FITT.PO.REDUCER 2' X 1-1/2'
10053903 NIPPLE 1-1/2"BSP MCPHEE 3461
10054103 FITT.PO.NUT 2" BSP JAMB MCPHEE
10054203 GASKET F. 2" FITTINGS RUBBER
10054503 SCREW 3/4" SELF TAPPING
10055803 PLATE F. U BOLT
10056803 BOLT HEX 5/8 NC GR.5 01.50"
10057203 BOLT U 3/4 NC 8-7/8IW8-1/4IL
10058603 GARLOCK 2.5"DU 2.5" TA800/1000
10058703 HUB TR800/1000 H811 C/W CUPS
10058803 BEARING INNER CONE Æ25590
10058903 SEAL HUB ÆSE41
10059003 DUST CAP 800/1000 GAL ÆDC17
10059203 BOLT WHEEL 9/16"x1-1/4"UNF 90D
10059403 RIM 15X10 X 8-8-6 +1.062OFFSET
10059703 BEARING OUTER CONE Æ25877
10059803 NUT HEX NF 1"
10059903 INSERT 1-1/2'M X 1-1/2 F4121
10060203 BUSHING 2-9/16X3-1/2X1/8
10061803 INSERT 1-1/4 X 3/4 Æ4051
10061903 JACK F300/500/575 5000LB
10062103 STRAP F. NAV M TNK 1000 110"LG
10062703 TANK RAW 300 GAL.84 MODEL
10064203 SET SEALING SPONGE 1 Ft BULK
10064403 FILTER TOP MCNALLY 1-1/2
10069703 MT.KIT 14'BOOM BL53/80
10071403 PIN W/M TR 1000
10071703 BRACKET-PIN W/M
10075403 PLATE - 5 BOLT ALU.
10075503 PLATE - 9 BOLT ALU.
10075603 PLATE - 7 BOLT ALU.



Item Number Item Description
10081003 MANUAL MISTBLOWER MINI MAXI
10083903 *MANUAL PKG. NK 105/155/210
10087403 WASHER RUBBER MCPHEE
10088903 BOLT HEX 5/8 NC GR.2 03.50"
10091203 BOLT HEX 1/2 NC GR.2 03.00'
10092803 UPDATE KIT COMBI
10093403 BOOM MTG.KIT 6' F.BL-25
10096403 PIN ROLL 3/8 X 2.5
10102203 GASKET F.16" LID BREATHER
10103703 HOUSING F.MCPHEE FILTER Æ6751
10103803 COVER F.MCPHEE FILTER Æ6791
10103903 FILTER MCPHEE Æ6331
10104003 O-RING F.MCPHEE FILTER Æ5161
10104403 WASHER PLATE 1'
10113203 BULK HEAD FITTING 2'
10131403 SWITCH 12V 10 AMP TOGGLE
10131503 CONN. BUTT SPLICE DELCO Æ7520
10131603 CLIPS ALLIGATOR 12V
10132203 CONE 1.00 BORE L44643
10133303 BAG OF FITTINGS F/460 PUMP KIT
10134203 1 FT. 16/2 SJTW ELECT. CABLE
10135503 *MT. KIT 6' BOOM TR80
10136903 MANUAL TR 300/500/800/1000
10141803 PIN COTTER 3/16 X 2" LONG
10143503 MANUAL TR 25/53/80/210
10144803 RACK MT. SM53/80/210
10144903 SPACER PLATE SM 53/80/210
10157803 *BOOM 14'HEAVY DUTY
10158203 3PT.HITCH KIT FOR 35'40'42MB
10159403 PULLEY-2.35 OD X 1' BORE - 2AK
10163003 *BAG TANK STRAPS 300 GAL.
10163103 *BAG TANK STRAPS 500 GAL.
10163303 BKT. ASSY.CLEAN WATER TANK -NK
10168503 BKT. WM CLEAN WATER TANK-NK
10171603 BOLT HEX 3/8 NC GR.2 01.50"
10175703 *AXLE 300 SA NO TONGUE 728216
10178903 WRAP HOSE SIDE MOUNT PLATE
10179003 WRAP HOSE BOTTOM PLATE MOUNT
10179503 WRAP WELDMENT FOR HI101790
10189003 BEARING OUTER 800/1000 GAL.SA
10189203 BEARING INNER CONE 3780
10189303 SEAL OIL 800/1000 GAL.SA
10189503 NUT HEX NF 9/16 WHEEL STUD
10194003 BULK HEAD 1 1/2 MCPHEE 220060
10194103 WASHER 1 1/2 MCPHEE G4006
10194203 NUT 1 1/2 MCPHEE 205060
10194303 CAP BLANK 1 1/2 MCPHEE 210060
10197103 BOLT HEX 5/8 NC GR.5 05.00"
10198403 KIT FOR EC CONTROL HEAD MT.
10201703 *MANUAL PKG. NL
10202003 MANUAL PKG. MISTBLOWER COMBIHY
10205103 FILTER MCPHEE 310158
10205203 SHAFT 1000 RPM 1301 W/KEY WAY
10205503 HOUSING FILTER MCPHEE
10205603 CAP FILTER MCPHEE
10205703 NUT FILTER MCPHEE
10205803 SCREEN FILTER MCPHEE
10205903 *TR DECAL AND MANUAL BOX
10209703 *MANUAL KIT TL300/500
10212203 BOLT HEX 5/16 NC GR.5 03.00"



Item Number Item Description
10212903 NUT HEX NC (NYLON LOCK) 3/8"
10217303 SPRING FOR 45/50 MB HY LIFT
10221403 BOX W/M F.SPRING 45/50 MB HY
10221903 SLEEVE W/M F.45/50 MB HY
10225603 BKT.FOR HOSE WRAP MOUNT NL NK
10225703 WRAP HOSE BDL.BOTTOM PLATE
10226103 BOLT HEX 1/2 NC GR.2 01.00"
10227303 PIN ROLL 3/16 X 1.25
10244303 CTN.CHEMICAL FILL DEVICE
10244503 PUMP 12 VOLT FLOJET 2100-573
10245103 TANK LEVEL IND.W/M TR800/1000
10246503 MOUNT KIT 20/26'ATV 80
10248803 BOLT HEX 7/16 NC GR.2 02.00"
10248903 BOLT HEX 7/16 NC GR.2 03.50'
10251203 PRESS.RELIEF VLV 110 3/8-50PSI
10274403 MANUAL ATV SM 10/20 GAL.
10276903 BALL VALVE 2'MCPHEE S301-630PP
10277003 FITT.PO.HB 2.00X2.00 MCPHEE
10284803 BOLT HEX 3/4 NC GR.5 03.50'
10287803 HITCH PIN SPAE-NAUR 090-008
10288103 3PT.HITCH KIT W/35'MB SS ML
10288203 3PT.HITCH KIT W/40'MB SS ML
10288703 FITT.PO.EL 2MX2M 90 DEG MCPHEE
10289203 COUPLER FOR EC ELEC.CONTROL
10290203 MANUAL LE/TE MISTBLOWER
10292503 CLEAN WATER BRACKET
10295003 FITT.PO.HN 2' 250071
10295103 FOOT VALVE 2" 504019
10297903 BKT.QUICK FILL TR/HC
10304003 O-RING KIT
10308103 GREASE NIPPLE 1/8 NPT
10312103 FITT.PO.EL 1.125FM X 1.125FM
10312603 FITT.PO.HB 1-1/2M X 1-1/2M
10312803 FITT.PO.BU 2' X 2'
10320003 MOTOR REPAIRKIT ACE204,206,210
10320103 MOTOR REPAIR KIT ACE 304,310
10320203 BEARING INNER CUP1000GAL.TR/TA
10320303 BEARING OUTER CUP1000GAL.TR/TA
10320503 BEARING INNER CUP F. 2-3/4"
10320703 BEARING INNER CUP
10320803 BEARING OUTER CUP
10321003 MOTOR 12 VOLT F. FLOJET PUMP
10321603 CHECK VALVE ASSY F. FLOJET
10321803 CHECK VALVE
10322003 BEARING CAM
10322203 SEAL
10322703 BRUSH KIT F. FLOJET PUMP MTR
10322803 POPPET
10322903 SCREW M3X15 PHILLIPS
10323003 SCREW M4X25 PHILLIPS SET OF 6
10323503 SCREWS F. BASEPLATE FLOJET
10323603 SPRING
10323703 SCREW SET
10323803 ADAPTOR
10324603 PUMP BODY (CAST IRON)
10325603 IMPELLER NYLON
10325903 IMPELLER SHAFT
10328403 QUICK COUPLER
10329403 CUSHION BUMPER
10331203 O-RING



Item Number Item Description
10331403 RING RETAINING
10331503 SNAP-RING
10331803 RING RETAINING
10332103 RETAINER
10332403 BEARING BALL
10332503 BEARING INNER RACE
10332803 BEARING BALL
10332903 SEAL VITON
10333203 SEAL VITON
10333303 SEAL KIT F. HYPRO 9016/18 BUNA
10333403 SEAL KIT F.HYPRO 9016/18 VITON
10333503 BEARING SHIELD & OIL SEAL
10334203 NUT HEX CAP HYPRO PUMP
10334303 WASHER 32OD X 19ID X 2.5TK PLA
10334403 WASHER 32OD X13ID X 1.5
10340003 RING GEAR
10340103 PINION GEARED IMPELLER SHAFT
10340203 SUN GEAR
10345503 CONNECTOR BRASS
10345603 SWITCH MASTER ON-OFF
10345703 SWITCH REMOTE CONTROL
10345903 INDICATOR BULB
10349103 REPAIR KIT
10350003 SOLENOID KIT 3 VALVES
10351203 REPAIR KIT/SSAB144-1-KIT
10351403 REPAIR KIT/SSAB17-1
10351603 REPAIR KIT
10352003 REPAIR KIT/SSAB6815-300
10369303 WASHER F.SEAT RUBBER
10393703 GASKET BUNA N
10395703 PUMP 500 C/W COUPLER 540 RPM
10395803 PUMP 603 C/W PTO 540 RPM
10395903 PUMP 321 C/W PTO 540 RPM
10396003 PUMP 1203 C/W PTO 540 RPM
10396203 PUMP 1303 C/W PTO 540 RPM
10396303 PUMP 363 C/W PTO 540 RPM
10396403 PUMP 462 C/W PTO 540 RPM
10397703 HANDGUN KIT F.DIA.NOT M STYLE
10407903 BALL VALVE 1-1/2" MCPHEE
10408503 SEAL BUNA
10408903 REPAIR KIT BUNA SEAL
10417803 DECAL SPRAYER CALIBRATION
10418403 HOSE R X HY X 1/4 X 12'
10419103 FITT.HY HEX RED.3/8 X 1/2
10419303 FITT.HY STR. 1/4 HOSE X 1/4BSP
10422503 HEAD F.FLOJET PUMP
10422703 BREATHER FOR HY CYLINDER
10423503 O-RING 9.12x3.53 NITRIL
10423603 PUMP KIT FOR ESC 500
10424303 PTO TUBE SMALL FY85/90
10424503 *HANDGUN KIT F.CENT.TR & TMS
10425003 FITT.PO.HN 1.25X1.00 MCPHEE
10425203 MANUAL ESC
10427403 HOSE HY X 1/4 X 324'
10429403 GROMMET SET OF 4 F.FLOJET
10430203 ROLLER OPTION TEFLON
10432703 BEARING OUTER CUP F. 2.3/4"
10433103 SEAL KIT MCPHEE 2'VALVE
10434003 O-RING MCPHEE 2'VALVE
10434203 END SOCKET MCPHEE 2'VALVE



Item Number Item Description
10437003 HOSE KIT 1-1/4 FOR 460 PUMPS
10437303 CHEMICAL FILL TR500 460
10438703 SEAL KIT MCPHEE 1-1/2VALVE
10440003 SCREW HEX HEAD CAP
10440203 GEAR W BGRS.540 RPM (DRIVER)
10440303 GEAR W BGRS. 1000 RPM (DRIVER)
10440403 RING RETAINER HYPRO 1K CENT.
10440503 DRIVER HUB 540 RPM
10440603 DRIVER HUB 1000 RPM
10440703 KEY SQ 1/4"x1-1/2"
10440803 RING RETAINER
10440903 OIL SEAL
10441303 O-RING
10441403 OIL PLUG
10441503 DRAIN PLUG
10443103 WASHER SEAL (PAPER)
10443203 O-RING
10443303 RIVET 1/8 DIA. X 3/8 LONG
10444303 HOSE R X HY X 3/8 X 12"
10444403 FITT.HY 3/8 HOSE X 3/8 NPT MA
10444503 DECAL PIERCE HOLE
10449903 ELEC.CONNECTOR FOR EC JUNC.BOX
10450703 BOLT HEX M16X130
10451303 NUT HEX NC (NYLON LOCK) 1/2
10452003 AXLE 500 TA NO TONGUE
10453603 CAP FOR FOAM MARKER W.O-RING
10453803 STRAP F.FOAMER TANK (755mm)
10454403 SEAT MCPHEE 2' VALVE
10454503 END CONNECTOR MCPHEE 2' VALVE
10454703 BALL MCPHEE 2' VALVE
10454803 STEM MCPHEE 2' VALVE
10454903 SEAT MCPHEE 2' VALVE
10455103 O-RING SEAT 2' VALVE
10455203 O-RING BODY MCPHEE 2' VALVE
10455303 HANDLE MCPHEE 2' VALVE
10457903 TRANSPORT ARM NAV.45-66'EAG
10460103 HOOK LIFT BKT.F.NAV 45-66'
10460703 TANK ASSY.300 GAL.ESC
10462203 HOSE 1-1/4 X 60 BAR 0070'
10462503 TIRE 11.2" X 38" 4 PLY TUBE L.
10464103 TRANS.BKT.NAV550/800/1000 EAG
10464303 TUBE F.TRANS.NAV550/800/1000RH
10464403 TUBE F.TRANS.NAV550/800/1000LH
10464703 TRANS.BDL.EAG.45-66 NAVM HC
10465903 *LID F.FOAM MARKER, DRILLED
10466003 COUPLER PIONEER 8010-04 1/2NPT
10470703 PUMP REPAIR KIT F.FLOJET 2100
10471203 PTO YOKE 1-3/4 X 20 SPLINE
10471303 UNIV. JOINT 23.8x62.5mm
10471403 PTO SPRING PIN 8 X 60
10471503 PTO INBOARD YOKE
10471603 PTO INNER PROFILE
10471703 PTO OUTER PROFILE
10471803 PTO INBOARD YOKE
10471903 PTO YOKE 1-3/8 X 6 SPLINE
10472003 PTO SHIELD CONE 5 RIB
10472103 PTO OUTER SHIELD TUBE
10472203 PTO INNER SHIELD TUBE
10472303 PTO BEARING RING
10472403 PTO SAFETY CHAIN



Item Number Item Description
10472503 SCREW/ATTACHES ITEMÆ 1104720
10472803 PTO PIN KIT IN ITEM 104712
10472903 PTO KIT IN ITEM 104719
10473003 PTO YOKE 1-3/8 X 21 SPLINE
10474703 PTO OUTER TUBE 700MM
10474803 PTO INNER TUBE 700MM
10476603 3 POINT CARRIER FOR 45/50'MB
10476903 REINFORCEMENT BAR NK210
10477503 FLUSH KIT TR500 IN FIELD
10480003 REINFORCEMENT KIT NK210 MB
10480403 AIR BAG FOR MB SUSPENSION
10480503 TANK VALVE 1/8"NPT
10480703 NUT HEX NF 3/4"JAM
10480803 SHOCK FOR MB SUSP.
10483003 TANK STRAP, 50", 2X90°X13MM
10485703 MANUAL INSTALL.F/R HC/TR500/80
10486703 KIT F.UPDATING SCF
10489003 FITT.PO.HM 0.75X0.75
10490703 MANUAL INST. MB SUSPENSION
10490803 DECAL FLUSH & RINSE PICTURE
10490903 DECAL FLUSH SYSTEM
10491003 DECAL FLUSH & RINSE SYS.NOTES
10492403 AIR BAG FOR TWIN SUSPENSION
10492803 MANUAL INSTALL.F/R HC/650
10493603 BOLT STUD HUB 500/650/950/800
10494103 FILL WELL ASSY.FOAM MARK EPOXY
10494303 TANK ASSY. 15 GAL. D14'F/M
10494403 *TANK ASSY. 20 GAL. D14'F/M
10494503 TANK RAW 10 GAL.14'F/M
10494603 TANK RAW 15 GAL.14'F/M
10494703 TANK RAW 20 GAL.14'F/M
10495503 FOAM MARKER 15 GAL.
10496703 PTO SPRING PIN 10X65
10496803 PTO YOKE INBOARD OV
10496903 PTO INNER PROFILE OV
10497003 PTO OUTER PROFILE 1
10497103 PTO YOKE INBOARD 1
10497203 PTO SHIELD CONE 4 RIB
10497303 PTO OUT.SHIELD TUBE OVAL
10497403 PTO INN.SHIELD TUBE ROUND
10497503 PTO BEARING RING SC15
10497603 NUT HEX NC 1/4 NYLOCK Z
10497703 NUT HEX NC LOCK 3/4
10497803 PTO YOKE 1'
10498003 CASTING F.HYPRO 9016/18 (GEAR)
10498103 PLUG F.HYPRO GEAR CASTING 9016
10498203 BEARING PFB-200, F.ATV WHEEL
10498403 FLUSH SYS F.500+TONGUE(FACTOR
10499903 TRANSPORT ARM NAV 80/90'EAG
10502503 TANK RAW NAV.1000 GAL.
10503003 SIDE BRACE HC950 80/90'EAG
10503303 DECAL FLUSH SYSTEM MANIFOLD
10503403 *MANUAL &DECAL BAG F&R 650/950
10503503 DECAL FLUSH & RINSE MAN.PICTU.
10503603 DECAL FLUSH & RINSE MAN.NOTES
10504903 TRANSPORT BKT.NAV8/1000 80-90'
10505603 STEP F.1000 GAL.FRONT
10507203 SIDE STEP W/M
10507303 CLEVIS NAV.550/800/1000 GAL.
10509003 SIDE BRACE NAV8/1000 45-66'EAG



Item Number Item Description
10509503 SIDE BRACE NAV8/1000 80-90'EAG
10509803 STRAP F.NAV TANK 800 GAL.
10510003 STRAP F.TANK REINFOR.1000 NAV
10510603 BOLT F.ANCHOR STRAP
10510903 FLATBAR STRAP BDL.NAV8/1000
10511003 FRONT STEP ASSY.550/800/1000
10511303 FLATBAR L350/17DEG.CLEAN WATER
10511403 FLATBAR 104MM CLEAN WATER
10511503 BKT.CLEAN WATER MOUNT EAGLE
10512003 SIDE STEP ASSY.550/800/1000
10512203 FLATBAR SIDE STRAP F.NAV8/1000
10512403 BOLT HEX 3/4 NC GR.8 02.25"
10513503 DECAL SCALE 1000 GAL
10513903 TRANS.BDL.80/90 NAV.800/1000
10514003 MANUAL NAV 550/800/1000 DIA.
10514103 MANUAL NAV 800/1000 CENT.
10514203 CHEM-FILL
10516503 INSERT W/M NAV HC W/SPINDLE
10517103 AXLE ASSY NAV M 1000 HC 120"
10517203 AXLE NAV. HC COMPLETE 120'
10517403 AXLE W/M NAV.HC 120"W/SPINDLES
10518003 SIDE BRACE BDL.NAV.MB
10518403 H FRA/HY LIFT/IN FIELD/NAV800
10518603 PUMP HEAD FLOJET PUMP 2100-573
10518703 SNAP-RING OUTER 8X1
10518803 BEARING & CAM FLOJET 2100-573
10518903 DIAPHRAGM F.FLOJET 2100-573
10519403 STRAP F.TANK REINFOR.800 NAV
10519903 GASKET F.QUICK COUPLER MCPHEE
10520803 QUICK FILL BRACKET
10520903 BALL VALVE 2" HYPRO
10521003 DECAL IMPORTANT MAINTAIN ENG.
10521803 DECAL & MOUNT BOX 3PT.BOOM
10521903 MANUAL 3PT.BOOM OPERATORS
10523203 PLATE CLAMP F.3PT.BOOM
10523303 STAND REAR W/M F.3PT.BOOM
10523603 STAND FRONT W/M F.3PT BOOM
10523803 CLAMP PLATE F.SCF 3PT.BOOM
10524003 DECAL COMPANY 3.5"X2.7"
10524503 MOUNT BKT.F.EC 3PT.BOOM
10525003 HOSE HY X1/4 X 177"STR&ELB
10525103 FRAME W/M WITH PINS F/3PT.
10526003 GLOVES SAFETY (12 pr.) 9-9.5
10526103 GLOVES SAFETY (12 pr.) 10-10.5
10526203 TANK CLEANER CASE OF 12 QTS.
10526403 KIT HY HOSE F.TILT CYL HT 3PT
10526503 BKT CLEAN WATER BOTTLE 3PT.
10526603 *KIT 3 FEED IN LIEU OF 2 FEED
10526703 SPINDLE 2.75X15.75 W/NUT&WASH
10526803 HOSE HY X 1/4 X 165"
10527403 IMPELLER VALOX F.ACE PUMP
10527603 WASHER 3/8' F.ACE PUMP
10527703 NUT HEX NF 3/8 F.ACE PUMP
10527903 BEARING F.ACE PUMP (#40870)
10529203 SHIPPING RACK (CORE CHARGE)
10530803 FITT.PO.SE 2.00X2.00 45 DEG.
10530903 QUICK COUPLER MALE 2'
10531003 CAP F.MALE QUICK COUPLER 2"
10531103 FITT.PO.HB 2.00"NPT X 1.50"HOS
10531703 SEAL GREASE F.WILTON HUB Æ812



Item Number Item Description
10531803 HUB ASSY.COMP.F.1-3/4" SPINDLE
10531903 HUB ASSY.COMP.F.2-1/8" SPINDLE
10532403 DECAL DANGER-ROTATING PTO ENG
10532503 DECAL WARNING-FLUID HAZ. ENG
10532603 DECAL WARNING-CLEAN WATER ENG
10532703 DECAL WARNING-CRUSH FING. ENG
10532803 DECAL WARNING-FOLD WINGS ENG
10532903 DECAL CAUTION-TANK DRAIN ENG
10533003 DECAL DANGER-OV.HEAD LINE ENG
10533103 DECAL CAUTION-GENR. LABEL ENG
10533203 DECAL WARNING-CHEMICALS ENG
10533303 DECAL CAUTION-LEAK Q.FILL ENG
10533403 DECAL DANGER-AXLE ADJUST ENG
10533503 DECAL WARNING-UNSTAB.MACH ENG
10533603 DECAL CAUTION-OPEN SLOWLY ENG
10533703 DECAL WARNING-CHAIN BOOM ENG
10533803 DECAL REFLECTIVE RED 50X230
10533903 DECAL REFLECTIVE AMBER 50X230
10534803 DECAL CAUTION TILT MB  ENG
10535103 DECAL DANGER-OV.HEAD LINE FRE
10535203 DECAL DANGER-ROTATING PTO FRE
10535303 DECAL WARNING-FOLD WINGS FRE
10535403 DECAL WARNING-CRUSH FING. FRE
10535503 DECAL WARNING-FLUID HAZ. FRE
10535603 DECAL WARNING-CLEAN WATER FRE
10535703 DECAL CAUTION-GENR. LABEL FRE
10535803 DECAL WARNING-CHEMICALS FRE
10535903 DECAL CAUTION-TANK DRAIN FRE
10536003 DECAL CAUTION-LEAK Q.FILL FRE
10536303 DECAL DANGER-AXLE ADJUST FRE
10536703 MAGNETIC BASE D3,2'/90LB
10537103 SOAP HANGER KIT
10537203 CHEM-FILL MEGA, WITHOUT RINSE
10537303 FLUSH SYSTEM F. MEGA 1ST TANK
10537503 *FOAM MARKER MOUNT KIT MEGA
10537603 QUICK FILL MEGA
10537803 BKT.W/M RH CAT.3 QUICK HITCH
10537903 BKT.W/M LH CAT.3 QUICK HITCH
10538003 QUICK HITCH KIT CAT.3 F.3PT.
10538403 DECAL KIT ENG.SB/MB WL/ML 3PT
10538603 DECAL KIT ENG. MB ML/WL/HL TRA
10538803 DECAL KIT ENG.MB HL ON 3PT.
10539003 DECAL KIT ENG.MB HL ON TRAILER
10539203 DECAL KIT ENG.3PT.SPRAYER EAG.
10539403 *DECAL KIT ENG.3PT/MEGA EAGLE
10539603 DECAL KIT ENG.EAGLE 80/90'
10539703 DECAL KIT FRE.EAGLE 80/90'
10539803 DECAL KIT ENG. NAV M
10540203 MOUNT KIT F.ESC300 33'SB
10540403 DECAL IMPORTANT MAINTAIN FRNCH
10540603 DECAL MB-AIR MAINTEANCE ENG
10541603 HOSE HY X 1/4 X 090.00'STR+EL
10541903 HOSE HY X 1/4 X 096.00'STR+EL
10542203 GAUGE KIT 4' F.BOOM/CENT.PUMP
10542403 TANK RAW 250 GAL. FRONT MT.
10542503 TANK RAW 350 GAL. FRONT MT.
10543103 SNAP-RING F.105209 VALVE
10543203 HANDLE YELLOW F.105209 VALVE
10543303 O-RING D2.6X20.2 F.105209 VAL.
10543403 STEM F.105209 VALVE



Item Number Item Description
10543603 SEAT F.105209 VALVE
10543703 BALL F.105209 VALVE
10543803 O-RING F.105209 VALVE
10543903 GUIDE F.105209 VALVE
10544003 NUT F.105209 VALVE
10544203 O-RING D2.6X55 F.105209 VALVE
10544403 BOLT HEX 9/16 NF GR.5 01.25FL
10544503 TIRE ASSY 13.6 X 38 LH 8BLT HD
10544603 TIRE ASSY 13.6 X 38 RH 8BLT HD
10544803 FLUSH SYSTEM F. MEGA 2ND TANK
10545603 BRACKET F.QUICKFILL MEGA
10545703 *AGITATION BYPASS KIT MEGA
10545903 MANUAL MEGA CENT.
10546003 *DECAL & MANUAL KIT MEGA CENT.
10546103 MANUAL MEGA DIA.
10546203 *DECAL & MANUAL KIT MEGA DIA.
10548603 STRAPS & HDW. 250G FR.TANK
10548703 STRAPS & HDW. 350G FR.TANK
10548803 BOLT HEX 5/8 NC GR.2 02.75"
10548903 DECAL "WARNING-DO NOT TOW" ENG
10549003 HUB ASSY.2-3/4" W.9/16" THREAD
10549103 BUSHING D28/D10.5X50
10549203 BUSHING D28/D12.5X16
10549303 MOUNT PLATE PTO COVER 1000 RPM
10549403 MOUNT PLATE F.G/BOX 1000 PRM
10549603 GEAR BOX KIT 1000 RPM 361/462
10550003 DECAL KIT ENG.BNL SB
10550203 DECAL SCALE FRT.TANK 250G
10550303 DECAL SCALE FRT.TANK 350G
10551203 *OP.UNIT F.NL155/210/1202
10551803 PTO YOKE 1-3/8 x 6 SPL SPLIP
10552803 STRAP F.TANK 50X2160 350G
10552903 STRAP F.TANK 50X2070 250G
10553203 FITT.PO.EL 1.5X1.5 HB BLACK
10553303 QUICK FILL KIT FRONT TANK
10553703 BOLT HEX 3/4 NC GR.8 02.50"
10553903 BOLT HEX 5/8 NC GR.8 02.50"
10555303 HEAD LIGHT RH FRONT TANK
10555403 HEAD LIGHT LH FRONT TANK
10555503 WIRING HARNESS MIDDLE FR.TANK
10557303 WIRING HARNESS END FOR FR.TANK
10557603 *DECAL KIT ENG.LB50
10560103 BOLT HEX 3/4 NC GR.8 03.50"
10561803 BOLT HEX 5/8 NC GR.8 06.50"
10562303 PARTS BOOK BINDER
10562803 WASHER D42/D22 X 4
10563703 YOKE 1'x 1/4' KEYED WALTERSCHE
10564103 MOUNT BRKT F. HOSES MEGA
10564203 TOP SUCTION KIT F.F-TANK 1.5'
10564503 MANUAL FRONT TANK
10565503 MANUAL INST. F. STEP
10565603 MANUAL INST. FT SIGHT GAUGE
10565703 MANUAL INST. FT DRAIN KIT
10567103 FITT.PO.EL 2.0X2.0
10568303 DECAL FLUSH & RINSE 462 NAV
10569003 MANUAL INST.F.EAGLE STOP ARM
10569903 SEAL KIT F.TWIN PUMP W/SERVO
10570203 ARM F.TWIN HP HY PUMP C/SINK
10570303 STUD F.TWIN HP HY PUMP
10570403 CAM PLATE & BRG.F.TWIN HP PUMP



Item Number Item Description
10570603 TANK RAW NAV.550 GAL.
10571003 TANK STRAP KIT S. AMERICA
10571403 FITT.PO.TEE 1"x1"x1"NPT ARAG
10571603 MANUAL LB50
10572103 ARM F. TWIN HY. PUMP NO C.SINK
10572403 PUMP ACE HY 206 SERIES 150
10572903 HANDGUN & HOSEWRAP ASSY.CENT.
10573203 HANDGUN & HOSEWRAP ASSY. 3PT
10577403 MANUAL HP 3880 CONTROLLER
10577603 DECAL 'DO NOT WELD' H.P. ENG.
10579203 SPEED SNS MNT KIT HC\SL 8 BOL
10579603 CABLE CRIMPER-COAX Æ12-456
10579803 JUMPER CABLE-COAX 6'W/MALE BNC
10583803 RIM 24X10X8"BC 4-1/8"NEG OFFS
10584303 SIDE BRACE 550 L.H.
10584403 SIDE BRACE 550 R.H.
10587303 MANUAL INST.ACE 206 INST.
10587603 BRKT SPEED SENS 500\550 TND
10587803 MAG MNT F. SPEED SNS 8 BOLT
10588003 SPEED SNS MNT CLAMP 2-3/4" SPL
10588503 PUMP ACE 206 (KIT)
10588603 MANUAL INST.SPEED SNS HC
10590903 HYD.KIT HY TO HZ
10592303 FITT.PO.HB 2.00X 2.00BSP 90DEG
10592603 FLATBAR PAINTED
10592703 FITT.MF EL 1.25NPT X 1.50HB
10592803 SCREW Æ14x1-1/4' S.S.
10592903 HOSE HY X1/4 X 108.00"STR+ELB
10593003 HOSE HY X1/4 X 114.00"STR+ELB
10595003 DECAL SCALE NAV 550 F.TANK
10595303 FLATBAR SIDE STRAP F.NAV550
10595903 REPAIR KIT ACE 206-150
10596003 STRAP F.NAV TANK 550GAL L=86.2
10596103 PTO SHIELD OUTER 1000x82mm OD
10596203 PTO SHIELD INNER 1000x75mm OD
10596303 *3PT 48FT CONVERS F.SGL NOZZLE
10596503 DECAL NAVIGATOR LABEL
10596603 FLUSH SYS 53 GAL.NAV550
10597603 ORIFACE RESTRICTOR F. ACE 206
10597703 FITT, HYD FLOW FUSE ACE 206OLD
10598403 BOLT HEX HCS3/8-16 X 4 Z 5
10598503 STRAP F.FOAMER TANK (850mm)
10598703 NOZZLE PROTECTOR KIT F. TRIP.
10599303 HOSE PVC X 8MM X 906'
10599403 HOSE PVC X 10MM X 906"
10599503 BOLT STUD 9/16x1-3/4' C.T.D.
10599703 HEX NUT 9/16-18NF JAM
10600703 H FRA/HY LIFT/IN FIELD NAV550
10600803 TIRE SET 12.4X24 RH/LH
10600903 TIRE SET 11.2X38 RH/LH
10601103 TIRE SET 4 OF 11LX15
10601203 UNIV. JOINT 30.2x99.4mm  TWIN
10601303 BOLT U 5/16'x 2'
10601403 SMV SIGN POLYSTYRENE
10601603 SCREW TPH MS 1/4-20X3/4Z K
10601703 SHIELD BGR.F.OUTER TUBE CV TWI
10601803 SHIELD CONE F.OUTER TUBE CV
10601903 SHIELD CONE F.INNER TUBE CV TW
10602003 SHIELD BGR.F.INNER TUBE CV TWI
10602203 SHIELD RETAINER F.CV TWIN PTO



Item Number Item Description
10602303 SHIELD CONE F.CV END TWIN
10602403 SMV SIGN MOUNT KIT
10602503 TANK F. FLUSH SYS. 90G NAV.M.
10603703 DECAL RINSE SYSTEM NOTES MANIF
10603803 DECAL FLUSH&RINSE CM. GRAPHIC
10604103 KIT CAM BEARING/DIA. 2100-573
10604203 DECAL FLUSH SYSTEM NOTES MANI
10604303 MANUAL COMMANDER
10604803 QUICK FILL KIT F. MANIFOLD
10604903 QUICK COUPLER MALE 2' 90DEG
10605703 PUMP KIT-462 HOT DEICER, SS
10606703 NUT HEX NF 5/8" FLANGED F.STUD
10607703 BOLT CARRIAGE 3/8'x1' ZINC
10609103 SUCTION INLINE FILTER KIT
10609903 GAUGE 2.5" SS BOTT. PSI 600
10610003 MANUAL INST. SHEET F.106091
10612603 KIT PLUG 6 PIN F.PILOT MONITOR
10612803 PLUG 6 PIN FEMALE DEUTSCH
10612903 PLUG 6 PIN MALE DEUTSCH
10613003 LOCK F.FEMALE PLUG (6) DEUTSCH
10613103 LOCK F.MALE PLUG (6) DEUTSCH
10613203 PIN (18-20 AWG)F.PLUG DEUTSCH
10613303 SOCKET (18-20 AWG)F.PLUG DEUTS
10613403 MANUAL CM TWIN FORCE SUPPLEMEN
10613803 MANUAL NAVIGATOR M DIAPHRAGM
10613903 MANUAL NAVIGATOR M CENT.
10614703 FLUSH TANK BKT. LH NAV550
10614803 FLUSH TANK BKT. RH NAV550
10614903 FLUSH TANK BKT. LH NAV8/1000
10615003 FLUSH TANK BKT. RH NAV8/1000
10615303 HUB ASSY.F.3-1/8" SPINDLE COMP
10616103 DECAL 'DANGER-PARALIFT' ENG
10616203 DECAL KIT ENG.CM TWIN FORCE
10617003 SIGHT GAUGE ASSY F. CM875
10617103 SIGHT GAUGE ASSY F. CM1200
10617203 *DECAL & MANUAL BOX CM
10617403 KIT CAT2 MEGA 350
10617503 PIN LOWER HITCH FOR CAT2/3
10617603 SPACER F. HITCH PIN CAT2/3
10617703 BUSHING F. HITCH PIN CAT2/3
10619703 SCREW SS  #6x3/4' SELF TAPPING
10619803 LID HOUSING TREADED F. 6'
10620003 STRAP F.90GAL FL.TK. NAV 58.2"
10620503 EXTENDED HITCH CM, SWIVEL W/M
10621603 DECAL F&R PLUMBING DIA. NAV.M
10621903 RINSE SYSTEM NAV. MANIFOLD
10622103 FLUSH SYSTEM NAV.8/1000 MANIF
10622203 CLEAN WATER BOTT. NAV.M EAGLE
10622403 SIGHT GAUGE NAV. M 800
10622503 SIGHT GAUGE NAV. M 1000
10623103 EXTENDED HITCH CM, SWIVEL COMP
10623203 DECAL F.JOYSTICK - FORCE
10623303 HYD.KIT JOYSTICK HANDLE,FORCE
10623603 CABLE & HOSE HOLDER NAV.
10625603 QUICK COUPLER 1.50X1.50 BSP 90
10625703 FITT.PO.REDUCER 2.00 TO 1.50
10625803 CAP F.MALE QUICK COUPLER 1.50"
10625903 BEARING FLANGED FB250-HUB CITY
10627003 PTO TUBE OUTER F.CV PTO SHAFT
10627203 PTO YOKE OUTER F.CV PTO SHAFT



Item Number Item Description
10627303 PTO TUBE INNER F.CV PTO SHAFT
10627703 PTO PIN KIT F. CV PTO SHAFT
10627803 PTO YOKE 1-3/8X6 SPL SLIP F.CV
10627903 PTO CV ASSY F. CV PTO
10628003 PTO REPAIR KIT F.SLIP YOKE CV
10628103 TIRE ASSY 12.4X42 10PLY 8BLTL
10628203 TIRE ASSY 12.4X42 10PLY 8BLTR
10628503 BEARING INNER CUP Æ39520
10628603 BEARING INNER CONE Æ39585
10628903 BEARING INNER CONE Æ460
10629203 DUST CAP F.10 BOLT HUB 3.5"
10629303 PIN, COTTER 7/32" X 1.75" LONG
10629403 BOLT HEX 5/16 NC GR.2 00.50"
10629803 MANUAL QUICK GUIDE F.HP 7/98
10630003 PLUG 2 PIN MALE DEUTSCH
10630103 PLUG 2 PIN FEMALE DEUTSCH
10630203 LOCK F.MALE PLUG (2) DEUTSCH
10630303 LOCK F.FEMALE PLUG (2) DEUTSCH
10630403 SOCKET (14-16 AWG)F.PLUG DEUTS
10630503 PIN (14-16 AWG)F.PLUG DEUTSCH
10630603 COMPRESSOR THOMAS F HIGH CAP
10630703 PUMP FLOJET F. HIGH CAP. FOAM
10630803 VALVE SOLENOID S.S. F.HIGH CAP
10630903 SCREW MACH.HEX Æ8-32X3/8" ZINC
10631003 HOSE R X CLEAR BRAID.X 1/2 12"
10631103 FITT.PO.EL.3/4"MPTX3/8"HB
10631203 FOAM MARKER HIGH CAP.+20 GAL.
10631303 FOAM MARKER HC COMPRESS. KIT
10631603 HOSE KIT HC FOAMER-UP TO 110'
10631803 FLATBAR 1/4" x 110MM F.JACK
10631903 JACK MOUNT NAV550/1000 W/MOUNT
10632103 JACK F RANGER 5000LB
10632503 INSERT W/ SPINDLE NAV.12.4 SIN
10632603 MANUAL HP3570 CONTROLLER V1.65
10632703 MANUAL HP 3570 MONITOR VR1.65
10633403 MANUAL LE-SPV '99
10633503 MANUAL LP/CANNON - 2000
10633603 MANUAL LE '99
10633703 MANUAL BRAVO MISTBLOWER
10633803 MANUAL TANGO MISTBLOWER
10634003 PUMP 363 C/W PTO 540 PRM
10634103 PUMP 463 C/W PTO 540 PRM
10635503 INSERT ASSY MIST/BLWR 270/500G
10635603 AXLE MISTBLOWER 270/500G
10635903 CLAMP PLATE F.AXLE M/B 270/500
10636203 AXLE BEAM W/M M/B 270/500G
10636403 *DECAL & MANUAL BOX LB50
10637103 CLEAN WATER TNK MNT KIT LE/LP
10637303 DECAL SCALE F.270G MISTBLOWER
10637403 DECAL SCALE M/BLOWER 500 USGAL
10637503 DECAL F.MANIFOLD SYS.PWDR RNSE
10637603 DECAL F.SWITCH BOX - FORCE
10637703 HY.KIT SWITCH.BOX+VALVE,FORCE
10637903 MANUAL FORCE BOOM
10638303 WASHER LOCK 9/16'
10639003 DECAL "LE"
10639103 DECAL "LE-SPV"
10640103 MANUAL TROUBLE SHOOTING GUI/99
10640203 SPRING KIT F.45/50 EAGLE
10640503 TIRE 12.4 X 24" 6 PLY R1



Item Number Item Description
10640603 FILTER KIT COMP. F.THOMAS COMP
10640903 BRUSH KIT F. THOMAS COMPRESSOR
10641003 VALVE KIT F. THOMAS COMPRESSOR
10641103 DIAPHRAGM KIT F.SHURFLO PUMP
10641203 BYPASS VALVE KIT F.SHURFLO PMP
11171900 METAL SPACER F. 364/464 MACHINED
11172000 PUMP HOUSE 364 MACHINED 5/4" BSP RED
11172200 PUMP HOUSE 464 MACHINED 5/4" BSP RED
11172200 PUMP HOUSE 464 MACHINED 5/4" BSP RED
11172600 FRONTPART 464 MACHINED 2" BSP RED
11172800 VALVE COVER 364 MACHINED RED
11173000 VALVE COVER.464 MACHINED RED
11173000 VALVE COVER.464 MACHINED RED
11173200 FRONTPART 364, 1½" BSP RED
14000203 SPINDLE 3" X 16" W/NUT &WASHER
14000903 STUD BOLT M8 X 240
14001003 STUD BOLT M8 X 140
14001103 MOUNTING HUB F. SAFETY CHAIN
14001203 MNT WASHER F. SAFE CHAIN KIT
14001400 PIN F. JACKSTAND CM+
14001500 GROMMET F.TOP DRAIN CORD
14002000 SPINDLE F. 1/2" VALVE
14002400 BUSHING D55.0/12.5 L=6 D34
14002803 PIN 1/2"Ø NAV STEP
14002903 PIN D12 F. FLUSH TANK NAV
14003003 PIN D10 F.FLUSH TANK LATCH NAV
14004500 NUT M10 SS F. S93 PRES. REG.
14005600 HYDR.PISTON D32.0/16.0 L=25
14007900 CRANK 363/462/463-7mm 540/THRU
14008003 BUSHING TRANS. HOOK CROSS BAR
14008203 HYD. CYLINDER PISTON CM+750
14008800 TURNBUCKLE L=200/M24X1.5
14009703 SPACER FOR LOCK CYLINDER,N.NAV
14010100 SPINDLE F.SMART VALVE S-93
14010400 PLUG 1/4" BSP
14011101 PIN, STOP TRACK, FEMALE PART, SARITOR
14011101 PIN, STOP TRACK, FEMALE PART, SARITOR
14011201 PIN, STOP TRACK, SARITOR
14011201 PIN, STOP TRACK, SARITOR
14011603 BUSHING F. DRAWBAR NCM 1.5"
14011800 BOLT HEX DEL M10X60 SPECIAL
14011900 PIN M20 L=125/D30
14012000 HOOK FOR HOSES PARALIFT
14012200 FITT.DK S-67 FORK W/M5 THREADS
14012201 ROD, L 258.6MM, REAR AIRBAG (UNTIL 55617)
14012201 ROD, L 258.6MM, REAR AIRBAG (UNTIL 55617)
14012300 SHEAR PIN D19.8 L=132/D5
14012500 THREADED PIN M16X62
14013200 GEARWHEEL M7 (540 RPM)
14013300 GEARWHEEL M7 (1000 RPM)
14014900 STUD BOLT - M8X680, 9 SECTION
14016600 PIN F. LINK ARM / SPC
14017204 BUSHING D106/D52 L=68 HITCH
14018703 PIN, Ø16.8, L=67
14018703 PIN, Ø16.8, L=67
14018803 PIN, Ø19.8, L=67
14019000 CRANK SHAFT 1202 STR.SHFT 1/4"K
14019003 PIN, Ø29.8, L=117
14019903 BUSHING D20/D17X20
14020800 STUD BOLT M8 X 119MM



Item Number Item Description
14021000 PINDBOLT M 4 L= 22 NV8 RSF
14021500 SPINDLE F.S93 SMART VALVE
14022400 PISTON ARM F. CYL. Ø60 L=412
14022700 SPACER TUBE Ø10 L=212 SS
14023000 BUSHING Ø50.0/36.0 L=52 DEL
14023003 PIN F. FOLD CYL W/YAW, ANTI-ROT
14023801 AXLE WEAR PAD BRONZE SAR-H
14026700 PIN Ø12 L=115/Ø5
14027000 BANJO BOLT, 1/4" BSP, 0.7MM
14027700 SPINDLE F.SMART VALVE S67 L=36
14027800 SPINDLE F.SMART VALVE S-93
14028200 FITT.DK NUT 1/2"BSP BRASS
14028300 FITT.DK HB1/2"F.PSTL 60S BRASS
14029100 CYLINDER ROD D30.0 L=409.0
14030600 CYLINDER ROD D20.0 L=281.0
14030700 CYLINDER ROD D20.0 L=401
14030900 CYLINDER ROD D22.0 L=401
14031800 ADAPTOR F.HY CYLINDER L=40
14032000 BUSHING Ø60/44 L=88, NAV.SUS
14032200 AIR SLOT RAIL L=2995/D25
14032200 AIR SLOT RAIL L=2995/D25
14033300 PIN D30.0 F. DRAWBAR NCM
14034200 CODE BRACKET FOR 39 PIN CABLE
14036600 MANIFOLD 4-FUNCTION SPC 2004
14036900 HAND GRIP FOR CHEMFILLER
14036900 HAND GRIP FOR CHEMFILLER
14038100 AXLE FOR SUCTION VALVE HANDLE
14038200 AXLE FOR PRESSURE VALVE HANDLE
14039000 RING, Ø120X12, 65º OPENING
14042800 INDICATOR FOR VALVE POSITION
14044000 PIN Ø35 L=165 DELTA
14046100 CLAMP Ø3/38 L=51 TRIP/PENT T25
14051200 BUSHING Ø65/Ø35.1 L=81
14051300 BUSHING Ø65/Ø55\Ø35 L=40
14051400 PIN Ø35.1/Ø12 L=164
14052100 AXLE D19 L=294/2XM8 STAINLESS
14055400 FITT.DK REDUC 1/2"x1/8"x1/4"BS
14066800 BUSHING Ø70/60 L=110
14068700 SPINDLE,SMART VALVE S67 10MM
14069900 BUSHING Ø45/22.1 L=24 CONICAL
14071400 FITT.DK S25 FORK L=45
14073300 BUSHING Ø40/25.2 L =20
14073500 STUD Ø33.0 L=53 MED Ø12
14073600 50X35X75 BRACKET F.STEP
14074100 FITT.DK S25 FORK L=45 + M3
14074200 PIN FOR S25 FITTING
14074500 THREADED PIN NV32/M10 L= 89
14075700 SPINDLE F.SMART VALVE S67 L=81
14082000 BUSHING Ø60/22 L=24/CONE 10:1
14082200 CYLINDER EYE Ø20/M24  L=107.5
14082200 CYLINDER EYE Ø20/M24  L=107.5
14082300 LINK EYE Ø20/M24X2  L=87.5
14090800 PLUG, 1/4" W/M8 HOLE
14096400 PIN D30/6 L= 154
14098600 HYD. BLOCK SPC/FTZ 3/4" 2010
14099000 BUSHING D20/8 CHAMFER
14103100 SEAT F.CHECK VALVE D40.8 2010
14103300 YAW TAP Ø45/M36X3 DEL
14108700 STUD BOLT - M8X750, 10 SECTION
14109600 BUSHING M48 X 2



Item Number Item Description
14109700 ADAPTOR F. HYD. CYL.
14109800 NUT M48 X 2
14112100 PIN D40/30/M30 L=206 DEL
14112200 BUSHING D40/30 L=70 ECCENTRIC
14117500 BUSH FOR SIGHT TUBE INDICATOR
14117700 SPINDLE S93 L46 NV13 SS
14117800 ROTOR RPM SENSOR 4-POL
14117800 ROTOR RPM SENSOR 4-POL
14119300 PIN Ø35/M30 L= 215, DELTA
14119700 RING EYE WITH THREAD
15005403 TUBE FOR TOP DRAIN L=725MM SS
15006503 WASHER FRAME BUSHING
15014703 RECEIVER TUBE RECEIVER SPRAYER
15015300 NOZZLE TRACK SPB 50X50XL=2152
15028703 TRANSPORT CROSS TUBE CM4400
15030800 TUBE FOR DRAIN SS D=22 L=700
15104700 TUBE 50X50 FRONT XPORT DUMMY
15108500 MOUNTING FOR WAND
15142300 BRACKET, LOCK CYLINDER, TDZ
15149600 FEED TUBE-SS, T25 X 3670
15149600 FEED TUBE-SS, T25 X 3670
15149800 FEED TUBE-SS, T25 X 2620
15149900 FEED TUBE-SS, T25 X 3120
15150200 NOZZLE TUBE-SS,T25 1 HOLE 50CM
15150400 NOZZLE TUBE-SS,T25 2 HOLE 50CM
15150500 NOZZLE TUBE-SS,T25 3 HOLE 50CM
15150600 NOZZLE TUBE-SS,T25 4 HOLE 50CM
15155000 FEED TUBE-SS, T25 X 2770
15155300 FEED TUBE-SS, T25 X 5420
15155300 FEED TUBE-SS, T25 X 5420
15155400 FEED TUBE-SS, T25 X 4070
15155900 NOZ.TUBE-SS, T25 X 374,1-HOLE
15156000 NOZ.TUBE-SS, T25 X 628,2-20"
15156100 NOZ.TUBE-SS, T25 X 1136,3-20"
15156200 NOZ.TUBE-SS, T25 X 1644,4-20"
15156300 NOZ.TUBE-SS, T25 X 2152,5-20"
15167000 BREAKAWAY TIP TDZ
15167000 BREAKAWAY TIP TDZ
15173800 NOZ.TUBE-SS, T25 X 679,2-22"
15173900 NOZ.TUBE-SS, T25 X 1238,3-22"
15174000 NOZ.TUBE-SS, T25 X 1797,4-22"
15187400 NOZ.TUBE-SS, T25 X 501,2-15"
15187500 NOZ.TUBE-SS, T25 X 882,3-15"
15187600 NOZ.TUBE-SS, T25 X1263,4-15"
16001200 HYD HOSE STORAGE BKT. REAR
16001300 HYD HOSE STORAGE BKT. FRONT
16007000 SPRING HOLDER L=80
16007600 BRACKET F. WORK LIGHT CM+
16008300 BRACKET SPARGE TUBE
16009603 TANK GUARD F. CM 1200 RH
16010703 TANK GUARD F. CM 1200 LH
16012203 MOUNT PLATE F.PRESS. GAUGE D20
16020203 WHEEL SENSOR MAGNET MNT 10BLT
16020300 BRACKET FOR SPEED SENSOR
16020303 SAFETY CHAIN MNT.BRKT.30,400LB
16020503 PANDUIT TIE INSTALLATION TOOL
16021200 ANCHOR FORK F.40X40 TUBE
16022203 PLATE 3.0 X 55 X 196
16022303 BRACKET 100MM TUBE
16022403 BRACKET 60MM TUBE



Item Number Item Description
16025500 TANK SPACER SIGHT GAUGE
16025603 BRACKET TAIL LIGHT DUAL LAMP
16026400 FLAT BAR 40X4 F.BRACE
16029103 MT. BKT. PRESS. REG. NAV
16029203 TANK STRAP 20-40 GAL. NAV
16029203 TANK STRAP 20-40 GAL. NAV
16029503 PLATE 5.0X114X160/BOW/HOLE D94
16032700 TANK STRAP 40X2.0 L=930
16032900 TANK STRAP NL80/105 L=1025
16033200 TANK STRAP  L=1150MM
16033400 TANK STRAP ES30/NK 80 '01
16033800 TANK STRAP NL155 L=1380MM '01
16034300 TANK STRAP 2000mm CM+750
16034400 TANK STRAP 40X2.0-1960MM CM12+
16039200 BRACKET F. PRESSURE HOSE S.V.
16040700 HOSE HOLDER 1-1/2" CM+
16040800 HOSE HOLDER 2" CM+
16040900 HOSE HOLDER 2" CM+
16045704 FLUSH TANK STRAP BKT. NAV.
16048604 QUICK FILL BKT. NAV. 575-1100
16053803 BRACKET CHEMFILL VALVE
16054204 JACKSTAND SUPPORT NAV. 1100
16054903 PUMP MT. PLATE ACE B.D.
16055603 PUMP MT. PLATE DIA. NAV. M
16055703 PUMP MT. PLATE L.H. DIA. NAV.M
16055803 PUMP MT. PLATE R.H. DIA. NAV.M
16056103 SAFETY CHAIN MNT.BRKT.40500 lb
16056203 MAG MNT F. SPEED SNS 6 BOLT
16056303 BELT GUARD F. ACE B.D. PUMP
16056900 PLATE SPC EAGLE 80-100
16058503 BRACKET FLSH TK FRT 1100 NAV
16059303 BRACKET FLSH TK BACK 1100 NAV
16063703 MANUAL HOLDER MOUNTING BRACKET
16063803 BOOM STOP ADJ. MT. BKT.FTZ
16065703 PLATE TANK PIVOT STOP NEW NAV
16066303 U-CHANNEL F. CENTER SPB
16076303 U-CHANNEL F. ANTI-YAW SPC
16076703 CENTER TRACK SPC
16082300 BRACKET 2PCS S67 VALVE 15 BAR
16090603 BOOM STOP MTG. BKT SPB/C
16090803 MNTG BRKT PCV PS105/155/210
16092700 PUMP MOUNT PLATE TALL 500/600
16092803 PLATE F. TRANSPORT CM+
16093003 SPACER PLATE F. SPB HINGE USA
16094703 WHEEL SENSOR MT BKT
16096900 BRACKET F.CONSTANT PRESS.DISTR
16096900 BRACKET F.CONSTANT PRESS.DISTR
16097403 BRACKET QUICK FILL 3" BANJO VA
16097503 BRACKET QUICK FILL 2" BANJO VA
16097703 SPEED RING, 5 BOLT, 4.5" B.C.
16097903 BOOM WING EXT F.MB DRILLED 20"
16098003 SPEED SENSOR BRACKET, ATV TNDM
16098903 SPD SNSR BRKT, ATV SINGLE AXLE
16099000 BOOM STOP ADJ. PLATE FTZ
16100400 PLATE 3 X 60 X 91 HY BLOCK MT
16100400 PLATE 3 X 60 X 91 HY BLOCK MT
16100503 TANK STOP, ATV SPRAYER
16101703 PLATE 1/4"x1-1/2" L=270/2xØ13
16105803 MANIFOLD PLATE RANGER
16106003 DIRECT DRIVE MOUNT PLATE ES/SM



Item Number Item Description
16106203 SWITCH COVER, MUSTANG
16107403 CONTROL BRACKET, SOLENOID, RAW
16107503 PLATE MT. F. SAFETY CHAIN 6600
16108103 REGULATOR BRACKET, 300T
16108403 REINFORCEMENT RING 8-8-6 HUB
16108603 MOUNT BRKT, CNT. VALVE, HC '06
16108803 FLOW METER BRKT, SPRAYMATE
16109303 PLATE F. TRANSPORT REST CM
16109403 BRACKET FOLD SENSOR RH CM SPC
16109503 BRACKET FOLD SENSOR LH CM SPC
16110803 NOZZLE BRACKET VAR SPACINGS
16112800 BRACKET F.12V POWER CABLE/PLUG
16113204 PLATE 2 x 1050 x 740 / 2 BENDS
16114000 PLATE F SEC VLV ELEC BOX EXT
16116803 PLATE, PUMP MOUNT NAVIGATOR
16121400 SHEET HOSE HOLDER PARALIFT NCM
16126900 BRACKET F.DOOR-STORAGE LOCKER
16127500 WASHER D40.0/27.0/2.0/RED
16128603 BRACKET F. SENSOR 60X60 TUBE
16128703 BRACKET F. SENSOR 50x50 TUBE
16129600 MOUNT PLATE SWITCH WORKING LHT
16130003 PLATE RE-INFORCEMENT WING TIP
16132400 PLATE 1.5X270X270/JOBCOMPUTER
16135600 GUIDE FOR SIGHT GAUGE NAV/NCM
16137100 COVER PLATE F.CHEMLOCKER NCM
16137400 PLATE BACK F. CHEM-FILL NCM
16137500 BRACKET F. EFC SEC.VALVES +2
16137700 GUIDE BRACKET F.CHEMFILL LOCK
16138100 SUPPORT FOR CONSOLE
16138203 SPEED SENSOR RING NCM 2009 1/3
16138403 PLATE F. SPEED SENSOR
16138700 PLATE F. TRANSPORT CROSS BAR
16138903 PLATE CAP F. CYL. 78126403
16139803 PLATE CAP F. CYL. 781090
16142400 BRACKET FOR LIGHTS NCM
16143003 BRACKET, MODULE, 300 X 300 BOX
16143803 BRACKET, FILLER TEE, RG550
16144003 BRACKET, QUICK FILL, RG550
16144503 BRACKET, TEE SUPPORT, EVC, RAW
16149500 HOOK LATCH F.CHEMFILL'05
16151900 PLATE 10X185X298 Ø50.1 R.H.
16152000 PLATE 10X185X298 Ø50.1 L.H.
16154400 COVER PLATE F. FLEX PUMP MT.
16159803 BRKT, ACE 650, US NAV
16160000 PLATE F. HYD. VALVE CM66/9000
16161703 BRACKET, NOZ.TRACK MT, SPC 120
16161903 JOBCOM DISPLAY BRACKET
16162303 BRKT, ACE 650, GAUGE
16162503 BRACKET,NOZZLE OFFSET,R,BLACK
16162703 BRKT, ACE 650, NAV. GAUGE
16162803 BRKT, FOAM MARKER, RICHWAY
16162903 BRKT, FOAM LINE DISCONNECT
16163003 BRACKET,NOZZLE OFFSET,L,BLACK
16166200 HOOK F.TRANSP STOP W.HOLING
16166203 BRACKET, T25 FEED TUBE HANG 80X60
16166803 END-NOZZLE SOLENOID MOUNT
16166803 END-NOZZLE SOLENOID MOUNT
16167103 PLATE, 3/16", 25X210, 2XØ9, RED
16167103 PLATE, 3/16", 25X210, 2XØ9, RED
16167303 PLATE, 1/4", 78X138, 3XØ11, RED



Item Number Item Description
16167303 PLATE, 1/4", 78X138, 3XØ11, RED
16167903 CENTER TRACK, TDZ/SPC120, RED
16170303 END NOZZLE MOUNT 2013, TDZ
16170303 END NOZZLE MOUNT 2013, TDZ
16173200 PLATE 6.0X134X42/2XD6/2XBENDS
16173600 PLATE 4.0X70X56
16174300 BKT F. TRACTOR NCM STEE-UPDATE
16175700 TRANSPORT HOOK LONG
16175700 TRANSPORT HOOK LONG
16179503 BRACKET, TEE SUPPORT, EVC, PAINTED
16179503 BRACKET, TEE SUPPORT, EVC, PAINTED
16180100 PLATE, END ROW NOZZLE
16183203 DISTRIBUTOR MNT, EVC ASSEMBLY
16183203 DISTRIBUTOR MNT, EVC ASSEMBLY
16183603 BRACKET, NOZZLE OFFSET, LH, RED
16189903 PLATE F, EAGLE STOPARM
16190000 PLATE 10X67X77/Ø25.2
16192900 PLATE 12X535X270/2XFOLD
16193000 PLATE 12X411X175
16193500 HOOK F.PARALIFT LOCK SHORT NCM
16197000 PLATE 8.0XØ185 FOR SUS.SWINGER
16198400 TANK STOP FOR NAV. PAINTED
16198600 T FOR REAR NAV TANK MOUNT B
16203600 PUMP MT. PLATE L.H. DIA. NAV.M
16203700 PUMP MT. PLATE R.H. DIA. NAV.M
16209900 PLATE 10X120X150/2XFOLD
16211100 BRACKET, HOSE CLAMP Ø70/Ø56
16211200 PLATE 5X90X40
16212600 CABLE TRAY NAV RIGHT
16212800 CABLE TRAY NAV LEFT
16214100 PLATE MANIFOLD CHEMFILL
16214300 BRACKET ANGLE DRAWBAR TO FRAME
16215100 PLATE 10X230X165/Ø14/Ø12
16216500 CLAMP, PUMP HOSES NAVIGATOR
16220100 PLATE 10X281X90
16220600 PLATE 10X198X90
16223500 BRACKET F. NAV. QUICKFILL
16225300 PLATE 6X128X84
16226200 BRACKET F.TANK SCALE - PAINTED
16234900 PLATE 40X290X80/Ø42/2M20
16275100 PLATE 10X200XL=84/Ø60/FOLDED
16277700 PLATE 1 X 100 X 291
16290100 TURBOFILL BRACKET FOR RANGER
16296100 PLATE 8.0X140X146 DEL
16318100 TRANSPORT PLATE, SS, TDZ
16332900 PLATE 10.0X80X174, RED
16339400 WEAR PLATE, SS, 1.OUTER, 90/60
16339500 WEAR PLATE, SS, 2.OUTER, 90/60
16340000 SHIELD, TERRA FORCE, RED
16376600 CENTERING RING F. EJECTOR NOZZLE
16380800 BRACKET, NOZZLE DUMMY, T25
16382700 PLATE 3 X 148 X 116 / BEND
16382700 PLATE 3 X 148 X 116 / BEND
16391700 FLATBAR F. CLEVIS, PAINTED
16585601 BRACKET ENGINE AIR FILTER SARITOR
16585701 BRACKET GAS SHOCK F. COND. BKT. SARITOR
17002200 FLAT PLATE Ø22 TAPERED 1:10
17002400 FOOT F/363 PUMP (PAINTED)
17006903 FLATBAR 1.5x.75" L=160 2xØ13
17007203 MOUNT BKT. F. S.M.V. SIGN-03



Item Number Item Description
17009403 SOLENOID CONTROL BRACKET 3SECT
17014403 FLATBAR, BOOM WEIGHT 1.5X.375"
19000003 MOUNT ANGLE BRACKET ES50/80
21000003 BEARING INNER CUP #382A
21000103 BEARING OUTER CUP #LM501310
21000203 BEARING INNER CONE #387AS
21000303 BEARING OUTER CONE #LM501349
21000403 SEAL GREASE #CR29968
21000503 SEAL,WHEEL CR43771
21000603 RACE, BEARING 3.5/1.5
21000703 BEARING, TAPPERED 3.5433/1.575
21000803 RACE, TAPERED BEARING
21000903 BEARING, TAPPERED, 2.75/1.510
21001603 BEARING INN CUP 873 HUB 33462
21001703 BEARING OUT CUP 873 HUB 453A
21001803 BEARING INN CONE 873 HUB 33275
21001903 BEARING OUT CONE 873 HUB 460
21002003 SEAL GREASE P602127
21002103 BEARING, 6200 2ZJEM (SKF)
21002203 BEARING, SEALED ACE BELT DRIVE
21002303 BEARING, TAPPERED, 1" SPINDLE
21002403 SEAL, GRASE F. 1000LB HUB
21002603 SEAL,GREASE,F.BOOM WHEEL
21089300 BUSHING D12/10 L=9
21089800 SWIVEL EYE, GF20-DO, WELD-ON
21090300 LINK HEAD M30 X 2 X Ø30
21091000 LINK HEAD M36 X 2 X Ø35
21091000 LINK HEAD M36 X 2 X Ø35
22000203 SPRING 1100 NAV. SUSPENSION
22000303 SPRING 575 NAV. SUSPENSION
22096400 SPRING FOR TOUCHDOWN WHEEL RED
22096500 TORSION SPRING D24/4.0 L=242
22096600 SPRING RING D20X1.75 STAINLESS
23000003 FITT, HYD,3/8"O-RINGx1/4"BSPP
23002803 FITT, GREASE ZERK 90° 1/4-28
23002903 FITT, GREASE EXT. 6MM X1/4-28F
23003503 FITT, HYD,1/4"O-RINGx1/4"BSPP
23003603 FITT HYD 5/8 ORFS\5/8 SAE-ORB
23003703 FITT 1/4 NPTF-1/4 PTC
23003803 FITT 1/8 NPTF-1/4 PTC
23003903 FITT 1/4 THRU-WALL COUP,3/4-16
23004003 FITT 1/8 THRU-WALL COUP,5/8-18
23004203 FITT 1/4" NPTF-1/4" NPTF UNION
23004303 FITT, 3/8"NPT-3/8"TUBE-PTC
23004403 FITT, 3/8"NPT-1/4"90-PTC
23004503 FITT, BULKHEAD-1/4" TUBE-PTC
23004603 FITT, BULKHEAD-3/8" TUBE-PTC
23004703 FITT, 1/4"NPT-3/8"90-PTC
23005103 FITT, 3/8"NPT-3/8"90-PTC
23005103 FITT, 3/8"NPT-3/8"90-PTC
23005303 HY.FITT 13/16"MORFS-1/2"MNPT
23005603 FITT, 1/2" MPT X 3/8" HOSE SHANK 90
23212303 HOSE CONNECTOR STR. F.8MM PE
23212403 HOSE CONNECTOR STR. F.6MM PE
23214603 HOSE CONNECTOR STR. F. 10MM PE
23229900 HEX NIPPLE 1/4"x1/4" 0.9MM
23232600 FITT, HYD,3/8"O-RINGx9/16"ORFS
23232600 FITT, HYD,3/8"O-RINGx9/16"ORFS
23233900 HEX NIPPLE M18X1.5 - M18X1.5
23234100 HEX NIPPLE 1/4"-9/16" - 1.2mm
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23234200 HEX NIPPLE 1/4"-11/16"
23234300 HEX NIPPLE 3/8"-11/16"
23234400 HEX NIPPLE 1/4"-11/16" - 0.7mm
23234500 HEX NIPPLE 1/4" - 9/16"
23234600 HEX NIPPLE 3/8"-11/16" - 1.8mm
23234700 HEX NIPPLE 1/4"-9/16" - 0.7mm
23234800 HEX NIPPLE 1/2"-9/16"
23234900 HEX NIPPLE 1/2"-11/16"
23235100 HEX NIPPLE 3/4"-13/16"
23235100 HEX NIPPLE 3/4"-13/16"
23235200 HEX NIPPLE 1/4"-11/16" - 1.8mm
23235200 HEX NIPPLE 1/4"-11/16" - 1.8mm
23235300 HEX NIPPLE 1/2"-13/16"
23235600 HEX NIPPLE 1/4"-9/16" - 0.9mm
23235700 HEX NIPPLE 3/8"-9/16"
23235800 HEX NIPPLE 3/8"-9/16" - 0.7mm
23236100 HEX NIPPLE 1/2"-1-3/16"
23236200 HEX NIPPLE 3/8"-9/16" - 1.8mm
23239900 HYD.FIT M-F 90º 13/16"-13/16"
23240000 HEX NIPPLE 1/8"-9/16"
23240400 TEE 9/16"-9/16"-9/16" ORFS
23240700 NIPPLE 1/4" - 9/16"
23240700 NIPPLE 1/4" - 9/16"
23240800 TEE 11/16"-11/16"-11/16" ORFS
23240900 HYD.FIT. M-F 90º 9/16"-9/16"
23241000 TEE 9/16"M-9/16"M-9/16"F ORFS
23241200 BANJO FITT. 9/16" ORFS X 1/4"
23241300 TEE 9/16"M-9/16"F-9/16"M ORFS
23241600 HEX NIPPLE 3/8" M.OML 11/16"
23242100 HYD.FIT. M-M 90º 1/2"-13/16"
23242200 HYD.FIT. M-M 90º 1/4"-9/16"
23242600 TEE 11/16"M-11/16"M-11/16"F
23243400 FITTING, 1/4" BSPFX3/8"BSPM
24000603 TIRE 14L X 16.1 8 PLY
24001103 SEAL F. MCNALLY FILTER EPDM
24001203 RBR LANYARD 11" F.QCK FILL CAP
24001803 TIRE 16.5L-16.1 10 PLY TURF
24002303 WASHER, RUBBER
24002403 HOSE R X TPR 4" BLACK
24002503 HOSE R X TPR 5" BLACK
24002603 OUTLET CAP GASKET, R.S.
24002703 TANK LID LANYARD, R.S.
24002803 GASKET F. HUB 4.5" HUB ASSY
24002903 GASKET F. HUB 3.5" HUB ASSY
24003403 MUDFLAP, 450 WIDE, HARDI
24003901 O-RING, 192.00 X 3.00, N-KKM80D
24005301 O-RING D15.7 F. HYD. FIT. M18X1,5
24006604 SEAL-TANK LID/GRANNI POT-60 L=1.45M
24009601 O-RING 89.69 X 5.34 80018332
24021101 AIR COMP.REGULATOR SEAL
24260100 O-RING Ø88.0X5.0 SH70 VITON
24260700 O-RING Ø101.19X3.53 SH70 VITON
24261300 O-RING Ø19.15 X 1.78 NITRIL
24261400 MEMBRANE F.NON-DRIP Ø19.8 T25 EPDM
24261900 O-RING D37.60x2.40-SH80 VITON
24262800 O-RING Ø10.69 X 3.53 NITRIL
24262900 RUBBER STOP D50X40 M10X33
24263000 O-RING Ø24.4 X 3.1 NITRIL SH70
24263200 O-RING Ø7.66X1.78 NITRIL 90SH
24263300 O-RING Ø12.42X1.78 NITRIL 90SH
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24263400 O-RING Ø18.77X1.78 NITRIL 90SH
24265100 O-RING z28x4 SH70 VITON
24265500 MEMBRANE F.NON-DRIP Ø19,8 T25 VITON
24266100 O-RING, 1/4" PRESSURE GAUGE
24266600 O-RING D 38,0 X 4,0 70SH.NITR
24266600 O-RING D 38,0 X 4,0 70SH.NITR
24266800 O-RING D 54,0 X 4,0 70SH.NITR
24266800 O-RING D 54,0 X 4,0 70SH.NITR
24903803 VEE BELT SPZ 1400
25001503 HOSE,3/4",60BAR,L=4.5"
25001603 HOSE,1",60BAR,L=55"
25001703 HOSE,1",60BAR,L=24.25"
25001803 HOSE,1",60BAR,L=20"
25001903 HOSE,3/4",60BAR,L=30"
25002003 HOSE,3/4",60BAR,L=40"
25002103 HOSE,3/4",60BAR,L=34"
25003803 HOSE,1",60B,L=1385MM
25004403 HOSE,1"60B,L=.33M (13")
25005003 HOSE, 1", SUCTION, 40" LONG
25005103 HOSE, 1/2", PRESSURE, 43" LONG
25006703 HOSE P 1" L=28.00"
26000003 HARNESS SPLITTER PILOT
26000103 HARNESS DIODE PILOT
26000300 FUSE 10A D5X20 MM
26000303 METRI-PACK PLUG
26000400 KNOB F.FOAM ADJUST HC5500
26000403 PINS F. METRI-PACK PLUG
26000500 MICROSW.F.ROTAT.SWITCH
26000603 ELEC CONN. 2 POLE WEATHER-PACK, MALE
26000703 ELEC CONN. #15 M WEATHER-PACK
26000803 SEAL #14-16 WEATHER-PAK GREEN
26000903 ELEC CONN. 3 POLE WEATHER-PACK
26001003 ELEC CONN. #23 M WEATHER-PACK
26001003 ELEC CONN. #23 M WEATHER-PACK
26001103 SEAL #24 WEATHER-PACK DARK RED
26001203 SPADE CONNECTOR MALE CRIMP
26001303 FUSE HOLDER - INLINE
26001403 HC FOAM MARKR CONSOLE VS3.0.00
26001503 HC FOAM MARKER CONSOLE MT.KIT
26001703 HC FOAM MARKER MODULE CABLE
26001803 POWER CABLE
26001903 15' 7-PIN EXTENSION CABLE
26003003 MUSTANG 3500 CONSOLE CABLE
26003103 MUSTANG 3500/7 SC MOD CNECT KT
26003203 MUSTANG 3500/4TF SC MOD CON KT
26003303 MUSTANG/FM 5FT 7PIN EXT CABLE
26003403 MUSTANG/FM 10FT 7PIN EXT CABLE
26003703 MUSTANG RUN/HOLD ADAPT CABLE
26004103 FOAM MARKER CNTRL MOD CABL STD
26004503 TAIL LIGHT KIT
26004600 PLUG F.DRILLED HOLE 21MM
26004700 PLUG F.DRILLED HOLE 13.5MM
26004703 HARNESS 13' EXT 4 WIRE WP
26004800 CIRCUIT BD SEC VLV NCM 13SEC
26004900 CABLE FEM/MALE 37P L=9.5M
26004903 TAIL LIGHT GREEN WIRE LH
26005003 TAIL LIGHT YELLOW WIRE RH
26005100 CONNECTOR FOR PCB, PLASTIC
26005103 PLUG 7-PIN AG TAIL LIGHT
26005203 LENS AMBER BEFORE 2009
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26005300 POT.METER F. SPRAYBOX II
26005403 LENS BLACK BEFORE 2009
26005500 PCB BREAKOUT BOX EL BOX CM"05"
26005503 SPEED SENSOR/CABLE ASSY PROX
26005700 ANGLE SENSOR 70º 0.5-4.5 VDC
26005703 *SPEED SENS ADPT CBLE W PULLUP
26005800 ANGULAR SENSOR 120º 0.5-4.5 VDC
26005900 WIRE 37/37 POLE DAH/JOBCOM
26005903 SPEED SENS ADPTR CBLE W PULLUP
26006000 CABLE L = 1.50M, AMP, MALE, 3P
26006003 MUSTANG RADR CBLE JD 8000/9000
26006100 CABLE L = 5.00M, AMP, MALE, 3P
26006200 CABLE L = 4.50M, AMP, MALE, 2P
26006203 MUSTANG RDR "Y" CABLE DCKY-JHN
26006300 CABLE L = 0.50M, AMP, MALE, 2P
26006303 MUSTANG RDR EXTNSN CABLE 10FT
26006400 CABLE L = 0.75M, AMP, MALE, 2P
26006403 SPADE TERMINAL F.TOGGLE SWITCH
26006500 CABLE L = 1.50M, AMP, MALE, 2P
26006600 CABLE L = 9.00M, AMP, MALE, 2P
26006603 MUSTANG RDR"Y"CABLE D-J PACKRD
26006700 CABLE L = 0.12M, AMP, FEMALE, 2P
26006800 CABLE L = 1.00M, AMP, FEMALE, 2P
26006803 MUSTANG RDR"Y"CABLE D-J DEUTS.
26006903 MUSTANG RDR"Y"CABLE MAG.PHILIP
26007000 CABLE L = 0.20M, AMP, MALE, 3P
26007100 CABLE L = 9.00M, AMP, MALE, 3P
26007200 CABLE L =13.00M, AMP, MALE, 3P
26007300 CABLE L = 1.00M, AMP, FEMALE, 3P
26007400 CABLE L = 3.00M, AMP, EXT, 3P
26007500 CABLE FEM/FEM 15P L=3.5M
26008203 ELEC. PIN CONNECTOR DEPHI FEM
26008303 MICRO TRAK PLUG KIT - 2 PIN
26008400 WIRE 39-PIN 24 WIRE L=8M
26008403 MICRO TRAK PLUG KIT - 3 PIN
26008503 MICRO TRAK PLUG KIT - 7 PIN
26008703 FOAM MARKER CONTROL SCII
26009300 SWITCH HC5500 ON/ON SP BLACK
26009800 CABLE L = 0.50M, AMP, EXT, 2P
26009903 EZ-STEER CONTROLLER
26010200 CONTROL BOX 2SEC, SPRAY BOX II
26010300 CONTROL BOX 3SEC, SPRAY BOX II
26010400 CONTROL BOX 4SEC, SPRAY BOX II
26010500 CONTROL BOX 5SEC, SPRAY BOX II
26010503 HARDI 3-SEC VAL CONTR CONSOLE
26010600 CONTROL BOX 6SEC, SPRAY BOX II
26010700 CONTROL BOX 7SEC, SPRAY BOX II
26010800 CONTROL BOX 8SEC, SPRAY BOX II
26010900 CONTROL BOX 9SEC, SPRAYBOX II
26011000 SPRAY CONT. II EVC 4 SEC. HAZ
26011103 FOAMER POWER/CONTROL CABLE 39P
26011203 SPRAYMATE II CONSOLE
26011300 SPRAY CONT. II EVC 7 SEC. HAZ
26011403 SPRAMAT II MAST.RN/HOLD SW KIT
26011703 VALVE CABLE, H.C. FOAMER ('06)
26011901 TURN INDICATOR REAR LED ORANGE 02,1293,0000,41
26011901 TURN INDICATOR REAR LED ORANGE 02,1293,0000,41
26011903 WIRE 39-39 POLE EXT. 3660MM
26012101 LIGHT, FRONT L/R, US, SARITOR
26013600 CONTROL BOX 13SEC, SPRAYBOX II



Item Number Item Description
26013704 BOOM IN-OUT MODULE AGL
26013800 CABLE HC6500 JOBCOM TO CABIN
26013900 CABLE HC6500 BATTERY TO CABIN
26013901 SASA SENSOR, TYPE CAN, SARITOR
26013901 SASA SENSOR, TYPE CAN, SARITOR
26014000 HC6500 CABLE TO CABIN
26016303 CONNECTOR RING CPC #11 NORAC
26016603 SWITCH, FOOT - PULSE TYPE
26016700 JOBCOM PCB HW2.1 FOR HC6500
26016900 CABLE DB25M - DB25F L=8.5m
26016903 LENS AMBER AFTER 2009
26017003 LENS RED AFTER 2009
26017100 VALVE, SOLENOID, END ROW
26018000 HYD JUNCTION BOX SPZ
26018100 HYD. BOX BOOM PCB W/LEADS
26018300 ADAPTOR 2500 FOR SPRAYBOX II
26018500 HYD. BOX BOOM PCB NO LEADS
26020100 CABLE L = 1.50M, AMP, EXT, 2P
26020200 SWITCH ON-ON SP ROCKER RED
26020300 SWITCH ON-OFF-ON SP BLACK
26020400 SWITCH MOM-OFF-MOM SP YELLOW
26020500 SWITCH MOM-OFF-MOM SP BLACK
26020600 SWITCH ON-ON SP GREEN
26020700 SWITCH MOM-OFF-MOM DP BLACK
26020800 SWITCH ON-ON DP GREEN
26020900 SWITCH DOUBLE MO/OFF/MO YELLOW
26021100 SWITCH ON-ON SP BLACK
26021203 CABLE, HARDI 39-PIN TO GS2
26021303 UNLOCK,CABLE,UC5,GS2 TRAILED
26022100 CABLE w.4-POL AMP L=11.5M HAZ
26022700 CABLE w.4-POL AMP L=2.1M HAZ
26022703 CABLE,INTERFACE,TILT,NORAC UC5
26023000 CABLE-TWIN L=11.7M NCM
26023203 CABLE UC5 NETWORK 18 AWG 1M
26023400 COMPRESSOR F.FOAM MARKER CM40
26023503 CABLE UC5 INTERFACE MAIN AMP
26023700 SOLENOID VAL 12V 1/8' FLO '07
26023803 NORAC UC5 ROLL SENSOR
26024000 CABLE SET FOR TRACK NCM
26024200 BREAK OUT PCB FOR HYDRAULICS
26024300 DSUB PLUG TO PLUG COUPLER
26024403 NORAC UC5 NETWORK 6-PIN PLUG
26025400 SWITCH FOR HC6300 GRIP SECTION
26025600 PRINT HY CTRL FOR HC6300 GRIP
26025800 FUSE 16AMP
26025903 NORAC UC4+ ROLL SENSOR W/TEMP.
26025903 NORAC UC4+ ROLL SENSOR W/TEMP.
26026200 PRESSURE TRANS. 0-10BAR 4-20mA
26026703 CABLE UC5 INPUT MODULE/DAH INT
26026803 CABLE,UC5 PWR,ECHO SWITCH
26028300 WIRE 37-39 PIN EVC, 0.5m
26028903 CABLE, ISO, IBC TO 6-PIN DEUTSCH
26029003 CONNECTOR 2-WAY WEATHER PAK-FEMALE
26029103 TERMINAL-FEMALE 14-16 GAUGE
26029200 DAH PCB F. JOBCOM NCM '09
26029303 AG-CAM CAMERA KIT
26029403 AG-CAM CAMERA CABLE, 50'
26029503 MODULE, CONTROL, FOAM MARKER, RICHWAY
26029603 RELAY, 12VDC, RICHWAY
26029603 RELAY, 12VDC, RICHWAY



Item Number Item Description
26029703 POTENTIOMETER, FOAM MARKER, RICHWAY
26029803 PULSE DISPLAY PANEL, NORAC UC5
26030300 NORAC SEVERE TERRAIN CABLE
26030900 HYD. CONTROL BOX WITHOUT DECAL
26031100 PCB ASSY. FOR NORAC INTERFACE
26031200 C2C ISOBUS BRIDGE 16PIN STW
26031400 CABLE, ISO, TRACTOR-JOBCOM
26031500 CABLE ISO CABIN GRIP SETBOX
26031700 CABLE, ISO IMP JC-C2C-UC5, HW2.X
26032600 CABLE UC5 NETWORK 14 AWG 10M
26032700 ACTIVE ISOBUS TERMINATOR
26032800 HC 6500 CAB CABLE W/TERMINATOR
26032900 HC 6301 GRIP 4 ISO
26033000 HC 6301 GRIP 6 ISO
26033100 HC 6301 GRIP 7 ISO
26033200 HC 6301 GRIP 8 ISO
26033300 HC 6301 GRIP 9 ISO
26033400 HC 6301 GRIP 13 ISO
26034003 HARNESS, TDZ LOCK/ NORAC INT.
26034003 HARNESS, TDZ LOCK/ NORAC INT.
26034400 CABLE SENSOR TO HY JUNCBOX TDZ
26034600 WIRE 25-39 PIN HYD, 37.7'
26034603 HARNESS, STEERCOMMAND INT.
26034703 JUMPER, STEERCOMMAND INT.
26034800 HC 6301 GRIP 10 ISO
26034900 HC 6401 SETBOX ISO STD
26035000 HC 6401 SETBOX ISO TDZ
26036101 CAN PVED-CL, CONTROLLER, FOR EL.HY.ORBITROL, SAUER
26036300 HC 6301 GRIP 12 ISO
26036600 HC 6301 GRIP 5 ISO
26036800 NORAC/JOBCOM/ISO INTERFACE
26038300 HYD JUNCTION BOX GENERIC
26039300 CABLE, DAH UC5 INPUT MODULE
26039300 CABLE, DAH UC5 INPUT MODULE
26042200 JOBCOM PCB ASSY HW3.0
26042200 JOBCOM PCB ASSY HW3.0
26043400 NORAC UC5 CONTROLLER MODULE
26043600 MODULE, INPUT, NORAC UC5
26043600 MODULE, INPUT, NORAC UC5
26043700 SENSOR, NORAC, UC5, ULTRASONIC
26043700 SENSOR, NORAC, UC5, ULTRASONIC
26043800 NORAC UC5 NETWORK COUPLER 2-WAY
26043800 NORAC UC5 NETWORK COUPLER 2-WAY
26043900 NORAC UC5 NETWORK COUPLER 8-WAY
26043900 NORAC UC5 NETWORK COUPLER 8-WAY
26044000 CABLE UC5 NETWORK 18 AWG 10M
26044100 NORAC UC5 NETWRK COUPLER 3-WAY
26044400 NORAC UC5 COUPLER 2-WAY/TERM.
26044400 NORAC UC5 COUPLER 2-WAY/TERM.
26045301 HARNESS, CAN AUTOSTEER READY, OTHER BRANDS
26045600 CABLE, UC5, 6P FEMALE JC L=10.5M
26047100 CABLE UC5 NETWORK 14 AWG 1M
26047100 CABLE UC5 NETWORK 14 AWG 1M
26047400 ACTUATOR 0-130MM L=0,5M/4WIREAMP
26048000 HYD. CONTROL BOX WITHOUT DECAL (2012)
26049900 CABLE UC5 NETWORK 14 AWG 3M
26052700 JOBCOM PCB ASSY HW3.1
26052700 JOBCOM PCB ASSY HW3.1
26052801 HEATING MODULE
26057100 HC6301 GRIP 3 ISO



Item Number Item Description
26057300 WORK LIGHT PCB             13
26063700 GPS 6000 Receiver
26063800 GPS 6500 Receiver
26063900 RTK RELAY KIT 900 (Freewave)
26064000 RTK RELAY KIT 400 (Satel)
26064100 RTK RELAY KIT CDMA (Verizon)
26064200 RTK RELAY KIT GSM (Sim)
26064300 UNLOCK TERRASTAR (Sbas to Terrastar)
26064400 UNLOCK RTK (Sbas to RTK)
26064500 UNLOCK RTK (Terrastar to RTK)
26064600 BASE STATION 900 FREEWAVE
26064700 BASE STATION 400 SATEL
26064900 TERRASTAR SUBSCRIPTION AMERICA 3 Month
26065000 TERRASTAR SUBSCRIPTION AMERICA 12 Month
26069400 CABLE ISOBUS RETROFIT ADAPTER 8 FT
26069900 CABLE HARDI ISOBUS JOYSTICK TEE
26176203 FUSE 5.0A QUICK-ACT.
27000403 STERLING VALVE GS02-30-00-N
27000503 STERLING COIL 12VDC CCS012D
27000603 STERLING BODY LB1-0523-A
27000803 LEVER HANDLE F.HP PUMP TWIN
27002003 FOAM MARKER CONTROL W FB STD
27002103 STRAP F. FLUSH TANK LOCK NAV.
27002703 SOLENOID CONTROLER KIT, 3 SECT
27002703 SOLENOID CONTROLER KIT, 3 SECT
27002803 SPRAYMATE RATE CONTROLLER KIT/3
27012701 ENG. OIL FILTER FOR ALPHA
27028101 FILTER, OIL, CUMMINS, SARITOR
27028201 FILTER, FUEL, CUMMINS, SARITOR
27038601 PROPORT.VALV. F.FLOW REG.BLOC, FLUID PUMP
27040501 AIR COMPRESSOR REGULATOR
28000203 RIM 8 X 7.63 W. BEARINGS WHITE
28000303 DUST CAP #1609
28000503 LID HINGED 16" ARAG
28000901 FILTER, TOP MAIN TANK, D400 L275 300130
28001103 SPINDLE 4.5"x 21" 20000LB
28001203 HUB, 20000LB W. BRG RACES
28001600 WHEEL 12-1/2" 4 PLY
28001800 REPAIR KIT F.ENDSTOP 1/4"
28002200 HY HOSE 3/8" X 70.9" STR+STR
28002602 PRESSURE GAUGE D.100 1/2" 0-60 ISOMETRICO
28004900 GAS SPRING F.BREAKAWAY FORCE
28005200 PTO YOKE 1-3/8" X 21 SPLINE
28005300 PTO YOKE 1-3/8" X 21 SPLINE
28005400 PTO YOKE 1-3/8" X 6 SPLINE
28005800 PTO YOKE 1-3/8" X 21 SPLINE
28005900 PTO YOKE 1-3/8" X 21 SPLINE
28006000 PTO YOKE D25 CONE 3 DEG.
28006100 PTO YOKE D30 CONE 4 DEG.
28006300 PTO YOKE D1"
28007003 RIM, 8x48 11"OS 10BLT 11.25BC
28007203 ENG.B&S 3.5HP 6:1 REDUCT. RED
28007303 ENG.HONDA 4.0HP 6:1 REDUCT.
28007500 PTO HALF SHAFT - PUMP END
28008100 PTO SHIELD COMPLETE
28008103 SHIELD CONE OUTER TUBE LE-SPV
28008500 PTO HALF SHAFT - TRACTOR END
28008503 PTO REPAIR KIT 1-3/4"SLIP YOKE
28008600 PTO SHIELD ASSY COMPLETE
28008603 PTO YOKE 1-3/8X21SPL



Item Number Item Description
28008700 BOOM TUBE BRACKET
28008703 PTO REPAIR KIT 1-3/8"SLIP YOKE
28008800 PIPE HOLDER DOUBLE FOR D22
28008803 PTO YOKE 1-3/8X21SPL SLIP F.CV
28008900 PIPE HOLDER SGL.
28008903 UNIV. JOINT 23.8x86 F.CV PTO
28009003 PTO TUBE OUTER F.CV 1060MM
28009103 PTO TUBE INNER F.CV 1060MM
28009203 PTO SHIELD OUTER 1007x67mm OD
28009303 PTO SHIELD INNER 1007x60mm OD
28009403 UNIV. JOINT 27x74.6mm
28009603 PTO REPAIR KIT 1-3/8"SLIP YOKE
28009703 PTO CV ASSY F. CV PTO
28009803 PTO PIN TUBE RETAINER OUTER
28009903 PTO TUBE RETAINER INNER
28010003 SHIELD RETAINER F.CV TF PTO
28010103 PTO YOKE F.INNER TUBE CV PTO
28010200 GEAR M7 28010100 540
28010303 SHIELD CONE F.CV END TF
28010403 SHIELD BGR.F.OUTER TUBE CV TF
28010503 SHIELD CONE F.OUTER TUBE CV TF
28010603 SHIELD CONE F.INNER TUBE CV TF
28010703 SHIELD BGR.F.INNER TUBE CV TF
28010903 PTO YOKE 1-3/4X20SPL SLIP F.CV
28011100 HOSE HY X 3/4" X 330.75"
28011101 GEARBOX, FRONT, W/DYNAMIC BRAKES, SARITOR
28011603 SEAT F. 104079 VALVE
28011803 O-RING F. 104079 VALVE
28012902 TAPON 1"-1/4M-1"1/4F (180.1702.31)
28013703 PUMP HOUSING FRONT ACE 206-150
28014203 LID ASSY. (3-PC.) 16" ARAG
28014303 PUMP HOUSING W.FEET  206-150
28014403 GAUGE 4"BR REAR PSI200
28014503 GAUGE 4"BR REAR PSI4000
28014603 VALVE STUBBY 2" BANJO
28014703 SAFETY CHAIN 30,400LBS CERT.
28015203 UNIV. JOINT 23.8x61.3mm
28015303 PTO YOKE 1-3/8"X21 BALL COLLAR
28015403 PTO OUTER 1-3/8"X21(NO SHIELD)
28015503 PTO INNER 1-3/8"X21(NO SHIELD)
28015603 PTO SHIELD COMPLETE F.28020303
28015703 PTO YOKE 1-3/4"X20 SPL OUTER
28015803 PTO OUTER 1-3/4"X20(NO SHIELD)
28015903 PTO INNER 1-3/8"X21(NO SHIELD)
28016001 STEP, LADDER, SARITOR
28016003 PTO SHIELD COMPLETE F.10465803
28016203 PTO OUTER 1-3/8"X6(SHIELDED)
28017103 PTO HALF SAFETY SHIELD
28017203 PTO HALF SAFETY SHIELD
28017403 PTO HALF SAFETY SHIELD
28017503 PTO HALF SAFETY SHIELD
28017703 SAFETY CHAIN 40,500LBS CERT.
28018601 VANN PUSH INCORP PV1/2FI/2M-MA
28019303 FITTING HB ELB 3/4NPT-3/4HOSE
28019603 SPINDLE, 3.50 X 17.375 CRS
28019803 FITTING HB 3/4NPT-3/4HOSE
28020103 SPINDLE 2.125 CRS 14" 811
28020203 PTO 1-3/4/20x1-3/8/21 BP L=860
28020303 PTO 1-3/8/21 x 1-3/8/21 B&P
28020903 PUMP ACE 304 HYD.



Item Number Item Description
28021003 FITT, HYD FLOW FUSE ACE 304
28021203 PUMP ACE PTOC 150/540RPM-B
28021303 PUMP ACE PTOC 150/1000RPM-B
28021403 PTO 1"STR/1-3/8" 6SPL B&P
28021503 PTO 1"STR/1-3/8" 21SPL B&P
28021603 PTO 1"STR/1-3/4" 20SPL B&P
28021703 RIM 46"Ø-10"W 10B-11.25BC-5.19
28021803 HOSE BARB 1/2"NPT X 1/2" STR
28021903 GASKET COUPLING 2" EPDM
28022303 SHIELD KIT
28022403 OUTPUT SHAFT ACE BELT DR PUMP
28022503 BELT 600 RPM ACE PUMP
28022603 BELT 1000 RPM ACE PUMP
28022703 IMPELLER THERMOPLASTIC
28022803 IMPELLER CAST IRON
28022903 REPAIR KIT 600 RPM
28023003 REPAIR KIT 1000 RPM
28023400 HARDI FILLMETER DISPLAY
28023603 PUMP ACE PTO150/540RPM-B NAV.M
28023703 PUMP ACE PTO150/1000RPM-B NAV.
28023900 ACCUMULATOR 0.75L/70 BAR CM"05
28024003 LID 16" ASSY 2 PCS VENTED ASSY
28024103 TIE STRAP L=8" x W=3/16"
28024203 CABLE HOLDER ADHESIVE BACK
28025103 TIE STRAP L=21" x W=3/8"
28025203 TIE STRAP L=23" x W=1/2"
28025303 TIRE ASSY. 11LX15 12PLY 8-BOLT
28025503 PLUG F.DRILLED HOLE 1/2"
28025603 PLUG F.DRILLED HOLE 3/4"
28025703 HYDRAULIC MOTOR, ACE 206
28025803 HYDRAULIC MOTOR, ACE 304
28026103 GAUGE 200PSI/BR,4",1/4"BSP-BTM
28026203 GAUGE 200PSI/BR,2.5"1/4BSP-BTM
28026303 BEARING SEALED OD47xID20
28026403 KNOB, MUSTANG CONSOLE MOUNT
28026501 LATCH SST-24/138-150+R
28026603 BEARING P205PP SEALED 52x25x15
28026803 HINGE PLATEFORM DOOR CM1500
28026903 PUMP HOUSING FRONT ACE 304
28027003 PUMP HOUSING W.FEET 304
28027103 REPAIR KIT ACE 204,210,310
28027203 IMPELLER CAST IRON 13/16"SLOT
28027303 IMPELLER VALOX 13/16"SLOT
28027400 SHOCK ABSORBER L=360/580 CM+
28027403 IMPELLER CAST IRON 1/2"SLOT
28027500 WIRE 37-39 PIN EVC, 37.7'
28027503 KEY 1/8x1/8x13/16"F.ACE PUMP
28027600 WIRE HC5500 AUX.
28027603 VALVE PRESS CTRL RELIEF 1"BSPM
28027703 PTO YOKE 1-3/8X21SPL PUSH F.CV
28027903 PTO BALL LOCK.KIT F.1-3/8 YOKE
28028100 GREASE NIPPLE 1/8'RG 90º
28028103 SHAFT 5/8"DIA.1/2"KEYWAY SS
28028203 SHAFT 5/8"DIA.13/16"KEYWAY SS
28028300 HYD HOSE 1/2" L=1650 STR.+STR
28028303 O-RING, SHAFT SEAL
28028403 SLINGER
28028503 SNAP RING - INTERNAL
28028600 END STOP 1/4"
28028603 SNAP RING - EXTERNAL



Item Number Item Description
28028700 WIRE 37-39 PIN EVC, 45.9'
28028703 SPACER FOR SHAFT
28028800 WIRE 37-39 PIN EVC, 16.4'
28028803 SEAL SUPPORT SPACER 200 SERIES
28028900 WIRE 37-39 PIN EVC, 26.2'
28028903 COUPLING FOR HYDRAULIC MOTOR
28029003 SEAL SUPPORT SPACER 300 SERIES
28029103 VALVE PRESS CTRL 145PSI 1"MPT
28029202 DUST SEAL A55/100
28029203 11.6"P.D.X2"BORE PULLEY 600RPM
28029303 7.9"P.D.X2"BORE PULLEY 1000RPM
28029603 VALVE STUBBY 3" BANJO
28029703 CAP F.MALE QUICK COUPLER 3"
28029803 CLAMP HOSE GEAR P1/2"     6708
28029903 CLAMP HOSE GEAR P3/4"-S1" 6712
28030003 CLAMP HOSE GEAR P1"       6716
28030103 CLAMP HOSE GEAR P5/4-S1.5"6724
28030203 CLAMP HOSE T-BOLT S2"   235-67
28030303 CLAMP HOSE T-BOLT S2.5" 235-76
28030403 CLAMP HOSE T-BOLT S3"   235-82
28031203 TIRE ASSY. 320/90R50" HL R.H.
28031303 TIRE ASSY. 320/90R50" HL L.H.
28031400 PLUG 39-POLE FEMALE HC5500
28031403 SPINDLE, 1.25"x9"
28031503 HUB PKG.1.25"SPINDLE 5-4.5-2.5
28031600 HYD. HOSE 3/4" L=7700/BANJO
28031603 TIRE ASSY, TURF 23/10.5-12 4PR
28032203 COUPLER, BALL 2" F. 2" TUBE
28032303 ENGINE B&S 5.5HP 6:1 RED 1203
28032503 DOUBLE NOZZLE HOLDER LD ISO
28032603 CLAMP HOSE GEAR 60 X 60   6748
28032803 FLOW METER, SM II, 2-40 GPM
28032903 SPRAYMATE II 1"SERVOVALV 150M
28033003 SPRAYMATEII 5'FLOW/SPEED SEN C
28033103 ELBOW, STREET, POLY 1/4"-18NPT
28033603 TANK LID & LID RING ATV
28034100 CABLE F.LIQUID LEVEL IND.L=5M
28034103 BALL VALVE BANJO 3" FLG.xMALE
28034203 CLAMP F. 3" BANJO FLANGE
28034303 GASKET F. 3" BANJO FLANGE
28034403 BALL VALVE BANJO 2" FLANGE
28034503 CLAMP F. 2" BANJO FLANGE
28034603 GASKET F. 2" BANJO FLANGE
28034803 STUD 3/4"NF/5/8"KNURL L=2-5/8"
28034903 FITTING, REDUCER, 1-1/4"-3/4"
28035003 PTO 1-3/8/21X1-3/8/21X1260 CV
28035103 PTO 1-3/4/20X1-3/8/21X1260 CV
28035203 PTO 1-3/4/20X1-3/8/21X1210 CVH
28035303 PTO 1-3/8/6 X1-3/8/6 X1210 CVH
28035403 PTO 1-3/8/21X1-3/8/21X1210 CVH
28035503 PTO 1-3/8/6 X1-3/8/6 X 810 CVH
28036600 EYEBOLT W/SWIVEL Ø25 M36X3 RH
28036603 CALIBRATION JUG US
28037503 HOSE REEL, MAN, LOCKPIN
28037603 TIRE ASSY.320/90R50" R.H. DUAL
28037703 TIRE ASSY.320/90R50" L.H. DUAL
28038303 FITTING, TEE 2X1"BSPM/1"BSPF
28038403 ENGINE, B&S, 5.5HP, 3/4" SHAFT
28038503 PUMP, ACE, GE-660-LE, GAS DR.
28039903 FLOW METER, SM II, 0.5-5 GPM



Item Number Item Description
28040003 WHEEL 50"x12" 6"+OS 13.19"BC,
28040103 O-RING F.DOUBLE NOZZLE HOLDER
28040203 PTO YOKE 1-3/8X21SPL SLIP F.CV
28040303 UNIV. JOINT 22x86mm CV BLK.
28040403 PTO YOKE INNER F.CV PTO SHAFT
28040503 UNIV. JOINT 27x74.6mm
28040603 PTO YOKE 1-3/8X21SPL BLACK
28040703 SAFETY CHAIN F.CV BLACK PTO
28040803 PTO REPAIR KIT F.PUSH YOKE CV
28040903 SELF TAPPING SHIELDING SCREW
28041003 PTO REPAIR KIT F.PUSH YOKE
28041103 PTO HALF SAFETY SHIELD BLACK
28041203 PTO HALF SAFETY SHIELD BLACK
28041303 PTO YOKE 1-3/4X20SPL SLIP F.CV
28041403 PTO REPAIR KIT F.PUSH YOKE CV
28041503 PTO HALF SAFETY SHIELD BLACK
28041603 WASHER F.SHIELDING SCREW BLACK
28041703 ANCHOR F.RETAINING CHAIN BLACK
28041803 DECAL DANGER GUARD MISSING
28041903 DECAL DANGER ROT.DRIVELINE
28042003 PTO YOKE 1-3/4X20SPL SLIP F.CV
28042103 UNIV. JOINT 27x100mm F.CV BLK.
28042203 PTO YOKE INNER F.CV PTO SHAFT
28042303 ROLL PIN
28042403 PTO TUBE OUTER F.CV PTO SHAFT
28042503 PTO TUBE INNER F.CV PTO SHAFT
28042601 GAS SHOCK 100N D20/8 C100
28042603 PTO YOKE F.INNER TUBE CV PTO
28042703 PTO YOKE 1-3/8X21SPL BLACK
28042803 UNIV. JOINT 30.2x79.4mm F/BLK.
28042903 SAFETY CHAIN F.CV BLACK PTO
28043003 PTO REPAIR KIT F.PUSH YOKE CV
28043103 PTO HALF SAFETY SHIELD BLACK
28043203 PTO HALF SAFETY SHIELD BLACK
28043303 PTO YOKE 1-3/8X6 SPL SLIP F.CV
28043600 CHAIN 5/8X810MM (51 LINKS)
28044601 GAS SPRING 30KG STROKE=245 141103
28044903 CLAMP HOSE GEAR P3/8"     6706
28045103 RIM 38X10 8/8/6 4.18-OS GRAY
28045303 RIM 50X10 10-13.1-11.05 GREY C
28045403 PIN TERMINAL AWG22-18 Ø1.8/L10
28045703 HUB ASSY 10-13.19-11.02 25000#
28045800 S-HOOK 3MM STAINLESS STEEL
28046300 GEAR M7 28102300 PAINT.RED 540
28046303 RIM 50X10 10-13.1-11.05 GREY S
28046603 TWIN PTO ADAPTER KIT
28046703 NOZZLE HAMILTON BOOMLESS #10
28046903 HEX NIPPLE 1/2"NPTx1/2"BSP
28047003 CLAMP HOSE GEAR 30 X 50   6732
28047103 CLAMP HOSE GEAR 50 X 50   6740
28047203 CLAMP HOSE GEAR 60 X 80   6756
28047500 SPEED SENSOR HM
28047603 PRESSURE REG. E-LINE
28047900 BALL JOINT THREADED F.28004900
28048000 PLUG 3-POL DIN 9680 FEM.CHASS
28048100 PLUG 3-POL DIN 9680 MALE SPRAY
28048200 WIRE GROMET RUBBER 4 HOLE
28048403 DECAL - REMOTE OVERLAY 500/250
28048500 FUSE 10A AUTO
28048600 FUSE AUTO 15 AMP.



Item Number Item Description
28048803 NORAC CHECK VALVE
28048903 NORAC PROP VALVE
28049100 PISTON FOR SC VALVE #262104
28049303 NORAC FILTER O-RING
28049400 FAN BLADE Ø630/9/27.5/5ZL
28049403 NORAC CHECK VALVE
28049500 BOX 300X300X102
28049503 NORAC CABLE EXTENSION
28049603 NORAC POWER CABLE
28049903 COUPLER, 2", FEMALE, FLANGED
28050003 HUB F 3.5" 873 15000# PACKAGE
28050103 HUB F 3" 758 7500# PACKAGE
28050303 NORAC RUBBER TOP&BOLT F.SENSOR
28050603 NORAC UC4 ROLL SENSOR UPGRADE
28050703 NORAC UC4+ OPEN CTR. CABLE
28051600 HYD. HOSE 3/8" L=745 OML45º/BA
28052100 HOSE HY X 1/2" X 122.0"STR+STR
28053400 GAUGE VACUUM SUCT. FILTER NCM
28053600 HOSE HY X 1/2" X 100.4"STR+ELB
28054300 QUICK COUPLER 1/8"BSP/Ø4 FEMAL
28054303 PARALIFT INTERFACE CABLE NORAC
28054403 PUMP BASE 206 BELT DRIVE
28054500 ANGLE HOSE BARB 90 1/2 10MM
28055503 NORAC VALVE MOUNTING HARDWARE
28055603 NORAC CABLE VAR.RT.VLV DEUTSCH
28055703 NORAC VALVE CABLE ROLL PIGTAIL
28055800 LOCK (SNAP CLIP) SS
28055803 NORAC SOLENOID - DEUTSCH CONN.
28056003 PLUG, NOZZLE BODY BLANK
28056203 NORAC UC5 SEVERE TERRAIN KIT
28056403 COIL, NORAC, PROP, DIN
28056503 COIL, NORAC, PROP, DEUTSCH
28056703 PTO YOKE #1 1-3/8" X 6 SPLINE
28056803 PTO YOKE #1 1-3/8" X 21 SPLINE
28057003 PTO TUBE YOKE #1-G1 OUTER
28057203 PTO PIN TUBE RETAINER OUTER
28057303 PTO TUBE OUTER #1 745MM
28057503 PTO TUBE INNER #1 745MM
28057703 PTO TUBE RETAINER INNER
28057803 PTO TUBE YOKE #1 Ø=1"
28057900 GEARBOX M7 1000RPM
28058003 PTO HALF SAFETY SHIELD OUTER
28058203 PTO HALF SAFETY SHIELD INNER
28058400 CHAIN SS 8x16x2.0 L=600
28058503 PTO TUBE YOKE #1-G1 INNER
28058703 TIRE, 12.4x28, 6-PLY
28058803 RIM, 28X10, 8-8-6, 4.12" OS
28058903 PUMP ACE FMCWS-650-HARDI
28059003 PUMP ACE FMCWS-650-HARDI-CD-SS
28059400 ACCUMULATOR NCM6600 SUSPENSION
28059403 ECHO NORAC UC5 TCH SCRN CNTRL
28059503 JD GS2 1800/2600 UC5 INTERFACE
28059603 C-IH PRO 600 UC5 INTERFACE
28059703 NORAC UC5-BC-HD06
28059803 WHEEL & TIRE ASSY 4.8/4.0-8
28059903 FLEX HAUL TRACK SYSTEM
28060003 EDGE TRIM,VINYL,SELF GRIP 1/4"
28060300 HYD. HOSE 1/2" L=710 OML45º/BA
28060303 TRACK SYS. 14"W\88" C-C
28060700 HYD. HOSE 3/4" L=281.5"/BANJO



Item Number Item Description
28060903 ADAPTER/RESTRICTOR #10SAEx1/2"
28061000 SWIVEL HITCH D50/12 BOLT
28061003 RESTRICTOR INSERT O-RING
28061103 RESTRICTOR INSERT ORIFICE .125
28061200 MAN.O-100-200PSI/63-1/4'MES.N
28061203 O-RING # 10 SAE FITTING
28061400 SEAL KIT F. 782145
28061403 RIM 46X13,11.25BC,8.7P,-5.19OS
28061903 SHOCK FRONT SARITOR
28062003 SHOCK REAR SARITOR
28062103 PTO YOKE 1-3/8X6 AMA
28062203 UNIV.JOINT CAT.1 AMA
28062303 PTO YOKE D25 AMA
28062703 PTO OUTER 1-3/8X6 (NO SHIELD)
28062803 PTO INNER D25 (NO SHIELD)
28062903 PTO SHIELD COMPLETE
28063003 PTO YOKE D30 AMA
28063103 PTO INNER D30 (NO SHIELD)
28063203 PTO INNER 1-3/8X6 (NO SHIELD)
28063303 PTO SHIELD COMPLETE
28063403 PTO OUTER 1-3/8X6 (NO SHIELD)
28063503 PTO INNER 1-3/8X6 (NO SHIELD)
28064100 GASKET SET FOR CYL. 781136
28064200 GASKET SET FOR CYL. 781137
28064203 WHEEL, MID-ROLLER(45-1801)
28064203 WHEEL, MID-ROLLER(45-1801)
28064503 PLUG 3"X3" F. 3/16" WALL TUBE
28064603 FOAM MARKER POWER UNIT,RICHWAY
28064803 FOAM MARKER CONT.CABLE,RICHWAY
28064803 FOAM MARKER CONT.CABLE,RICHWAY
28065003 COLLECTOR HEAD ASSY, RICHWAY
28065103 DUAL DROP MANIFOLD, RICHWAY
28065203 DUAL DROP HARNESS, RICHWAY
28065303 REGULATOR 1/4", 30PSI, PARKER
28065503 PUMP ACE FMCWS-650-HARDI-NAV
28065600 MANUAL COVER PLAST, RED
28066503 PUMP REPAIR KIT ACE 650
28066603 MOTOR REPAIR KIT ACE 650
28066803 NORAC FILTER CAP W/O-RING
28066903 NORAC SEAL KIT F.28049403
28067003 NORAC SEAL KIT F.28048803
28067903 NORAC CHECK VALVE C-8-4
28068403 PUMP HOUSING FRONT ACE 650
28068803 ADAPTER #8 SAE X 1/4" FNPT
28068903 AIR VALVE 1/4"
28069203 PRESS.GAUGE 0-60 PSI 1/8" NPT
28069300 PTO YOKE 1-3/8X21 SFT F.CV
28070003 BEARING F.ACE 650 PUMP
28070403 HYDRAULIC MOTOR ACE 650
28070703 REVERSE CHECK ASSEMBLY #10 SAE
28070803 BODY F.RESTRICTOR, #10 SAE
28070903 RESTRICTOR
28071203 HOUSING SEAL, FRONT EXTERNAL
28071303 ANTI-EXTRUSION SEAL
28071403 COMPENSATION SEAL
28071503 HOUSING SEAL, REAR EXTERNAL
28072703 SPEED SENSOR KIT, CAMPOPLAST
28072800 PTO SHIELD COMPLETE L=1912 SFT
28073000 PTO YOKE 1-3/8" X 6 SPLINE
28076000 BLEED SCREW M8



Item Number Item Description
28076200 BUMPER PUR Ø140X166-M14 BLACK
28082100 SCREW F. BOX LID 1/4" L=20
28082200 DROP TUBE Ø110/L=1120 NAV3000
28082300 DROP TUBE Ø110/L=1270 NAV4000
28082600 SUPPORT LEG F. NAV, CM+3000KG
28082903 DUST CAP 2-3/4"OD X 2-7/16"
28084800 GASKET D415 W=20 H=10 NEOPRENE
28085803 SOLENOID VALVE, TIR, 3/4X1/2X3/4
28085900 SENSOR BRANCH CABLE NORAC
28086000 CAN NODE (AXLE) NORAC
28086100 CAN NODE (BOOM) NORAC
28086103 WHITE CANVAS BAG, 10", 6-1/4" CLOSURE
28086200 CAN NODE DUAL CABLE NORAC
28086300 UC4 DISPLAY PANEL NORAC
28086400 UC4 ULTRASOUND SENSOR NORAC
28086500 UC4 SENSOR MOUNTING BKT. NORAC
28086600 FOAM DISC F. SENSOR NORAC
28086603 WATER PUMP, FOAM MARKER, RICHWAY
28086703 1/4" PUMP TUBE, WATER, FOAM MARKER, RICHWAY
28086903 1/8" PUMP TUBE, CONCENTRATE, FOAM MARKER, RICHWAY
28086903 1/8" PUMP TUBE, CONCENTRATE, FOAM MARKER, RICHWAY
28087003 2-WAY SOLENOID VALVE, FOAM MARKER, RICHWAY
28087303 AIR FILTER 1/8", FOAM MARKER, RICHWAY
28087600 LANCE Ø10/Ø6-GUP L=125
28087800 BUTTON, VALVE FUNCTION 4Ø
28088000 LINK HEAD M20 x D20 L=73
28088100 RUBBER STOP E 50X40 M10
28089103 GASKET F.DOUBLE NOZZLE HOLDER
28089903 NORAC PLUG#2 SAE ZERO-LEAK
28091003 Y STRAINER, BANJO, 2", FLANGE, W/30 MESH SCR., MOLD.INSERTS
28091303 HOSE BARB ELBOW, BANJO, 2", FLANGE, 45
28091303 HOSE BARB ELBOW, BANJO, 2", FLANGE, 45
28091400 FINGER SCREW F.BOX 300X300X135
28093300 BUSH F. TIRE ASSM 28001600
28093400 ROD END 35Ø (24mm x 18mm) RH
28093403 PTO OUTER TUBE BEARING AMA
28093500 ROD END 35Ø (24mm x 18mm) LH
28093503 PTO INNER TUBE BEARING AMA
28094203 5/8" DRIVEN SHAFT W.KEYWAY SS
28094303 KEY 3/16"X3/16"X1-1/4"
28094403 1.35"P.D.X5/8"BORE PULLEY 600RPM
28094503 1.7"P.D.X5/8"BORE PULLEY 1000RPM
28094600 SERVICE KIT FOR P1.5
28094603 SCREW ALLEN 5/16"NC X 5/16"
28094700 NOZZLEHOLDER W/NOZZLE P1.5
28094703 IDLER MOUNTED TORSION SPRING
28094803 IDLER ARM
28094900 PUMP UNIT P6/P8
28094903 EXTERNAL SNAP RING F.IDLER ARM
28095000 SERVICE KIT FOR P6/P8
28095003 5/8" SPACER
28095100 TANK LID P6/P8
28095103 RETAINER RING
28095200 PRESSURE LIMIT VALVE P6/P8
28095203 IDLER BEARING/OUTER ROLLER ASSEMBLY
28095300 FEED TUBE P6/P8
28095303 HEX HEAD IDLER CAP SCREW 5/8"NCX2-1/8"
28095403 KEY F.IMPELLER 1/8"X1/8"X1/2"
28095500 SHOULDER STRAP P6/P8
28095500 SHOULDER STRAP P6/P8



Item Number Item Description
28096300 RUBBER ROLLER Ø63/22 L=80 SH90
28100900 STEERING ARM 2XØ35 L=745
28101000 PRESSURE REGULATOR, BOTTOM DISC, DF4
28101100 PRESSURE REGULATOR, TOP DISC, DF4
28102400 INDUCTIVE SENSOR M12 F. CYL.
28103503 *HOSE HY X 3/8 X 187' STR+ELB
28103700 ACCUMULATOR 170 BAR TDZ PARALI
28103700 ACCUMULATOR 170 BAR TDZ PARALI
28112100 GREASE FITTING Ø6 90GR M6
28112100 GREASE FITTING Ø6 90GR M6
28113000 LINKEYE Ø30 M30 X 2
28115100 RODHOLDER D18 VVS R04 2940 018
28115100 RODHOLDER D18 VVS R04 2940 018
28117300 SEAL KIT 78120600/07/43
28120200 INDUCTIVE SENSOR M12 0.25M CABLE
28120200 INDUCTIVE SENSOR M12 0.25M CABLE
28153300 PRESSURE GAUGE, YAW, TDZ, 0-250 BAR
28158300 SPEED SENSOR, SHEILDED,10K PU,M12
28158300 SPEED SENSOR, SHEILDED,10K PU,M12
28161703 HOSE HY X1/4X013.75'STR+ELB
28163203 HOSE HY X1/4X183.06"STR+ELB
28164303 HOSE HY X1/4X153.50'ELB+ELB
28205203 HOSE HY X1/4X025.56" STR+STR
28265603 HOSE HY X1/4X017.75"STR+ELB
28271503 HOSE HY X1/4X070.87'ELB+ELB
28272603 HOSE HY X1/4X086.62ELB+ELB
28296203 HOSE HY X1/4X240.18'STR+STR
28343703 HOSE HY X1/4X177.18" STR+ELB
28344103 HOSE HY X1/4X169.25'STR+ELB
28345203 HOSE HY X1/4X192.93"STR+ELB
28346303 HOSE HY X1/4X230.00'STR+ELB
28347403 HOSE HY X1/4X122.43'STR+ELB
28362503 HOSE HY X1/4X137.81"STR+ELB
28363603 HOSE HY X 1/4 X 129.93"STR+EL
28370803 HOSE HY X1/4X011.80"STR+STR
28376503 HOSE HY X1/4X047.25"STR+ELB
28379203 HOSE HY X1/4X037.37'STR+STR
28380503 HOSE HY X1/4X047.25'STR+STR
28383003 HOSE HY X1/4X014.56'STR+ELB
28383103 HOSE HY X1/4X053.12'STR+ELB
28387903 HOSE HY X1/4X177.18'STR+STR
28402503 FILTER ELEMENT TWIN
28403503 *HOSE HY X3/8X275.56'STR+ELB
28430903 HOSE HY X1/4X314.93'STR+STR
28435003 HOSE HY X1/4X216.00'STR+ELB
28447803 CHAIN LINK 3/4" F. 80'-90'
28449403 HOSE HY X1/4X057.08"STR+ELB
28451303 HOSE HY X1/4X043.5'STR+ELB
29000003 HUB CAP F. 881(20000LB) HUB
29000403 SAFETY CHAIN CERT 16100LB
29000503 LID 3.5"FOAM TK NEW NAV W/SEAL
29000603 GASKET F. LID 3.5" FM TK NP
29001003 FOAM CONC.PREMIUM 1 GAL.JUG
29001803 MANUAL TUBE, TOP
29001903 MANUAL TUBE, BOTTOM
29002003 R-CLAMP, 2.5 INCH
29002103 BALL VALVE 1-1/2" BANJO
29002303 BOOM BUSTER NOZZLE 3/8" MPT
29002403 GRIPPER CLIP COATED 3/8"-5/8"
29002503 GRIPPER CLIP COATED 1"-1-1/2"



Item Number Item Description
29002603 TANK STRAP RS 25 GAL 43.9"
29003003 MANUAL HOLDER, FLAT
29003103 PLASTIC PUSH RIVET, 1/4" HOLE
29003303 OUTLET CAP, BLACK R.S.
29003403 OUTLET CAP TETHER, R.S.
29003603 HUB CAP F. 1000LB HUB
29004303 ACE 650, BARRIER FLUID 32oz
32237000 FITT.DK NIPPLE 3/4"X3/4"
32237100 LEAD IN S67 CHECK VALVE
32238700 FITT.DK HB 1/2" ST T25
32238800 FITT.DK HB 3/4" STR T25
32238900 FITT.DK HB 1" ST T25
32239000 FITT.DK HB 1/2" 90° T25
32239100 FITT.DK HB 3/4" 90° T25
32239200 FITT.DK HB 1" 90° T25
32239300 FITT.DK CAP  T25
32239500 FITT.DK UNION CONNECTOR T25
32239600 FITT.DK HB ANGLE 90° T25
32239700 FITT.DK NUT T25
32239800 FITT.DK IN-LINE FILTER TOP T25
32239900 FITT.DK TEE 3/4" HB Ø25  T25
32240000 FITT.DK 1/2" RG 45° T25
32240100 FITT.DK HB 1/2" 45° T25
32240200 FITT.DK HB 3/4" 45° T25
32240300 FITT.DK HB 1" 45° T25
32242200 FITTING S67 5/4" KON. RG  2014
32242200 FITTING S67 5/4" KON. RG  2014
32242300 NIPPLE S93 1,5' KON.RG 2014
32242400 FITTING S93 2"  KON. RG  2014
32242400 FITTING S93 2"  KON. RG  2014
32242500 NUT FOR LANCE GREY
33000204 BUSHING F. SUS. SWAY BAR NAV.
33487300 NOZZLE HOLDER - BOTTOM HALF
33499900 DISC F. LEVER ARM CP-2000
33500000 CYL REG VALVE 02 SEE 741812
33500700 FITT.DK ADAPTER S-93F S67M
33501000 FACE PLATE F.SMART VALVE BLACK
33501100 FACE PLATE F.SMART VALVE GREEN
33502400 DISTRIBUTION HOUSING EFC
33503200 HOSE COUPLER F. EASYCLEAN FILT
33503600 FILTER CARRIER F. EASYCLEAN
33504400 LID F. CYCLONE FILTER
33505200 PLUG FOR SMART VALVE HANDLE
33505700 SMART VALVE HANDLE
33506500 FACE PLATE F.BALL VALVE BLACK
33507500 YOKE, UPPER, SNAP, Ø22
33507600 TOP,NOZZLE HOLDER T25,BOLT-ON
33508000 HC6400 SETBOX FRONT BLACK/GREY
33509700 FITT.DK S-67 45° 1-1/4"
33510800 HOUSING F.PRESS.REG.S67/S93
33511200 DIAPHRAGM 500-603 PUR 2006
33511300 DIAPHRAGM 1202-1303 POLY 2006
33511400 DIAPHRAGM PUMP 361/361/363/364 PUR
33511500 DIAPHRAGM 462 PUR 2006
33511600 DIAPHRAGM PUMP 463/464 PUMP PUR
33512400 ROTATOR FLUID D 128
33512500 FITT.DK S-25 ELB.90° 5/16"HB
33512800 FITT.DK S-25 ELB.90° S-25 L38
33512900 FITT.DK S-25 ELB.90° S-25 L60
33512900 FITT.DK S-25 ELB.90° S-25 L60



Item Number Item Description
33513000 HANDLE /S25 HOUSING TURBOFILL
33513100 COVER VALVE TURBOFILL S25
33513400 VALVE CONE z21
33513500 FITT.DK S-25 STR. 1"
33514400 HANDLE FOR 2 ICONS 07
33514500 PLUG FOR HANDLE ,2 ICONS
33514700 AIR VALVE F. TURBO FILL
33515500 FITT.DK NUT LOCK RING T25
33516100 FITT.DK TEE 3 X Ø25  T25
33516200 FITT.DK TEE 3/4" HB-Ø25  T25
33516600 TOP,NOZZLE HOLDER T25,CLAMP-ON
33517000 STOP F. ROTARY PLATE TRIP/PENT
33517100 ROTARY PLATE F. TRIPLET T25
33517200 ROTARY PLATE F. PENTALET T25
33517900 SOCKET F. PIPE HOLDER
33518000 PIPE HOLDER BETWEEN Ø25
33518100 PIPE HOLDER TOP Ø25
33520200 LOCK F. T25 BRACKET
33520300 TOP PLATE T25 NOZZLE '12
33521600 HOSE BARB 1/2" STRAIGHT S25
33524000 COVER PLASTIC 464 PUMP
33524000 COVER PLASTIC 464 PUMP
33525400 BOTTOM F. BOX 80X160 1+16 F. PT.SCREW
33525500 COVER F. BOX 80X160 W/PT.SCREW
34000703 TUBE F. DRY GAUGE L=1200 BENT
34141700 NOZ.TUBE-PP, T25 X 171,1-HOLE
34141800 NOZ.TUBE-PP, T25 X 374,1-HOLE
34141900 NOZ.TUBE-PP, T25 X 628,2-20"
34142000 NOZ.TUBE-PP, T25 X 1136,3-20"
34142100 NOZ.TUBE-PP, T25 X 1644,4-20"
34142200 NOZ.TUBE-PP, T25 X 2152,5-20"
34145400 FEED TUBE-PP, T25 X 1270
34148000 FEED TUBE-PP, T25 X 2470
34148800 FEED TUBE-PP, T25 X 2820
34148800 FEED TUBE-PP, T25 X 2820
34150400 FEED TUBE-PP, T25 X 3570
34150700 FEED TUBE-PP, T25 X 3670
34150800 FEED TUBE-PP, T25 X 3720
34158800 NOZ.TUBE-PP, T25 X1283,4-15"
35000304 TANK RAW CM1500
35001603 TANK RAW 575 GAL. NAV.
35001703 TANK RAW 130 G. FLUSH/PLATFOR
35001803 TANK RAW 80 G. FLUSH/PLATFORM
35001903 TANK RAW 40 G. FOAM MARKER NAV
35002403 TANK RAW 1100 GAL. NAV.
35002503 TANK SPOT SPRAYER 25 GAL
35002803 FILLER NECK F.M. TANKS NAV.
35003003 TANK, CM1500 DRILLED F. CENTR
35003103 TANK, RAW 150 GAL, ATV SPRAYER
35003603 TANK, MAIN 3000L NAVIGATOR
35003703 TANK, MAIN 4000L NAVIGATOR
35003803 TANK, MAIN 2200L RANGER DK PIG
35003903 TANK, FLUSH 250L RANGER DK PIG
35004003 TANK, HAND WASH 20L RG DK PIG
35004403 TANK, MAIN 3500L NAVIGATOR
35179100 SIDE SHIELD L. NAVIGATOR
35180000 SIDE SHIELD\CLEAN WATER R.NAV
37218100 NOZ.DUO ISO MD-030-110 BLUE
37218200 NOZ.DUO ISO MD-040-110 RED
37218300 NOZ.DUO ISO MD-050-110 BROWN



Item Number Item Description
37218400 NOZ.DUO ISO MD-020-110 YELLOW
37218500 NOZ.DUO ISO MD-025-110 LILAC
37218800 AGITATION NOZZLE BROWN 2.5MM COM11
37218800 AGITATION NOZZLE BROWN 2.5MM COM11
37219000 CLEANING NOZZLE, CHEMICAL FILLER
39000303 NOZZLE INJECTOR 5066-8.5MM
39000503 FILTER BASKET 16" DRILLED D=1"
39001003 BULKHEAD F.TOP DRAIN TUBE '01
39001203 THREAD PLST 1/2-13UNCXM6X1L=1"
39001303 TRANSPORT ROLLER
39001503 TRAPEZE JOINER BLOCK SPB/C NA
39001604 FITT S93/3" NPT BANJO
39002003 FITT S67/2" BANJO FLANGE
39002103 SLIDE SHOE 91X25X8.25TK MILLED
39091800 FITT.DK S-67 TEE DRILLED D11
39119400 JOINER BLOCK - FORCE 2010
39120900 FITT.DK S67 STR.1" 1RG INSIDE
39121700 FITT.DK S93 ADAP LG MALE MALE
39122000 DISTR.HOUSING F.FOAM MARKER'07
39122400 VALVE SEAT S25 Ø13.5/Ø11
39122600 FITT.DK S-25 VALVE MANIFOLD
39124200 POLY STRING Ø 1.5 X 800
39125500 FITT.DK CAP 1/8" RG T25
39125600 FITT.DK CAP 1/4" RG T25
39127500 VALVE SEAT D18/10 3/4"-1/2" 09
39128400 SLEEVE REGULATOR 2010
39128700 FITT.DK CONNECTOR 1/4" RG T25
39129800 VALVE SEAT S25 Ø20/Ø18/Ø5
39129900 VALVE SEAT S25 Ø20/Ø18
39130000 VALVE SEAT S25 Ø13.5/Ø11
39130400 HOUSING S67 CHECK VALVE THREAD
39131300 EJECTOR NOZZLE Ø8.0 TURBOFILL
39131400 EJECTOR NOZZLE Ø10.2 TURBOFILL
39131500 EJECTOR NOZZLE Ø12.2 TURBOFILL
39132400 FITT.DK S-67 CONNECTOR, 1" RG
39134000 BOX, COMPLETE, 12V POWER BOX
39134800 NOZZLE TUBE DUMMY BRACKET T25
39140100 SIGHT TUBE INDICATOR RED
39140900 BUSH.Ø 15.0/ 8.25 L= 21
39140900 BUSH.Ø 15.0/ 8.25 L= 21
39143800 NOZZLE T.F. EJECTOR
39143900 1" NPT EXT/INT EXTENSION
39143900 1" NPT EXT/INT EXTENSION
39145300 PTO SHIELD Ø203 4-POLET MACHINED
41000103 MACHINE SCREW #10-24x5/8" SS
41108300 BOLT, M4X10 BN5687 TORX, SS
42000103 BOLT HEX 8.8 DEL M10X230
43000003 BOLT HEX 8.8 CARRIAGE M12x40
43000103 BOLT HEX 8.8 CRG M16x2.0 40LG
43000203 BOLT HEX 8.8 CARRIAGE M20x2.5
43000403 BOLT HEX 3/8"-16x2.25" SS
43000503 BOLT 9/16"-18X2" GRADE 5
43000703 BOLT HEX 3/8-16 L=5" SS
43000803 BOLT HEX M20 X 70MM DEL - FT
43000903 BOLT HEX M16X200MM DEL
43003701 BOLT HM 22-25 8.8 DIN933 GEO
43015304 BOLT M30 X 200 GR8.8
43099200 BOLT HEX SS M12 X 30 DIN933 A4
44000003 SCREW 3/4" STAINLESS SELF TAP.
44074300 BOLT CARRIAGE M10x30 SS



Item Number Item Description
44074500 PT SCREW 40X10 WN5451/TORX 20IP SS
44075300 SCREW 3.5X9.5SS/X15 ISO 14585C
44076200 PT TORNILLO 50X16 WN5451 rsf t
45000003 STUD BOLT 5/8" X 2-1/2"
45000103 BOLT, WHEEL STUD 3/4-16X2 3/4
45000203 BOLT, WHEEL STUD 1/2"
45000300 BOLT, M6X25, BRASS
45000303 SCREW SS. ST. #10x16x3/4"
45000400 T-BOLT SPECIAL F.TANK STRAP ES
45000403 SCREW SS. ST. #12x14x1.5"
45000500 BOLT, WING M8 X 20 SS
45000503 BOLT, WHEEL STUD 3/4-16X3 1/2
45000700 BOLT ALLEN HEAD M6 X 100 SS
45000800 BOLT ROUND M10X25
45000900 BOLT ALLEN HEAD M6 X 60 SS
45001200 SCREW M6X12 ALLEN HEAD SS
45001300 CARRIAGE BOLT M12X35 DIN603 A2
45001500 SCREW THUMB PLASTIC HEAD M6x20
45001800 SCREW ALLEN M20X45 12.9 DE
45002000 BOLT M14X60 DIN 916 DELTA
45002100 SCREW M6X26 W.SQ.HEAD SS
45002200 CYL.SKR.M 6X 45 DIN912 RST
45003000 BOLT HEX M16X120 DIN912/DELTA
45006600 SET SCREW M12X25 SS DIN 913
46000003 NUT HEX NF 3/4" FLANGED F.HUB
46000103 NUT, CASTLE, SPINDLE 2-12 UNF
46000203 NUT, BUD WHEEL, INNER, RH
46000303 NUT, BUD WHEEL, OUTER, RH
46000703 NUT TAPERED LUG 5/8-18
46000803 NUT, 1/2-13 THIN
46000903 NUT CSTL 1-1/4"NF 3-1/2" SPNDL
46001003 NUT HEX 5/8"-11 NYLOCK
46001303 NUT - LUG 1/2" - 1000LB HUB
46001403 NUT, CASTLE F. 1" SPINDLE
46001503 NUT, HEX M20 X 2.5, L.THREAD
46001603 NUT, HEX M20 X 2.5, R.THREAD
46132800 NUT, JAMB M36X3 DIN439 DEL
46133400 NUT HEX M30x2.0
47000003 WASHER SPNDL 3" 1.12X2.1 .25TK
47000103 WASHER, SPNDL 4.5" 2.06x4 .25T
47000503 WASHER, SPNDL 3.5" 1.31x3 .16T
47000703 WASHER, SPNDL 1.1" 1.06x2 .19T
47000903 WASHER Ø9/16\1-3/16"\.168"
47001003 WASHER D16.5/D26X3.5 LOCK
47001103 WASHER D20.5/D33X4 LOCK
47001704 WASHER M30 NORDLOCK
47118200 WASHER SPECIAL M12 NORDLOCK
48000103 PIN, COTTER 5/16" X 5.25"
48000203 PIN, COTTER 7/32" X 3.00"
48000303 PIN, COTTER 5/32" X 2"
48000904 SNAP RING D1400-0800 NCM 9000
48071103 CYLINDER PIN 6x28 DIN6325
61000000 FASTENER PLATE/2xM16-1.5 L=50
61000203 MOUNT BRACKET F.14' BOOM
61000300 TURN BUCKLE END RH 20M
61000303 TANK STRAP 500 GA POST'03(95")
61000400 TURN BUCKLE END LH 20M
61000500 TURN BUCKLE BODY 20M
61000503 SPEED SNS MNT CLAMP - 3"
61000603 SPEED SNS MNT CLAMP F/DLS 4.5"



Item Number Item Description
61000803 SUPPORT BRACKET R.H. SPL TRAN.
61000903 SUPPORT BRACKET L.H. SPL TRAN.
61001400 TURN BUCKLE END RH 1200+ M24
61001500 TURN BUCKLE END LH 1200 PLUS
61002200 ADJ.ARM FTZ BOOMWHEEL
61002600 HOLDER F. DISPLAYS HM/HC
61002700 TUBE BRACKET F.TRACTOR MOUNT
61002803 TRANSPORT STOP DELTA-SPC
61002903 LINK ARM F. PARALIFT NAV.
61003000 BRACKET F.TRACTOR MOUNT
61003003 BRACKET FLSH TK +STEP 575 FNT
61003503 BRACKET F.CHEMFILLER NAV
61003600 CYLINDER ROD F. 781090
61003603 SPEED SNS MNT CLAMP 3.5" SP
61004503 BOOM STOP SPB/SPC
61004603 PUMP MT. TOWER R.H. ACE B.D.
61004703 PUMP MT. TOWER L.H. ACE B.D.
61005003 NOZZLE MOUNTING BRACKET PS300
61005200 HOSE HOLDER
61005203 * AXLE NON-SUSP ADJ 575
61005300 EXTENSION F.FTZ - OFF CENTER
61005400 EXTENSION F.FTZ - ON CENTER
61005403 TRANSPORT TUBE N. NAV. SPB/C
61005503 BRKT.F.CLEAN WATER TANK PS
61005703 BRACKET WELD SIGHT GAUGE
61006200 ADJ. ARM F.BREAKAWAY FTZ
61006403 TANK FRAME RECEIVER SPRAYER
61006503 TANK SADDLE, ATV 110/150
61006600 EYEBOLT STD.TRD. / RH WING M16
61006603 BOOM SUPPORT BRACKET PS105/155
61006700 EYEBOLT LH TRD. / RH WING M16
61006703 DRAWBAR ADAPTOR, ATV SPRAYER
61006800 PIN D20 X M16 L=127MM
61006903 BOOM STOP ADJ. L=111 FTZ
61007003 BOOM STOP HPZ/FTZ L=95/75
61007303 TANDEM AXLE INSERT,ATV SPRAYER
61007503 WEIGHT 10# SPB/SPC
61007600 HOOK FOR STEPS CM+
61007603 PIN D20 L=215
61007700 EXTENSION F.BREAKAWAY FORCE
61007803 TRAPEZE BAR SPC CENTER
61008404 MOUNTING BOLT Ø25X90/M24
61008504 MOUNTING BOLT Ø25X98/M24
61008700 LINK EYE FORCE
61008803 ACE PUMP BRACKET F. 300/500
61009004 SWAYBAR F.SUS. 575-1100 NAV.
61009103 BOOM SUPPORT BRACKET PS210
61009200 EYEBOLT LH TRD./ LH WING M24
61009300 EYEBOLT STD.TRD. / RH WING M24
61009503 UPRIGHT PANEL LH 1100 NAV.
61009600 PIN F. FOLDING MECH./ SPC
61009603 UPRIGHT PANEL RH 1100 NAV.
61009700 FOLDING ARM / SPC
61009903 UPRIGHT PANEL LH 575 NAV.
61010003 UPRIGHT PANEL RH 575 NAV.
61010100 TRAPEZE ARM SPC 80-100
61010200 SPRING CAP SPC 80-100
61010604 FLUSH TANK LATCH HANDLE NAV.
61010700 PIN F.HINGE 80-90'/SPC L=664
61010703 SPEED SENSOR BKT NCM NON-S OLD



Item Number Item Description
61010804 SUBSTITUTE TO 61003103
61010903 TRANSPORT CROSS BAR NAVIGATOR
61011503 PRESSURE REGULATOR MOUNT BRKT.
61011603 CROSS BAR RANGER FRAME
61011703 ACCUMULATOR MT. BKT. NCM 4400
61011803 ROD END M24X2 25M 06'07'
61011900 TUBE BRACKET F.TRACTOR MOUNT
61012003 WIRE Ø2 L"=457 +/-2MM
61012004 SUBSTITUTE TO 61003003
61012201 PIN D50 L=170
61012300 BRKT-BOOM WHEEL HAZ 66-80',6°R
61012400 BRKT-BOOM WHEEL HAZ 66-80',6°L
61012403 QUICK-FILL MT BKT. 2" CM6600
61012603 TRANSPORT REST SPC NCM 4400
61012700 BRKT-BOOMWHL HAZ88-100,3ºR
61012800 BRKT-BOOMWHL HAZ88-100,3°L
61013100 PIN UPPER LINK, DELTA-SPC
61013403 BOOM STOP LONG SPC
61014803 BOOM WHEEL PIVOT PIN, PLATED
61015600 BOOM STOP TRANS REST,I.FTZ
61015803 SPEED SENSOR BKT NCM 2010
61015900 BOOMSTOP/SUP HPZ/FTZ L=288
61016103 BRACKET, EVC, 3-6 SECTION, RAW
61016500 HOSE TAIL 3/4" 90°+RG CAP 3/4"
61017603 FOLDING ARM, 120/90' SPC
61018703 BRKT, ACE 650, COMMANDER
61019300 FRONT SENSOR MT.THREADED HOLES
61019603 DUALS SPACER 30" (2013)
61019603 DUALS SPACER 30" (2013)
61020400 HOSE HOLD. LOWER NAVIGATOR,RAW
61020700 BRACKET F.WAND NAV'07 PAINTED
61021700 BOOM STOP FALCON WING
61021800 BOOM STOP BKT SPL FALCON
61022100 GUIDE TUBE F NP1100/CM1500
61022600 GUIDE TUBE F.FLOATER NAV 575G
61022800 PISTON ARM F.CYL.Ø60/25L=856.5
61022904 PIN PARA LIFT 9000 25Ø L=160
61022904 PIN PARA LIFT 9000 25Ø L=160
61023004 PIN PARA LIFT 9000 30Ø L=160
61024200 PIN F. PIVOT HINGE 100'/SPC
61025000 HANDLE (LONG) SMART VALVE
61025400 HANDLE SMART VALVE
61027600 VALVE 1/2"BSP  ASSY S5390
61029200 PISTON ARM F.CYL.Ø40/20-300
61029900 BRACKET FOR HC2500
61030200 EXTENSION TWIN FORCE-ON CENTER
61030600 PIN THREADED Ø40/L=124 M30-3.0
61030700 PIN Ø25 L=117
61030800 PIN Ø30/L=127
61031100 PIN Ø30/L=81
61032800 BRACKET F. EFC SEC.VALVES <4>6
61033400 BRACKET FOR TWIN GEARBOX NCM
61033700 PIN F. STEERING 4400
61035500 HINGE BRACKET FOR CM05 LOCKER
61035700 PIN Ø25 L=125
61036000 FILTER ELEM.S93,100 MSH-YELLOW
61036201 CONDENSOR LOWER BRACKET SARITOR
61036400 PIN D29.8 L=97
61036700 GUIDE TUBE F.FLOAT NCM 4400
61037600 PIN Ø34.8/L=94



Item Number Item Description
61037600 PIN Ø34.8/L=94
61037700 PIN THREADED Ø40/L=181 M30-3.5
61037800 PIN F. STEERING 6600
61037800 PIN F. STEERING 6600
61038200 HANDLE F.CHEMFILL LOCK '05
61038400 BRACKET FLEX PUMP MOUNT NCM
61038600 GUIDE TUBE F.FLOAT NCM 9000
61038700 GUIDE TUBE F.FLOAT NCM 6600
61040800 PIN THREADED D20 L=205 DELTA
61041100 CONTROL POST F. MEGA
61041700 PIN D20/M16 L=287
61044000 T FOR REAR NAV TANK MOUNT A
61044300 FIXED AXLE NAV NO SUSPENSION
61045600 PIN D24.8 L=177
61046000 LINK ARM MNT BKT. FTZ "06"
61046700 PIN SWING ARM NAV SUSP
61047201 LATCH SARITOR V2
61047400 PIN D25 L=102.5MM
61048100 PIN D24.8 L=107
61050100 PAINTED STEP F.NAV
61053300 HOSE HOLDER LOWER NAVIGATOR
61053400 HOSE HOLDER UPPER NAVIGATOR
61054200 PIN D25X162 M24 W/LUBE HOLE 09
61058000 PIN D30 L=158 M20
61061200 PIN, Ø30/M24 L=105
61061300 PIN, Ø30 L=122
61064000 PIN D30.0 L=142 M20 DEL
61065800 PIN BOLT D19.8 L=80 M16 DEL
61065900 BRACKET FOR FOAM DROPPER, S53
61066100 FOLDING ARM,90/60,1.OUT"A"
61066300 FOLDING ARM,90/60,1.OUT"B"
61068000 NORAC SENSOR BRACKET, CENTER
61074400 TOP PLATE TDZ, YAW-SHAFT DELTA
61074600 LOWER HINGE F.SAFETY LOCKER LID
61074600 LOWER HINGE F.SAFETY LOCKER LID
61075400 HINGE F.SAFETY LOCKER LID, CM
61075400 HINGE F.SAFETY LOCKER LID, CM
61088600 NORAC PINS Ø25,2 L=79 DELTA
61091200 SENSOR BRACKET
61095000 PARALIFT HY LOCK L=476
61096700 FILTER ELEM. 80 MESH RED '13
61098200 GUIDE TUBE F. FLOATER NAV 6000
63000703 AXLE INSERT W/M CM750
63002200 FOLD ARM FTZ 2.RH
63002300 FOLD ARM FTZ 2.LH
63002700 PARALIFT BENT WELDMENT PAINTED
63002903 AXLE INSERT,72"-90"SUS CM 1200
63003103 TRANSPORT F. WING SPL
63003203 SIDE BRACE SPL TRANSPORT BKT.
63003903 HOSE REEL MNT - SM 50/80
63005003 *SHIELD ASSY.F.VEE BELT CANNON
63005600 BRACE F.BREAKAWAY 90'/100'
63006103 AXLE INSERT W/M NAV. 1100
63006203 AXLE INSERT C/W SPDL 120"CM750
63007003 CLEVIS HITCH NAV. 1100
63007303 AXLE WELDMENT FIXD MERCURY 600
63007803 AXLE 575 NAVIGATOR
63007903 SMART VALVE MOUNTING BKT.1100
63008003 SMART VALVE MOUNTING BKT.575
63008103 AXLE SWING ARM 1100 NAV.



Item Number Item Description
63008203 STEP F. PLATFORM 575-1100 NAV.
63008303 FLUSH TANK PIVOT FRONT NAV.
63008400 OUTERWING 90' RH / SPC
63008403 FLUSH TANK PIVOT REAR NAV.
63008500 OUTERWING 90' LH / SPC
63009200 OUTERWING 100' LH / SPC
63009203 TRANSPORT BKT FALCON LH
63009300 OUTERWING 100' RH / SPC
63009303 TRANSPORT BKT FALCON RH
63009603 DRAWBAR FRAME 1100 NAVIGATOR
63009703 DRAWBAR FRAME 575 NAVIGATOR
63010103 CHASSIS PANEL LH 1100 NAVIGATO
63010203 CHASSIS PANEL RH 1100 NAVIGATO
63010400 OUTERWING 80' LH / SPC
63010404 DRAWBAR FRAME 1100 NAVIGATOR
63010500 OUTERWING 80' RH / SPC
63010603 TRANSPORT BRKT SPL NAVM550 '02
63010700 LIFT FRAME SPC EAG 80-100
63011103 PROMO LITERATURE STAND
63011204 CHASSIS PANEL LH 575 NAVIGATOR
63011304 CHASSIS PANEL RH 575 NAVIGATOR
63011400 HINGE F.TF
63012403 AXLE INST WM W. SPDL 72-90 SUS
63013103 LADDER W/M CM1500
63013104 CROSS MEMBER REAR NAVIGATOR
63014003 BOOM WING 132' OUTER SEC. R.H.
63014103 BOOM WING 132' OUTER SEC. L.H.
63015003 TRANSPORT BKT N. NAV. SPB/C RH
63015103 TRANSPORT BKT N. NAV. SPB/C LH
63015303 NZL.BRKT.F.PASTURE SPRAYER
63015903 TANDEM BEAM, WITH SPINDLE, ATV
63016000 DECK & HANDRAIL RANGER DK
63016100 WING INNER 80'-90'LH SPC 2007
63016200 WING INNER 80'-90'RH SPC 2007
63016403 AXLE FRAME, ADJ. ATV SPRAYER
63016803 DRAWBAR FRAME 1100 NAVIGATOR
63017203 SMART VALVE MOUNTING BKT.1100
63018003 WING OUTER RH 80' SPC
63018603 HINGE 80'-100' RH / SPC
63018703 HINGE 80'-100' LH / SPC
63019303 CENTER FRAME SPC
63019803 BREAKAWAY 3M SPC/FTZ
63019900 WING IN. 90/120/132' RH'09
63020003 HINGE 45'-66' RH / SPB
63020103 HINGE 45'-66' LH / SPB
63020204 BRACKET HANDRAIL MOUNT
63020504 SPRING MT. BOTTOM RH 1100 NAV.
63020604 SPRING MT. BOTTOM LH 1100 NAV.
63020704 AXLE INSERT WEDGE NAV.
63020804 SPRING MOUNT TOP RH NAV.
63020904 SPRING MOUNT TOP LH NAV.
63021100 WING OUT. FTZ 80-90' RH'10
63021200 WING OUT. FTZ 80-90' LH'10
63021203 TRAPEZE ARM R.H. SPB
63021204 PARALIFT WELDMENT NAV
63021303 TRAPEZE ARM L.H. SPB
63021404 HANDRAIL SIDE 575 NAV
63021503 CENTER FRAME SPB
63021504 HANDRAIL FRT 575 NAV
63021604 HANDRAIL SIDE 1100 NAV



Item Number Item Description
63021703 H-FRAME SPB
63021704 HANDRAIL FRT 1100 NAV
63021803 TRAPEZE ARM SPB
63021804 LIFT CENTER SPL PARA-LIFT
63021903 TRANSPORT HOOK DESIGNATOR
63022004 CROSSBAR REAR NAVIGATOR
63022203 NOZZLE MOUNTING BRACKET PS500
63023100 CABLE Ø7 X 5280 / SPC
63023200 CABLE Ø10 X 5180 / SPC
63023300 CABLE Ø7 X 4780 / SPC
63023400 CABLE Ø10 X 4650 / SPC
63023603 AXLE CM1500 W/SPIN. FIXED 120
63024003 FOLD MECHANISM R.H. 100' GB
63024203 AXLE W/M SUSP. ADJ. CM"05"
63024303 AXLE W/M NON SUSP. ADJ. CM"05"
63024603 TRANSPORT REST FTZ R.H. CM4400
63024703 TRANSPORT REST FTZ L.H. CM4400
63024803 TRANSPORT REST SPC NCM/NAV
63024903 TRANSPORT REST SPC NCM/NAV
63026503 SINGLE AXLE INSERT ATV SPRAYER
63026803 TRANS. STOP BKT. PARALIFT NEW
63027000 FTZ BOOMWHEEL / TOP
63027003 AXLE W/M SUSP. ADJ. NCM6600
63027100 SPRING BRACKET FOR BOOM WHEEL
63027303 FRAME, RANGER 550/2000/2200
63027503 TRANSPORT CROSS BAR NCM44/6600
63027703 AXLE RANGER 60-98
63028003 PAIRLIFT LIFT ARM
63028103 MANIFOLD STAND RANGER
63028503 HITCH ADAPTER MERCURY
63028603 BRACE, CABLE INNER SPC
63028703 CABLE Ø10 X 4750 / SPC
63029803 LOCKING ARM, PARALIFT RG 2008
63030100 WING OUTER 100' HAZ R.H.
63030203 AXLE ADJ 60-120 INSERT NAV DBL
63030303 AXLE ADJ. 60-120 NAVIGATOR DBL
63030603 BOOM WHEEL PIVOT ARM RH
63030700 WING OUTER 100' HAZ L.H.
63030703 BOOM WHEEL PIVOT ARM LH
63030803 BOOM WHEEL MOUNT CRADLE
63032000 WING INNER HAZ 88'-90' R.H.
63032100 WING INNER HAZ 88'-90' L.H.
63032200 WING OUTER 88'-90' HAZ R.H.
63032300 WING OUTER 88'-90' HAZ L.H.
63032400 WING INNER HAZ 60'-80' R.H.
63032500 WING INNER HAZ 60'-80' L.H.
63032600 WING OUTER 80' HAZ R.H.
63032700 WING OUTER 80' HAZ L.H.
63033000 WING OUTER 60' HAZ R.H.
63033100 WING OUTER 60' HAZ L.H.
63033400 REAR FRAME NCM 4400 PAINTED
63033400 REAR FRAME NCM 4400 PAINTED
63033500 DRAWBAR SWIVEL D50 NCM 4400
63033600 TRANSPORT FRAME NCM 4400
63033603 AXLE NON-SUSPENDED NCM 44 120"
63033700 HANDRAIL FOR PLATFORM PAINTED
63033703 AXLE INSERT NCM 44/66/9000
63033803 AXLE SUSPENDED NCM 44 120"
63033900 PARALIFT ARM UPPER WWT
63034100 MOUNT PLATFORM NCM 4400



Item Number Item Description
63034200 PARALIFT NCM 4400/6600
63034803 AXLE NAVIGATOR 60" 2010
63034903 AXLE NAVIGATOR 120" 2010
63035000 MOUNT.BRACKET F.CHEMFILL RIGHT
63035200 MT.BRACKET F.PARALLELARM LEFT
63035300 MT.BRACKET F.PARALLELARM RIGHT
63035700 STEP FOR NCM 4400/6600
63035900 HYDRAULIC TANK NCM4400/6600
63036100 CONSOLE F. TRAPEZE LOCK CM "05
63036200 LATCH F. TRAPEZE LOCK CM "05"
63036303 LT 1.OUTER WING, 120/90' SPC
63036401 LADDER, BOTTOM PART, SARITOR
63036403 LEFT INNER WING, 120/90' SPC
63036500 HOSE REEL FOR HOSE
63037000 PARALIFT LOCK ARM NCM
63037003 HANDRAIL PLATFORM, RANGER 2000
63037500 HOLDER FOR CABLE SUPPORT
63037603 HINGE, RIGHT, TDZ/TR5, RED
63037703 LH FOLD MECHANISM, 120/90' SPC
63038700 HOSE & CABLE SUPPORT NCM
63039400 CHEMLOCKER FOR NCM BLACK
63040500 VALVE CONSOLE PAINTED
63040700 INNER ARM F.CHEMFILL LEFT
63040700 INNER ARM F.CHEMFILL LEFT
63040800 INNER ARM F.CHEMFILL RIGHT
63040800 INNER ARM F.CHEMFILL RIGHT
63040900 OUTER ARM F.CHEMFILL LEFT
63040900 OUTER ARM F.CHEMFILL LEFT
63041000 OUTER ARM F.CHEMFILL RIGHT
63041000 OUTER ARM F.CHEMFILL RIGHT
63041300 RINSE PIPE F. CHEM-FILLER
63042300 FOAM TANK STRAP BLACK 403 WIDE
63043403 AXLE, 60-90 ADJUST, DUALS, NAV 3/35/40
63043600 TRANSPORT FRAME NCM 6600
63043700 MOUNT PLATFORM NCM 6600
63044000 LATCH F. TRAPEZE LOCK CM6600
63044200 CABLE CENTER EAG. 7mm x 1390mm
63044600 WING OUTER 100' FTZ R.H.
63044700 WING OUTER 100' FTZ L.H.
63045300 PIVOT SUPRT BAR FORCE CEN.
63046000 MOUNT FOR REAR FRAME NCM 6600
63050100 WING INNER SPB R.H. 05
63050200 WING INNER SPB L.H. 05
63050300 WING INNER RH 80-90'SPC 05
63050400 WING INNER LH 80-90'SPC 05
63050500 CENTER FRAME SPB 05
63050601 LADDER, TOP PART, SARITOR
63050800 WING INNER RH 100' SPC 05
63050900 WING INNER LH 100' SPC 05
63051000 FOLD MECHANISM R.H. SPC 05
63051100 FOLD MECHANISM L.H. SPC 05
63051200 H-FRAME SPB 05
63051300 HINGE 80'-100' RH / SPC 05
63051400 HINGE 80'-100' LH / SPC 05
63051500 CENTER FRAME SPC 05
63051800 HOLDER FOR HC6300 GRIP
63052700 DRAWBAR D42 NAVIGATOR RED
63054300 OUT.WING/INNER PART 118' HAZ R
63054400 OUT.WING/INNER PART 118' HAZ L
63057700 FRAME MID "A" SHAPE NAVIGATOR



Item Number Item Description
63058300 TRANSPORT FRAME NAV. PAINTED
63058500 FRAME F.FLUID COMP.-PAINTED
63058700 PLATFORM HANDRAIL NAV.PAINTED
63059100 SUSPENSION SWINGARM, NAVIGATOR
63061400 CHEMLOCKER FOR NAVIGATOR RED
63061800 CENTER SECTION FORCE
63061900 LIFT FRAME CM - FORCE
63062000 SUSPENSION ARM RH
63062100 SUSPENSION ARM LH
63062200 RINSETUBE D12 SS TURBOFILL
63063700 WING OUTER 2 FORCE 120' RH
63063800 WING OUTER 2 FORCE 120' LH
63063900 WING OUTER FORCE 100'-120' RH
63064800 TRANSPORT BRACKET SPB/Y R.NAV
63065000 TRANSPORT BRACKET SPB/Z R.NAV
63067200 TRANSPORT BRACKET SPB/Z L.NAV
63067201 BRACKET CNH CONDENSOR SARITOR
63067600 HEAD BRACE F. CHEMFILL NAV
63067700 HIA CONTAINER OPEN LONG W
63067700 HIA CONTAINER OPEN LONG W
63067800 CROSS FOR CONT. 32-36 HAZ
63067800 CROSS FOR CONT. 32-36 HAZ
63068000 SHIELD NAV RIGHT JACK MOUNT
63068001 BRACKET LOCK CONDENSOR SARITOR
63068200 FOAM TANK STRAP RED 451 WIDE
63068400 FOAM TANK STRAP RED 403 WIDE
63079100 BREAKAWAY TIP 2.5M TDZ
63085200 BRACKET MANIFOLD SUCTION NAV09
63085200 BRACKET MANIFOLD SUCTION NAV09
63085600 LEFT SHIELD NAVIGATOR MAY 2009
63095000 FOLDARM, 1.OUTER, TDZ, PAINTED
63095000 FOLDARM, 1.OUTER, TDZ, PAINTED
63095200 FOLD ARM SMALL TDZ
63107300 BOOM, 90/60, 1.OUTER, RH
63107500 BOOM, 90/60, 2.OUTER
63108100 CABLE D12 L=1380
63108300 CABLE DOUBLE D7 L= 1115/525
63108800 NORAC SENSOR BRACKET, BOOM
63109700 INNER, 7M TDZ RH, RED
63109800 INNER, 7M TDZ LH, RED
63110300 1.OUTER, 6M TDZ  RH, RED
63110400 1.OUTER, 6M TDZ  LH, RED
63112700 BOOM, 90/60, 1.OUTER, LEFT
63114300 HOSE HOLDER, REAR, CM 4500/5500/7000, RED
63114300 HOSE HOLDER, REAR, CM 4500/5500/7000, RED
63114500 HOSE HOLDER, FRONT, CM 4500/5500/7000, RED
63114500 HOSE HOLDER, FRONT, CM 4500/5500/7000, RED
63118500 FOLDING ARM 1. FTZ / HAZ. R. RED
63118500 FOLDING ARM 1. FTZ / HAZ. R. RED
63118800 FOLDING ARM 1. FTZ / HAZ. L RED
63118800 FOLDING ARM 1. FTZ / HAZ. L RED
63126400 BUFFER BRACKET TDZ, RED
63126500 YAW BRACKET TDZ, RED
63126600 BOOM WING BREAKAWAY TIP TDZ .5
63143100 CABLE, REAR, 120/90' SPC
63143200 CABLE, FRONT, 120/90' SPC
63162500 TILT WIRE BRKT 2013, TDZ, R, RED
63162500 TILT WIRE BRKT 2013, TDZ, R, RED
63162700 TILT WIRE BRKT 2013, TDZ, L, RED
63162700 TILT WIRE BRKT 2013, TDZ, L, RED



Item Number Item Description
63163300 FRAME F.FLUID COMP. '13
63163300 FRAME F.FLUID COMP. '13
63165300 TRANSPORT FRAME NAV 5/6000
63199800 Ø12 WIRE L= 1610/M24
63199800 Ø12 WIRE L= 1610/M24
63703404 SUSPENSION ARM LEFT FTZ PRE '07
63703404 SUSPENSION ARM LEFT FTZ PRE '07
63740304 WIRE D10 X 276
63780004 WING OUTER 45' SPL R.H.
63780104 WING OUTER 45' SPL L.H.
63805000 BREAKAWAY 110' FORCE
63806000 CIRCUIT BOARD F. DAH HAZ FORCE
63814200 CROSS F. BIG BED PALLET
63814200 CROSS F. BIG BED PALLET
63821300 TRANS BKT CM FORCE PLTFORM RH
63822200 FLUSH TANK MNT 100 GAL CM+
63823700 HINGE F.FORCE
63823800 INNER HINGE F.FORCE
63825000 BREAKAWAY FTZ/SPC 3.0M, RED
63825100 BRACE F.BREAKAWAY 110/120'
63826100 TRANS.BKT UPPER CM FORCE
63828100 BREAKAWAY FTZ/SPC 2.5M, RED
63828300 BREAKAWAY FTZ/SPC 2.0M, RED
65000503 INSTR.SHT NORAC DHP INSTALLATI
67000603 MANUAL FOAM MARKER STD 02
67000803 MANUAL MUSTANG 3500 FRENCH
67001003 QUICKGUIDE HC2500
67001703 ON-HAND PARTS PACK ID GUIDE
67020003 MANUAL COMMANDER PLUS
67020203 MANUAL COMMANDER PLUS FRENCH
67020403 MANUAL DELTA 3-PT. ENGLISH
67020603 MANUAL CM+ W/SMART VALVE ENG.
67020803 MANUAL NEW NAVIGATOR 2004
67020903 MANUAL NEW NAV 2004 FRENCH
67021003 MANUAL HC5500 CONTROLLER
67021203 MANUAL RANGER ENGLISH
67021403 MANUAL NEW COMMANDER ENGLISH
67021503 MANUAL NEW COMMANDER FRENCH
67021603 MANUAL HC5500 CONTR0LR. FRENCH
67021703 MANUAL NAVIGATOR ENGLISH 2008
67021903 MANUAL HC6500 CONTROLLER ENG.
67022003 MANUAL HC6500 CONTROLLER FR.
67022203 MANUAL RANGER 550 ENGLISH
67022403 MANUAL RANGER 2000 ENGLISH
67200503 INSTR. SHT F. SAFETY CHAIN CM
67200703 INSTR. SHT F. SAFETY CHAIN NAV
67206503 INSTRUCTIONS, LABEL PLACE EZGD
67215803 QUICKGUIDE HC5500
67300103 MANUAL FOAM MARKER-STD-FRENCH
67300403 MANUAL NAV M DIAPHRAGM-FRENCH
67300503 MANUAL NAV M CENT. - FRENCH
67301003 MANUAL ESTATE SPRAYERS 12V
67301103 MANUAL ESTATE SPRAYERS GAS
67301203 MANUAL ESTATE SPRAYERS BNL 50
67301403 MANUAL ARROW
67301503 MANUAL MERCURY
67301603 MANUAL MUSTANG 3500 ENGLISH
67301903 MANUAL FOAM MARKER-HIGH CAP 01
67302003 MANUAL PASTURE SPRAYER
67302103 MANUAL RECEIVER HITCH SPRAYER



Item Number Item Description
67302203 MANUAL 2500/1500 V1.52
67302403 MANUAL EAGLE SPB/SPC BOOM-ENG
67302603 MANUAL ZENIT
67302803 MANUAL ATV SPRAYER
67302903 MANUAL N-SERIES SPRAYER
67801303 SUPPLEMENT TO MANUAL 10613803
67801403 SUPPLEMENT TO MANUAL 10613903
67801503 SUPPLEMENT TO MANUAL 67000603
67900003 PRESS-ON VINYL ENVELOPE 5"X8"
67910003 NORAC MANUAL TECNICAL VERSION
67910103 NORAC MANUAL HARDI INSTALATION
67910203 NORAC MANUAL END-USER INSTALL
67910303 NORAC MANUAL QUICK GUIDE
68200003 WARRANTY REGISTRATION FORM
70000703 *WHEEL AND TIRE KIT 80GAL
70002202 GEAR BOX TURBINE 20-30
70002402 CROWN TOOTHWHEEL F/GEARBOX
70002403 TIRE SET 270/95 R 48 RH/LH
70002602 P540 TURBINE ASSEMBLY
70003703 PARALIFT CM BENT REINFORCED
70003803 SPL TRANSPORT ASSY.
70004002 P540D TURBINE ASSEMBLY
70004003 DISTRIBUTION VALVE KIT ES 14'
70004103 HOSE REEL W. 164' x 3/8" HOSE
70004903 HOSE-RELIEF VALVE, ASM
70005803 SWINGARM F. SUSP.120"+ 88/132"
70005903 INSERT ASSY C/W HUBS 72-90SUS
70006003 WHEEL ASM.DLS 22"270/95R48 RH
70006103 WHEEL ASM.22"DLS 270/95R48 LH
70006303 WHEEL ASM. 320/90R46 LH
70006403 TANK GUARD KIT CM1200
70006703 WHEEL ASM. 320/90R46 RH
70007203 HOSE ASY 3/4"X435/OMLXS53-90
70007903 MANIFOLD PRESSURE GAUGE KIT CM
70008503 OPERATING UNIT BK 180/3
70008703 *SPL TILT CONTROL VALVE KIT
70009302 SINGLE NOZZLE HOLDER ZENIT
70009402 DOUBLE NOZZLE HOLDER ADJ.ARROW
70009603 FITT. DK ADAPTOR S67 - 1"BSP
70009903 WHEEL ASSY. 14L x 16.1 8PLY
70010403 WHEEL ASM.30"DLS 320/90R46 RH
70010503 WHEEL ASM.30"DLS 320/90R46 LH
70010603 AXLE ASSY.COMP.88"-132" DUALS
70010802 SHIELD FOR P540
70010803 VALVE ASSY. TILT SPL
70010903 AXLE COMPLETE DUALS 60-120"CM
70011003 AXLE COMPLETE DUALS 88-132"CM
70012403 *SAFETY CHAIN KIT 16100LB NAV
70012503 HOUSING FOR HARDI-MATIC VALVE
70012803 AXLE ASSY.RIMS TA NAV800/1000
70013503 *SAFETY CHAIN KIT 30,400LBS CM
70014503 TIRE & RIM ASY 16X750-8 X 4"HU
70014603 TIRE & RIM ASY 20X10-8 X 4"HUB
70014703 *PANDUIT TIE STRAP & TOOL KIT
70014803 FILTER IN-LINE KIT 4 SECT. EAG
70014903 FILTER IN-LINE KIT 5 SECT. EAG
70015003 FILTER IN-LINE KIT 7 SECT. FTZ
70015103 FOAM MARKER 40GAL HC CM1500
70015203 TIRE ASSY 380/90R46 HL RH
70015303 TIRE ASSY 380/90R46 HL LH



Item Number Item Description
70015702 GEAR BOX 18-22 AXIAL (3.5-4.4)
70015903 FORCE BOOM 80'\48 TRIP
70016003 *FORCE BOOM 88'\53 TRIP
70016103 FORCE BOOM 90'\54 TRIP
70016203 FORCE BOOM 100' 60-NOZ TRIP 7F
70016303 *FORCE BOOM 120'\72 TRIP
70016903 MANIFOLD PRESS. GAUGE KIT CM+
70017303 AXLE SUS. CM1500 120" FIXED
70017403 AXLE SUS. CM1500 DUALS 88-132"
70017503 TIRE ASSY R.H. 18.4/R46"
70017603 TIRE ASSY L.H. 18.4/R46"
70019403 FOAM MARKER COMPRESSOR KIT STD
70019503 FOAM MARKER TANK KIT STD 10G
70019603 FOAM MARKER TANK KIT STD 15G
70019703 FOAM MARKER TANK KIT STD 20G
70020003 FILTER IN-LINE 3/4"OML #50
70021103 VALVE PCV GLUED ASSY
70023203 TIRE ASSY 12.5L-15 12PLY8-8-6
70023703 'DH' HYDRAULICS SPC EAGLE
70024003 WHEEL/TIRE 5 3/160S 320/46 LH
70024103 WHEEL/TIRE 5 3/160S 320/46 RH
70024203 WHEEL/TIRE SET 5 3/160S 320-90
70024703 AXLE SYST.CM+1200 120",88/132"
70024903 AXLE SYST.CM+1200 72-90" SUSP.
70025003 WHEEL/TIRE KIT 12.4 X 42" X 2
70025203 WHEEL/TIRE KIT 320/90R46" x 2
70026603 FILTER IN-LINE KIT 3 SECT. EAG
70026702 SHOCK ABSORBING CLUTCH - ZENIT
70027403 TOP SUCTION NAV.575/1100
70027603 TIRE ASSY 12.4X42 10PLY 10B RH
70027703 TIRE ASSY 12.4X42 10PLY 10B LH
70028103 PARA-LIFT ASSY NAV. 575/1100
70028503 AXLE ASM. 61-72..81-90 CM+1200
70029303 FOAM MARKER KIT NEW NAV
70029903 FLUSH SYSTEM COMP.70G CM+750
70030003 FLUSH SYSTEM COMP.100G CM+1200
70030303 VALVE ASSY. S67 3 WAY
70030603 TIRE ASSY 11.2-38 RH
70030703 TIRE ASSY 11.2-38 LH
70034503 * NECK FOAM TANK NEW NAV KIT
70035103 TAIL LIGHT MTG. KIT. SPC/FTZ
70035203 CYLINDER ASSM PARA-LIFT CM1500
70035403 TUBE & HANDLE ASSY. L=725 '02
70036103 CHEM FILL KIT UPDATE NEW NAV
70036203 RINSE PRESSURE KIT
70036303 KIT REWORK NEW NAV CHEMFILL
70036403 AXLE SYS 76-90"SUS 380/90 TIRE
70036503 AXLE SYS 80-90"SUS18.4/46TIRE
70036603 AXLE SYS 120"SUS380/90TIRE
70036703 AXLE SYS 120"SUS18.4/46TIRE
70036803 PUMP MT. BASE ASSY DIA. NAV.M
70036903 PIN SWING ARM KIT NEW NAV
70037103 PUMP MT. BASE ACE B.D. NAV.M
70037902 FAN - AXIAL 36" POLY
70038203 *TIRE ASSY MR900 TF 8-8-6 16.1
70038303 *TIRE ASSY MR900 TF 8-8-6 21.5
70039103 DRAIN BULKHEAD W. GASKET
70039203 SEAT ASM, CHECK VLV/DRAIN S-67
70040003 END NOZZLE SET OF 2 RED
70040103 END NOZZLE SET OF 2 WHITE



Item Number Item Description
70040203 END NOZZLE SET OF 2 BLUE
70040403 1202/1302 PUMP CAPACITY UPGRAD
70040503 N.NAV. F/M TANK VENT KIT
70040603 NECK KIT FOAM TANK
70042803 GAUGE KIT,OPERATING UNIT
70042903 GAUGE KIT, REMOTE BOOM
70043303 *GAUGE KIT, 4" REMOTE BOOM
70043903 *GAUGE KIT,4" OP UNIT INFEILD
70051503 MANUAL TUBE KIT
70051603 NEW NAV. MANUAL HOLDER KIT
70052603 AXLE NON-SUS. CM1500 70"-90"
70052703 AXLE NON-SUS.CM1500 120" FIXED
70054503 VS8D BERRY BOOM KIT
70055903 REGUL SPOOL AND SLEEVE S93
70056103 DIRECT DRIVE COUPLER KIT
70056303 CONTROL KIT, ATV 150
70056403 HANDGUN & HOSEWRAP ASSY, ATV
70056503 CLEAN WATER KIT, ATV SPRAYER
70056703 SMV SIGN AND HARDWARE SPC
70056803 DOUBLE NOZZLE CAP ORANGE LD 01
70056903 DOUBLE NOZZLE CAP GREEN LD 015
70057003 DOUBLE NOZZLE CAP YELLOW LD 02
70057103 DOUBLE NOZZLE CAP LILAC LD 025
70057203 DOUBLE NOZZLE CAP BLUE LD 03
70057303 DOUBLE NOZZLE CAP RED LD 04
70057403 DOUBLE NOZZLE CAP BROWN LD 05
70058003 SPB 66' MEGA KIT-NA
70058103 REG. REPAIR KIT UNIVERSAL
70058203 AXLE ASSY. SUSP. ADJ. NCM4400
70058303 AXLE ASSY. SUSP. FIXED NCM4400
70058403 AXLE ASSY. NON-SUS. ADJ. CM"05
70058503 AXLE ASSY. N-SUSP. FIXED CM"05
70058603 WHEEL/TIRE KIT 320/90R50 L&R
70058703 AXLE ASSY. SUSP. ADJ. NCM6600
70058803 AXLE ASSY. SUSP. FIXED NCM6600
70059303 CHEM-FILL MEGA, WITH RINSE
70059403 GAUGE KIT,4" REM BOOM,MAGNETIC
70059503 DUALS 22" ROW 320/90R50" ASSM.
70059603 DUALS 30" ROW 320/90R50" ASSM.
70060203 FILTER IN-LINE KIT 6 SECT. EAG
70060803 RISER KIT, NP, 46" TIRE, RIGID
70061103 1203 PUMP W/ENGINE&DAMPER KIT
70062403 FOAM MARKER CONTROL KIT,39-PIN
70062503 FOAM MARKER COMPRESSOR,STD,39P
70063603 VALVE, CHECK S67 1-1/2"
70065403 HARDWARE KIT,PUMP,ACE,BD,RG600
70065503 GAUGE KIT, 4" REM. BOOM, NAVM
70065903 WHEEL SET 380/105-R50" R&LH
70066003 TIRE & WHEEL 380/105-R50" RH
70066103 TIRE & WHEEL 380/105-R50" LH
70066203 GAUGE KIT, MANIFOLD 4" 200PSI
70066903 AXLE ASSY. SUSP. ADJ. NCM9000
70067503 WING INNER 80-90'R W/CABLE KIT
70067603 WING INNER 80-90'L W/CABLE KIT
70068203 EVC REG-CM+ DME37-1:150 2XNUT
70068303 BRKT. PLATE F/PRES. CONT.2XNUT
70068403 CABLE & HOSE HOLDER KIT
70068503 *HAMILTON NOZ. KIT PASTURE SPR
70068603 REGULATOR HOUSING UPDATE PRE92
70068703 AXLE KIT, 550, 2AXLES & 2HUBS



Item Number Item Description
70068903 HYDRAULIC LS/OC KIT CM INFIELD
70070803 HZ HYDRUALIC SYSTEM SPB 2008
70071003 HZ HYD. SYSTEM SPC 80/90/100
70072303 TURBOFILL KIT NAVIGATOR - 35L
70072403 FOAM MARKER KIT NAV 2007
70072803 FLUSH & RINSE SYSTEM NAVIGATOR
70072903 CHEMICAL LOCKER KIT
70073003 WORKING LIGHT KIT NAVIGATOR
70074303 AXLE SUSPENSION KIT NAVIGATOR
70074703 AXLE ADJUSTABLE 60-120 NV DBL
70074903 HYDRAULIC LS/OC KIT
70078303 SECT.VLV.IN-FIELD,FAST ON-OFF
70078303 SECT.VLV.IN-FIELD,FAST ON-OFF
70080603 HARDI ESP KIT - O-RING PACK
70081103 WING INNER 90/120/132' RH I.F.
70081403 SECT.VLV.IN-FIELD,STD
70081803 WING INTER. FORCE 120/132' RH
70081903 WING INTER. FORCE 120/132' LH
70081903 WING INTER. FORCE 120/132' LH
70082503 ELECTRONICS KIT,FLUID JOBCOM
70083603 DHP HYDRAULICS, RANGER 550
70084403 HYD. BLOCK, 5P, FOLD/FLOW
70084803 OPEN CENTER KIT, RG 550
70085003 CHEM. FILLER RANGER 550
70086103 QUICK FILL 2", RANGER 550
70086303 FLUSH SYSTEM RANGER 550
70086503 RINSE SYSTEM RANGER 550
70086803 S67 BUILKHEAD, GASKET, NUT
70086903 TURBOFILL KIT RANGER - 25L
70088103 BOOM WHEEL ASSEMBLY, LEFT
70088203 BOOM WHEEL ASSEMBLY, RIGHT
70092003 WHEEL/TIRE 5 3/160S 380/46 LH
70092103 WHEEL/TIRE 5 3/160S 380/46 RH
70092803 NOZZLE ASSEMBLY, TRIPLET, T25
70093903 FOAM DROPPER ASSEMBLY
70094103 FOAM TUBE BUNDLE, NAV
70094103 FOAM TUBE BUNDLE, NAV
70097003 TRACK ASSY, 14.5", 30000 LB
70097103 TRACK ASSY, 16.5", 30000 LB
70097203 TRACK ASSY, 14.5", 45000 LB
70097303 TRACK ASSY, 18", 45000 LB
70098103 TRACTOR ISO KIT
70098403 BRACKET KIT HC6500/ISO
70098503 FILTER IN-LINE KIT, 4-SECT TDZ
70098503 FILTER IN-LINE KIT, 4-SECT TDZ
70101903 BOOM GAUGE KIT
70102003 NOZZLE TUBE SS 2 HOLE 20"
70102103 NOZZLE TUBE SS 3 HOLE 20"
70102203 NOZZLE TUBE SS 4 HOLE 20"
70102303 NOZZLE TUBE SS 5 HOLE 20"
70103503 TURNBUCKLE ASSY.M16 270-340MM
70103503 TURNBUCKLE ASSY.M16 270-340MM
70104103 KIT F. MAGNETIC BASE
70104303 BOOM BERRY VS8D
70105103 KIT TILT CYL. F.EAGLE 45'-66'
70105203 HP PRESS. TRANSDUCER 0-150 PSI
70117403 DUALS SPACERS 22" KIT (2013)
70120003 HYD DRIVE KIT F.463 PUMP
70123503 DIAPHRAGM PUMP RPM SENSOR KIT
70137603 JUNC. BOX, FLUID, COMPLETE, 2015



Item Number Item Description
70138702 CTO.SB3012 BOTONERA
72001003 HOSE ASM,1"X54.5,S6790
72001803 CHCK VLV,S67, 2 X 1" HB
72003203 HOSE ASSY, FEED PS105/155/210
72004000 LOCKER KIT F.CM+ RH
72004200 WORK LIGHT KIT F.CM+
72004503 HOSE ASSY. 1/2"\3X110\2XOML\2T
72004703 HOSE ASSY 1/2"\560\320\2XOML\T
72004803 HOSE ASSY 1/2"X610\2XOML
72004900 LOCKER ASSY. FRONT F. CM+
72005000 CLEAN WATER TANK 30L F.CM PLUS
72005003 REGULATOR MOTOR SUBST.
72005103 REGULATOR SUBSTITUTION
72006803 HOSE ASSY 1.5"L=550/S67ST/90º
72006903 HOSE ASSY 1.5"L=4200/S67-90º
72008703 HOSE A,P 3/4"L=386\2X3/4" SST
72009403 HOSE ASSY, P 1" L=2000/S53
72011903 HOSE ASSY S 1-1/2"X2500\S67
72013303 HOSE ASSY S1", 2400\S67\ECRET
72013503 HOSE ASSY P3/4"220\.75P\S53 ++
72015303 HOSE ASSY P 3/4" L=1200\1X BSP
72016603 HOSE ASSY, 1"X570\S67-90\S67
72016703 HOSE ASM P3/4"110X1950\2XOML\T
72016803 HOSE ASM P3/4" 1000\OML\90°
72018103 HOSE ASM 5/4" L=476\S67\S6790
72018803 HOSE ASM 1.5" L=4200\S67
72019403 HOSE ASM 2.5" L=1240\S93\S9390
72019703 HOSE ASM 2" L=350\S9390x2
72019903 HOSE ASM 5/4"L=1800\S6790x2
72020003 HOSE ASM 2.5" L=1700\S9390x2
72020100 RAW FLUSH TANK 100 GAL
72020603 HOSE ASM 1" L=1000\S67RG\S25
72020800 CABLE 2X10MM2/MALE PLUG L=4500
72020803 HOSE ASM 1.5" L=1300\S67\S93
72020900 CABLE 2X10MM2/FEM. PLUG L=5000
72021203 HOSE ASSY 5/4"L=1353\S6790X2
72022803 HOSE ASM 3/4" L=148\S53\OML
72022903 HOSE ASM3/4"P L=146\S53\SST
72023200 BOARD FOR FIELD LIGHTS
72024203 HOSE ASSY P 3/4" L=8000\1X BSP
72024303 HOSE ASSY P 3/4" L=11000\1XBSP
72024403 HOSE ASSY P 3/4" L=14000\1XBSP
72024503 HOSE ASSY P 1" L=1587.5 \S6790
72024603 HOSE ASM,1.5"L=798.2\S9390\S67
72024703 HOSE ASM,1.5"L=306.5\S67\S93
72024803 HOSE ASM,1"L=1790.5\S67-90º
72024903 HOSE ASM, 1" L=15.5" \2XS6790
72025003 HOSE ASM, 1" L=22" \S67
72026700 NOZZLE TUBE ADAPTER W/O-RING
72027503 HOSE ASSY, SITE GAUGE, RG550
72027703 HOSEASM 1.5,L=2939\S6790\S9390
72027803 HOSE ASM .5", RINSE KIT, RG550
72028303 HOSE ASM,PUMPPRES,150A/B,RG550
72028800 FLOW METER HOUSING Ø36 2xS67
72029003 HOSE,5/4",L=217\S6790\S67STR
72029103 HOSE,5/4",L=287\S6790\S67STR
72029503 HOSE ASSY 2", L=151\2XS9390
72029603 HOSE ASSY 2", L=173\2XS93
72029703 HOSE ASSY, 3/4" L=1500 OML/90°
72030303 HOSE, 3/4", L=660,T25 STR-STR



Item Number Item Description
72030503 HOSE, 3/4", L=393,T25 STR-TEE
72030603 HOSE, 3/4", L=343,T25 STR-TEE
72032500 TRGGR VLV ASSY,NEW STYLE'00
72032900 PLASTIC WAND 20"
72035700 SUS. MNTG HRDWR CM875/1200
72036000 DISTR.HOUSE CONST. PRESS ECPC
72037103 HOSE 3/4" L=1380 B=0 TEE-90
72042800 HYDRAULIC LIFT CYL. KIT SPL
72043600 VALVE FOR 462/463
72043700 VALVE FOR 462/463 W.VENT HOLE
72048000 MOTOR, DISTRIBUTION 1:300
72048700 MIXING CHAMBER,FOAM MARK. STD
72048800 MIXING CHAMBER,FOAM MARK. HC
72050100 TWIN RPM SENSOR HN
72058900 ACTUATOR,0-130MM,0-12V, 4 WIRE
72060400 SPRAY LINE 2-JET
72060600 4 JET SPRAY LINE
72067900 PRESSURE AGITATION KIT CM750
72072400 WIRE CONTR. VALVE.CM+ AMP-PLUG
72072700 FITT.DK S-93 45D 2" PVC
72072900 FITT.S93 2-1/2" 45ºPVC W/ORING
72078700 CONTROL BOX F. BOOM TILT SPL
72082300 VALVE SUC.S-93 MAN.02 2 WAY
72082400 VALVE 2"-S93 3 WAY
72087900 SECTION VALVE, EVC, 1:300
72089900 CHECK VALVE S67 SUBASMBLY.2001
72094600 VALVE D35 STAINLESS 2001
72094700 VALVE D46 STAINLESS SPEC.FLAP
72095300 COUPLING 1-3/8' X 25, PAINTED
72098200 FLOW SENSOR COMPL. F.TRONIC'01
72098300 SPEED SENSOR F. TRONIC
72098400 SPEED SENSOR W/CABLE 10000MM
72099100 QUICK FILL 2" DROP TUBE ASSY
72111800 CIRCUIT B. ECP/4 W/SWITCH
72112000 CONTROL BOX BRAGLIA 4 SEC.
72113700 VALVE, VARIABLE AGITATION
72113800 SWINGARM SUSP.CM 72-90"CM 1200
72114100 FOAM MARKER KIT HIGH CAP O1
72114300 PIEZA CONEXION S53/S53 C/JUNTA
72115400 CONNECTION BOX F. OP. UNIT SV9
72117500 FLOW SENSOR - M.AMP L=1M
72117600 SPINDLE EVC DIST
72124300 SIGHT GUAGE KIT 1100 NAV.
72125300 WING OUTER 80'RH SPC
72125400 WING OUTER 90'RH SPC
72125500 WING OUTER 100'RH SPC
72125800 WING OUTER 80'LH SPC
72125900 WING OUTER 90'LH SPC
72126000 WING OUTER 100'LH SPC
72126400 WING BREAKAWAY 80'-90' SPC
72126500 WING BREAKAWAY 100' SPC
72127200 CIRCUIT B.ESC3 PLAST.W/SWITCH
72127300 CONTROL BOX ESC 3 SEC./20 PIN
72127400 CONTROL BOX ESC 4 SEC./20 PIN
72132600 CHECK VALVE SUBASSEMBLY S53
72136500 UNIV. CONNECTION BOX F. EC
72137100 MCROSWCH ASSY F.PRSR REG WHT W
72137200 MCROSWCH ASSY F.BOOM VLV 300:1
72137300 MCROSWCH ASSY F.PRSR REG BRN W
72137400 MCROSWCH ASSY F. ON/OFF VLV



Item Number Item Description
72137900 VALVE S93 "V1" SMART VALVE
72138000 VALVE S93 "V2" SMART VALVE
72138100 CYLINDER SGL.D60/25-725 FRONT
72138600 VALVE S93 "V3" SMART VALVE
72139600 FOAM MARKER COMPRESSOR KIT 02
72140000 TANK & FRAME CM+1200 F. N.A.
72142700 VALVE S93 "V4" SMART VALVE
72144500 SAFETY VALVE 15 BAR S93
72144700 BOOM WHEEL / FORCE 2K2
72144800 PUMP PLUMBING KIT CM+1200
72145000 HITCH SWIVEL F.CM+750 1-1/4"
72145100 HITCH CLEVIS F.CM+1200 1-1/2"
72146000 TSL.3/4"x330\3x110\2x3/4"OML
72151404 PARALIFT KIT, CM10000, FTZ
72155600 HC 5500 DISPLAY UNIT
72156500 HP FLOW METER PIN 4-70 GPM 20Ø
72172100 VALVE S67 "V1" SMART VALVE
72172200 VALVE S67 "V2" SMART VALVE
72172300 BRACKET F.S67 "V1&V2" SV
72172600 HOSE KIT EVCP OCTOPUS
72173600 PRINTER FOR HC 5500
72173900 CIRCUIT BD SEC VLV 39PIN 9SEC
72180300 PUMP HOUSING 503 RED W/BOLTS
72180500 DIAPHRAGM COVER 503 W/BOLTS
72180600 CONNECTING ROD FOR 503-603 M10
72180800 PUMP HOUSING 603 RED W/BOLTS
72180900 DIAPHRAGM COVER MOD. 600
72181000 HOUSING, PUMP, 1203 RED
72181100 DIAPHRAGM COVER 1203/1303+BLTS
72181200 CONNECTING ROD FOR 1203 W/M12
72181300 PUMP CASTING 1300 RED W/BOLTS
72181400 DIAPHRAGM COVER 1303 W/B0LTS
72181500 CONNECTING ROD, CENTER 1303
72181600 CONNECTING ROD, SIDE MOD.1300
72182900 MOTER REG.DME37 1:150 AMP YELL
72183000 EVC REG-CM+ DME37-1:150 AMP ST
72191700 HC5500 DISPLAY FRONT COMPLETE
72206500 CONNECTION BOX F.TWIN HAZ
72206600 CHCK VLV,S67, 2 X 1.25" HB
72233700 SECTION VALVE, EFC, 1:300
72236400 DAH CONN. WIRE/TRACTOR L=8M
72243500 DAH INTERFACE PCB MOUNTED
72244300 PRESS.HOSE 3/4"X7610+7500
72244600 TSL.3/4"x1850\2xOML
72246800 VALVE 1/2" 2 POSITION
72252600 BOOM STOP ADJSTBL. FORCE L=241
72252800 BOOM STOP ADJSTBL. FORCE L=108
72252900 BOOM STOP ADJSTBL. FORCE L=148
72256500 DOUB.PILOT STEERED COUNT.VALVE
72264600 HYDRUALIC RESTICTOR, ADJUSTABL
72265400 TANK NCM 4400 ASSEMBLY
72265500 TANK NCM 6600 ASSEMBLY
72266300 CABLE 12VDC POWER F. TRACTOR
72268400 PLUNGER/CONE W.ORING S67DRAIN
72270600 LID ASSM. EASYCLEAN FILTER
72270900 FILTER IN-LINE 3/4" 80 MESH
72271600 HC5500 COMMUNICATION CABLE
72272800 NOZZLE CTN. 132' 80N 7 SEC
72278500 SMART VALVE PRESS S67 N.N.CENT
72278800 FILTER 30 MESH GREEN D110/284



Item Number Item Description
72278900 FILTER 50 MESH BLUE D110/284
72279000 FILTER 80 MESH RED D110/284
72280100 SIDE SHIELD RIGHT NCM COMPLETE
72280300 SAFTY VALVE S67 15 BAR CM'05
72280600 CLEAN W.TANK LEFT SIDE NCM
72280700 REPAIR KIT F.JACK STAND
72280900 JACK STAND F. NCM4400 COMP.
72281200 CYCLONE FILT.COMP. 80 MSH S67
72281300 VALVE BOOSTER/ON/OFF CYCLONE F
72283000 AXLE JOINT F. SMARTVALVE HANDL
72283600 VALVE S67 AGITATION NCM
72284000 BYPASS VALVE, EFC, 1:300
72285500 RINSE TANK W/FITTINGS NCM/NAV
72286200 HYD. BLOCK COMP. PARA-LIFT NCM
72290400 HYD. BLK COMP STEERING CM "05
72292500 VALVE S67 SMART VALVE NEW NAV
72293500 CABLE 12VDC POWER F. JOBCOM
72294000 SHEILD R.H.FRONT ASSM. NCM
72294100 SHEILD R.H. CHEM-LOCKER ASSM.
72294900 SHEILD L.H.FRONT ASSM. NCM
72309900 BRACKET KIT F. CONTROLS SPRAY2
72310000 JUNCTION BOX F.13S EC
72310000 JUNCTION BOX F.13S EC
72314700 GASKET SET FOR M7 GEARBOX
72316500 CYCLONE FILT.COMP.50 MSH S67
72316600 CYCLONE FILT.COMP.100 MSH S67
72318900 EASYCLEAN FILTER COMPL.
72319100 HYD. ACCUMULATOR CHARGING KIT AR-4
72320300 HYD. CYL. STEERING LOCK CM "05
72335600 CENTER VALVE CHAMBER 1302 RED
72338700 HYD. BLOCK OPEN CENTER KIT NCM
72339500 AIR VALVE F.CHEMFILLER
72351400 DRAIN,S67 TOP
72351500 PLUNGER/CONE W.ORING S67DRAIN
72352200 LID COMPLETE F. CYCLONE FILTER
72358000 TANK RINSE LOW MOD.ASSMBLY NCM
72360700 1 SECTION CONTROL FOR EFC
72360800 EC 4 SECTION CONTROL CM "05"
72361800 HYDRAULIC DH KIT "05"
72363900 PUMP 463/10-MOD-2-540
72365000 HC6500 TERMINAL
72374200 MOTOR HOUS.REG.1:150 ENCODER
72374300 REGUL S67/S93 ASSY W SS CONE
72374800 TANK VENT S93 2-1/2" NAV/NCM
72386800 VALVE AGGITATION VAR NAV
72386800 VALVE AGGITATION VAR NAV
72402900 PIVOT SECT. 80'-100'RH SPC
72403000 PIVOT SECT. 80'-100'LH SPC
72403100 WING INNER 80'-90'RH SPC
72403200 WING INNER 80'-90'LH SPC
72403300 WING INNER 100'RH SPC
72403400 WING INNER 100'LH SPC
72425500 REGULATOR S67/S93 CROSS-DRILL
72432400 FITT.DK S-67 CONNEC W.CHK SEAT
72433000 FITT.S67 1" 45º W/ORING
72433100 FITT.DK S-67 45° 1-1/4"W/ORING
72433200 FITT.S67 1-1/2" 45ºPVC W/ORING
72433400 FITT.S67 1-1/2" 45ºBSP W/ORING
72433500 CHEMFILLER CM'05
72437700 FM TANK 25 GAL W/FTGS. CM/NAV



Item Number Item Description
72450800 CAP F. AMP SUPER SEAL 4P PLUG
72479600 TURBOFILL TANK+LID+ETC. COMPL
72481600 BAG W. CONSOLE&SPINDLE COMPL
72482000 MANIFOLD S25 CHEMFILL
72482100 VALVE ASSY. S25 Ø14 TURBOFILL
72482200 VALVE ASSY. S25 Ø21 TURBOFILL
72485100 WING ASSM. 132' FORCE RH-07
72485200 WING ASSM. 132' FORCE LH-07
72486700 WING ASSM. 80' FORCE RH-07
72486800 WING ASSM. 80' FORCE LH-07
72518800 QUICK FILL VALVE 2008 NAV
72518900 SUCTION VALVE 2008 NAV
72526700 PLAST.TRIGGER+HOSE+TUBE
72530500 TURBOFILL TANK+LID 35L
72530500 TURBOFILL TANK+LID 35L
72530700 REP. KIT F. MANIFOLD S25 TURB.
72531000 CYL. D25/12-50/78124200 W/FITT
72534000 TANK LEVEL ELEC SENSOR KIT 9M
72535100 EXTERNAL CLEANING SYSTEM NAV07
72537600 SIGHT GAUGE, RINSE TANK NAV'07
72538000 VALVE S67, LONG SPINDLE
72538100 SMART VALVE S67 2009 GNAV
72539900 TURBOFILL HOPPER W/BRKT 35L
72541700 DHP BREAK OUT BOX 2007
72553900 S67 W/T-PIECE F. PRES. TRANS.
72564800 STEERING SENSOR NCM4400
72565000 STEERING SENSOR NCM6600
72591600 NORAC HC SEVERE TERRAIN KIT
72591700 SPINDLE SECT.W/O CONS.PRESSURE
72593600 TURBOFILL TANK+LID 25L
72622200 NON-DRIP, 1-BAR TRIP/PENT T25
72672800 SIGHT GAUGE W/DECAL NAV 3500 G
72678700 REGULATOR S67/S93 CROSS-DRILL
72678900 BAG W.CONE/CYL/GASKET CERAMIC
72679100 HY.BLOCK BOOM HYDR. FTZ 2010
72679100 HY.BLOCK BOOM HYDR. FTZ 2010
72686400 TRIPLET Ø25N.DRIP LOWER
72686500 PENTALET Ø25N.DRIP LOWER
72691600 VALVE, S67, 2-WAY F. FILLER
72700600 FILTER IN-LINE 80 MESH, T25
72726900 CHECK VALVE F.CHEMFILLER
72738800 TURBOFILL HOPPER W/BRKT 25L
72743100 DAMPER CYLINDER TDZ BREAKAWAY
72746000 CHECK VALVE S67 2011 THREADED
72746100 CHECK VALVE S67 2011 NO THREAD
72762300 HYD.BLOCK ASSY. 3 FUNC.LEFT
72762300 HYD.BLOCK ASSY. 3 FUNC.LEFT
72772000 PRESS. REG. DF4 - CERAMIC - 180°
72772000 PRESS. REG. DF4 - CERAMIC - 180°
72775000 MANIFOLD TURBOFILL CM11
72775000 MANIFOLD TURBOFILL CM11
72775300 TSL 1/2" X 320\S25-T25/90°
72776300 PULLEY FLOAT COMPLETE
72776400 PULLEY SIGHT GAUGE COMPLETE
72809100 HYD. BLOCK OPEN CENTER KIT NCM
72815700 S93 EL. VALVE 90DEG SWITCH
72819200 CHECK VALVE S67 2012 THREADED
72819300 CHECK VALVE S67 2012 NO THREAD
72880900 SPARGETUBE 30/40 COMPLETE
72889800 RISER 2" S93 L=1780 NAV 5/6000



Item Number Item Description
72889800 RISER 2" S93 L=1780 NAV 5/6000
72927000 HYD. TUBE, MOUNTED, PARALIFT SUS, '13
72932200 SIGHT GAUGE TUBE W/DECAL CM5500 GAL
72947100 TWIN AIR BAG REPAIR KIT PVC
72947200 TWIN AIR BAG REPAIR KIT
72950100 CHEMFILLER HOPPER W/LID 25L
72968700 SIGHT GAUGE W/DECAL NAV 6000 G
72968700 SIGHT GAUGE W/DECAL NAV 6000 G
72980400 COMPLETE CABLE TRAY FOR PARALIFT
72980400 COMPLETE CABLE TRAY FOR PARALIFT
72993500 PUMP 464/12-540, CM
72993600 PUMP 464/6.5 MED-2-1000
73011700 ACCUMULATOR UPGRADE KIT TDZ YAW
73011700 ACCUMULATOR UPGRADE KIT TDZ YAW
73128700 TANK CM 4400 '15 ASSEMBLY
73128700 TANK CM 4400 '15 ASSEMBLY
73194203 HITCH SWIVEL KIT F. CM875/1200
73216103 HYDRAULIC DRIVE KIT 361/363
74001403 GAUGE KIT F. REMOTE GAUGE
74002303 BAG MOUNTING HDW. SPL TRANSPOR
74003703 O-RING KIT F. NAV M EC
74003803 O-RING KIT F. NAV M ECSC
74003903 O-RING KIT F. NAV M EVC
74004003 O-RING KIT F. COMMANDER
74004103 O-RING KIT F. FORCE BOOMS
74004203 O-RING KIT F. CHEM FILLER
74004303 O-RING KIT F.EAGLE FALCON-66'
74004403 O-RING KIT F.EAGLE 80'-90'
74004503 O-RING KIT F.FLUSH&RINSE MANI
74005303 HANDGUN & PARTS FOR MERCURY
74005403 FOOT SWITCH FOR MUSTANG 3500
74005703 PUMP KIT-463 HOT DEICER, SS
74006303 TRANS.BDL.EA.45-66 HARDWAR BAG
74006403 CHECK VALVE S67 BAG
74007403 BAG HARWARE DRY GAUGE RG 600
74008003 NEEDLE VALVE ASSEMBLY NCM
74008103 HYD. KIT, DH, W/O HOSES
74008103 HYD. KIT, DH, W/O HOSES
74008803 CLAMP & INSULATOR 30X50 MM (QTY.5)
74008803 CLAMP & INSULATOR 30X50 MM (QTY.5)
74009003 NOZZLE HOLDER COMPLETE (QTY.5)
74187500 SWITCH 5A PRESS.REG REP.KIT 08
74187700 CAP + O-RING F.CETOP - MD1L
74190800 BAG W.CONE/CYL. AND GASKET
74191700 ADJ. FLOW VALVE REPAIR KIT DHP
74192800 FILTER LOCK PARTS - EASYCLEAN
74192900 FILTER LOCK PARTS - CYCLONE
75001403 NOZZLE BODY KIT, T25, TRIPLET
75001403 NOZZLE BODY KIT, T25, TRIPLET
75072900 PUMP KIT 500  "06"
75073000 PUMP KIT 503 "06"
75073100 PUMP KIT 600 "06"
75073200 PUMP KIT 603mm  06
75073300 PUMP KIT 1200/1202 "06"
75073400 PUMP KIT 1203 MM "06"
75073500 PUMP KIT 1300/1302 "06"
75073600 PUMP KIT 1303 MM "06"
75073700 PUMP KIT 361/363 "06"
75073800 PUMP KIT 461/462 "06"
75073900 PUMP KIT 463 "06"



Item Number Item Description
75074200 SEAL KIT 78120400
75074300 SEALKIT78122000/23-25/30-32/46
75074400 SEAL KIT 78121800/21/44
75074500 SEALKIT78121100-13/15/16/36/48
75074600 SEAL KIT 78120500/49
75074800 SEAL KIT 78123400/42
75074900 SEAL KIT 78123700
75075000 SEAL KIT 78122600/27/28/29
75075200 SEAL KIT 78120900/14/50
75075400 SEAL KIT 78120800
75075500 SEAL KIT 78121000/33/41/51/53
75075900 SEAL KIT FOR 78120000 & 78120200
75076000 SEAL KIT 78120100
75076100 SEAL KIT 78120300
75076400 SEAL KIT 78124500 & 78125800
75076500 SEAL KIT 78126400
75084400 SEAL KIT FOR 78127200/7500
75084500 SEAL KIT FOR 78127800
75084500 SEAL KIT FOR 78127800
75084700 SEAL KIT FOR 78128100
75084800 SEAL KIT FOR 78128200/78131200
75084800 SEAL KIT FOR 78128200/78131200
75085300 ACTUATOR PF '11 (SPARE PART)
75085500 SEAL KIT F.HY CYL. 78131100
75586000 PUMP KIT 464
75586000 PUMP KIT 464
75586500 GREASE, S3 V550L 1, CASE (12x28164600)
78100003 CYL. PARA-LIFT CM+750 W/STOP
78100103 CYLINDER, LOCK, 781139+SPACER
78100203 CYL. D25/12-50/72531000 W/BSP ADAPT
78100203 CYL. D25/12-50/72531000 W/BSP ADAPT
78103101 CYLINDER, 60/30, C410, LADDER, SARITOR
78120000 CYL.TELESCOPING Ø50/40/25_1100
78120100 CYLINDER TELESC.70/60/40
78120300 CYLINDER 60/50/30 1100MM
78120600 CYLINDER 60/25 X 662 NAV PAR L
78120700 CYLINDER 60/25 X 725 CM PAR L
78120800 CYLINDER DOUBLE 60/30-300
78121000 CYLINDER DOUBLE D70/40-400
78121400 DOUBLE CYLINDER D 50/30-300
78121600 CYLINDER DOUBLE D50/30-300
78121800 CYLINDER D50/25 L=300
78122000 CYLINDER DOUBLE Ø40/20-300 0º
78122100 CYLINDER DOUBLE D50/25-298
78122400 DOUBLE CYLINDER D 40/20-300
78122600 CYLINDER D40/22-300 BLACK
78122700 CYLINDER D40/22X300MM RED
78122800 CYLINDER D40/22-300 BLACK
78122900 CYLINDER 40/22X300MM RED
78123100 CYLINDER DOUBLE D40/20-120
78123300 DBL CYL D70/40-320 AIR INLET L
78124100 CYL DOB.D70/40-265 AIR INLET R
78124300 CYLINDER 60/25 X 635 DELTA L
78124400 CYLINDER DOUBLE D50/25_250
78124500 CYLINDER 70/30 X 662 LG PAR L
78124600 CYLINDER DOUBLE Ø40/20-300 90º
78125100 DBL CYL D70/40-320 AIR INLET R
78125300 CYL DOB.D70/40-265 AIR INLET L
78125500 CYLINDER 60/25 X 662 NAV PAR R
78125600 CYLINDER 60/25 X 725 CM PAR R



Item Number Item Description
78125700 CYLINDER 60/25 X 635 DELTA R
78125800 CYLINDER 70/30 X 662 LG PAR R
78126000 CYLINDER,DAMPNER,LOCKING
78126400 CYLINDER DBLE D32/16-200 W.STP
78126500 CYLINDER D25/12-50 FAROIL NNAV
78127200 CYLINDER DOUB. D40/25 L=455
78127800 HYDRAULIC CYLINDER 25-40
78128000 CYLINDER DOUB. D60/30 L=300 09
78128100 CYLINDER 70/30-300/TILT TDZ
78128200 PLUNGECYLINDER 70/840 2X30
78128500 CYLINDER DOUBLE PLUNGER D60X75
78128800 CYLINDER, D50/30-500
78129900 CYLINDER DOUBLE D40/20 180 1/4
78130600 DOB.CYL.Ø50/25-240/M. SENSOR
78130900 CYLINDER, D70/40-500 TDZ FOLD
78131100 HY. CYLINDER, 70/40X400
78131200 PLUNGECYLINDER 70/838 2X30
78131300 CYLINDER, D70/40-500 TDZ FOLD
78131800 CYLINDER 80/40-300/ TILT TDZ
78131800 CYLINDER 80/40-300/ TILT TDZ
78133500 ROLL POSITION CYLINDER NO INTERNAL SENSE
78133900 DOB.CYL.Ø70/40-322 TRACK RIGHT '15
78201601 HYD CONTROL FOR FLUID PUMP
78211900 NON RETURN 1.00 REST 3/8 M/F
78215500 HY SOLENOID VALVE 40L\3/4"NC
78215600 HYDR.BLOCK W.NONRETURN
78215700 HYD. NEEDLE VALVE W/LOCK RD-7
78216000 SOLENOID F.CETOP VALVE - MD1L
78216100 NORAC VALVE BLOCK COMP, DEUTSCH CON.
78216800 FLOW REGULATING VALVE, 3/4"
78217600 FLOW REG.VALVE 3/8" BSP, RD10
78217800 MAGNET VLV.MD1L-S3/10N-D12K8DT
78217800 MAGNET VLV.MD1L-S3/10N-D12K8DT
78218200 SOLENOID W/AMP F.MD1L
78219200 VALVE BLOCK 3 STATION
78219700 FLOWDIV FD50-4401-0-N PATRON
78219700 FLOWDIV FD50-4401-0-N PATRON
78303700 HY. MOTOR OMR65, PAINTED
78400003 HOSE 1/4X 8' 90F JIC-STRF JIC
78400704 HOSE HY 1/4" l=130" STR+3/8STR
78413601 HY.HO. L= 8000\STR-STR (DIN24)
78500100 HY.HO.1/4"L= 3000\STR-90º
78500200 HY.HO.1/4"L= 1700\STR-90º
78500203 HOSE HY X 1/4 X 224.4" STR+ELB
78500300 HY.HO.1/4"L= 1200\STR-90º
78500400 HY.HO.1/4"L= 2700\STR-90º
78500600 HY.HO.1/4"L=  950\STR-90º
78500600 HY.HO.1/4"L=  950\STR-90º
78500603 HOSE HY X 1/4 X 271.7" STR+ELB
78500800 HY.HO.1/4"L= 2500\STR-90º
78500900 HY.HO.1/4"L= 3800\STR-90º
78501003 HY.HO.5/8"L= 4140\3/4STR-90º
78501103 HY.HO.5/8"L= 3568\3/4STR-90º
78501300 HY.HO.1/4"L=4200\STR-90º
78501500 HYDR. HOSE. 1/4"L= 2000\STR-90º
78501503 HY.HO.1/4"L= 3300\STR-90º
78501703 HY.HO.1/4"L= 2586\STR-90º
78501800 HY.HO.1/4"L=  650\STR-90º
78501900 HY.HO.1/4"L= 1100\STR-90º
78501903 HY.HO.1/4"L= 9849\STR-90º



Item Number Item Description
78502100 HY.HO.1/4"L= 2200\STR-90º
78502103 HY.HO.1/4"L=  206\90º-90ºA=0
78502103 HY.HO.1/4"L=  206\90º-90ºA=0
78502203 HY.HO.1/4"L=  250\STR-BAN
78502300 HY.HO.1/4"L= 1350\STR-90º
78502303 HY.HO.1/4"L=14150\STR-90º
78502403 HY.HO.1/4"L= 8670\STR-90º
78502503 HY.HO.1/4"L= 6200\STR-90º
78502703 HY.HO.1/4"L= 3100\STR-90º
78503700 HYDR. HOSE. 1/4"L= 6350\STR-90º
78503700 HYDR. HOSE. 1/4"L= 6350\STR-90º
78503803 HY.HO.1/2"L= 2300\STR-90º
78504900 HY.HO.1/4"L= 4700\STR-90º
78504900 HY.HO.1/4"L= 4700\STR-90º
78505000 HY.HO.1/4"L= 2300\STR-90º
78505203 HY.HO.3/8"L= 2070\STR-90º
78505400 HY.HO.1/4"L=  215\STR-90º
78505600 HY.HO.1/4"L= 3200\STR-STR
78508900 HY.HO.1/4"L= 2000\3/8STR-90º
78509004 PLUNGECYLINDER 70/838 Ø30, CM85/10000
78509004 PLUNGECYLINDER 70/838 Ø30, CM85/10000
78509900 HY.HO.1/4"L= 1500\STR-STR
78509900 HY.HO.1/4"L= 1500\STR-STR
78513204 CYLINDER 80/45 L= 380 WITH DAMP
78560000 HY.HO.3/8"L= 5600\STR-90º
78560100 HY.HO.3/8"L=  900\STR-90º
78560200 HY.HO.3/8"L= 2000\STR-3/8BAN
78560300 HY.HO.3/8"L= 1200\STR-3/8BAN
78560600 HY.HO.3/8"L= 1200\STR-90º
78563200 HYD HOSE ORFS 6S-6-6S L=8000
78563600 HY.HO.3/8"L=3000\STR-45°
78570000 HYDR. HOSE  1/2"L= 1650\STR-STR
78570500 HY.HO.1/2"L= 3100\STR-STR
78570500 HY.HO.1/2"L= 3100\STR-STR
78600503 FITTING 1/8NPT X 7/16JIC M X M
78600603 FITTING 1/2NPT X 7/16JIC M X M
78600703 FITT, HYD FLOW FUSE ACE 206N
78601003 FITT, HYD 1/4 x 1/4-1.8 RESTR.
78601303 O-RING F. ADAPT ACE HYD PUMP
78601403 CHECK VALVE, REV ACE HYD PUMP
78601503 FITTING ADAPT 1/2"ACE HYD PUMP
78601603 O-RING F. RESTRIC ACE HYD PUMP
78601703 RESTRICTOR,INSERT ACE HYD PUMP
78601803 FITT, HYD FLOW FUSE ACE 304
78602100 MAGNET M.AMP/DIODE KIT 08
78603001 FILTER, HYD OIL, SUCTION, SARITOR (DOMMANGE)
78603300 NORAC ONE WAY ORIFICE, .047"
78603600 HEX NIPPLE 11/16"ORFSx3/8"SAE
78626601 FILTER, HYD OIL, SUCTION, SARITOR (HYDAC)
78626601 FILTER, HYD OIL, SUCTION, SARITOR (HYDAC)
78628301 FILTER, HYD OIL, FLOW REG BLOCK, SARITOR
81601503 FOAM MARKER 10G STD FB CONTROL
81601603 FOAM MARKER 15G STD FB CONTROL
81601703 FOAM MARKER 20G STD FB CONTROL
81607803 CHEM-FILL CM+
81608403 FOAM MARKER 10GAL. F. MB BOOM
81608503 FOAM MARKER 15GAL. F. MB BOOM
81608603 FOAM MARKER 20GAL. F. MB BOOM
81608803 CHEM-FILL W BTL RINSE CM+
81610303 *TIRE ASSY 12.4X42 10B COMPLET



Item Number Item Description
81612103 FLUSH & RINSE SYS.100G CM+1200
81612603 WORK LIGHT KIT NEW NAVIGATOR
81613403 FLUSH&RNSE SYS 100G CM+1200 SV
81624503 CALIBRATION KIT ISO US
81627003 FOAM MARKER, 10 GALLON, MEGA
81629003 FOAM MARKER,10 GALLON,STD,39-P
81629103 FOAM MARKER,15 GALLON,STD,39-P
81629203 FOAM MARKER,20 GALLON,STD,39-P
81629403 FOAM MARKER,20 GALLON,NAV,39-P
81629903 SPRAYGUN KIT, 25', RANGER
81645603 TURBOFILL, NAV, IN-FIELD-35L
81645703 TURBOFILL,RG 2000,IN-FIELD-25L
81645803 CHEMFILL, RG 550,IN-FIELD-25L
82100203 PLUMB KIT 463\12\6 SPLINE
82100503 PLUMB KIT 463\6.5\21 SPLINE HC
82100603 PLUMB KIT 463\6.5\20 SPLINE HC
82103503 PUMP 1 GPM FLOJET LF172201D
82106003 PUMP FLEX AUXILARY HYD. 463
82168400 PUMP 464-10/2"SU./HOT-DEICER
82168400 PUMP 464-10/2"SU./HOT-DEICER
82168700 PUMP 464/12/540 OFFSET PORTS
82168700 PUMP 464/12/540 OFFSET PORTS
82168800 PUMP 464/6.5/1000 OFFSET PORTS
82169400 PUMP 464-6.5-STD-2-1000     FK
82169400 PUMP 464-6.5-STD-2-1000     FK
82169500 PUMP 364-5.5-MED-1000
82169700 PUMP 364-5.5-MOD2-1000-120-AUS
82169800    PUMP 364-07-MED-540-NBR-GUL
82170000 PUMP 364-10-MED-540
82170400 PUMP 364-10-MOD-540-120
82300403 DELTA CAT III FRAME COMP./ PCF
82500003 WING INNER SET FPS SPC 80-90'
82500103 WING INNER SET FPS SPC 100'
82500203 BREAKAWAY SET FPS SPC/FTZ 2.5M
82500303 BREAKAWAY SET FPS SPC/FTZ 3M
82500403 WING OUTER SET FPS 80' SPC
82500503 WING OUTER SET FPS 88-90' SPC
82500603 WING OUTER SET FPS 100' SPC
82500703 WING INNER SET FPS SPB 45-66'
82500803 WING OUTER SET FPS 60' SPB
82500903 WING OUTER SET FPS 66' SPB
82501003 WING OUTER SET FPS 45' SPB
82501103 WING OUTER SET FPS 50' SPB
82501203 BREAKAWAY SET FPS 60-66' SPB
82614003 ELECTRIC END NOZZLE KIT EAGLE/FORCE 2013
82614103 ELECTRIC END NOZZLE IN-FIELD KIT 2013
82614403 ELECTRIC END NOZZLE TDZ KIT 2013
82900003 PTO 1-3/8/6X1-3/8/6x1300MM 361
82900203 PTO 1-3/8/21X1-3/8/21X1260 CV
83140200 CENTER SECTION COMP. CM-FTZ 06
83301503 TILT CYLINDER KIT F.FALCON
83301703 *DECAL & MANUAL KIT CONDOR
83302803 OP. UNIT BK/HM 300/500 TL/TR
83302903 *MANUAL & DECAL KIT ENG.ES30
83303003 MANUAL & DECAL KIT ES50 12V
83303103 *MANUAL & DECAL KIT ES50 GAS
83303203 *MANUAL & DECAL KIT ES80 GAS
83303303 *MANUAL & DECAL KIT SM50 12V
83303503 *MANUAL & DECAL KIT BNL 50
83303803 DECAL & MANUAL KIT HC15/2500
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83305003 QUICKFILL KIT CM+
83306003 SPEED SNS MNT KIT TNDM 8 BOLT
83306403 SPEED SNS MNT KIT CM DUAL AXLE
83306703 TRAFFIC LIGHT KIT <90' BOOM
83308603 TRAFFIC LIGHT KIT
83309403 STEERING DRAWBAR KIT CM+750
83309603 HZ HYDRAULICS SPB 45'-66'
83309703 DH HYDRAULICS SPB 45'-66'
83309903 FLUSH SYSTEM 100GAL CM+1200
83310703 FOAM MARKER KIT 20GAL. HC NAV.
83310903 FOAM MARKER KIT 40GAL. HC NAV.
83311503 QUICK FILL/INLINE FILTER KIT
83311903 SAFTY CHAIN KIT 575 NAV.
83312003 SAFETY CHAIN KIT 1100 NAV.
83312103 SAFETY CHAIN KIT CM+750
83312203 SAFETY CHAIN KIT CM+1200
83312703 SUSPENSION KIT 1100 NAV.
83313003 SIGHT GAUGE ASSY KIT 1100 NAV.
83313103 AXLE ASS.W/INSERTS SUS 575 NAV
83313403 AXLE ASSY 1100 NAV.
83313903 TRANSPORT KIT NEW NAV. 1100
83315503 DH HYDRAULICS FORCE 80'-120'
83315803 TRANSPORT KIT CM+ SPC 80-90'
83316403 DECAL & MANUAL BOX NAV.EAG EN
83318003 BOOM WHEEL KIT F. FORCE MK2
83318203 AXLE SUSPENSION FIELD KIT
83318703 BUNDLE DK.F.PASTURE SPRAYER
83320003 BOOM BUSTER KIT F.PS
83321003 SMART VALVE BY-PASS KIT N.NAV
83322803 CHEM-FILL W BTL RINSE NAVM
83324003 HARDWARE KIT, PUMP,550M,ACE-BD
83324103 HARDWARE KIT,PUMP,ACE-HYD 550
83326103 FORCE 120' WING UPDATE KIT
83327503 CHEM-FILL N.N. VAR. AGIT.
83327603 QUICKFILL MAIN TANK 2" N.N.
83327803 END NOZZLE KIT "04"
83328403 PASTURE SPRAYER BOOM KIT
83328503 BOOM PS IN-FIELD KIT 105/155
83329803 CLEAN WATER KIT NK105/155/210
83330503 MANUAL HOSEREEL KIT 200'
83331003 BOOM PS IN-FIELD KIT 210
83332103 *BOOM STOP CONV. KIT NA-SPB
83332203 TRAFFIC LIGHT KIT SPB/C NA
83332803 CYL.UPDATE KIT CM+750 INFIELD
83333003 MOUNTING BRACKET KIT SB-300
83333803 DECAL & MANUAL KIT,ATV SPRAYER
83334103 QUICK FILL 3" CM4400 MAIN TANK
83334203 QUICK FILL 2" CM4400 FL.TANK
83334303 SAFETY CHAIN KIT 40,500LBS
83335703 SPEED SENSOR BRACKET KIT
83336103 FLUSH & RINSE SYS,MEGA,2 TANKS
83336303 SPB 60-66' HARDWARE & MT. KIT
83336403 SPC HARDWARE & MOUNT KIT
83338103 FOAM MARKER 25G NCM "05"
83338503 UPDATE KIT TOP LINK DELTA
83339203 RINSE KIT, NEW NAVIGATOR
83339603 FLUID SYS, N-SEREIS 105 BK-3
83339703 FLUID SYS, N-SEREIS 155 BK-3
83339803 FLUID SYS, N-SEREIS 210 BK-3
83340003 CONTROL KIT, ET-3, N-SERIES
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83340203 CONTROL KIT, EC-3, N-SERIES
83340303 PUMP, PTO, DAMPER, 603
83340603 FLUID SYS, N-SERIES 105 ET/EC3
83340703 FLUID SYS, N-SERIES 155 ET/EC3
83340803 FLUID SYS, N-SERIES 210 ET/EC3
83340903 CHEMICAL FILLER W/RINSE, N 3PT
83341003 HOSE REEL KIT, 160', 1/2"
83341203 HOSE WRAP KIT, 25', 1/2", ES
83341403 HOSE WRAP KIT,40',1/2",BNL
83341503 HOSE REEL KIT,160',1/2"SM50/80
83341603 BOOM KIT, 14', SM50/80
83342003 MANUAL KIT, ESTATE, 12V
83342203 BOOM KIT, 14', ES50/80
83342603 BOOM KIT, 14', BNL50
83342703 HOSE WRAP KIT,25',1/2",SM/BNL
83342903 EXTERNAL CLEANING KIT NCM
83343003 LIGHT KIT NCM (BOOM/WORK AREA)
83343303 FLUID SYS,150 HYD,300T
83344003 LIFT KIT, MAN, 40/45' MB, 300T
83345503 BOOM HEIGHT CONT. KIT 100-132'
83345703 FLOW SENSOR/13m CABLE KIT
83345803 FLUSH TANK OPT. W/O RINSE
83345903 RINSE NOZZLE RG 600
83346503 QUICK FILL 3" CM66/9 MAIN TANK
83347103 PLUMBING KIT, 300T, EC3, DIAP.
83347203 TRAFFIC LIGHT KIT SPB/C NCM
83347503 SAFETY CHAIN KIT NCM9000
83347603 SPC 80-90 CABLE KIT, IN-FIELD
83347803 REGULATOR S67 MOUNT KIT
83347903 HYD. LOCK CYL. KIT FTZ "06"
83348003 HYD. FLOW KIT FTZ "06"
83348103 FASTENER LOCKING KIT FTZ "06"
83348403 DUALS 22" INFIELD 4-320/90R50"
83348503 DUALS 30" INFIELD 4-320/90R50"
83348603 *TANK VENT KIT F. 3" Q-FILL
83349803 PLATEFORM RE-INFORCEMENT KIT
83349903 HAMILTON NOZ. KIT PASTURE SPR
83350203 PARALIFT CYL KIT RANGER
83350303 EC CONTROL FOR N-SERIES
83350403 HOSE REEL KIT, 160', 1/2" ES
83350503 HOSE REEL KIT, 160',1/2" SM210
83350603 FOOT SWITCH HC5500 CONTROL
83350703 HYD.KIT F.'HY' EAGLE '96
83351103 DHP HYD. RANGER SPB 45'-66'
83351603 20PIN-39PIN CONV KIT 16' CABLE
83351703 20PIN-39PIN CONV KIT 38' CABLE
83352503 FTZ 120-132 SEQUENTIAL FOLD KT
83352703 HARDI ESP KIT
83352903 JOBCOM KIT, IN-FIELD, RG/NAV
83353003 BOOM WHEEL KIT,FTZ,HD,AIR-BAG
83353303 90-60 IN-FIELD KIT
83356003 HYD KIT, HY-HZ, IN-FIELD,RG550
83356103 HYD KIT, HY-HV, IN-FIELD,RG550
83356203 HYD KIT, HV-HZ, IN-FIELD,RG550
83356403 Z" HYD. INFIELD RANGER 2000
83357003 SMOOTH RIDE SUSPENSION KIT, I.F. NAV 30/35/40
83357103 EXTERNAL CLEANING KIT, I.F. NAV
83357203 FOAM MARKER,NAV,IF,STD
83357303 FOAM MARKER,NAV,IF,DI,FL
83357403 DUAL DROPPER, I.F. SPC



Item Number Item Description
83357503 FLUSH & RINSE SYSTEM, I.F. NAV
83357603 BOOM & WORKING LIGHTS, I.F. NAV
83357703 TANK GAUGE KIT, ELECTRIC, I.F.
83357803 OPEN CENTER KIT, I.F. NAV
83357903 OPEN CENTER KIT, I.F. CM
83358003 DUAL KIT, 4-50"  TIRES, 22" SPACER
83358103 DUAL KIT, 2-50"  TIRES, 22" SPACER
83358203 DUAL KIT, 4-50"  TIRES, 30" SPACER
83358303 DUAL KIT, 2-50"  TIRES, 30" SPACER
83358403 FOAM MARKER,CM44/45,IF,DI,FL
83358503 FOAM MARKER,CM55/66/70,IF,DI,FL
83358603 FOAM MARKER,CM85/90/100,IF,DI,FL
83358703 SAFETY CHAIN KIT, I.F. RG
83358803 OPEN CENTER KIT, I.F. RG20/22
83358903 FLUSH SYSTEM, RG550, I.F.
83359003 RINSE SYSTEM, RG550. I.F.
83359103 FOAM MARKER,RG550,IF,STD
83359203 OPEN CENTER KIT, I.F. RG550
83359303 QUICK FILL, 2", RG550, I.F.
83359403 CONTROL GAUGE, 4", I.F.
83359503 CHEMFILL W/BOTTLE RINSE, MG, I.F.
83360303 AG-CAM CAMERA KIT, 50' CABLE
83360803 TRANSPORT UPDATE KIT, TDZ 2014
83360903 TILT UPDATE KIT, DC, TDZ 2014
83361003 TILT UPDATE KIT, AT, TDZ 2014
83361203 NORAC UPDATE KIT, TDZ, 2014
83361303 YAW UPDATE KIT, TDZ 2014
83362303 ISOBUS JOBCOM KIT, BR2
83362403 ISOBUS CHASSIS KIT, RG, NV W/O BOX
83363003 SERIAL RATE CONTROL KIT, AL
83363103 DISPLAY CABLE KIT, HC8500/9500, CANA/B
83363203 FLUSH VALVE KIT, T25
83363303 NORAC UC5 KIT, RG 45-66' SPB
83363403 NORAC UC5 KIT, NV 45-66' SPB
83363503 NORAC UC5 KIT, NV 80-100' SPC
83363603 NORAC UC5 KIT, NV 120' SPC
83363703 NORAC UC5 KIT, NV 80-132' FTZ
83363803 NORAC UC5 KIT, CM 80-132' FTZ
83363903 NORAC UC5 KIT, CM 60-100' TWIN
83364003 NORAC UC5 KIT, CM 118' TWIN
83364103 NORAC UC5 KIT, CM 88-132' TDZ
83364503 NORAC UC5 ISO INT, NV/CM 44/6600
83364603 NORAC UC5 ISO INT, CM 45/55/70/85/10000
83364703 NORAC CONVERSION KIT, BSP HYD
83364803 NORAC UC5 SEVERE TERRAIN KIT, STD
83364903 NORAC UC5 SEVERE TERRAIN KIT, TDZ
83365503 NORAC STD KIT, IF, SPB 45-66'
83366703 HYD. DRIVE KIT, NV 30/35/4000, 463/4
83366803 HYD. DRIVE KIT, NV 4000 120' SPC, 463/4
83366903 HYD. DRIVE KIT, NV 6000, 463/4
83367003 HYD. DRIVE KIT, CM 44/4500, 463/4
83367103 HYD. DRIVE KIT, CM 55/66/7000, 463/4
83367203 HYD. DRIVE KIT, CM 85/90/10000, 463/4
83368303 END NOZZLE KIT, MANUAL, T25
83368303 END NOZZLE KIT, MANUAL, T25
83368503 GREASE TUBE KIT, 464
83368503 GREASE TUBE KIT, 464
83371203 REMOTE GREASE KIT, 2 LINE
83427803 DROP NOZZLE (1-PC.)
83428103 DROP NOZZLE (BOX OF 5-PCS)



Item Number Item Description
83538703 FEED HOSE&FILTERS,40'MB,ATV
83538903 FEED HOSE KIT, 3-SECT, N-ET3
83539003 FEED HOSE KIT, 3-SECT, N-BK3
83539103 FEED HOSE KIT, 3-SECT, N-EC3
83539403 1100 HOSE KIT FIELD YEL/BK DIA
83539803 HOSE KIT F. TILT CYL SPB DHP
83602002 TILT-KIT FOR B40
83602102 V DEFLECTOR ARROW/MERC AXIAL
83602602 BOTTOM DEFLECTOR MERC AXIAL
83604502 DEFLECTOR V FOR AG-AB
84112803 CONTROL, SOLENOID 3-SECT S53
84113003 RATE CONTROLLER KIT, 2500
84113103 RATE CONTROLLER KIT, 5500
84114203 CHEM FILL RG 600
84114403 CHEM-FILL W BTL R
84114503 RATE CONTROLLER KIT, 3500
84114603 CONTROL, SOLENOID, N-SERIES
84115303 CONTROL, EVC, 3 SECTION
84115603 CONTROL, EVC, 6 SECTION
84116203 HC8500 CONTROLLER KIT
84116303 HC9500 CONTROLLER KIT
84116403 VERSA CONTROLLER+CAN A CABLES
84116503 INTEGRA CONTROLLER+CAN A CABLE
84116903 CONTROL,EFC, 9 SECTION,FTZ
84117203 CONTROL,EFC,12 SECTION,FTZ
84117903 HYD. COMP, NCM 120-132' FTZ
84119503 RATE CONTROLLER KIT, 6500, TRAILER
84120203 CONTROL, SOLENOID, N-SERIES, '15
84120203 CONTROL, SOLENOID, N-SERIES, '15
84205703 SPRAYMATE/2-40/150PSI/ATV TNDM
84205803 SPRAYMATE/2-40/150PSI/ATV SING
84205903 SPRAYMATE/2-40/150PSI/N-SERIES
84206103 CONTROL EFC 5 SEC. NCM
84206203 CONTROL EFC 6 SEC. NCM
84206303 CONTROL EFC 7 SEC. NCM
84206803 HC 2500 RATE CTRL, 2-30 GPM
84206903 HC 2500 RATE CTRL, 4-70 GPM
84207003 HC 2500 RATE CTRL, 20-160 GPM
84207403 HC 5500 RATE CTRL, 2-30 GPM
84207503 HC 5500 RATE CTRL, 4-70 GPM
84207603 HC 5500 RATE CTRL, 20-160 GPM
84207703 SOLENOID CTRL, N-SERIES, IN-F.
84207903 FLOW METER,2-30 GPM,S67,CAL
84208003 FLOW METER,4-70 GPM,S67,CAL
84208103 FLOW METER,20-160 GPM,S67,CAL
84210003 BOOM HEIGHT CONT. UC4-SPB/DHP
84210103 BOOM HEIGHT CONT. UC4-SPC/DHP
84210203 BOOM HEIGHT CONT. UC4-FTZ/DHP
84210303 BOOM HEIGHT CONT. UC4-SPB/DH
84210403 BOOM HEIGHT CONT. UC4-SPC/DH
84210503 BOOM HEIGHT CONT. UC4-FTZ/DH
84211103 FLOW METER,2-30 GPM,S67,I.F.
84211203 FLOW METER,4-70 GPM,S67,I.F.
84211303 FLOW METER,20-160 GPM,S67,I.F.
84500103 FILTER, IN-LINE SUCTION 2"
84500203 FILTER, IN-LINE SUCTION 1-1/2"
84640100 PRESSURE SPRAYER P6
84640200 PRESSURE SPRAYER P8
84640300 COMPRESSION SPRAYER P-1.5
89400003 PROMO LIGHTER - HARDI



Item Number Item Description
89400103 PROMO HAT NEW COMMANDER 2006
89500203 VIDEO, HARDI INC. COMPANY
89500303 VIDEO, TWIN FORCE CM+
89500503 VIDEO, MEGA 3-PT
92700103 HOSE 1/2" PVC CLEAR BULK
92701703 HOSE R X3/8" X300PSI WP X0012"
92702103 HOSE R X1/2" X300PSI WP X0012"
92702403 HOSE PVC SUCT GRAY 1"
92702603 HOSE PVC SUCT GRAY 1-1/2"
92702703 HOSE PVC SUCT GRAY 2"
92702803 HOSE PVC SUCT GRAY 2.5"
92703203 HOSE R X3/4" X300PSI WP X0012"
92703303 HOSE LLDPE .25"X.17"X12" BLACK
92703403 HOSE LLDPE .38"X.25"X12" BLACK
92703403 HOSE LLDPE .38"X.25"X12" BLACK
92712403 HOSE R X1" X300PSI WP X0012"
92734403 HOSE R X5/4" X200PSI WP X0012"
92736503 HOSE R X1.5" X200PSI WP X0012"
92738900 HOSE R X PVC X 1-1/4" 0012"
92740000 GREASE TUBE Ø6/3, BLACK
92740000 GREASE TUBE Ø6/3, BLACK
96200003 PAINT SPRAY HARDI RED 12.8oz
96200103 PAINT SPRAY HARDI RIM (CREAM)
96200203 PAINT SPRAY BLACK
96200303 PAINT SPRAY HARDI GRAY RAL7037
97600203 DECAL S/G TANK 300 GAL-99
97600303 DECAL CANNON
97600503 DECAL "WARNING" SPL HYDRAULICS
97601403 DECAL "WARNING" SPL HYD.FRENCH
97601703 DECAL CM+ MANIFOLD QUICK REF.
97601803 DECAL CM+ MANIFOLD FLUSH
97601903 DECAL CM+MANIFOLD CLEAN WATER
97602003 DECAL F.MAN.TWIN FORCE 80'-90'
97602603 DECAL S/G TUBE CM 1500
97603303 DECAL "SMART VALVE QUICK FILL"
97603403 DECAL "SMRT VLV FLSH TNK BLUE"
97603503 DECAL "SMART VALVE FLUSH SEL."
97603603 DECAL "SMRT VLV FLSH TNK WHIT"
97603703 DECAL "SMART VALVE CHEM FILL"
97603803 DECAL "SMRT VLV CHEM FIL FLSH"
97603903 DECAL "SMART VALVE TANK RINSE"
97604003 DECAL 26005503 ID TAG
97604103 DECAL 26005703 ID TAG
97604203 DECAL DANGER STEERING DRAWBAR
97604303 DECAL WARNING TRANSPORT LOCK
97604403 DECAL WARNING ST.DRAWBAR AXLE
97604803 DECAL SIGHT GAUGE 1100 NAV.
97604903 DECAL SIGHT GAUGE 575 NAV.
97605003 DECAL FLUSH&RINSE CM+ GRAPHIC
97605103 DECAL FLUSH SYSTEM NOTES CM+
97605203 DECAL RINSE SYSTEM NOTES CM+
97605303 DECAL WARN.FLSH TANK STRAP ENG
97605403 DECAL WARN.FLSH TANK STRAP FRN
97605503 DECAL - 550 (NAV M)
97605603 DECAL - 575 (NEW NAV)
97605703 DECAL - 1000 (NAV M)
97605803 DECAL  1100 (NEW NAV)
97605903 DECAL FLUSH&RINSE NEW NAV ECP
97606003 DECAL FLUSH&RINSE NEW NAV ECPC
97606103 DECAL FLUSH&RINSE INST.NEW NAV



Item Number Item Description
97606203 DECAL RINSE INSTR. NEW NAV
97606303 DECAL - DELTA
97606403 DECAL - LADDER RETRACT ENG.
97606603 DECAL - PRE-DELIV.WARNING ENG.
97606803 DECAL "SMART VALVE 575 2003"
97607003 DECAL CM+ SMART VLV.QUICK REF.
97607203 DECAL S/G TUBE 4200L. NEW NAV
97607603 DECAL COMPANY 45MM X 20MM
97607803 DECAL HARDI CONTACT INFO
97607903 DECAL VARIABLE AGIT. N.N.
97608003 DECAL CHEM FILL N.N.
97608203 DECAL RINSE SYMBOL BLUE N.N.
97608303 DECAL PLUMB DIAG. DIAPH. N.N.
97608403 DECAL PLUMB DIAG. CENTF. N.N.
97608503 DECAL INSTR BOOM FLUSH N.N.
97608603 DECAL INSTR TANK RINSE N.N.
97608703 DECAL "SMART VALVE 1100 2004"
97608803 DECAL "S.V.FLUSH SELECT 2004"
97608903 DECAL SIGHT GAUGE 550M NAV.
97609603 DECAL-IMPORTANT/ATV HITCH
97609703 DECAL S/G RANGER 2200 (600 G)
97609803 DECAL SIGHT GAUGE CM6600 GAL.
97609903 DECAL S/G RANGER 2200 LITERS
97610203 DECAL SIGHT GAUGE NAV 3000 GAL
97610403 DECAL SIGHT GAUGE NAV 4000 GAL
97610503 DECAL SIGHT GAUGE NAV 4000 LIT
97610603 DECAL SET FOAM COMPRESSOR BOX
97610803 DECAL-SRAY BOX 39-PIN
97610903 DECAL-HYDRAULIC BOX 39-PIN
97611203 DECAL-FTZ SEQUENTIAL FOLD
97611503 DECAL SIGHT GAUGE NAV 3500 GAL
97611703 DECAL HYD. CONTROL BOX FTZ/ST
97611803 DECAL HYD. CONTROL BOX FTZ
97612303 DECAL 2000 RIGHT
97612603 DECAL HYD.CNTRL.BOX RANGER HZ
97612703 DECAL HYD.CNTRL.BOX RANGER HV
97613103 DECAL S/G RANGER 550 (GALLON)
97613203 DECAL S/G RANGER 550 (LITER)
97613303 DECAL S/G RANGER 2000 (GALLON)
97613403 DECAL S/G RANGER 2000 (LITER)
97613503 DECAL RANGER 550 MANIFOLD
97613803 DECAL ARROW 2011
97614103 DECAL ES 30 2011
97614203 DECAL ES 50 2011
97614403 DECAL SM 50 2011
97614803 DECAL HYD.CNTRL.BOX 90/60
97614903 DECAL HYD.CNTRL.BOX 120/90
97615003 DECAL - DUAL DROPPER SPRAY II
97615103 DECAL HYD.CNTRL.BOX SPB/SPC
97615203 DECAL SIGHT GAUGE CM 10000 GAL
97615403 DECAL SIGHT GAUGE CM 8500 GAL
97615403 DECAL SIGHT GAUGE CM 8500 GAL
97615803 DECAL S/G SARITOR 5000 (GAL)
97617003 DECAL - HARDI 3D LOGO F.TANK 335 X 210
97617003 DECAL - HARDI 3D LOGO F.TANK 335 X 210
97800300 DECAL AGITATION,VARIABLE
97800500 DECAL 230X28 BLACK ARROW
97802300 DECAL - NOT DRINKING WATER D60
97808000 DECAL SIGHT GAUGE CM4400 LITER
97808700 DECAL TWIN LABEL F.AIR FAN 05



Item Number Item Description
97809900 DECAL MAIN TANK SUCTION NCM
97810000 DECAL FLUSH TANK SUCTION NCM
97810300 DECAL CHEM-FILL INDUCTOR NCM
97810400 DECAL SPRAY/BOOM NCM
97810500 DECAL RINSE NOZZLES NCM
97810900 DECAL AGITATION NCM
97811000 DECAL EXTERNAL CLEANING NCM
97811100 DECAL - AGITATION CHEMFILLER
97811200 DECAL - CHEM.CONTAINER RINSE
97811600 DECAL COMPANY 335MM X 210MM
97811700 DECAL COMMANDER LEFT HAND
97811800 DECAL COMMANDER RIGHT HAND
97812100 DECAL 4400 LEFT HAND
97812200 DECAL 4400 RIGHT HAND
97813700 DECAL SIGHT GAUGE CM6600 LITER
97813800 DECAL 6600 LEFT HAND
97813900 DECAL 6600 RIGHT HAND
97815300 DECAL COMMANDER RIGHT 145%
97816100 DECAL MANIFOLD SYS.MAIN TANK
97816200 DECAL MANIFOLD SYS.FLUSH
97816300 DECAL MANIFOLD QUICK-FILL
97816600 DECAL MANIFOLD SYS.EC UNIT
97816700 DECAL MANIFOLD SYS.RINSE NOZ
97817100 DECAL MANIFOLD SYS.AGIT.RETU
97817200 DECAL MANIFOLD SYS.HANDGUN
97817300 DECAL MANIFOLD SYS.CHEM.FILL
97817500 DECAL RANGER LEFT
97817600 DECAL RANGER RIGHT
97817700 DECAL 2200 LEFT
97817800 DECAL 2200 RIGHT
97819300 DECAL NAVIGATOR LEFT 06
97819400 DECAL NAVIGATOR RIGHT 06
97819500 DECAL 4000 LEFT 06
97819600 DECAL 4000 RIGHT 06
97819700 DECAL 3000 LEFT 06
97819800 DECAL 3000 RIGHT 06
97820900 DECAL SIGHT GAUGE NAV 3000 LTR
97821400 DECAL CHEMFILL SUCTION 28Ø
97821500 DECAL CHEMFILL AGITATE 28Ø
97821600 DECAL CHEMFILL CLEAN 28Ø
97821900 DECAL MAIN TANK NAVIGATOR
97822000 DECAL FLUSH TANK NAV 3000/4000
97822100 DECAL QUICK FILL NAV 3000/4000
97823300 DECAL EXTERNAL CLEANING NCM
97824300 DECAL 3500 LEFT USA
97824400 DECAL 3500 RIGHT USA
97825400 DECAL TURBOFILLER
97833300 DECAL SIGHT GAUGE CM4400 GAL.
97834500 DECAL SIGHT GAUGE NAV 6000 LITERS
97834500 DECAL SIGHT GAUGE NAV 6000 LITERS
679060-702 MANUAL HC5500 SERVICE V7.02 GB
PR-CA8889 FILTER, AIR, CABIN, PR
PR-DA0007 BALL 30 G. M24x150 Cone  22%
PR-DB8122024150G NUT Hu M24x150 S300-Zn TH=18mm, left thread
PR-DL1402040040 COTTER PIN 4X 40-Zn
PR-EA0420 BACK LIGHT, ROCKER SWITCH, PRESIDIO
pr-ft0002 BUSHING TO WELD, DROPLEG, PRESIDIO
PR-FTPR32016 FUEL TANK NECK/RISER L=240MM
PR-HA0019 BRAKE VALVE with inching
PR-HD0332-02 ELECTRO 3/2 3/4 "16UNF COMPLETE



Item Number Item Description
PR-HE0004-01 INDICATOR PATCH PR-HE0004
PR-HE0025 FILTER, HYD OIL, RETURN, PR
PR-HR9993 CAP BM CO1 / 8 HEADLESS "
PR-MA0015 FILTER, AIR, SECURITY, DEUTZ, PR
PR-PC0104 PURGE, FITT., AIR TANK, PRESIDIO


